
-1-

IMPORTANT 

When ordering service parts customer should supply the engine and chassis serial numbers, in­
cluding model and suffix letters. (Refer to Page 3) 

INTRODUCTION 

Followingis a summary of the system used 
in compiling this catalog. 

This catalog is divided into four separate 
sections---Introduction. Index to Units; Illustra­
tions and Parts Lists. and Numerical Index. 

The Index to Units will list alphabetically 
all of the units where the illustration ,and parts 
list may be found. NOTE - It is important that 
you refer frequently to the Index to Units. Failure 
to do so will result in not being able to locate the 
proper unit. A Numerical Index contains a listing 
of part numbers (excluding standard fasteners) 
with the page number where each part is listed 
and described. 

The method of illustrating parts. is known 
as the "Exploded View" method, with individual 
parts shown in their normal relationship to one 
another. Reference numbers only are shown, 
corresponding with numbers in the reference num­
ber column in the accompanying list of parts. 

CAUTION: Reference numbers should not 
be used when ordering parts. Use IH part numbers 
or description. 

Parts are listed in order followed by a full 
description. The noun name of the part is listed 
first then the descriptive information to identify 
the item. For example: SHAFT w / PLUG, 
49 950 D and two PLUG, 172 530, valve lever. 
Parts not shown in illustrations appear at end of 
list in alphabetical sequence by noun name. Parts 
listed will work onall units unless a serial number 
is given for identification. 

The term "Front" indicates the radiator 
end and ll Rear"the draw bar end of the unit. When­
ever the terms "Right!r or !rLeftT1 are used it will 
mean from a rear position looking toward the rad­
iator end. 

Manufacturers part numbers are listed in 
brackets following the description of the part. 

The "No. Req'd" column is eliminated and 
the quantity used of each item is shown in paren­
thesis (4) following the item. Where no quantity 
is indicated it will mean only one (1) is required. 

Where ever possible the component parts of 
assemblies or attachments are shown in the "ex­
ploded views ll

• Component parts of assemblies 
or attachments are listed by one of the following 
methods: 

(a) The listings are fully covered by des­
criptions for simple assemblies and attach­
ments. 
(b) The listing of components follows the 
description with the wording !reComposed 
of-)" . 
(c) Assemblies Or attachments consisting 
of many parts shows the assembly or 
attachment number at the beginning of the 
unit list. followed by the listing of the com­
ponents. 

Exceptions to the foregoing are explained by 
footnotes in the text. 

Individual parts of an assembly, not avail­
able for service. are marked with a symbol *. In 
some instances. parts are listed with a notation 
giving information for ordering. 

Parts known as COMMON HARDWARE 
items appear in abbreviated nomenclature and are 
shown indented under the items with which used. 
They are not component parts of the pieces they 
attach. WARNING: The part number for Common 
Hardware is eliminated. Hardware parts identified 
with part numbers have been designed for a speci­
fic usage. Standard parts should not be substituted. 

Unless otherwise specified. the following 
will be considered to be: 

All NUTS - IIhex ll 

All WASHERS - "Plain". The inside dimen­
sion will be listed first. followed by the outside 
diameter and the thickness. 

All LOCK WASHERS - "Medium" 
All COTTER PINS - "Extended-ProngH 

All GROOVE PINS - 11Standard-Groove" 
All COMMON RIVETS - "Annealed" 
All COUNTERSUNK-HEAD TUBULAR 

RIVETS - "Copper-Plated Steel" 
All OVAL-HEAD TUBULAR RIVETS 

"Brass" 
All Carriage. Machine and Plow BOLTS; 

NUTS, and Cap, Machine and Set SCREWS - with 
National Coarse Thread. 

No. of No. of 
Threads Threads 

Diameter per inch per inch 
of Bolt (U. N. C.) (U. N. F. ) 

1/4" 20 28 
5/16" 18 24 
3/8" 16 24 

7/16" 14 20 
1/2" 13 20 

9/16" 12 18 
5/8" 11 18 
3/ 4" 10 16 
7/8" 9 14 

1" 8 14 
1-1/8" 7 12 
1-1/4" 7 12 
1-3/8" 6 12 
1-1/2" 6 12 

The abbreviations used are explained on 
page 4. 

Printed In Canada 



II! III TC-201 B 

REF. 
NO. 

PART NUMBER 

2-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

INTERNATIONAL CRAWLER TRACTOR 

Model T-4 with C-123 Carburated Engine 
Model T-5 with C-135 Carburated Engine 
Model TD-5 with BD-144 C Diesel Engine 

DESCRIPTION 

Model T-4 L. P. with C-123 Carburated Engine 
Model T-5 L. P. with C-135 Carburated Engine 
Model TD-5 L. P. with BD-144 C Diesel Engine 

PRINTED IN CANADA 

} 



l!Ii 

HI 

) 

) 

- 3 -

TC-201 B 
CRAWLER TRACTORS 

SERIAL NUMBERS AND LETTERS 

CHASSIS: All models covered by this catalog have been assigned chassis or crawler tractor serial 
numbers. These numbers begin at 501 and run consecutively, regardless of the model. The trac­
tor model and serial number is stamped on a name plate, located on the right side of the clutch 
housing. e.g. "T-4 - 501". In the case of the Low Profile tractors, the letters "L.P." are 
stamped after the model designation, e.g. "T-4 L. P. - 501". 

A Suffix Letter Code, as outlined below. is added to the Chassis Serial Number as a means 
of identifying tractors with special features, thus facilitating servicing. This code applies primarily 
to speCial features that replace standard parts or units used internally, but also may be used to 
identify tractors equipped with one of two or more optional parts wherein identification of said 
optional parts is deemed necessary to proper servicing. Each suffix letter used is stamped in 
the blank space fOllowing the serial number on the Chassis Serial Numb~r Plate. 

Attachments that do not affect replacement of standard parts or units have not been coded. 
Additional Suffix Code letters will be assigned when need for same has been established. 

Examples of code letter application. 

T-4 501 E represents a tractor with a C-123 Engine, a 4 roller track frame with 
a 38" gauge width. 

T-5 L. P. 501 ACTF - represents a Low Profile tractor with a C-135 Engine, a 5 roller track 
frame, constant running power take-off, 68" track gauge width and 
Torque Amplifier. 

TD-5 501 ADRU - represents a tractor with a BD-144 C Diesel En~ine. a 5 roller track 
frame, transmission driven power take-off, 48 ' track gauge width, 
Reverser and high altitude piston attachment. 

CHASSIS SUFFIX LETTERS 

A 

C 

D 

E 

F 

R 

T 

u 

SPECIAL FEATURES OR OPTIONAL PARTS 

5 Roller Track Frame 

Constant Running Power Take-Off 

Transmission Driven Power Take-Off 

38" Track Gauge Width 

68H Track Gauge Width 

Reverser 

Torque Amplifier 

High Altitude Piston Attachment 

ENGINE: The engines used in all models, COvered by this catalog. have been assigned engine serial 
numbers. These numbers begin at 501 and run consecutively for each model engine. The engine 
model and serial number is located on the right side, stamped into the engine crankcase, e. g. 
C-123 - 501 or BD-144!501 C. 

The following suffix letters apply only to the carburated C-123 or C-135 engines. 

ENGINE SUFFIX LETTERS 

U 

V 

SPECIAL FEATURES OR OPTIONAL PARTS 

High Altitude Piston Attachment 

Exhaust Valve Rotator Attachment 

No attempt has been made at the factory to have the chassis and engine serial numbers 
correspond. 

PRINTED IN CANADA 

!ill 

HI 



-4-

I!!l 
TC-201 B 

CRAWLER TRACTORS HI 

al . 

aly-stl 

amp 

anI 
approx 

assy. 

att 
bd-hd 

b-hd 

b" 
brz 

cd-pltd 

cd-pltd-stl 

cr-pltd 

cr-pltd -stl 

CI 
e,k 

csk-hd 

cl-rec-hd 

cone-pt 

contd 

cop. 

cop-pltd 

c-pin 

cres 

cr-rec-hd 

ere 

erg 

cup-pt 

eyl 

dia 

dId 

dld-f/c-pin 

dld-f/lkg-wire 

dog-pt 

fl 
fil-hd 

fin-nk 

f-csk-hd 

f-fil-hd 

f-hd 

f -pt 

fl~x. 

ft. 

ga 

hd 

hdls 

hex. 

hex-hd 

hex-soc-hd 

hp 

hv 

ID 

in. 

LIST OF ABBREVIATIONS 

Periods will be used after abbreviations only when the abbreviated form spells a common English 
word. This style conforms to Engineering Drafting Standards affecting abbreviations. Noun name 
abbreviations issued in the Part Type Code -- Noun Name will be used. 

aluminum 

alloy steel 

ampere, amperes 

annealed 

approximately 

assembly 

. attachment 

binding head 

button head 

brass 

bronze 

cadmium plated 

. cadmium plated steel 

chromium plated 

chromium plated steel 

cast iron 

countersunk 

countersunk head 

, clutch recess head 

cone pOint 

continued 

copper 

. copper plated 

. cotter pin 

. corrosion-resistant-steel (stainless) 

, cross recess head 

corrosion resisting 

carriage 

cup point 

cylinder, cylinders 

diameter 

. 'drilled 

drilled for cotter pin 

driUe<.\ for locking wire 

dog pOint 

for 

fillister head 

, fin neck 

flat countersunk head 

flat fillister head 

flat head 

flat point 

, flexible 

foot (or feet) 

. gauge 

head 

, headless 

, hexagon 

hexagonal-head 

hexagon socket-head 

horsepower 

, heavy 

inside diameter 

inch or inches 

Ib • 

lentil-hd 

LH 

!kg 

mach 

MI 
NC 

NF 
ni 
ni-pltd-stl 

No. 

NPT 
OC 
00 
ov-hd 

oz 
parkerized-stl 

pkg 

pltd 

pt 

PTO 
rd-end 

rd-hd 

rd-pt 

reg 

RB 
RPM 

SAE 

,f . 

slt-hd 

slt-bd-bd 

slt-fil-bd 

slt-f-hd 

slt-hex-hd 

slt-pan-hd 

slt-rd-hd 

'q 
sq-hd 

sq-nk 

,td 

std-hd 

,t] 

T. 
thd 

unfin 

wagon-box-hd 

wi 
w/brz 

w/hex, 

w/o 
zn 
zn-ct 

zn-pltd 

PRINTED IN CANADA 

'<. 

pound, pounds 

lentil head 

. left hand 

· loc~ing 

· machine 

malleable iron 

. National Coarse Thread 

. National Fine Thread 

nickel 

nickel plated steel 

, number 

. National Pipe Thread 

outside circumference 

outside diameter 

oval head 

. ounce 

. parkerized steel 

package 

. plated 

point 

power take-off 

. round end 

, round head 

, round pOint 

· regular 

r~ght hand 

revolutions pE+,minute 

Society of Automotive ~ngineers 

. semi'-finished 

s lotted head 

slotted binding head 

slotted fHlister head 

"slotted flat head 

slotf~!;r:'hexagon head 

'_M:'\'i'lotted pan head 

slotted round head 

square 

square he~d 

square necj{. 

standard 

standard head 

steel 

teeth 

thread . 
unfinished 

wagon box head 

with 

with bronze 

with hexagon 

without 

\ 

} 



-5 -

III 

CRAWLER TRACTORS HI 

) 

INDEX TO UNITS 

DESCRIPTION age No. DESCRIPTION Page No. 

Air Cleaner (Carburated) 24-25 Crankcase Guard (Standard) 118 

Air Cleaner (Diesel) 42-43 Crankcase Oil Level Gauge (Carburated) 21 

Ammeter 106 Crankcase Oil Level Gauge (Diesel) 37 

Battery (Carburated Engine) 70 Crankcase Oil Pan and Oil Pump (Carburated) 20 

Battery (Diesel Engine) 7. Crankc,ase Oil Pan and Oil Pump (Diesel) 38-39 

Battery Tray 96-97 Cylinder Head, Valve Cover and Levers (Carburated) 18 

CARBURATED ENGINE 10-27 Cylinder Head, Valve Cover and Levers (Diesel) 34-35 

Carburator 56 -57 DECALCOMANIAS 211 

Choke Cable (Carburated Engine) 106 DIESEL ENGINE 28-45 

CLUTCH 111-114 Dipstick (Transmission Oil Level) 119 

Clutch (Heavy Duty)(Single Stage) lJ3 Distributor (Carburated Engine) 80-81 

Clutch (Standard)(Single stage) 113 D. P. A. Injection Pump (Diesel) 60 

Clutch (Two stage) 114 Drawbar 201 

Clutch Control (Front Pivot) 111 DRAWBAR AND HITCHES 201-205 

Clutch Control (Rear Pivot) 112 Drawbar Extention 201 

Clutch Housing 111 Drawbar Guide 116 

Combination Work and Tail Light (6 Volt and 12 Volt) 101 ELECTRICAL 70-101 

Connecting Rod and Cylinder Sleeves (Carburated) 16 -17 Electric Breakaway Connector 99 

Connecting Rod and Cylinder Sleeves (Diesel) 32-33 Electric Fuel Pump (Carburated) 58 

COOLING SYSTEM 66-69 Electrical Wiring Harness (Carburated Engine) 71 

Crankcase and Related Parts (Carburated) 10-11 Electrical Wiring Harness (Diesel Engine) 74 

Crankcase and Related Parts (Diesel) 28-30 ENGINE CONTROLS, INSTRUMENTS AND PANEL 106-110 

Crankcase Guard (Heavy Duty) 118 Engine Hood (Low Profile) 10. 

PRINTED IN CANADA 



-6-
l1li 

HI CRAWLER TRACTORS 

INDEX TO UNITS-continued 

DESCRIPTION ~age No. DESCRIPTION jpage No. 

Engine Hood (Not Low Profile) 103 Front Idler Adjustment - Enclosed Spring 155 

Engine Oil Filter (Carburated) 2 1 Front Idler Adjustment - Side Mounted 154 

Engine Oil Filter (Diesel) 40-41 Front Idler Shaft 152-153 

Exhaust and Muffler (Underslung Type)(Carburated) 27 Flywheel, Crankshaft and Bearings (Carburated) 12-15 

Exhaust and Muffler (Underslung Type)(Diesel) 45 .Flywheel, Crankshaft and Bearings (Diesel) 3 1 

Exhaust Pipe, Spark Arrester and Weathercap (Upright Fuel Feed Pump (Diesel) 6 1 
Type)(Carburated) 26 

Fuel Filter (Diesel) 62-64 
Exhaust Pipe, Spark Arrester and Weathercap (Upright 

Type)(Diesel) 44 
Fuel Filter Mounting Parts (Diesel) 59 

Exhaust Valve Rotocap (Carburated) 1 9 
Fuel Injection Nozzle (Diesel) 65 ) 

Fan and Water Pump (Carburated Engine) 68 
Fuel Lines With D. P. A. Injection Pump (Diesel) 53-54 

Fan and Water Pump (Diesel Engine) 69 
Fuel Lines With Electric Fuel Pump (Carburated) 50-51 

Fan Belt Adjusting Pulley (Diesel Engine) 69 
Fuel Lines With Mechanical Fuel Pump (Carburated) 48-49 

Fender and Side Member 105 
Fuel Unes With Mechanical Injection Pump (Diesel) 52 

FINALDRNE 141-146 
FUEL SYSTEMS 46-65 

Final Drive 144-145 
Fuel Tank and Related Parts 46-47 

Final Drive Bull Gear Shaft 146 
Gasket Packages 210 

Final Drive Housing and Spacer 142-143 
Gauge Bar Adaptor > 148 

Final Drive Housing Reinforcement 143 
Gauge Bars and Related Parts 148-150 

FRAME AND DRNING MECHANISMS 115-135 
Gauge Bar Stop 148 

Front:End Member, Channels and Guards 117-118 
Gear Shift 11' 

Front End Weight 118 
Generator (6 Volt) 82-83 

Front Guards 102 
Generator (12 Volt) 84-85 

Front Idler 156 
Generator Attaching Parts (Carburated Engine) 83 

PRINTED IN C .... N .... D ... 



- 7 -

III iii 

HI CRAWLER TRACTORS II 

INDEX TO UNITS-continued 

DESCRIPTION rage No. DESCRIPTION Wage No. 

Generator Attaching Parts (Diesel Engine) 85 Lubrication Gun 210 

Generator Belt (Carburated Engine) 83 Main Frame 1l5-116 

Generator Belt (Diesel Engine) 85 Mechanical Fuel Pump (Carburated) 58 

Glow Plug Indicator (Diesel Engine) 98 Mechanical Injection Pump (Diesel) 59 

Glow Plug Switch (Diesel Engine) 98 MISCELLANEOUS EQUIPMENT AND ATTACHMENTS 209-211 

Governor (Carburated) 22-23 Muffler and Manifold (Carburated) 26-27 

Headlight (6 Volt and 12 Volt) 76 Muffler and Manifold (Diesel) 44-45 

Heat Indicator 107 Oil Pressure Gauge 106 

Heat Shield 105 Operators Seats 206-208 

Hourmeter and Related Parts 100 Piston and Rings (Carburated) 16-17 

Hydraulic Oil Filters 200 PistOn and Rings (Diesel) 32-33 

Hydraulic Pumps 196-199 Pre-Cleaner (Carburated) 24 

Hydra ulic Pump Systems 178 -183 Pre-Cleaner (Diesel) 43 

HYDRAULIC SYSTEMS 165-200 power Take orf Belt pulley (In Conjunction With Reducer) 134-135 

HY-TRAN FLUID 211 Power Take Off Reducer 133 

Hydraulic Valves 184-195 power Take Off Safety Shield 116, 132 

Hydraulic Valve Systems 165-176 Power Take orr 132 

Ignition Switch 98 Radiator and Shroud (Carburated Engine) 66 

Ignition Unit (Carburated Engine) 78 Radiator and Shroud (Diesel Engine) 67 

Instrument Panel (Carburated Engine) 106 Rear Weight Attachment 209 

Instrument Panel (Diesel Engine) 106 Rear Weight Tray Attaclunent 209 

Instrument Panel Lamp (6 Volt and 12 Volt) 8 1 Reverser Control 131 

Key Lock Switch 99 SEAT AND SUPPORTS 206-208 

PRINTED IN CANADA 



-8-

CRAWLER TRACTORS 

INDEX TO UNITS-continued 

DESCRIPTION ~age No. DESCRIPTION Page No. 

Sediment Bowl 55 Three Point Linkage 204-205 

Self-Sealing Coupling (Remote Control) 200 Three Point Linkage - Cylinder Piston 203 

Servic-e Packages. Final Drive and Housing 141 Three Point Linkage - Levelling Lift Rod 205 

Sheet Metal and Grille (Not Low Profile) 103 Three Point Linkage - Telescoping Top Link 205 

Sheet Metal and Grille (Low Profile) 104 Tools 210 

SHEET METAL, GRILLE AND FRONT GUARDS 102-105 Top Idler (5 Roller Track Frame) 156 

Spacer Housing (Torque Amplifier or Reverser) 115 Torque Amplifier Control 130 

Spark Arrester (Carburated) 26 
Tow Hook 117 

Spark Arrester (Diesel) 44 
Track Chain 157 

Spark Plugs and Cables 79 

Track Chain Guides 147 
Starting Motor (6 Volt) 88-89 

Starting Motor (12 Volt) 92 -93 TRACK DRIVE 147-164 

Starting Switch (Prior to Serial No. 3088) 89 Track Drive Sprocket 151 

Starting Switch (Serial No. 3088 and up) 9 8 Track Frame 147 

Steering and Brake Controls 138-140 Track Roller 151 

STEERING AND BRAKE MECHANISM 136-140 Track Shoes 158-164 

Steering Clutch and Housing 136 -137 Transmission and Reverser Drive 126-129 

Steering Levers 138-139 Transmission and Standard Drive 120-121 

Tachometer (Carburated Engine) 108 Transmission and Torque Amplifier Drive 122-125 

Tachometer (Diesel Engine) 109 Transmission Guard 117 

Thermostat (Carburated Engine) 68 Throttle Control 110 

Thermostat (Diesel Engine) 69 Throttle Lever 106 

Three point Lift Housing 202-203 Valve, Push Rod and Tappets (Carburated) 19 

PRINTED IN CANADA 



III 

III CRAWLER TRACTORS 

III 

1M 

INDEX TO UNITS-continued 

DESCRIPTION Page No. 

Valve. Push Rod and Tappets (Diesel) 36 

Voltage RegUlator (6 Volt and 12 Volt) 77 

Weathercap (Carburated) 26 

Weathercap (Diesel) 44 

Wiring Diagram (Carburated Engine) 70~72 

Wiring Diagram (Diesel Engine) 73-75 

Water Pump (Carburated Engine) 68 

Water Pump (Diesel Engine) 69 

) 
PRINTED IN CANADA 



REF. 
NO. 

PART NUMBER DESCRIPTION 

ENGINE 

REF. 

NO. 
PART NUMBER 

CARBURATED 

DESCRIPTION 

CRANKCASE AND RELATED PARTS CRANKCASE AND RELATED PARTS - Continued 

11 

13 14 15 

A 49492 A 

6 101 D RETAINER, crankshaft upper rear oil seal 8 373 125 Rll CRANKCASE ASSEMBLY (C-135 Engine) 
5/16 x 7/8" hexagon BOLT (3) composed of: 
5/16" lock WASHER (3) 6 Bolt 17091 Rl 

1 Bushing 43439 DBR 
1 Bushing 373102 RI2 

2 24 425 D OIL SEAL, crankshaft rear felt " 2 Cap , 1 Cap 

* 1 Crankcase 
3 43 448 D GASKET, oil seal retainer 2 Dowel 46923 D 

2 Plug 143997 
1 Plug 172576 

43 446 DA GASKET, retainer plate (4) 1 Plug 172592 4 
2 Plug 365101 RI 
1 Sleeve 365937 RI 

43 445 DA PLUG, retainer plate felt (4) 6 Washer 58516 H 
143 997 1/4" sq-hd. socket pipe PLUG (2) 
365 101 HI liS!! sq-hd. socket pipe PLUG (2) 

172 592 2" dia. camshaft core expansion PLUG 

5 

6 

9 45 314 DC PLUG, water drain 
172 576 1-5/8" dia. camshaft rear expansion PLUG 7 

10 46 871 D GASKET, water passage cover 
367 826 R21 CRANKCASE ASSEMBLY (C-123 Engine) 8 

composed of: 
6 Bolt 17091 Rl 11 367 733 Rl COVER, water passage (optional 
1 Bushing 43439 DBR w/367 735 Rll - Cover) 
1 Bushing 373102 Rl 3/B x 111 hexagon BOLT (2) 

* 2 Cap 3/B ll lock WASHER (2) 

* 1 Cap 

" 1 Crankcase 
2 Dowel 46923 D 11 367 735 Rll COVER, water passage 
2 Plug 143997 (optional w/367 733 Rl - Cover) 
4 Plug 365101 Rl 3/B x 1" hexagon BOLT (2) 
1 Plug 172576 3/B lI lock WASHER (2) 
1 Plug 172592 
1 Plug 45314 DC 
1 Sleeve 365937 Rl 12 43439 DBR BUSHING, distributor gear 
6 Washer 5B516 H 

143 997 1/411 sq-hd. socket pipe PLUG (2) 
365 101 Rl l/Bt! sq-hd. socket pipe PLUG (4) 13 6 100 DA PLATE, front and rear retainer 

* Not Serviced separately PRINTED IN CANADA 

t 
t 



) 

) 

) 

IIIi 

HI 
REF. 
NO. 

PART NUMBER DESCRIPTION 

ENGINE 

REF. 
NO. 

PART NUM8ER 

CARBURATED 

DESCRIPTION 

CRANKCASE AND RELATED PARTS - Continued CRANKCASE AND RELATED PARTS - Continued 

i. 

15 

16 

17 

18 

19 

20 

21 

21 

22 

23 

24 

25 

26 

27 

* 

46 179 DC GASKET, crankcase front COver 

OIL SEAL, crankcase front cover (order 
I - 378 193 R9I - Package) 

46 122 DDX COVER, crankcase front (includes OIL 
SEAL, 378 191 R9I) 

5/16 x 5/8" hexagon BOLT (11) 
3/8 x 3/4 tt hexagon BOLT 
11/32 x 11/16 x 16 gauge WASHER (ll) 
13/32 x 13/16 x 16 gauge WASHER 
5/16" lOck WASHER (11) 
3/S" lock WASHER 

350708 Rl GASKET, hydraulic pump pad cover 

251 067 Rl COVER, hydraulic pump pad 
3/B x 3/4" hexagon BOLT (2) 
3/8" lock WASHER (2) 

375 747 HI BUSHING, camshaft front 

375 712 RI GEAR, fi6T camshaft 
127 559 1/4 x 3/4" Woodruff KEY 

43 249 D PLATE, camshaft thrust 
(optional w/374 704 Rl - Plate) 

3/8 x 3/4" hexagon BOLT (2) 
3/8" lock WASHER (2) 

374 704 Rl PLATE. camshaft thrust 
(optional w/43 249 D - Plate) 

3/8 x 3/4" hexagon BOLT (2) 
3/8" lock WASHER (2) 

CAP, crankcase front and center bearing (2) 
(not serviced separately)(order 
367 826 R21 for C-123 Engine or 
373 125 Rll for C-135 Engine -
Crankcase Assembly) 

17091 R1 1/2 x 3" hexagon lock BOLT (4) 
58 516 H Special cap bolt WASHER (4) 

353 609 R3 CAMSHAFT, crankcase 

CAP, crankcase rear bearing 
(not serviced separately)(order 
367 826 R21 for C-123 Engine or 
373125 Rll for C-135 Engine -
Crankcase Assembly) 

17091 Rl 1/2 x 3" hexagon lock BOLT (2) 
58 516 H Special cap bolt WASHER (2) 

46 923 D DOWEL, clutch housing (2) 

43 447 D GASKET, oil seal retainer center 

6 102 D RETAINER, crankshaft lower rear oil seal 
1[4 x 7+8" pexagon BOLT (2t 
5/16 x /8' hexagon BOLT ( ) 
1/4" lock WASHER (2) 
5/16" lock WASHER (5) 

Not Servlced Separately PRINTED IN CANADA 

49 124 D GASKET, fuel pump opening cover (not 
illustrated)(applicable only when electric 
fuel pump is installed) 

29 710 D COVER, fuel pump opening (not illustrated) 
(applicable only when electric fuel pump 
is installed) 

5/16 x 5/8" hexagon BOLT (2) 
5/16" lock WASHER (2) 

378 193 R91 PACKAGE, front cover oil seal and wear 
ring service 



•• 
III 

HI ENGINE CARBURATED 

REF. 
NO. 

PART NUMBER DESCRIPTION 

FLYWHEEL CRANKSHAFT AND BEARINGS 
(C-123 Carburated Engine) 

A 49494 

13456 VA GEAR, 112 T flywheel ring 

2 635093 Rll FLYWHEEL, single stage clutch 
(for use with standard transmission, 
torque amplifier or reverser)(includes 
GEAR, 13456 VA) 

635 004 RI Flywheel BOLT (4) 
46 349 D Flywheel bolt LOCK (2) 

2 635 094 Rll FLYWHEEL. double stage clutch 
(for use with constant running power 
take-off)(includes GEAR, 13456 VA) 

635 004 Rl Flywheel BOLT (4) 
46 349 D Flywheel bolt LOCK (2) 

3 24 550 D PIN. flywheel dowel 

4 43 291 D BUSHING, clutch pilot 
(optional w/364 527 RI - Bushing) 

4 364527 Rl BUSHING, clutch pilot 
(optional w/43 291 D - Bushing) 

5 368714 R91 CRANKSHAFT ASSEMBLY (standard) 

6 356 304 Rll 

6 356 306 Rll 

6 376 636 R1l 

composed of: 
4 Bearing Assembly 356304 Rll 
1 Bearing Assembly 360216 Rll 
2 Bearing Assembly 360221 Rll 
1 Bushing 43291 D 

* 1 Crankshaft 
1 Pin 24550 D 

BEARING ASSEMBLY, connecting rod (4) 
(standard) 

BEARING ASSEMBLY, 
C. 002" undersize) 

connecting rod (4) 

BEARING ASSEMBLY, 
C. 010" undersize) 

connecting rod (4) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

FLYWHEEL, CRANKSHAFT AND BEARINGS - Continued 
(C-123 Carburated Engine) 

6 376 638 R1l BEARING ASSEMBLY, connecting rod (4) 
Cant. (.020" undersize) 

6 356 305 Rll BEARING ASSEMBLY, connecting rod (4) 
C. 030" undersize) 

7 46 870 DA PINION, 33T crankshaft 
127 559 1/4 x 3/4" Woodruff KEY 

8 368 665 R3 PULLEY, fan drive 
127 559 1/4 x 3/4" Woodruff KEY 

9 23 174 V NUT, crankshaft pulley 

10 360216 R1l BEARING ASSEMBLY, crankshaft front 
and center Cstandard)(2) 

10 360 218 R1l BEARING ASSEMBLY, crankshaft front 
and center (.002" undersize) 

10 376 640 R1l BEARING ASSEMBLY, crankshaft front 
and center (.010" undersize) 

10 376 643 Rll BEARING ASSEMBLY, crankshaft front 
and center (.020" undersize) 

10 360217 Rll BEARING ASSEMBLY, crankshaft front 
and center (.030" undersize) 

11 360221 Rll BEARING ASSEMBLY, crankshaft rear 
(standard) 

11 360 223 RIl BEARING ASSEMBLY, crankshaft rear 
C. 002" undersize) 

11 376 641 Rll BEARING ASSEMBLY. crankshaft rear 
(. 010" undersize) 

11 376 644 RIl BEARING ASSEMBLY, 
(.020" undersize) 

crankshaft rear 

11 360 222 Rll BEARING ASSEMBLY. 
(. 03011 undersize) 

crankshaft rear 

367 878 R91 SET. crankshaft bearing 
(standard)(includes BEARINGS, 
360216 Rll and 360 221 RIl) 

377 270 R91 SET. crankshaft bearing 
(.002 11 undersize)(includes BEARINGS, 
360218 Rll and 360 223 Rll) 

376 639 R91 SET. crankshaft bearing 
C. 01011 undersize)(includes BEARINGS. 
376640 RII and 376 641 RIl) 

376 642 R91 SET. crankshaft bearing 
C. 020" undersize)(includes BEARINGS, 
376 643 Rll and 376 644 Rll) 

* Not Serviced Separately PRIIiTED IN CANADA 

, 
/ 

I 
I .. ~ 



ENGINE 

REf. 
NO. 

PART NUMBER DESCRIPTION 

FLYWHEEL. CRANKSHAFT AND BEARINGS - Continued 
(C-123 Carburated Engine) 

372 116 R91 SET, crankshaft bearing 
(.030" undersize)(includes BEARINGS, 
360217 Rll and 360 222 Rll) 

367 876 R9l SET, rod bearing 
(standard)(includes BEARINGS, 
356 304 Rll) 

377 269 R91 SET, rod bearing 
(.002 11 undersize)(includes BEARINGS, 
356 306 Rll) 

376 635 R91 SET, rod bearing 
(. 010" undersize)(includes BEARINGS. 
376 636 Rll) 

376 637 R91 SET, rod bearing 
(.020 11 undersize)(includes BEARINGS, 
376 638 R11) 

372115 R91 SET, rod bearing 
(. 030n undersize)(includes BEARINGS, 
356 305 Rll) 

368 716 R92 UNDERSIZE CRANKSHAFT PACKAGE. 
service 
composed of: 

4 Bearing 376636 Rll 

2 Bearing 

Bearing 

Bushing 

• 1 Crankshaft 
1 Pin 

or 
376638 Rl1 

or 
356305 Rll 
376640 Rll 

or 
376643 Rll 

or 
360217 Rll 
376644 Rll 

or 
360222 R11 
43291 D 

or 
364527 R1 

24550 D 

REf. 
NO. 

* Not Serviced Separately PRINTED IN CflNADA. 

CARBURATED 

PART HUMBER DESCRIPTION 



Il!l 

ENGINE CARBURATED III 
REF. 
NO. 

P .... RT NUMBER DESCRIPTION 

FLYWHEEL, CRANKSHAFT AND BEARINGS 
(C-135 Engine) 

5 

'-\Sl 

~~ ~~~ 
10 9 

A 49494 

13 456 VA GEAR, 112 T flywheel ring 

2 635 093 Rll FLYWHEEL, single stage clutch (includes 
GEAR, 13456 VA){for use with standard 
transmission, torque amplifier or 
reverser) 

635 004 Rl Flywheel BOLT (4) 
46 349 D Flywheel bolt LOCK (2) 

2 635 094 Rll FLYWHEEL, double stage clutch (includes 
GEAR, 13456 VA)(for use with constant 
running power take-off) 

635 004 Rl Flywheel BOLT (4) 
46 349 D Flywheel bolt LOCK (2) 

3 24 550 D PIN, flywheel dowel 

4 367 745 R91 CRANKSHAFT ASSEMBLY, standard 
composed of: 

4 Bearing 367777 Rll 
2 Bearing 367749 Rll 
1 Bearing 367750 Rll 

* 1 Camshaft 
1 Pin 24550 D 

5 367 777 Rll BEARING ASSEMBLY, connecting rod (4) 
(standard) 

5 367 786 Rll BEARING ASSEMBLY, connecting rod (4) 
(.002" undersize) 

5 376 646 Rll BEARING ASSEMBLY, connecting rod (4) 
(.010" undersize) 

376 648 Rli 5 BEARING ASSEMBLY, connecting rod (4) 
(.020" undersize) 

5 367 785 Rll BEARING ASSEMBLY, connecting rod (4) 
C. 030r! undersize) 

* Not Serviced Separately PRINTED 

REF. 
NO. 

PART NUMBER DESCRIPTION 

FLYWHEEL, CRANKSHAFT AND BEARINGS - Continued 
(C-135 Engine) 

6 46 870 DA PINION, 33T crankshaft 
1/4 x 3/4" Woodruff KEY 

7 368 665 R3 PULLEY, fan drive 
1/4 x 3/4" Woodruif KEY 

8 23 174 V NUT, crankshaft pulley 

9 367 749 R11 BEARING ASSEMBLY, crankshaft front 
and centre (2)(stanctard) 

9 367 755 Rll BEARING ASSEMBLY, crankshaft front 
and centre (2)(.002" undersize) 

9 376 650 Rll BEARING ASSEMBLY, crankshaft front 
and centre (2)(.010" undersize) 

9 376 653 Rll BEARING ASSEMBLY, crankshaft front 
and centre (2)(.020" undersize) 

9 367 753 Rll BEARING ASSEMBLY, crankshaft front 
and centre (2)(.030" undersize) 

10 367 750 Rll BEARING ASSEMBLY, crankshaft rear 
(standard) 

10 367 756 Rll BEARING ASSEMBLY, 
(.002" undersize) 

crankshaft rear 

10 376 651 Rll BEARING ASSEMBLY, crankshaft rear 
C. 010" undersize) 

10 376 654 Rll BEARING ASSEMBLY, crankshaft rear 
(.02011 undersize) 

10 367 754 Rll BEARING ASSEMBLY, crankshaft rear 
(.030 11 undersize) 

368 778 R9l SET, rod bearing (standard) 
(includes BEARINGS, 367 777 Rll) 

377 271 R91 SET, rod bearing C. 002" undersize) 
(includes BEARINGS, 367 786 Rll) 

376 645 R91 SET, rod bearing (.010" undersize) 
(includes BEARINGS, 376 646 Rll) 

376 647 R91 SET, rod bearing C. 020 11 undersize) 
(includes BEARllias, 376 648 Rll) 

372 117 R9l SET, rod bearing (.030" undersize) 
(includes BEARINGS, 367 785 Rll) 

368 779 R9l SET. crankshaft bearing (standard) 
(includes BEARINGS. 367 750 Rll 
and 367 749 Rll) 

377 272 R9l SET. crankshaft bearing (. 002" undersize) 
(includes BEARlliOS, 367 756 Rll 
and 367 755 RIl) 

IN CAN .... DA 

j 



) 

) 

) 

iii 

III 
REf. 
NO. 

PART NUMBER DESCRIPTION 

-1::1 -

ENGINE 

REf. 
NO. 

FLYWHEEL, CRANKSHAFT AND BEARINGS - Continued 
(C-135 Engine) 

376 649 R91 SET, crankshaft bearing C. OIO!! undersize) 
(includes BEARINGS. 376 651 Ell and 
376650 RIl) 

376 652 R91 SET, crankshaft bearing (. 020" undersize) 
(includes BEARINGS, 376654 Rll 
and 376 653 Rll) 

372 118 R91 SET. crankshaft bear~ng (. 030" undersize) 
(incilldes BEARINGS, 367 754 Rll and 
367 753 Rll) 

367 746 R92 UNDERSIZE CRANKSHAFT PACKAGE, 
service 
composed of: 

4 Bearing 

2 Bearing 

Bearing 

* 1 Crankshaft 
1 Pin 

* Not Serviced Separately 

376646 Rll 
Or 

376648 Rll 
Or 

367785 R11 
Or 

367786 R91 
376650 Rll 

Or 
376653 Rll 

or 
367753 Rll 

Or 
367755 Rll 
376651 Rll 

or 
376654 Rl1 

Or 
367754 Rll 

or 
367756 R11 

24550 D 

PRINTED IN CANADA 

II!] 

CARBURATED III 
PART NUMBER DESCRIPTION 



III 

III 
REF. 
NO. 

PART NUMBER DESCRIPTION 

- lb-

ENGINE 

REf. 
NO. 

III 
CARBURATED III 

PART NUMBER DESCRIPTION 

CONNECTING ROD AND CYLINDER SLEEVES 
(C-123 Engine) 

CONNECTING ROD AND CYUNDER SLEEVES - Cont 
(C-I23 Engine) 

~!. -, 7 

II 

10 

~8 10 

lfU 10 

1---1 eir----12 
A 49493 

11 

363465 Rll BOLT w/NUT. 363465 RI, connecting rod(S) 
363 466 Rl Connecting rod bolt NUT (8) 12 

2 24414 DB PIN, cylinder piston (standard)(4) 

2 53 159 D PIN. cylinder piston C. 005" oversize)(4) 

3 359321Rl SPRING, piston pin retaining (8) 

4 366 636 R9! RING. oil piston (third or bottom groove)(4) 

5 

6 

7 

8 

9 

10 

10 

366 292 Rl 

366 291 Rl 

366 290 Rl 

24434 D 

RING, compression (second groove)(4) 

RING, compression (top or (irst groove)(4) 

SLEEVE, cylinder (for Export only)(4) 

RING, cylinder sleeve packing (4) 

PISTON, cylinder (order SLEEVE 
ASSEMBLY of proper altitude) 

SLEEVE ASSEMBLY. cylinder (4) 
(standard altitude)(prior to engine serial 
No, 86760, order 1-374 337 R91 -
Cylinder Sleeve Set) 

SLEEVE ASSEMBLY, cylinder (4)(high 
altittide){order 1-374492 R91 - Piston 
Parts Accessory) 

* Not Serviced Separately PRINTED IN CANADA 

374 338 R91 

374493 R91 

64 508 D 

SLEEVE ASSEMBLY, cylinder (standard 
aititudeHEngine serial No. 86760 and up) 

composed of: 
I Pin 

* I Piston 
I Ring 
1 Ring 
I Ring 
1 Ring 

* I Sleeve 
2 Spring 

SLEEVE ASSEMBLY, 
composed of; 

1 Pin 
* I Piston 

I Ring 
I Ring 
1 Ring 
1 Ring 

* I Sleeve 
2 Sprirlg 

24 414 DB 

24434 D 
366 291 Rl 
366 292 Rl 
366 636 R9I 

359321 Rl 

cylinder (high altitude) 

24414 DB 

24 434 D 
366 291 HI 
366 636 H91 
366 292 RI 

359 321 Rl 

BUSHING, connecting rod (4) 

30926 DFXAROD, connecting (4)(Includes BOLTS, 
363 465 Rll and BUSHING, 64508 D) 

374492 R91 PARTS /I.CCESSORY, high altitude piston 
(Includes SLEEVES, 374 493 R91) 

364 788 R91 KIT, piston ring replacement (Includes 
RINGS, 366 636 R9l, 366 291 RI and 
366 292 RI)(standard or high altitude) 

374 337 R91 SLEEVE SET, cylinder (Includes SLEEVES, 
374 338 R9I)(standard altitude) 

30926 DFYAROD SET, connecting (4)(Inc1udes RODS, 
30926 DFXA and BEARINGS. 356 304 Rll) 



111 

HI 
REF. 
HO. 

PART NUMBER DESCRIPTION 

ENGINE 

REF. 
NO. 

PART NUMBER 

III 
CARBURATED HI 

DESCRIPTION 

CONNECTING ROD AND CYLINDER SLEEVES 
(C-135 Engine) 

CONNECTING ROD AND CYLINDER SLEEVES - Continued 
(C-135 Engine) 

6~ bf--, 
5 ~~ II 

4---~* ~8 10 

V
O n 9 

-

," 
1- 1 'L----12 

1lI 

A 49493 

363465 Rll BOLT w/NUT, 363466 Rl, connecting rod (8) 
363466 Rl Connecting rod bolt NUT (8) 

2 367797 RI PIN, cylinder piston (standard)(4) 

2 367862 Rl PIN, cylinder piston (. 005" oversize)(4) 

3 367 798 Rl SPRING. piston pin retaining (8) 

4 367 861 R91 'RING, oil piston (third or bottom groove)(4) 

5 367 801 Rl RING, compression (second groove){4) 

6 367860 Rl RING, compression (top or first groove)(4) 

7 

8 367 799 RI 

9 

10 

10 

SLEEVE, cylinder (order SLEEVE 
ASSEMBLY of proper altitude) 

RING, cylinder sleeve packing (4) 

PISTON, cylinder (order SLEEVE 
ASSEMBLY of proper altitude) 

SLEEVE ASSEMBLY, cylinder (4) 
(standard altitude)(prior to serial No. 
20287, order 1-374476 R92 - Cylinder 
Sleeve Set) 

SLEEVE ASSEMBLY, cylinder (4)(high 
altitude)(prior to serial No. 25435, 
order 1-374 520 R91 - Cylinder Sleeve 
Set) 

10 

10 

11 

12 

>:< Not Serviced Separately PRINTED IN CANADA 

374 477 R92 SLEEVE ASSEMBLY, cylinder (standard 
altitude)(Engine serial No. 20287 and up) 
composed of: 

1 Pin 367797 Rl 

* 1 Pin 
1 Ring 367799 Rl 
1 Ring 367860 Rl 
1 Ring 367801 Rl 
1 Ring 367861 R91 

* 1 Sleeve 
2 Spring 367798 Rl 

374 521 R91 SLEEVE ASSEMBLY, cylinder (high 
altitude) (serial No. 25436 and up) 
composed of: 

1 Pin 367797 RI 

* Piston 
Ring 367799 Rl 
Ring 367860 Rl 
Ring 367801 Rl 

1 Ring 367861 R91 

" 1 Sleeve 
2 Spring 367798 Rl 

367 775 RI BUSHING, connecting rod (4) 

367 774 Rll ROD ASSEMBLY, connecting (4)(includes 
BUSffiNG, 367 775 Rl and BOLTS, 
363465 RIl) 

374 520 R91 PARTS ACCESSORY, high altitude )iston 
(includes SLEEVES, 374521 R91 

367 859 Rl KIT, piston ring replacement (includes 
RINGS, 367801 Rl. 367 8GO Rl and 
367861 Rl)(standard or high altitude) 

374 476 R92 SLEEVE SET, cylinder (includes SLEEVES, 
374 477 R92)(standard altitude) 



I!I 

HI 
REF. 
HO. 

PART NUMBER DESCRIPTION 

-HS-

ENGINE 

REF. 
HO. 

CARBURATED 

PART NUMBER DESCRIPTION 

CYLINDER HEAD, VALVE COVER AND LEVERS CYLINDER HEAD, VALVE COVER AND LEVERS - Continued 

1 

2 

3 

4 

5 

6 

7 

7 

B 

9 

10 

11 

12 

A 48044 A 

172 528 

43 375 D 

43 374 D 

16 067 DA 
133 093 RI 

42 099 DA 

43 378 DC 

62 866 D 

357 374 R1 

367 673 R91 

367 677 R91 

357 292 R92 

357 291 H92 

43 373 D 

8
9
-, 

7~ _ 

~~ttttltttlti- , 

9/16 11 dia. expansion PLUG (2) 

RING, valve lever shaft snap (2) 

WASHER, valve lever shaft spring (2) 

SCREW. valve lever adjusting (8) 
Lever adjusting screw NUT (8) 

BRACKET, valve lever shaft end (2) 

GASKET, valve housing 

WASHER, valve housing stud (2) 
(optional w/357 374 Rl - Washer) 

WASHER, valve housing stud (2) 
(optional w/62 866 D - Washer) 

HOUSING, valve lever 

BREATHER, cylinder head 

LEVER, exhaust valve right (2) 

10 

(includes NUT, 133 093 HI and SCREW, 
16067 DA) 

LEVER. intake valve left (2) 
(includes NUT, 133 093 Rl and SCREW, 
16067 DA) 

SPACER, valve lever shaft (2) 
(optional w/365 776 R1 - Spacer) 

12 
Cont. 

13 

14 

15 

16 

17 

18 

19 

20 

20 

21 

* Not Serviced Separately PRINTED IN CANADA 

365 776 Rl 

357 292 R92 

24 541 D 

357 291 R92 

6 089 DA 

352 521 Rll 

355 373 R1 

373 899 R1 

366 299 R12 

364 789 R1 
58 516 H 

251 173 R96 

364 789 HI 
58 516 H 

366 300 R2 

SPACER, valve lever shaft (2) 
(optional w/43 373 D - Spacer) 

LEVER, intake valve right (2) 
(includes NUT, 133093 Rl and SCREW, 
16067 DA) 

SPRING, valve lever (2) 

LEVER, exhaust valve left (2) 
(includes NUT, 133 093 Rl and SCREW, 
160S7 DA) 

BRACKET, valve lever shaft assembly 

SHAFT, valve lever 
(includes PLUGS, 172 528) 

STUD, valve lever shaft oiler 
3/a ll -NF hex. NUT 

STUD. valve housing (2) 
3/8"-NF hex. NUT (4) 
3/8" lock WASHER (2) 

HEAD ASSEMBLY, cylinder 
composed of: 

* 1 Head 
8 Guide 
1 Plug 
2 Stud 

356583 R1 
103868 
373899 R1 

1 Stud 355373 R1 
Cylinder head BOLT (9) 
Cylinder head bolt WASHER (9) 

HEAD ASSEMBLY w/valve. cylinder 
composed of: 

1 Head 366299 R12 
12 K,y 42026 D 

B Seat 42040 D 
B Seat 356588 HI 
B Spring 366304 Rl 
4 Valve 366302 R1 
4 Valve 366303 R1 

Cylinder head BOLT (9) 
Cylinder head bolt WASHER (9) 

GASKET, cylinder head 

) 

\ 
~) 



) 

REF. 
NO. 

TC-201 B 

PART NUMBER DESCRIPTION 

ENGINE 

REF. 
NO. 

III 
CARBURATEO HI 

PART NUMBER OESCRIPTION 

VALVE, PUSH ROD AND TAPPET VALVE. PUSH ROO AND TAPPET - Continued 

1- ,. •• /<5>_3 
I 4 

A 49492 A 

42 026 D KEY, valve spring collar (16) 

2 356841 R91 ROTOCAP, exhaust valve (4) 

3 42 040 D SEAT, intake valve spring upper (4)(for use 
with engine equipped with Rotocap Assem m 

bly only)(optional w/47 278 D - Seat) 

3 47 278 D SEAT, intake valve spring upper (4)(for use 
with engine equipped with Rotocap Assem­
bly only)(optional w/42 040 D - Seat) 

3 42040 D SEAT, intake and exhaust valve spring upper 
(8)(for use only when engine NOT equipped 
with Rotocap Assembly)(opUonal w/ 
42040 D - Seat) 

4 366304 Rl SPRING, intake valve (4)(for use with engine 
equipped with Rotocap Assembly only) 

4 368450 R1 SPRING, exhaust valve (4)(for use with 
engine equipped with Rotocap Assembly 
only) 

4 366 304 Rl SPRING. intake and exhaust valve (8)(for use 
only when engine NOT equipped with 
Rotocap Assembly only) 

5 356 588 Rl SEAT, valve spring lower (8) 

6 356 583 Rl GUIDE, valve (8) 

7 366 302 Rl VALVE, intake (4) 

7 366303 Rl VALVE, exhaust (4) 

8 

8 

8 

9 

9 

* Not Serviced Separately 
ProHTED IN CAHAOA 

47 386 0 ROD, valve push (8) 
(optional w/357 548 Rl - Rod or 
360213 R91 - Rod) 

357 548 Rl ROD, valve push (8) 
(optional w/47 386 0 - Rod or 
360213 R91 - Rod) 

360 213 R91 ROD, valve push (8) 
(optional w/47 386 D - Rod or 
357 548 Rl - Rod) 

47384 D TAPPET, valve (8) 
(optional w/358 979 Rl - Tappet) 

356 979 Rl TAPPET, valve (8) 
(optional w/47 384 D - Tappet) 

368449 R91 ROTATOR PARTS ACCESSORIES, exhaust 
valve (includes ROTOCAPS, 356 ~41 R9l 
and SPRINGS, 368 450 Rl) 



REF. 
NO. 

PART NUMBER DESCRIPTION 

_l;U _ 

ENGINE 

REF. 
NO. 

PART NUMBER 

!!i 

CARBURATED 1111 
DESCRIPTION 

CRANKCASE OIL PAN AND OIL PUMP CRANKCASE OIL PAN AND OIL PUMP - Cont 

2 

3 

4 

5 

6 

6 

6 

6 

A 49504 

7--"'if] 

6 

---112 

<><---114 
"'---115 

368 979 R91 SCREEN, oil pump 
1'/8 x 1-1/4" cotter PIN 

6 098 DA 

375 786 R1 

43 414 DA 

357 648 R1 

35 631 H 

35 631 H 

227713 R1 

227 713 R1 

COVER, oil pump 
5/16 x 3/4" hexagon BOLT (4) 
5/16" lock WASHER (4) 

GASKET, oil pump cover (use as required) 

SPRING, oil pressure 

VALVE, oil pressure 

GEAR, oil pump idler(for use on C-123 
Engines prior to serial No. # ) 

GEAR, oil pump idler (for use on C-135 
Engines prior to serial No. # ) 

GEAR, oil pump idler (for use on C-123 
Engines with serial No. # and up) 

GEAR, oil pump idler (for use on C-135 
Engines with serial No. # and up) 

7 

8 

9 

9 

9 

9 

10 

11 

12 

13 

14 

15 

15 

* Not Serviced Separately 
i# Information is not Available 

PRINTED IN CANADA 

35 647 H 

352 057 RI 

BODY ASSEMBLY, oil pump (*)(Includes 
BOLT, 179845 - PLUG, 103865 and 
SHAFT. 35647 HHfor service order 1 
375 785 R91 - Oil Pump Assembly) 

Pump idler SHAFT 
3/8 x 1-3/4" hexagon BOLT (2) 
1/8" sq-hd. pipe PLUG 

GEAR, oil pump shaft spirol 
1/8 x 7/8" sq-end straight PIN 
1/8 x 5/8" Woodruff KEY 

365377 R9l SHAFT, oil pump (for use on C-123 Engines 
prior to serial No. II ) 

365377 R9l SHAFT, oil pump (for use on C-135 Engines 
prior to serial No. # and up) 

375789 R91 SHAFT, oil pump (for use on C-123 Engines 
with serial No. II and up) 

375789 R91 SHAFT, oil pump (for use on C-135 Engines 
with serial No. # and up) 

46 629 D LOCK, oil pump screw 

375 785 R9l PUMP ASSEMBLY, oil (composed of all 
numbers within the box) 

3/8 x 1-3/4" hexagon BOLT (2) 
1/8" sq-hd. pipe PLUG 

43 458 DB GASKET, crankcase oil pan 

372 145 R91 PAN, crankcase oil 
(includes PLUG, 359 875 R1) 

5/16 x 3/4 11 hexagon BOLT (14) 
5/16 x 1-1/2" hexagon BOLT (4) 
5/15 11 lock WASHER (18) 

3 405 H GASKET, drain plug 

41 300 HA PLUG, oil pan drain 
(optional w/359 875 Rl - Plug) 

359 875 RI PLUG, oil pan drain 
(optional w/41 300 HA - Plug) 

35 647 H SHAFT. pump idler (not illustrated) 



II 

III 
REf. 

'0. PART NUMBER 

ENGINE OIL FILTER 

DESCRIPTION 

011----1 

!,t+----2 

ENGINE 

REF. 

'0. PART NUMBER 

CRANKCASE OIL LEVEL GAGE 

II 
CARBURATED III 

DESCRIPTION 

1 

A 49 492 A 

A 5108 A 

13 727 0 GASKET, retaining bolt 

2 63 857 OA BOLT, filter case retaining 

63 856 0 CASE, oil filter 

4 376 374 R9I ELEMENT, oil filter normal duty 

5 13 7280 

63 866 DB 

GASKET, oil filter case 

PACKAGE, oil filter el~ment normal duty 
type (Export only)(inc1udes ELEMENTS, 
376 374 R9I) 

362611 R2! GAGE, oil level (in::ludes WASHER, 
34259 H) 

2 34 259 H WASHER, oil level gage felt 

3 365937 RI SLEEVE, oil level gage 

OIL PRESSURE GAUGE UNE 

1 
1 

H 6819 

36 092 D NUT, pressure line (2) 

2 635 339 R12 LINE, oil pressure (includes NUTS, 
36092 D) 

3 36 637 D ELBOW, crankcase pressure line 

",. Not Serviced Separately PRINTED III CANADA 



REF. 
NO. 

PART NUMBER DESCRIPTION 

GOVERNOR 

J" 315716 R1 fl,OD, governor connecting 
1/16 x 7/16" cotter PIN 

2 104 036 CLEVIS, adjustable rod end 
103 024 1/4"-NF hex. NUT 
103 494 1/4" x 51/6411 rod-end dId. PIN 

1/16 x 7/16" cotter PIN 

3 367709 R11 ROCKSHAFT, governor 
103 494 1/4 x 51/64" rod-end dId. PIN 

1/16 x 7/16" cotter PIN 

4 367 711 Rl FORK, governor rockshaft 
131 970 No.8 x 1/2" slt-rd-hd. SCREW (2) 
106 496 No, 8 lock WASHER (2) 

5 369 686 H2 SPRING, governor 

6 46 947 DAXB LEVER, speed change 
114494 3/8"-NF hex. jam NUT 
114606 3/8" external-tooth lock WASHER 

7 149 345 R91 OIL SEAL, speed change shaft 

8 355 476 HI WASHER, governor spring lever 

9 51 491 DA LEVER, governor spring 

10 357 432 R3 STOP, speed change lever 
12 736 D Governor SEAL 

3/S" hex. jam NUT 

11 54 041 D BOLT, governor housing 
5/16" lock WASHER 

12 367 857 H91 CAP, oil filler 
(includes GASKET, 368 153 HI) 

~ zz_ 

ENGINE 

REF. 
NO. 

PART NUMBER 

11/ 
CARBURATED III 

DESCRIPTION 

GOVERNOR - Continued 

A 49502 

13 368 153 Rl GASKET, oil filler cap 

14 368564 R1 NECK.. oil filler 

15 367706 R11 HOUSING ASSEMBLY, governor 
composed of: 

2 Bearing 45753 D 
1 Bushing 46939 D 

* 1 Housing 
1 Neck 368564 R1 
1 Pin 46942 D 
1 Pin 49220 D 
1 Plug 172531 

5/16 x 1-3/811 hexagon BOLT 
5/16 x 2-3/4" hexagon BOLT (3) 
5/16 11 lock WASHER (4) 

16 172531 3/4" expansion PLUG 

17 45 753 D BEARING, governor rockshaft 

18 45 875 D GASKET, governor housing 

19 46 942 D PIN, lever retaining 

20 131 487 NUT, 7/16"-NF low crown 

21 49 220 D PIN, governor shaft stop 

22 49219 DA PIN, governor shaft bumper 

23 49 21S DA SPRING, governor shaft cumper 

24 351778 Rl WEIGHT, governop (2) 
(optional w/374 710 RI - Weight) 

46 924 D Governor weight PIN(2) 
1/16 x 7/S" cotter PIN (2) 

* Not Serviced Separately PRIIiTED IN CANADA 

) 

) 
"' 



) 

, 
) 

REF. 
Nn PART NUMBER DESCRIPTION 

GOVERNOR - Continued 

2' 374 710 Rl WEIGHT, governor (2) 
Cont. (optional w/351 778 Rl - Weight) 

46 924 D Governor weight PIN (2) 
1/16 x 7/81! cotter PIN (2) 

25 363 866 Rl SLEEVE, governor thrust 
(optional w/49 325 D - Sleeve) 

25 49 325 D SLEEVE, governor thrust 
(optional w/363 866 Rl - Sleeve) 

26 375 778 Rll PINION, 33T governor 

27 43483 D RETAINER, governor rocks hart seal 

28 43 482 D SEAL, governor rockshaft 

28 43 481 D BALL BEARING, governor thruat 

30 46 939 D BUSHING, governor rockshaCt 

31 45 753 D BEARING, rockshaft needle 

32 31 804 DA BODY, governor bumper spring 
7/1S 11 hex. jam NUT 

33 28 078 D SPEING, governor bumper 

367707 R91 PACKAGE, governor service 
(composed of all parls listed with 
the exception of items reference 
numbers 1 and 2) 

* Not Serviced Separately 

ENGINE 

REF. 
NO. 

PRINTED 11'1 CANADA 

CARBURATED 

PART NUMBER DESCRIPTION 



-24-

III 

HI ENGINE CARBURATED 

REF. 
NO. 

PART NUMBER DESCRIPTION 

AIR CLEANER 
(T-4. T-5 Tractors prior to serial No. H 
Tractors) 

)(T-4 LP, T-5 LP 

2 

1 

2 

3 

CI 

[ IIII@I-a 
NOTE "AI! 

NOTE "B" 

366 322 RI 

United Specialties 

Donaldson 

HOSE, air cleaner connecting 
(1-5/8 x 1-9/16) 

366 323 RI CLAMP, air cleaner hose 

635480 ReI CAP. intake pipe 

12 

4 BODY, air cleaner (*)(order 1 - 366 321 R9t 

6 

7 

8 

or 1 - 367 766 R9I - Cleaner) 
3/8 x 3/4 11 hexagon BOLT (2) 
13/32 x 3/4 x 16 gauge WASHER (2) 
3/8" lock WASHER (2) 

361063 Rl GASKET, air cleaner (Note "A") 

358 147 RSI CLAMP, oil cup retaining (Note "A") 

358 145 Rl BAFFLE, air cleaner (Note "A") 

358 146 Rl CUP, oil (Note "A") 

REF. 
NO. 

PART NUMBER DESCRIPTION 

AIR CLEANER - Cont 
(T-4, T-5 Tractors prior to serial No. If )(T-4 LP, T-5 LP 
(Tractors) 

9 

10 

11 

12 

367 766 R91 AIR CLEANER, (Note ItA")(Includes 
BAFFLE, 358 145 R1; CLAMP, 
358 147 R91; CUP, 358 146 R1 and 
GASKET, 361063 Rl)(optional to use 
366 321 R91 - Cleaner) 

3/8 x 3/4" hexagon BOLT (2) 
13/32 x 3/4 x 16 gauge WASHER (2) 
3/a" lock WASHER (2) 

352 597 R91 CUP, oil (Note !lBII) 

66 357 DA CLAMP, cup retaining (Note "Bit) 

366 321 R91 AIR CLEANER, (Note "BtI)(Includes CLAMP, 
66 357 DA and CUP, 352 597 R1){optional 
to use 367 766 R91 - CLEANER) 

3/8 x 3/4 11 hexagon BOLT (2) 
13/32 x 3/4 x 16 gauge WASHER (2) 
3/a ll lock WASHER (2) 

PRE-CLEANER (NOT Low Profile) 

1 

4 

H 6772 

361412 R91 CAP, pre-cleaner (United Specialties) 

362 999 R91 CAP, pre-cleaner (Donaldson) 

2 361 409 R92 BODY, pre-cleaner (United Specialties) 

2 363 000 RI 

3 

4 

BODY, pre-cleaner (Donaldson) 

SLEEVE, pre-cleaner (*)(for service order 
I - - Cleaner) 

1/4 x 1_1/4 11 slt-hd. SCREW 
1/4" sq. NUT 

PRE-CLEANER, (for service order 
1 - - Pre-Screener) 

5 636 502 R91 ADAPTOR, pre-cleaner mounting 

* Not Serviced Separately PRINTED IN CANADA 
# Information is not Available 

) 

) 
/ 



II 

HI 
REF. 
NO. 

PART NUMBER 

AIR CLEANER 
(T-4. T-5 Tractors With Serial No. /I and up) 

1 2 3 

(' 7 9 V 
~~ 

? 

~/8 

H 6972 • \}1jyjt·. 

366 323 Rl CLAMP, intake hose manifold 

2 636 836 Rl HOSE, intake manifold 

3 29 970 D CLAMP, intake hose cleaner 

4 636 707 R9I CAP, cleaner air intake 

5 704 536 RI BRACKET, air cleaner support 
5/16 x 5/8" hexagon BOLT (2) 
5/16 x 3~4n hexagon BOLT (2) 
5/16 x 1 r slt-fil-hd. SCREW (2) 
5/16" hex. NUT (4) 
5/16 11 sq. NUT (2) 
11/32 x 3/4 x 11 gauge WASHER 
5/16" lock WASHER (4) 

- 25_ 

ENGINE 

REF. 
NO. 

6 BODY, air cleaner (*)(order 636 706 R9I 
Cleaner) 

7 636 558 R9I CLAMP, air cleaner 

8 362 974 R9! CUP, air cleaner 

9 636 706 R9I CLEANER. air (Includes CLAMP, 
636 558 R9I and CUP, 362 974 R9I) 

* Not Serviced Separately PRINTED IN CANADA 
, Information is not available 

PART NUMBER 

iii 
CARBURATED III 

DESCRIPTION 



REf. 
NO. 

PART NUMBER DESCRIPTION 

- 26-

ENGINE 

REf. 
NO. 

CARBURATED 

PART NUMBER DESCRIPTION 

EXHA UST PIPE, SPARK ARRESTER AND WEATHERCAP 
(Upright Type) 

EXHAUST PIPE, SPARK ARRESTER AND WEATHER CAP - eontd 
(Upright Type) 

~ ... 
'!iP.' JiJ 
,~ 

'\ 
t~1 

e 

5 

~ ~~~ .... 
6-

267 112 R91 WEATHER CAP, exhaust pipe 

2 635342 R91 MUFFLER, exhaust 

-12 

11 

10 

9 

8 

HA 4986 
HA 5748 
HA 5874 

3 635 340 RI PIPE, engine manifold exhaust 

14 

4 369 645 Rll MANIFOLD, intake and exhaust (includes 
PIPE PLUG, 103 865 or 103 877) 

5 352 014 R2 GASKET, manifold (2) 

6 103 865 PLUG, 1/8!1 sq-hd. pipe 
(optional to use 103 877 - Plug) 

6 103 877 PLUG, 1/8" sq-hd. pipe 
(optional to use 103 865 - Plug) 

7 251174 Rl STUD, manifold to cylinder head (6){for 
use on engines up to serial No. 27740) 

251 176 Rl Manifold stud NUT (6) 

7 179841 BOLT, manifold to cylinder head (6) 
(3/8 x 1-1/4" hexagon BOLT)(for use 
on engine with serial No. 27741 and up) 

8 192 104 BUSffiNG, 1-1/2 x l-1/4!1 exhaust manifold 
reducer 

9 

10 

11 

12 

13 

14 

* Not Serviced Separately PRINTED IN CANADA 

9749 DA BASE, spark arrester 

353 265 R1 BODY, spark arrester 

353 266 Rl TOP, spark arrester 

636 156 Rl PLATE, exhaust pipe mounting 
186317 3/8-NF x 5" hexagon BOLT (3) 

93 082 H 3/8"-NF hex. NUT (3) 

636 158 R1 PIPE, exhaust 

63"6 154 R91 PARTS ACCESSORY, spark arrester 

) 



) 

- 27-

III 

III ENGINE 
III 

CARBURATED III 
REF. 
NO. 

PART NUMBER 

EXHAUST AND MUFFLER 
(Underslung) 

<'1-____ _ 

~------

DESCRIPTION 

368 482 Rl GASKET, exhaust pipe elbow 

;;; 
~ 
~ 

" 

2 369645 Rll MANIFOLD, intake and exhaust (Includes 
PLUG. 103 865) 

3/8 x 1-1/4" hexagon BOLT (6) 

3 368 484 Rll ELBOW, exhaust pipe 
S/8 x 1-1/8" hexagon BOLT (2) 
3/8" lock WASHER (2) 

4 46364 H CLAMP, exhaust pipe elbow asbestos 

5 370 S81 Rl ASBESTOS, exhaust pipe elbow 

6 636 339 Rl CLAMP, exhaust 'pipe 

7 636 l2S R9l MUFFLER, exhaust (for use on tractors 
prior to serial No. 3006) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

EXHAUST AND MUFFLER - Cont 
(Underslung) 

7 

8 

9 

10 

11 

12 

13 

13 

14 

14 

15 

16 

17 

636 330 R9I 

636 070 RI 

636071 Rl 

362 304 Rl 

636 206 Rll 

190 907 Rl 

636 069 Rl 

636329 R1 

MUFFLER, exhaust (for use on tractors 
with serial No. 3006 and up) 

PIPE, exhaust tail 

BRACKET, tail pipe 

CLAMP, tail pipe 
3/8 x 1-3/8" hexagon BOLT 
3/8" hex. NUT 
SiS H lock WASHER 

SHIELD, muffler heat 
3/4 x 1_1/2 11 hexagon BOLT 
3/4" hex. NUT 
3/4 11 lock WASHER 

"v" BOLT, exhaust pipe clamp 
5/16"-NF hex. NUT (2) 
S/16" lock WASHER (2) 

BRACKET, exhaust pipe (for use on 
tractors prior to serial No. 3006) 

S/16 x 7/8" hexagon BOLT 
5/16" lock WASHER 

BRACKET, exhaust pipe (for use on 
tractors with serial No. 3006 and up) 

S/16 x 7/8" he.1{agon BOLT 
5/16" lock WASHER 

636 068 Rll PIPE, exhaust (for use on tractors prior 
to serial No. 3006) 

636328 Rll PIPE, exhaust (for use on tractors with 
serial No. 3006 and up) 

29 979 D 

362300Rl 

370639 Rl 

636 184 Rl 

CLAMP, exhaust pipe asbestos (2) 

CLAMP. exhaust pipe elbow (2) 
S/16-NF x 1-S/8" cad-pltd. hexagon 

BOLT (2) 
5/16"-NF hex. NUT (2) 
S/16!! lock WASHER (2) 

ASBESTOS, exhaust pipe 

ADAPTOR. muffler intake (not illustrated) 
(for use on tractors prior to serial 
No. 3006) 

* Not Serviced Separately PRINTED IN CANADA 



REF. 
flO. 

PART NUMBER DESCRIPTION 

- 28-

ENGINE 

REF. 
NO. 

DIESE L 

PART NUMBER DE5CRIPTIOfl 

CRANKCASE AND RE LA TED PAR TS CRANKCASE AI\1]) RELATED PARTS - Cont 

12 

7 

s---~ 

2 

3 

3 

4 

37 323 D 

712 064 R1 

ELBOW, crankcase breather pipe (injection 
pump gear cover end)(for use on engines 
prior to serial No. BD-144!2654 C) 

POINTER, timing 

700 153 Rll NUT, breather pipe (optional to use 37 155 D 
- Nut Assembly)(for use on engines prior 
to serial No. BD-144!2654 C) 

37 165 D NUT ASSEMBLY, breather pipe (optional to 
use 700 153 Rll - Nut)(for use on engines 
prior to serial No. BD-144/2654 C) 

709460 Rll PIPE, crankcase breather (Includes NUTS, 
700 153 Rll or 37165 D)(for use on engines 
prior to serial No. BD-144!712 C) 

28 

4 

4 

5 

PRltlTED III CANADA 

* Not Serviced Separately 

T45-1 

3040331 Rl1 PIPE, crankcase breather (Includes NUTS, 
700153 Rl1 or 37 165 D)(for use on 
engines prior to serial No. ED-144!712 C 
when equipped with Adjusting Pulley) 

3040831 Rll PIPE, crankcase breather (Includes NUTS, 
700 153 Rll or 37165 D)(for use on engines 
with serial No. BD-144!712 C and up prior 
to BD-144!2654 C) 

57 068 D ELBOW, crankcase breather pipe (intake 
manifold end)(for use on engines prior to 
serial No. BD-144!2654 C) 

703 847 Rl GASKET, crankcase front cover (for use on 
engines prior to serial No. BD-144!1951C) 

708 285 Rl GASKET, crankcase front cover (for use on 
engines with serial No. BD-144/1951 C and 
up) 

) 



III 

HI 
REF'. 
HO. 

PART NUMBER DESCRIPTION 

- 29-

ENGINE 

REF. 
HO. 

DIESEL 

PART NUMBER DESCRIPTION 

CRANKCASE AND RELATED PARTS - Cant CRANKCASE AND RELATED PARTS - Cant 

7 703 841 R21 PLATE, crankcase front (Includes LOCKS, 15 3042 468 R1 COVER. hourmeter drive opening (for use on 
46250 D and RIVETS. 110 638)(for use on engines with serial No. BD-14.4/1951 C 
engines prior to serial No. BD-144/195l C) and up) 

703 636 Rl Front plate bolt tab WASHER 1/4 x 1/211 mach. BOLT (2) 
3047 230 R1 Front plate SCREW (2) 1/411 lock WASHER (2) 

5/16 x 3/4" hexagon BOLT 

16 3042 467 Rl GASKET, hourmeter drive opening cover 
7 709 901 Rl1 PLATE, crankcase front (for use on engines (for use on engines with serial No. BD-144/ 

with serial No. BD-144/l951 C and up) 1951 C and up) 
703 636 Rl Front plate bolt tab WASHER 

3047 230 HI Front plate SCREW (2) 
5/16 x 3/4" hexagon BOLT 17 751834 R1 INSERT, 7/16" thread (16) 

8 703 851 Rl GASKET, hydraulic pump opening cover 18 141 223 PIN, oil seal retainer dowel (2) 

• 703 850 R1 COVER, hydraulic pump opening I. 172 578 PLUG. 1-3/411 expansion 
5/16 x 1-7/8" hexagon BOLT (3) 
5/16 x 2_1/8" hexagon BOLT 
3/4 x 11/32 x 16 gauge WASHER 20 708 904 R1 RETAINER, crankshaft oil seal (optional to 
5/16" hex. NUT (4) use 708 905 Rl - Retainer) 
5/16" lock WASHER (4) 706 732 R1 Oil Seal retainer BOLT (7) 

5/16" lock WASHER (7) 

10 709 903 RI GASKET. crankcase front plate 
20 708 905 Rl RETAINER. crankshaft oil seal (optional to 

use 708 904 R1 - Retainer) 
11 703 827 R1 BUSHING, camshaft front 706 732 R1 Oil Seal retainer BOLT (7) 

5/16" lock WASHER (7) 

11 703 828 Rl BUSHING, camshaft centre 
21 708 903 R91 OIL SEAL, camshaft rear 

11 703 829 R1 BUSHING, camshaft rear 
22 708 907 R1 GASKET, rear oil seal retainer 

12 703 832 HI STUD, water pump (4) 
23 141 287 PIN, crankcase rear dowel (2) 

13 106794 TAP. water drain (optional to use 707 888 
R91 - Tap Assembly) 24 703877 RI STUD, starting motor 

13 707 888 R91 TAP, water drain (optional to use 106 794 25 751611) R1 INSERT, 1/2-NF x 1/2" idler gear bolt 
Tap) screw lock 

14 3_040 912 R22 CRANKCASE ASSEMBLY (for use on engines 26 708 902 R2 CAP, crankshaft rear bearing 
with serial No. BD-144/1951 C and up) 3061 211R1 Crankshaft bearing cap BOLT (2) 

composed of: 3061325 Rl Crankshaft bearing cap bolt WASHER (2) 
10 Bolt 3061211 Rl 

1 Bushing 703 827 Rl 
1 Bushing 703 828 Rl 
1 Bushing 703829Rl 
4 Cap 706491 R2 
1 Cap 708 902 R2 

• 1 Crankcase 
1 Insert 751610 HI 

16 Insert 751834 R1 27 706 491 H2 CAP, crankshaft bearing (4) 
2 Pin 141 223 3061211 Rl Crankshaft bearing cap BOLT (8) 
2 Pin 141 244 3061325 Rl Crankshaft bearing cap bolt WASHER (8) 
2 Pin 141 287 
1 Plug 172578 
2 Plug 103 884 
3 Plug 103 883 
4 Stud 703 832 HI 
1 Stud 703 877 Rl 
1 Tap 106 794 

or 
707 888 R91 28 141 244 PIN, crankcase front dowel 

1 Tube 751 826 Rl 
10 Washer 3061 325 Rl 

2. 703 852 Rl GEAR. idler 
103 884 1/4" slt-hdls. pipe PLUG (2) 
103 883 1/8" slt-hdIs. pipe PLUG (3) 
172578 1-3/4" expansion PLUG 

* Not Serviced Separately PRINTED IN CANADA 



III 

HI 
REf. 
NO. 

PART NUMBER DESCRIPTION 

-30 -

ENGINE 

REF. 
NO. 

iii 
DIESEL HI 

PART NUMBER DESCRIPTION 

CRANKCASE AND RELATED PARTS - Cont CRANKCASE AND RELATED PARTS - Cant 

30 703 853 Rll SHAFT, idler pear (Includes PIN, 932 039 Rl) 
932 039 HI l/S x 5/8' ROLLPIN 

31 181434 1/2-NF x 1_7/8" mach. BOLT 

32 703 843 Rll COVER, crankcase front (Includes OIL SEAL 
20290 D and POINTER, 712 064 Rl)(for 
use on engines prior to serial No. 
BD-144/1951 C) 

5/16 x 111 hexagon BOLT (5) 
5/16 x 1_7/8" hexagon BOLT (3) 
5/16" lock WASHER (8) 

46 250 D Crankcase cover bolt LOCK (3) 
3/16 x 5/16" button-hd. RIVET (3) 

32 3043 217 Rll COVER, crankcase front (Includes OIL SEAL 
20290 D and POINTER, 712 064 Rl)(for 
use on engines with serial No. BD-144/ 
1951 C and up)(opUonal to use 3043 218 Rll 
- Cover) 

5/16 x 1" hexagon BOLT (5) 
5/16 x 1-7/8" hexagon BOLT (3) 
5/16" lock WASHER (8) 

32 3043 218 R11 COVER, crankcase front (Includes OIL SEAL 

33202900 

34 703 849 RI 

35 3040 337 RI 

35 

202900 and POINTER. 712064 R1Hfor 
use on engines with serial No. BD-144/ 
1951 C and upHoptional to use 3043 217 Rll 
- Cover) 

5/16 x 1" hexagon BOLT (5) 
5/16 x 1-7/8" hexagon BOLT (3) 
5/16" lock WASHER (8) 

OIL SEAL. crankshaft front 

GASKET, injection pump gear cover 

COVER, injection pump gear (for use on 
engines equipped with Fan Belt Adjusting 
Pulley) 

COVER. injection pump gear (on engines prior 
to serial No. BD-144/712 Corder 
1 - 3040 332 R9I - Package) 

35 751611 H2I COVER. injection pump gear (for use on 
engines prior to serial No. BO-144/1951 C) 

5/16 x 3/4" hexagon BOLT (2) 
5/16 x 2-3/8" hexagon BOLT (5) 
5/16" hex. NUT (4) 
5/16" lock WASI-:IER (7) 

35 709 904 R2 COVER. injection pump gear (for use on 

35 3044 933 R1 

engines with serial No. BD-144/1951 C 
and up to serial No. BD-144/2654 C) 

5/16 x 3/4" hexagon BOLT (2) 
5/16 x 2-1/2" hexagon BOLT (5) 
5/16" hex. NUT (4) 
5/16" lock WASHER (7) 

COVER, injection pump gear (for use on 
engines with serial No. BO-144/2654 C 
and up) 

5/16 x 3/4" hexagon BOLT (2) 
5/16 x 2-1/2" hexagon BOLT (5) 
5/16" hex. NUT (4) 
5/16" lock WASHER (7) 

3042 475 R93 

103 884 
103 883 
172 578 

3040332 R91 

703 836 Rl 

*' Not Serviced Separately PRINTED IN CANADA 

PACKAGE, crankcase service (for use on 
engines prior to serial No. BD-144/1951 C) 

composed of: 
1 Crankcase 3040912 R22 
1 Gasket 3042 467 R1 
1 Cover 3042 468 R1 
2 Bolt 179791 
2 Lockwasher 103 319 
1 Gasket 3043 370 HI 
1 Cover 3043 077 Rl 
2 Screw 138221 

1/4" slt-hdls. pipe PLUG (2) 
1/8" slt-hdls. pipe PLUG (3) 
1-3/4" expansion PLUG 

PACKAGE, injection pump gear cover service 
(for use on engines prior to serial No. 
BD-144j712 C) 

composed of: 
1 Cover 
1 Pipe 
1 Nut 

751611 R21 
3040331 Rl 
37 165 D 
or 
700 153 Rll 

WIRE. crankshaft bearing cap lock (5Hfor use 
on engines prior to serial No. BD-144/ 
2811 C) 

\ 

I 



) 

II!! 

HI 
REF. 
HO. 

PART NUMBER DESCRIPTION 

- 31-

ENGINE 

REF. 
NO. 

l1li 
DIESEL III 

PART NUMBER DESCR1PT10N 

FLYWHEEL CRANKSHAFT AND BEARINGS FLYWHEEL CRANKSHAFT AND BEARINGS - Cont 

2 

3 

4 

5 

138 516 

635 266 R2 
218211 
219755 

751303 R31 

219 755 

13456 vA 

WASHER. I" external-tooth lock 

PULLEY, fan drive 
I/,4 x 3/4" Woodruff KEY 
1 'hex, jam NUT 

CRANKSHAFT, standard (Includes BEARING, 
708,,909 R93 af!-d PINS, 24550 D) 

1 hex. jam NUT 

GEAR, 112 T flywheel ring 

635 566 Rll FLYWHEEL, single stage clutch (for use 
with standard transmission, torque 
amplifier or reverser)(Includes GEAR, 
13456 VA) 

635573 Rl Flywheel BOLT (4) 
709 516 Rl Flywheel bolt LOCK (2) 

5 635 567 Rll FLYWHEEL, double stage clutch (for use 
with constant running P. T. O. )(Includes 
GEAR, 13456 VA) 

635 573 Rl Flywheel BOLT (4) 
709 516 Rl Flywheel bolt L~CK (2) 

6 24 550 D PIN, flywheel dowel (2) 

7 708 910 R91 BEARING. crankshaft main rear (standard) 

7 708 915 R91 BEARING. crankshaft main rear (. 015" 
undersize) 

7 708 911 R91 BEARING. crankshaft main rear (. 030" 
undersize) 

8 710318 R11 BEARING. crankshaft main front and centre 
(4)(standard) 

8 713657 R11 BEARING. 'crankshaft main front and centre 
(4)(.015" undersize) 

8 710740 R11 BEARING, crankshaft main front and centre 
(4)(.030" undersize) 

9 

, 

~, Not Serviced Separately PR1NTED 1N CANAOA 

703 865 RI 
218211 

PINION. 33 T crankshaft 
1/4 x 3/4" Woodruff KEY 

708 912 R91 SET. crankshaft main bearings (standard) 
(Includes BEARINGS. 710 318 R11 and 
708 910 R91) 

708 914 R91 SET, crankshaft main bearings (.015" 
undersize)(Includes BEARINGS, 713657 
R11 and 708 915 R91) 

708 913 R91 SET. crankshaft main bearings (.030" 
undersize)(Inc1udes BEARINGS, 710 740 
R11 and 708 911 R91) 



REF. 
NO. PART NUMBER DESCRIPTION 

- 32-

ENGINE 
REF. 
NO. 

III 

DIESE L III 
PART NUMBER DESCRIPTION 

CONNECTING ROD AND CYLINDER SLEEVES CONNECTING ROD AND CYLINDER SLEEVES - Cont 

2 

2 

3 

4 

4 

5 

5 751605 R92 PISTON ASSEMBLY, cylinder (w/rings)(4) 

6 

6 

7 

8 

9 

10 
T45-3A 

10 

704 100 RI RING, cylinder sleeve packing (4) 
10 

3040369 Rl PISTON LESS RINGS (4){for use on engines 
prior to serial No. BD-144/779 C) 11 

704 099 R2 PISTON LESS RINGS (4)(for use on engines 
with serial No. BD-144/779 C and up) 

11 

12 
704092 Rl SLEEVE, cylinder (4) 

13 
3040364 R91 SLEEVE w/PISTON, cylinder (4)(Includes 

PISTON. 3040 365 R91 - RING, 704 100 Rl 
and SLEEVE, 704092 Rl)(for use on 
engines prior to serial No. BD-144/779 C) 13 

751604 R92 SLEEVE w/PISTON, cylinder (4)(Includes 
PISTON, 751 605 R92 • RING. 704 100 Rl 
and SLEEVE, 704 092 Rl)(for use on 13 
engines with serial No. BD-144/779 C and 
up) 

3040 365 R91 PISTON ASSEMBLY, cylinder (w/rings){4) 14 
(for use on engines prior to serial No. 
BD-144/779 C) 

composed of: 
1 Pin 704 094 R1 
1 Piston 3040369 Rl 15 
2 Retainer 704 0% Rl 
1 Ring 3040366 Rl 
1 Ring 3040367 Rl 
1 Ring 3040368 R91 15 

'* Not Serviced Separately PRINTED IN CANADA 

711 045 RI 

3043 611 Rl 

704 088 R91 

3043 216 Rl 

706 156 RI 

710327 Rll 

713 660 R11 

710 737 Rll 

704 094 Rl 

706411 Rl 

704 095 Rl 

3040368 R91 

704 098 Rl 

705 993 Rl 

751606 R91 

3040367 Rl 

704 097 Rl 

(for use on engines with serial No. 
BD-144/779 C and up) 

composed of: 
I Pin 704 094 Rl 
I Piston 704 099 R2 
2 Retainer 704 095 Rl 
1 Ring 704 096 Rl 
2 Ring 704 097 RI 
I Ring 704 098 Rl or 

705 993 Rl 
Ring 751 606 R91 

BUSHING, piston pin (4)(optional to use 
3043 611 Rl - BUSHING) 

BUSHING, piston pin (4)(optional to use 
711 045 RI - BUSHING) 

ROD, connecting (4)(Includes BOLTS, 
3043216 Rl and BUSHING, 711 045 RI or 
3043611 Rl) 

BOLT, connecting rod cap (8) 

WIRE, connecting rod bolt (4)(for use on 
engines prior to serial No. BD - 144/2693 C) 

BEARING, connecting rod (4)(standard) 

BEARING, connecting rod (4)(.015" undersize) 

BEARING, connecting rod (4)(.030" undersize) 

PIN, cylinder piston (4)(standard) 

PIN, cylinder piston (4)(. 005" oversize) 

RETAINER, piston pin (8) 

RING, oil control piston (4)(for use on 
engines prior to serial No. BD-144/779 C) 

RING, oil control piston (4)(optional to use 
705 993 RI - RING)(for use on engines 
with serial No. BD-144/779 C and up) 

RING, oil control piston (4)(optiona1 to use 
704 098 Rl - RING)(for use on engines 
with serial No. BD-144/779 C and up) 

RING, oil control piston top (4)(for use on 
engines with serial No. BD-144/779 C 
and up) 

RING, piston compression (4)(for use on 
engines prior to serial No. BD-144/779 C) 

RING, piston compression (8){for use on 
engines with serial No. BD-144/779 C 
and up) 



III 

HI 
REF. 
NO. 

PART NUMBER DESCRIPTION 

- 33-

ENGINE 
REF. 
NO. 

CONNECTING ROD AND CYLINDER SLEEVES - Cont 

16 3040 366 RI 

167M 096 Rl 

RING, piston compression top (4)(for use 
on engines prior to serial No. BD-144/ 
779 C) 

RING, piston compression top (4)(for use 
on engines with serial No, BD-144/779 C 
and up) 

704089 RBI SET, connecting rod replacement (Includes 
RODS, 704088 R91) 

710 768 R9I SET, connecting rod bearing replacement 
(standard)(Inc1udes BEARINGS. 710327 RII) 

715 146 RBI SET, connecting rod bearing replacement 
(.015" undersize)(Includes BEARINGS, 
713 660 Rll) 

710 769 R91 SET. connecting rod bearing replacement 
(.030" undersize)(Includes BEARINGS, 
710737 Rlll 

751603 R92 SET, cylinder sleeve replacement (Includes 
SLEEVES, 751 604 R92) 

3040370 RBI SET, piston ring replacement (Includes 
RINGS, 3040366 R1, 3040 367 R1 and 
3040368 R91)(for use on engines prior to 
serial No. BD-144j779 C) 

751607 R91 SET, piston ring replacement (Includes 
RINGS, 704 096 Rl, 704 097 Rl, 
704 098 Rl and 751 606 R91)(for use on 
engines with serial No. BD-144/779 C 
and up) 

* Not Serviced Separately PRINTED IN CANADA 

III 
DIESE L HI 

PART NUMBER DESCRIPTION 



- 34-

ENGINE 
DIESE L 

PART NUMBER DESCRIPTION PART NUMBER DESCRIPTION 

CYLlh'UER HEAD, VALVE COVER AND LEVERS CYLINDER HEAD, VALVE COVER AND LEVERS - Cont ) 

10~ 3 J1 12 

9 

8 

7 --"""'---_ .. 
6-----0 

5 ~' 

4~ 
3 

2 

34 

703 812 RI GEAR. 66 T camshaft 9 703894 R21 COVER, valve 
218217 3/16 x 5/8" Woodruff KEY 3/8" hex. NUT (2) 

2 703 886 R2 BRACKET, valve lever shaft front 10 707469 Rl BREATHER. valvp cover (optional to use 
3/16 x 1-1/4" groove PIN 709 522 R91 - Breather) 
3/8" hex. NUT 

10 709 522 R91 BREATHER. valve cover (optional to use 
3 709338 RI LEVER. valve (8){opUonal to use 707469 Rl - Breather) 

706 131 Rll - Lever) 

11 703 885 R1 BRACKET. valve lever shaft centre 
3 706 131 Rll LEVER. valve (8){Includes BUSHING, 

24 564 DA)(opUonal to use 709 338 R1 
Lever) 12 703 893 R2 SPACER, valve lever (2) 

24 564 DA Valve lever BUSHING (8) 

13 45 949 D SPRING, valve lever (2) 
4 43375 D RING, valve lever shaft snap (2) 

14 703884 R21 SHAFT, valve lever (2){Includes PLUG, 
5 43 374 D WASHER. valve lever shaft spring (2) 172528) 

172528 9/16' dia_ expansion PLUG (2) 

6 16 067 DA SCREW, valve lever adjusting (8) 
15 703 887 R2 BRACKET, valve lever shaft rear 

3/16 x 1-1/4" groove PIN (2) 
7 133093 RI NUT, valve lever adjusting screw (8) 3/8" hex. NUT (2) 

8 703896 Rl GASKET, valve cover 

t.< Not Serviced Separately PRIN.TED IN CANADA 



) 

, 
) 

/ 

REF. 
NO. 

PART NUMBER DE!')CRIPTION 

- 35-

ENGINE 

REF. 
NO. 

DIESEL 

PART NUMBER DESCRIPTION 

CYLINDER HEAD, VALVE COVER AND LEVERS - Cont CYLINDER HEAD, VALVE COVER AND LEVERS - Cont 

16 NOZZLE, holder and injection (4) 27 703 883 R6 GASKET, cylinder head 
(Refer to "FUEL INJECTION NOZZLEI1) 

3/8 11 -NF hex. NUT (8) 
706077 Rl Special nozzle WASHER (8) 28 703 876 R2 STUD, injection nozzle holder (8) 

17 705358 Rl HOLDER, pre-combustion chamber (4) 29 704 445 Rl GUIDE, intake valve stem (4) 
(for use on engines prior to serial No. 
BD-144/l95l C) 

30 704456 R2 GUIDE, exhaust valve stem (4) 

17 708 314 Rl HOLDER, pre-combustion chamber (4)(for 
use on engines with serial No. 31 HEAD ASSEMBLY, cylinder (less valves) 
BD-144/1951 C and up) (for service on engines prior to serial No. 

BD-144/1951 C order I - 3043 824 R12 -
Cylinder Head Assembly and 4 - 3043 826 

18 710382 R3 GASKET, pre-combustion chamber upper (4) Rl - Exhaust Valves) 

19 705 359 R2 CHAMBER, pre-combustion (4)(for use on 31 3043 824 R12 HEAD ASSEMBLY, cylinder (less valves) 
engines prior to serial No. BD-144/ # C) (for service on engines with serial No. 

BD-144/1951 C and up) 
composed of: 

19 3045 523 Rl CHAMBER, pre-combustion (4)(for use on 4 Guide 704 455 Rl 
engines with serial No. BD-144/ # C 4 Guide 704 456 R2 
and up) t" 1 Head 

4 Lockwasher 103321 
2 Plug 172 558 

20 710383 RI GASKET, pre-combustion chamber lower (4) 4 Stud 703 874 R1 
2 Stud 703 875 R1 
8 Stud 703 876 R2 

21 172 558 PLUG, cylinder head expansion (2) 2 Stud 179841 
1 Stud 186 279 
1 Stud 187 491 

22 703878 Rl STUD, intake manifold right front (for use 103 868 1/2" sq-hd. pipe PLUG 
on engines prior to serial No. BD-144/ 708331 Rl Cylinder heap short BOLT (15) 
265!C) 708 332 Rl Cylinder head long BOLT 

3/8' hex. NUT 63 116 D Cylinder head bolt WASHER (16) 
3/8" lock WASHER 

31 3040,360 R95 HEAD ASSEMBLY, cylinder (with valves) 
23 703 877 RI STUD, intake manifold left (2)(for use on composed of: 

engines prior to serial No. BD-144/2654 C) 8 Cup 704446Rl 
3/8" hex. NUT (2) 1 Head 3043 824 R12 
3/8" lock WASHER (2) 16 Lock 704443 RI 

8 Spring 710347 R2 
4 Valve 3040361 RI 

24 703 879 R2 STUD, intake manifold right rear (for use • Valve 3043 826 Rl 
on engines prior to serial No. BD-144/ 103868 1/2" sq-hd. pipe PLUG 
2654 C) 708331 RI Cylinder head short BOLT (15) 

3/8" hex. NUT 708 332 Rl Cylinder head long BOLT 
3/8" lock WASHER 63 116 D Cylinder head bolt WASHER (I6) 

25 709464 RI MANIFOLD. air intake (for use on engines 32 703875 Rl STUD, rocker shaft end bracket (2) 
prior to serial No. BD-144/2654 C) 

3/8" hex. NUT (4) 
3/8" lock WASHER (4) 33 709450 Rl CAMSHAFT 

25 3044 934 R1 MANIFOLD, air intake (for use on engines 3. 43 249 D PLATE, camshaft thrust 
with serial No. BD-144/2654 C and prior 26 058 D Camshaft thrust plate SCREW (2) 
to BD-144/2825 C) 115 549 3/8" internal-tooth lock WASHER (2) 

3/8 x 1-1/4" hexagon BOLT (2) 
3/8 x 3-1/8" hexagon BOLT 
3/8 x 5-1/2" hexagon BOLT 3049 382 Rl GROMMET, head gasket rubber (2) 
3/81! lock WASHER (4) (not illustrated) 

25 3048572 R1 MANIFOLD, air intake (for use on engines 
with serial No. BD-144/2825 C and up) 

3/8 x 1-1/4" hexagon BOLT (2) 
3/8 x 3-1fe" hexagon BOLT 
3/8 x 5-1 2" hexagon BOLT 
3/8" lock WASHER (4) 

26 704162 Rl GASKET, air intake manifold (2) 

* Not Serviced SeparatelG' ,PRINTED IN CANADA 

# Information not Availa Ie 



iii 

III 
REF. 
NO. 

PART NUMBER DESCRIPTION 

-36 -

ENGINE 
REf. 
NO. 

VALVE. PUSH ROD AND TAPPET 

2 

3 

4 

5 

6 

6 

7 

,-1 
2 -.~ 

704 783 R2 

704 782 HI 

704 443 Hl 

704446 Rl 

710347 R2 

3040 362 RI 

3043 826 HI 

3 
U-

n ~4 
'.;> 

7 

ROD, valve push (8) 

TAPPET. valve (8) 

LOCK, valve spring (IS) 

CUP, valve spring retainer (8) 

SPRING, exhaust and intake valve (8) 

VALVE, exhaust (4)(for use on engine 
prior to serial No. BD-144!1951 C) 

VALVE, exhaust (4)(for use on engines 
equipped with cylinder head - 3043 824 R12) 

3040361 RI VALVE. intake (4) 

* Not Serviced Separately PRINTED IN CANADA 

DIESEL 

PART NUMBER DESCRIPTION 

) 



iii 

III 
REF. 
NO. 

PART NUMBER DESCRIPTION 

_ 37_ 

ENGINE 
REf. 
NO. 

DIESEL 

PART NUMBER DESCRIPTION 

CRANKCASE OIL LEVEL GAUGE OIL PRESSURE GAUGE LiNE 

1 

i 

11--1---3 

T20-135 A H 6819 

706 977 R9I GAUGE, oi11evel 36 092 D NUT, pressure line (2) 

2 706 976 Rl GROMMET, oil level gauge {for use on 2 635 339 R12 LINE, oil pressure (includes NUTS, 
engines prior to serial No. BD-144/801 C) 36092 D) 

3 706 975 Rl PIN. oil level gauge roll (for use on engines 
prior to serial No. BD-144/801 C) 

3 36 637 D ELBOW. crankcase pressure line 

3 751826 Rl TUBE, oil level gauge (for use on engines 
'with serial No. BD-144/801 C and up) 

* Not Serviced Separately PRINTED IN CANAOA 

iii 

III 

1 



REF. 
NO. 

PART NUMBER DESCRIPTION 

_ 38_ 

ENGINE 

REF. 
NO. 

II!l 

DIESEL HI 
PART NUMBER DESCRIPTION 

CRANKCASE OIL PAN AND OIL PUMP CRANKCASE OIL PAN AND OIL PUMP - Cant 

21 

.~1 

2 

3 

20-----"=_] 

17 

16 

T20-135 

5 

6 

7 

.----9 

11-----10 

11 

12 

704 105 R95 PUMP ASSEMBLY, oil (for use on engines 
prior to serial No. BD-144/520 C) 

composed of: 
1 Ball 751830 Rl 
1 Body 751827 R93 
1 Bolt 179826 
2 Bolt 179828 
1 Bolt 179829 
1 Cover 751 828 R1 
1 Gasket 711 558 HI 
2 Nut 102 634 

Pin 108 635 
Screen 56 108 D 
Spring 751 829 R1 

6 Washer 115 548 
3/8 x 1_1/8" hexagon BOLT 
3/8" internal-tooth lock WASHER 

8 

3043 131 R92 PUMP ASSEMBLY, oil (for use on engines 
with serial No. BD-144/520 C and up) 

704 107 R1 
932 204 R1 
103 905 

composed of: 
1 Ball 751 830 R2 
1 Body 3043 132 R92 
1 Bolt 179 826 
2 Bolt 179 828 
1 Bolt 179 829 
1 Cover 751828 R1 
1 Gasket 711 558 R1 
2 Nut 102 634 
1 Pin 108 635 
1 Screen 56 108 D 
1 Spring 751 829 R1 
6 Washer 115 548 

3/8 x 1-1/8" hexagon BOLT 
3/8" internal tooth lock WASHER 

PINION, oil pump drive 
Oil pump "pinion ROLLPIN 
l/B x 5/8' Woodruff KEY 

2 3042 478 R1 SHAFT, oil pump drive 

3 

3 

4 103 883 

5 

5 

BODY. oil pump ('~)(on engines prior to 
serial No. BD-144/520 Corder 1 -
706 630 R91 - Body) 

BODY, oil pump (*)(on engines with serial 
No. BD-144/520 C and up order 1 
751 B31 R91 - Body) 

PLUG, 1/8" sq-hd. pipe 

SHAFT, oil pump idler gear (*)(on engines 
prior to serial No. BD-144/520 Corder 
1 - 706 630 R91 - Body) 

SHAFT, oil pump idler gear (*)(on engines 
with serial No. BD-144/520 C and up 
order 1 - 751 831 R91 - Body) 

6 706 628 R1 GASKET, oil pump body 

7 

7 

8 

CASE, oil pump gear (*)(on engines prior to 
serial No. BD-144/520 Corder 1 
706 630 R91 - Body) 

CASE, oil pump gear (*)(on engines with 
serial No. BD-144/520 C and up order 
1 - 751 831 R91 - Body) 

706 630 R9l BODY ASSEMBLY, oil pump (on engines 
prior to serial No. BD-144/520 C) 

composed of: 
* 1 Body 
* 1 Case 

1 Gasket 706 628 R1 
2 Pin 932 205 Rl 
1 Plug 103 883 

* 1 Shaft 

* Not Serviced Separately PRINTED IN CANADA 

) 



) 
REF. 
NO. 

PART NUMBER DESCRIPTION 

CRANKCASE OIL PAN AND OIL PUMP - Cent 

* Not Serviced Separately 

- 39-

ENGINE 

REF. 
NO. 

DIESEL 

PART NUMBER 

CRANKCASE OIL PAN Al\'D OIL PUMP - Cont 

PRINTED IN CANADA 



!II 

III 
REF. 
00. 

PART NUMBER DESCRIPTION 

-40-

ENGINE 

REF. 
NO. 

DIESEL 

PART NUMBER DESCRIPTION 

ENGINE OIL FILTER ENGINE OIL FILTER - Cont 

12-----'0 

C>----4 

11---~ 

0 ..... _--- 5 

9 

H 4449 

705 612 R91 FILTER, oil (composed of all parts listed 
below)(optional to use 3042 420 RS1 or 
708 548 R91 - Filter) 

3/8 x 1-1/4" hexagon BOLT (2) 
3/8" lock WASHER (2) 

2 

3 

4 

5 

6 

7 

B 

3042420 R91 FILTER, oil (optional to use 708 548 R91 
or 705 612 R91 - Filter)(parts not 
illustrated) 

composed of: 
1 Ball 3043 285 Rl 
1 Bolt 3043 290 RI 
1 Circlip 3042 430 Rl 
1 Container 3043 289 Rl 
1 Head 3043 284 RI 
1 Plate 3043315 HI 
1 Plate 3043 293 R91 
1 Plug 3043 287 Rl 
1 Spring 3043 286 HI 
1 Spring 3043 291 Rl 
1 Washer 3042428 RI 
1 Washer 3042 425 Rl 
1 Washer 3043 288 Rl 
1 Washer 3042 423 Rl 
1 Washer 3043 292 Rl 
1 Ring 3042 423 Rl 
1 Element 3042 419 R92 

or 
3043 283 R92 

3/8 x 1-1/411 hexagon BOLT (2) 
3/8" lock WASHER (2) 

708 548 R91 FILTER, oil (optional to use 3042420 R91 

705740 RI 

705 743 Rl 

705 745 Rl 

705 744 HI 

705 735 RI 

705 737 Rl 

705 733 Rl 

705 732 HI 

or 705 612 R91 - FHter){parts not 
illustrated) 

composed of: 
1 Ball 707 870 Rl 
I Bolt 707 872 RI 
I Circlip 707 869 RI 
1 Circlip 707 874 Rl 
I Collar 707 862 Rl 
I Element 3042419 R92 

or 
3043 283 R92 

Gasket 707 861 Rl 
Guide 707 868 Rl 
Guide 707871 RI 
Head 707873 Rl 
"011 Ring 707 863 Rl 
Seal 707 867 Rl 
Seal 707 859 Rl 
Seat 707 864 Rl 
Spring 707 860 Rl 
Spring 707 865 Rl 
Sump 707866 R9l 

1 Washer 708 967 Rl 
3/8 x 1-1/4" hexagon BOLT (2) 
3/81! lock WASHER (2) 

GASKET, valve plug 

BALL, engine relief valve 

INSERT, gasket cover 

GASKET, cover 

SEAL, lower element 

SPRING, element retainer 

WASHER, filter shell centre bolt 

BOLT, shell centre 

* Not Serviced Separately PRINTED IN CANADA 



) 
REF. 
NO. 

PART NUMBER DESCRIPTION 

- 41-

ENGINE 

REF. 
NO. 

ENGINE OIL FILTER - Cont 

9 705 736 HI SHELL, oil filter 

9 705 731 R91 SHELL ASSEMBLY, oil filter 
composed of: 

1 Bolt 705 732 Rl 
1 Retainer 705 734 Rl 
1 Seal 705 735 Rl 
1 Shell 705 736 Rl 
1 Spring 705 737 RI 
1 Washer 705 733 HI 

10 705 734 Rl RETAINER, lower seal 

11 3042 419 R92 ELEMENT. oil filter (optional to use 
3043 283 R9I - Element) 

11 3043 283 R92 ELEMENT, oil filter (optional to use 
3042 419 R92 - Element) 

12 705 735 HI SEAL, element top 

13 705742 HI COVER, oil filter element 

13 705738 R9I COVER ASSEMBLY, oil filter 
composed of: 

1 Ball 705 743 Rl 
1 Cover 705 742 Rl 
1 Gasket 705 740 Rl 
1 Gasket 705744 Rl 
1 Insert 705 745 RI 

Plug 705 739 HI 
Seal 705 735 Rl 
Spring 705 741 Rl 

14 705741 Rl SPRING, element relief valve 

15 705 739 HI PLUG, valve 

':' Not Serviced Separately 
PRlItTEO lit CANADA 

III 
DIESEL III 

PART NUMBER DESCRIPTION 



iii 

HI 
REf. 
NO. 

PART NUMBER DESCRIPTION 

AIR CLEANER (Not Low Profile) 
(on tractors prior to serial No. 3673) 

HA 4293 

29 970 D CLAMP, air cleaner hose (2) 

2 635 647 Rl HOSE, intake manifold 

3 704 536 Rl BRACKET, air cleaner support 
5/16 x s/a" hexagon BOLT (2) 
5/16 x 3(,4" hexagon BOLT (2) 
5/16 xl' slt-fil-hd. SCREW (2) 
5/16" sq. nut (2) 
5/16 11 hex. NUT (4) 
11/32 x 3/4 x 11 gauge WASHER 
5/16" lock WASHER (4) 

4 l}35 481 R91 CAP, cleaner air intake 

- 42-

ENGINE DIESE L 

8 

REF. 
NO. PART NUMBER DESCRIPTION 

AIR CLEANER (Not Low Profile) 
(on tractors with serial No. 3673 and up) 

1 2 

H S746 

29 970 D 

___ 3 
4 

L'r----S 

.~ __ 6 8 

'~7 
;~d#:;; 

CLAMP, air cleaner hose (2) 

2 635 647 R1 HOSE, intake manifold 

3 636 707 R91 CAP. cleaner air intake 

4 704 536 R1 BRACKET. air cleaner support 
S/16 x S/8" hexagon BOLT (2) 
S/16 x 3/,4" hexagon BOLT (2) 
5/16 x I' slt-fil-hd. SCREW (2) 
5/16" sq-NUT (2) 

5 

11/32 x 3/4 x 11 gauge WASHER 
5/16" lock WASHER (4) 
5/16" hex. NUT (2) 

5 BODY, air cleaner (*)(for service order 
BODY, air cleaner (*)(order 636 706 R9l -

Cleaner) 
1 - 636 706 R9I - Cleaner) 

6 636 558 R91 CLAMP, air cleaner 
6 3042 601 R9I ELEMENT, air cleaner 

7 362 974 R91 CUP, air cleaner 
7 635615 R9I BASE, air cleaner 

B 636 706 R91 CLEANER, air (Includes CLAMP, 
8 CLEANER, air (for service order 636 55B R9l and CUP, 362 974 R9l) 

636 70S R9I - Cleaner) 

3044 984 Rl RING, cleaner sealing (not illustrated) 

* Not Serviced Separately PRINTED IN CANADA 

) 



) 

) 

REF. 
HO. 

PART NUMElER 

AIR CLEANER 
(Low Profile Only) 

1 

* Not Serviced Separately 

DESCRIPTION 

-43 -

ENGINE 

REF, 
HO. 

DIESEL 

PART NUMBER DESCRIPTION 

PRE -C LEANER (NOT Low Profile) 

~3 

I" 5 

4 

H 6772 

---7 9 
361 412 R91 CAP. pre-cleaner (United Specialties) 

362 999 R91 CAP. pre -cleaner (Donaldson) 

2 361413 R91 BODY, pre-cleaner (United Specialties) 

2 363000 R1 BODY. pre-cleaner (Donaldson) 

3 

PRINTED IN CANADA 

SLEEVE, pre-cleaner (*) (for service order 
1 - Cleaner) 

1/4 x 1-1/411 slt-hd, SCREW 
1/4" sq. NUT 

PRE-CLEANER. (for service order 
1 - - Pre-Screener) 

636 506 R91 ADAPTOR, pre-cleaner mounting 



REF. 
NO. 

PART NUMBER DESCRIPTION 

-44 -

ENGINE 
REF. 
NO. 

DIESEL 

PART NUMBER DESCRIPTION 

EXHAUST PIPE, SPARK ARRESTER AND WEATHERCAP 
(Upright Type) 

EXHAUST PIPE, SPARK ARRESTER AND WEATHERCAP - Cont 
(Upright Type) 

2 

2 

2 

1~ 
~I 
I 

2---j 

1>----11 
IS 

~_' --10 

4--__ ~__ AR. ______ 9 

~ -
---;::::-1" ~8 

:-c&~, 
NOTE "A" 

267 112 R91 

704 616 R93 

707 713 R92 

635 342 R91 

For use on engines with serial No. BD-144! 
1001 C to BD-144!1339 C, BD-144!1341 C to 
BD-144!1378 C, BD-144!1380 C, BD-144! 
1383 C, BD-144!1385 C, BD-144!1387 C, 
BD-144!1390 C to BD-144!1394 C, BD-144! 
1402 C, BD-144!1407 C, BD-144!1414 C to 
BD-144!1428 C. 

For use on engines with serial No. BD-144! 
561 C to BD-144!1000 C, BD-144!1340 C, 
BD-144!1379 C, BD-144!1381 C, BD-144! 
1382 C, BD-144!1384 C, BD-l44!1386 C, 
BD-144!1388 C, BD-144!1389 C, BD-144! 
1395 C to BD-144!1401 C, BD-144!1403 C 
to BD-144/1406 C, BD-144!1408 C to 
BD-144!1413 C, BD-144/1429 C and up. 

WEATHERCAP, exhaust pipe 

MUFFLER, exhaust (optional to use 
707713 R92 - Muffler)(Note "A") 

MUFFLER, exhaust (optional to use 
704 616 R93 - Muffler)(Note "A") 

MUFFLER, exhaust (Note "B") 

3 

3 

4 

5 

6 

6 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

704614 R21 PIPE, exhaust (lange (Note HAil) 
20299 D Exhaust manifold stud NUT (2) 

3/all lock WASHER (2) 

635 341 R11 PIPE, exhaust flange (Note liB") 
20299 D Exhaust manifold stud NUT (2) 

3/a" lock WASHER (2) 

704 613 Rl 

704 164 R1 

3043 419 R91 

3042 719 R11 

704 165 R2 

704 613 R1 

636 157 R1 

9 749 DA 

353 265 R1 

353 266 RI 

636 156 RI 
186 317 

93 082 H 

636 158 R1 

636 155 R91 

GASKET, exhaust pipe flange (Note liB") 

STUD, exhaust pipe flange (Note liB") 

MANIFOLD, exhaust (Note tlAII)(for service 
order 1-3043 419 R91 - Exhaust Manifold 
Service Package) 

PACKAGE, exhaust manifold service 
(Note IIAtl) 

composed of: 
1 Gasket 704613 R1 
2 Lockwasher 103 321 
1 Manifold 3042719 R11 
2 Nut 20 229 D 
1 Pipe 704614 R21 

MANIFOLD ASSEMBLY, exhaust (Includes 
STUDS, 704 164 R1)(Note "BII) 

GASKET, exhaust manifold (2) 

GASKET, mounting adaptor 

ADAPTOR, spark arrester mounting 

BASE, spark arrester 

BODY, spark arrester 

TOP, spark arrester 

PLATE. exhaust pipe mounting 
3/a-NF x 5" hexagon BOLT (3) 
3/a ll -NF hex. NUT (3) 

PIPE, exhaust 

PARTS ACCESSORY, spark arrester 

* Not Serviced Separately PRINTED IN CANADA 

) 

) 



) 

/ 

III 

HI 
REF. 
NO. 

PART NUMBER DESCRIPTION 

EXHAUST AND MUFFLER 
(Underslung) 

" l~ 
/~ 

-0 

II)~;; 

_-----...::r:' 

~---~--
704 613 Rl GASKET, exhaust pipe flange 

2 636 183 Rll PIPE. exhaust upper 

3 636 339 Rl CLAMP. exhaust pipe upper to lower 

4 636 339 RI CLAMP, exhaust pipe 

5 636 330 R91 MUFFLER, exhaust 

6 636 071 Rl BRACKET. tail pipe 

7 636 070 Rl PIPE, exhaust tail 

8 362304Rl CLAMP. tail pip'e 
3/8 x I_3/Sf! hexagon BOLT 
3/S tl hex. NUT 
3/St! lock WASHER 

>I< Not Serviced Separately 

-45 -

ENGINE 

REF. 
NO. 

DIESEL 

PART NUMBER DESCRIPTION 

EXHA UST AND MUFFLER - Cont 
(Underslung) 

9 636 206 Rll SHIELD, muffler heat 
3/4 x 1-1/2" hexagon BOLT 
3/4" hex. NUT 
3/4" lock WASHER 

10 190907 RI "U" BOLT, exhaust pipe clamp 
S!16"-NF hex. NUT"(2) 
5/16" lock WASHER (2) 

11 636 329 Rl BRACKET, exhaust pipe 
5/16 x 7/8 11 hexagon BOLT 
5/16" lock WASHER 

12 636 332 Rl PIPE, exhaust lower 

13 190907 RI "u" BOLT, exhaust pipe upper to lower 
5/16"-NF hex. NUT (2) 
5/16" lock WASHER (2) 

14 3042719 Rll MANIFOLD, engine exhaust 
composed of: 
* 1 Manifold 

2 Stud 704 164 Rl 

704 165 R2 GASKET, engine manifold (2) 
(not illustrated) 

N -

PRilinD IN CANADA 



I!!l .. 
REF. 
NO. 

PART NUMBER 

-46 -

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

FUEL SYSTEM 

DESCRIPTlON 

FUEL TANK AND RELATED PARTS 
(on tractors prior to serial No. 3673) 

FUEL TANK AND RELATED PARTS - Cont 
(on tractors prior to serial No. 3673) 

lJ'@,:.~ 
pO' 

6 

10 9 8 HB 4271 

635 343 R92 TANK, fuel (Includes CAP, 126 368 R91) 

2 126 368 R91 CAP, fuel tank 

3 SWITCH, key lock (for use on tractors with 
serial No. 3088 and up) 
(Refer to "KEY LOCK SWITCH") 

4 636 142 R2 PANEL, fuel tank scuttle 
114 736 No, 14-10 x 5/8" slt-rd-hd. cad-pltd. 

tapping SCREW (4) 
445449 No. 14-10 tapping screw spring 

NUT (4) 

5 635 346 Rl COVER, scuttle panel (for use on tractors 
up to serial No. 3087) 

No. 10-24 x 1/2" slt-rd-hd. SCREW (3) 
No. 10-24 hex. NUT (3) 
No. 10 lock WASHER (3) 

6 635 348 Rll SUPPORT, fuel tank rear 
1/2 x 1-1/4" hexagon BOLT (2) 
1/2" hex. NUT (2) 
1/2" lock WASHER (2) 

7 

8 

9 

10 

11 

>',< Not Serviced Separately PRINTED IN CANADA 

635 352 Rl 

635 351 R1 

635 353 Rl 

635 34~ Rl 

103 866 

STRAP. rear support clamp 
5/16 x 3{,4" hexagon BOLT 
5/16 x I' hexagon BOLT 
5/16" hex. NUT (2) 
5/16" lock WASHER (2) 

STRAP, front support clamp 
5/16 x 1-1/S' hexagon BOLT (2) 
5/16" lock WASHER (2) 

PAD. fuel tank front clamp 

SUPPORT, fuel tank front 
5/16 x l-l/S" hexagon BOLT (2) 
11/32 x 3/4 x 11 gauge WASHER (2) 
5/16" lock WASHER (2) 

PLUG, 1/4" sq-hd. fuel tank pipe 
(carburated Engine) 

) 



) 
REF. 
'0. 

PART NUMBER 

-47 -

CRAWLER TRACTORS 

DESCRIPTION 
REF. 

'0. PART NUMBER 

FUEL SYSTEM 

DESCRIPTION 

FUEL TANK AND RELA'rED PARTS 
(On Tractors With Serial No. 3673 and up) 

FUEL TANK AND RELATED PARTS - Cont 
(On Tractors With Serial No. 3673 and up) 

2 

3 

4 

5 

6 

7 

8 

9 

10 

3 4 

\ 

H 7041 

635 343 R92 TANK, fuel'(IncIudes CAP, 126 368 R91) 

126 368 R91 CAP, fuel tank 

636 142 R2 PA}.'EL, fuel tank scuttle 
114736 No. 14-10 x 5/8 t1 slt-rd-hd. cad-pltd. 

tapping SCREW (4) 
445449 No. 14-10 tapping screw spring NUT (4) 

636814 Rl 

636 816 Rl 

636 812 Rl 

635 348 R21 

636 813 Rl 

636 811 Rl 

SWITCH, key lock (Refer to "KEY LOCK 
SWITCH") 

CLAMP, fuel tank rear (2) 
5/16 x 1-1/8" hexagon BOLT 
5/16 x 1-1/2" hexagon BOLT 
5/16" hex, NUT (2) 
5/16" lock WASHER (2) 

SPACER, fuel tank rear clamp (2) 

INSULA TOR, fuel tank rear (2) 

SUPPORT, fuel tank rear 
1/2 x 1-1/4" hexagon BOLT (2) 
1/2" hex. NUT (2) 
1/2" lock WASHER (2) 

CLAMP, fuel tank front 
5/.16 x 1jj3/8" hexa~on BOLT 
5/16 x 5 hexagon OLT 
5/16" lock WASHER (2) 

INSULA TOR, fuel tank front 

11 

12 

13 

* Not Serviced Separately 
PRINTED IN CANADA 

636 815 Rl 

635 347 R1 

103 866 

SPACER, fuel tank front clamp 

SUPPORT, fuel tank front 
5/16 x I" hexagon BOLT 
5/16 x 1-3/8" hexagon BOLT 
5/16 x 5" hexagon BOLT 
5/16 x 5-1/4 t1 hexagon BOLT 
5/16" lock WASHER (4) 

PLUG, 1/4" sq-hd. fuel tank pipe 
(Carburated Engine) 



Iii 

III 
REF. 
NO. 

PART NUMBER 

-48-

CRAWLER 

DESCRIPTIOI'( 

TRACTORS 
REF. 
NO. 

PART NUMBER 

FUEL 
Iii 

SYSTEM III 
DESCRIPTION 

FUEL LINES w/MECHANICAL FUEL PUMP 
(T-4, T-5 prior to serial No. 3129) 

FUEL UNES w/MECHANICAL FUEL PUMP 
(T-4 L. P •• T-5 L. P., prior to serial No, 3129) 

2 

3 

4 

5 

6 

7 

a 

9 

10 

11 

To Carburator 

\~~ 
Carburator 

5 6 

3 r 
7 

H-6751 H-67S0 

119 930 

24 847 H 

29 899 D 

635 601 Rl 

635 678 Rl 

49 124 D 

140 568 

BUSHING, 1/4 x 1/8" fuel tank reducer 

ELBOW, 5/16 11 tube to 1/8" pipe brass 
fuel pump and sediment bowl (3) 

NUT, 5/16" brass fuel line (4) 

CUSHION, fuel line rubber 

CLIP. fuel pump to carburetor fuel line 
3/8 x 1/2!! hexagon BOLT 
3/8" lock WASHER 

GASKET, mechanical fuel pump 

CLIP, fuel tank to fuel pump fuel line 

PUMP, mechanical fuel (Refer to 
"MECHANICAL FUEL PUMP") 

5/16 x 111 hexagon BOLT (2) 
5/16" lock WASHER (2) 

306 185 Rll LINE. fuel pump to carburetor fuel 
(Includes NUTS. 29 899 D) 

635 621 Rll LINE. fuel tank to fuel pump fuel 
(Includes NUTS. 29899 D) 

BOWL, fuel sediment (Refer to "FUEL 
SEDIMENT BOWL") 

2 

3 

4 

5 

6 

7 

a 

9 

10 

PRINTED IN CANADA 

119 930 BUSHING, 1/4 x 1/81! fuel tank reducer 

24847 H ELBOW, 5/16" tube to 1/8" pipe brass 
fuel pump and sediment bowl (3) 

29899 D NUT, 5/16" brass fuel line (4) 

635601 R1 CUSHION, ,fuel line rubber 

49 124 0 GASKET, mechanical fuel pump 

140568 CLIP, fuel tank to fuel pump fuel line 

PUMP, mechanical fuel (Refer to 
"MECHANICAL FUEL PUMP") 

5/16 x 111 hexagon BOLT (2) 
5/16 11 lock WASHER (2) 

636 072 Rll LINE, fuel pump to carburetor fuel 
(Includes NUTS, 29899 D) 

635 621 Rll LINE, fuel tank to fuel pump fuel 
(Includes NUTS, 29 899 D) 

BOWL, fuel sediment (Refer to "FUEL 
SEDIMENT BOWL") 



) 

-'l~-

Iii 

CRAWLER TRACTORS 
FUEL SYSTEM III 

REF. 
,n PART NUMBER DESCRIPTION 

FUEL LINES w/MECHANICAL PUMP 
(T-4, T-S from serial No. 3129 and up) 

To Tank 

1 2 3 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

12 

119 930 

114 630 
114 631 

636 254 R11 

298990 

306 185 R11 

635 678 HI 

49 124 D 

140 568 

24 847 H 

635 601 R1 

120 900 

To Carburator 

------------.-------~ 

~~~ 
I '~8 
i 

4 

H-67S8 

BUSHING, 1/4 x 1/8" fuel tank reducer 

NUT, S/16 H ball sleeve brass fuel line 
5/16" ball brass fuel line SLEEVE 

LINE ASSEMBLY, fuel tank to fuel pump 
fuel 

composed of: 

* 1 Line 
1 Nut 114 630 
1 Nut 29 8990 
1 Sleeve 114 631 

NUT, 5/16" brass fuel line (3) 

LINE. fuel pump to carburetor fuel 
(Includes NUTS, 298990) 

CLIP, fuel pump to carburetor fuel line 
3/8 x 1/2" hexagon BOLT 
3/8" lock WASHER 

GASKET, fuel pump 

CLIP, fuel tank to fuel pump fuel line 

PUMP, mechanical fuel (Refer to 
"MECHANICAL FUEL PUMP") 

5/16 x 1" hexagon BOLT (2) 
5/16" lock WASHER (2) 

ELBOW, 5/1S" tube to 1/8" pipe brass 
fuel pump (2) 

CUSHION, fuell1ne rubber 

COCK, fuel tank shut-off 

REF. 
'0. 

P .... RT NUMBER DESCRIPTION 

FUEL LINES wi MECHANICAL PUMP 
(T-4 L. P., T-5 L. P., from serial No. 3129 and up) 

2 

3 

To Tank 

11 
10 

H-6757 

119 930 

114 630 
114 631 

9 

636 254 Rll 

To Carburator 

4 ~6 

BUSHING, 1/4 x 1/8" fuel tank reducer 

NUT, 5/16" ball sleeve brass fuel line 
5/16" ball brass fuel line SLEEVE 

LINE ASSEMBLY, 
fuel 

composed of: 
* 1 Line 

1 Nut 
1 Nut 
1 Sleeve 

fuel tank. to fuel pump 

114 630 
29 899 0 

114631 

4 636072 R11 LINE ASSEMBLY, fuel pump to carburetor 

5 29 8990 

6 140 568 

7 

8 24 847 H 

9 49 1240 

fuel (Includes NUTS, 29 899 D) 

NUT, 5/16" brass fuel line (3) 

CLIP, - fuel tank to fuel pump fuel line 

PUMP, mechanical fuel (Refer to 
"MECHANICAL FUEL PUMP") 

5/16 x 1" hexagon BOLT (2) 
S/16" lock WASHER (2) 

ELBOW, 5/16" tube to 1/8" pipe brass 
fuel pump (2) 

GASKET, fuel pump 

10 635 601 Rl CUSHION, fuel line rubber 

11 120 900 COCK, fuel tank shut-off 

* Not Serviced Separately PRINTED Iii CAIi .... n .... 



- 50-
iii 

HI CRAWLER TRACTORS 
FUEL SYSTEM 

REF. 
NO. 

P .... RT NUMBER DESCRIPTION 

FUEL LINES w/ELECTRIC FUEL PUMP 
(T-4 & T-5 prior to serial No. 3129) 
(T-4 L. P. & T-5 L. P. prior to serial No, # 

2 

3 

4 

5 

6 

7 

8 

To Carburetor To 

3 4 

H 6749 

29899 D NUT, 5/16" brass fue1line (4) 

635 622 R11 LINE, electric fuel pump to carburetor 
(Includes NUTS, 29 899 D) 

35 252 D CONNECTOR, 5/16" tube to 1/8" brass 
male electric fuel pump and sediment 
bowl (2) 

8 

PUMP, electric fuel (Refer to "ELECTRIC 
FUEL PUMP") 

1/4 x 1/2" hexagon BOLT (2) 
1/411 lock WASHER (2) 

24847 H ELBOW, 5/161( tube to 1/8" brass male 
electric fuel pump 

635 623 Rll LINE, sediment bowl to electric pu~p 
(Includes NUTS, 29899 D) 

119 930 BUSHING, 1/4 x 1/8" sediment bowl 
reducer 

BOWL, fuel tank sediment (Refer to "FUEL 
SEDIMENT BOWL") 

REF. 
NO. 

P .... RT NUMBER DESCRIPTION 

FUEL LINES w/ELECTRIC FUEL PUMP 
(T-4 L. p. & T-5 L. P. from serial No. # and up) 

To Carburetor To Tank 

2 

3 

4 

5 

7 

8 

7 

29 899 D 

24 847 H 

1 

H 6756 

NUT, 5/16" brass fuel line (4) 

ELBOW, 5/16" tube to 1/8" pipe brass 
male (3) 

PUMP, electric fuel (Refer to "ELECTRIC 
FUEL PUMP") 

1/4 x 1/2" hexagon BOLT (2) 
1/4" lock WASHER (2) 

119 930 BUSHING, 1/4 x 1/8" fuel tank reducer 

BOWL, fuel tank sediment (Refer to "FUEL 
SEDIMENT BOWL") 

120401 ELBOW, 1/8"_900 sediment bowl 

636 563 Rll LINE, fuel tank to electric pump 
(Includes NUTS, 29899 D) 

636 553 R11 LINE. electric fuel pump to carburetor 
(Includes NUTS, 29 899 D) 

* Not Serviced Separately PRINTED IN CANADA 

# Information Not Available 

) 

) 



) 

-:ll -

III III 

III CRAWLER TRACTORS FUEL SYSTEM III 
REF. 
NO. 

PART NUMBER DESCRIPTION 

FUEL LINES w jELECTRIC FUEL PUMP 
(T-4 & T-5 from serial No, 3129 to serial No. # 

To Carburetor To Tank 

2 

3 

4 

5 

6 

7 

8 

9 

5 

1 

H 6755 

29899 D NUT, 5/16" brass fuel line (6) 

635 622 Rll LINE, electric fuel pump to carburetor 
(Includes NUTS, 29899 D) 

35252 D CONNECTOR, 5/161
' tube to 1/811 brass 

male electric fuel pump and sediment 
bowl (4) 

PUMP, electric fuel (Refer to "ELECTRIC 
FUEL PUMP") 

1/4 x 1/2" hexagon BOLT (2) 
1/4t! lock WASHER (2) 

119 930 BUSHING, 1/4 x 1/8" fuel tank reducer 

636212 Rll LINE, fuel tank to sediment bowl (Includes 
NUTS, 29 899 D) 

BOWL. fuel sediment (Refer to "FUEL 
SEDIMENT BOWL") 

24 847 H ELBOW, 5/16" tube to l/B" pipe brass 
male sediment bowl 

636 255 Rll LINE, sediment bowl to electric pump 
(Includes NUTS. 29 899 0) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

FUEL LINES w /ELECTRIC FUEL PUMP 
(T-4 & T-5 from serial No. # and up) 

To Carburetor To Tank 

2 

3 

4 

5 

6 

7 

8 

9 

24 847 H 

29 8990 

BOWL, fuel sediment (Refer to "FUEL 
SEDIMENT BOWL") 

ELBOW, 5/16" tube to 1/8" pipe brass 
male sediment bowl (3) 

NUT, 5/16(1 brass fuel line (6) 

636 553 Rll LINE, electric fuel pump to carburetor 
(Includes NUTS, 29 899 0) 

636 554 Rll LINE, sediment bowl to electric pump 

119 930 

(Includes NUTS, 29899 D) 

PUMP, electric fuel (Refer to (lELECTRIC 
FUEL PUMP") 

1/4 x 1/2(1 hexagon BOLT (2) 
1/4" lock WASHER (2) 

BUSHiNG, 1/4 x l/B" fuel tank reducer 

35 252 0 CONNECTOR, 5/1S" tube to 1/8" pipe 
brass male sediment bowl (2) 

636 212 Rll LINE, fuel tank to sediment bowl (Includes 
NUTS, 29 899 D) 

* Not Serviced Separately PRINTED IN CANADA 
# Information Not Available 



II 

III 
REF. 
NO. 

PART NUMBER 

- 52-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

FUEL SYSTEM 

DESCRIPTION 

FUEL LINES w/MECHANICAL INJECTION PUMP FUEL LINES w/MECHANICAL INJECTION PUMP - Cont 

To Fuel Tank 

12 3 1 4 563 4 

2 

3 

4 

5 

5 

6 

7 

8 

9 

10 

11 

708 293 RI 
704 643 Rl 

703 520 Rl 
705 942 RI 
703 519 Rl 
705 424 Rl 

706 077 HI 

705430 R91 

751 773 R91 

705 608 Rl 
705 609 Rl 
705 610 Rl 

704 69B R92 

9409 910 

119 930 

9402 863 

BOLT. filter connection banjo (2) 
Connection bolt WASHER (2) 

H 6953 

FILTER, fuel (Refer to "FUEL FILTER!1) 
1/2 x 1-1/8" hexagon BOLT (2) 
1/2 fl hex. NUT (2) 
1/2" lock WASHER (2) 

BOLT, relief valve banjo (5) 
Relief valve ADAPTOR (5) 
Relief valve banjo WASHER (5) 
Relief valve adaptor WASHER (5) 

NOZZLE, holder and injection f4){Refer to 
"FUEL INJECTION NOZZLE ') 

Nozzle stud WASHER 
3/B"-NF hex. NUT (8) 

PIPE, filter to injectors to fuel tank spill 
(optional to use 751 773 R91 - Pipe) 

PIPE, filter to injectors to fuel tank spill 
(optional to use 705 430 R9l - Pipe 

CLIP, injection pipes 
pipe clip inner PACKING 
Pipe clip outer PACKING 

LINE, fuel return 

CONNECTOR, fuel tank fuel return 

BUSHING, 1/4 x 1/8" fuel sediment bowl 

BOWL, fuel tank sediment (Refer to 
"FUEL SEDIMENT BOWL") 

ELBOW, 900 cad-pltd. sediment bowl 

12 

13 

14 

15 

16 

17 

]8 

19 

* Not Serviced Separately PRINTED IN CANADA 

705 435 HI PIPE, No. 4 cylinder fuel injection 

705434 HI PIPE, No. 3 cylinder fuel injection 

PUMP, fuel injection (Refer to 
"MECHANICAL INJECTION PUMP") 

3/8 x 5/8" hexagon BOLT (3) 
3/8 x 1-1/2" hexagon BOLT 
3/8 x 1-3/4" hexagon BOLT 
3/8" lock WASHER (2) 

635 569 Rll LINE, fuel tank to injection pump 

705 433 Rl PIPE, No. 2 cylinder fuel injection 

708 158 R9l PIPE, No. 1 cylinder fuel injection 

705 600 R91 PIPE, injection pump to fuel filter 

705 599 R91 PIPE, filter to injection pump 

!Ii 

III 

) 



) 

!ill 

III 
REF. 
NO. 

PART NUMBER 

-53 -

CRAWLER TRACTORS 

DESCRIPTION 
REf. 
NO. 

PART NUMBER 

FUEL SYSTEM 

DESCRIPTION 

FUEL LINES wjDPA INJECTION PUMP 
(on tractors up to serial No. # ) 

FUEL LINES w/DPA INJECTION PUMP - Cont 
(on tractors up to serial No. If ) 

2 

3 

4 

5 

6 

7 

8 

9 

708 296 Rl 
708 297 Rl 

708293 HI 
704 643 HI 

3040 973 Rl 
703519 Rl 

706 289 RI 
703 519 Rl 

708 307 R21 

708 308 R21 

708309 R21 

H 6951-A 

PUMP, fuel feed (Refer to I!FUEL FEED 
PUMP") 

5/16 x 3/4" socket-hd. BOLT (2) 

BOLT, feed pump banjo (2) 
Pump banjo bolt WASHER (2) 

BOLT, fuel filter banjo (2) 
Filter banjo bolt WASHER (4) 

FILTER, fuel (Refer to "FUEL FILTER") 
1/2 x 1-1/8" hexagon BOLT (2) 
1/2" hex. NUT (2) 
1/2" lock WASHER (2) 

STUD, fuel filter orifice vent 
Orifice vent stud WASHER (2) 

BOLT, spill line banjo (4) 
Spill banjo bolt WASHER (8) 

PIPE, No. 1 cylinder fuel injection 

PIPE, No. 2 cylinder fuel injection 

No. 

10 705 430 R9l 

10 751 773 R91 

11 

706077 R1 

12 708310 R21 

13 636 138 R91 

14 40 755 D 

15 708 993 R9I 

16 119 930 

17 29 899 D 

18 708 115 Rl 

19 841 432 Rl 
841 433 HI 
100780 
703 700 R1 

20 

21 636 212 Rll 

22 24 847 H 

23 3043 249 Rl 

24 30402 D 

25 29 898 D 

26 

27 636215 R91 

28 708 992 R91 

PIPE, filter to injectors to fuel spill return 
line (optional to use 751 773 R91 - Pipe) 

PIPE, filter to injectors to fuel spill return 
line (optional to use 705 430 R91 - Pipe) 

NOZZLE, holder and injection ~4)(Refer to 
"FUEL INJECTION NOZZLE ') 

Nozzle stud WASHER (8) 
3/8"-NF hex. NUT (8) 

PIPE, No. 4 cylindr ' fuel injection 

LINE, fuel spill return 

CONNECTOR, 5/16" tube to 1/4" pipe fuel 
tank 

PIPE, injection pump to fuel return 

BUSHING, 1/4 x 1/8" fuel tank reducer 

NUT, 5/16" brass fuel line (2) 

CLIP, fuel pipe 

CLIP, injection pump (4) 
Injection pipe PAD :2) 
No. 12 x 7/8" mach. SCREW (2) 
No. 12 self-locking NUT (2) 

PUMP, DPA fuel injection (Refer to 
"DPA INJECTION PUMP AND RELATED 
PARTS") 

11/32 x 11/16 x 16 gauge WASHER (3) 
5/16" hex. NUT (3) 

LINE, fuel tank to sediment bowl (Includes 
NUTS, 29 899 D) 

ELBOW, 5/16" tube to 1/8" pipe brass 
sediment bowl 

CLIP, fuel pipe 

ELBOW, 1/4" tube to 1/8" pipe brass 
sediment bowl 

NUT, 1/4" brass fuel line 

BOWL, fuel sediment (Refer to "FUEL 
SEDIIvIEr-."T BOWL") 

LINE, sediment bowl to fuel feed pump 
(Includes NUT, 29898 D) 

PIPE, fuel filter to injection pump 

PIPE, 3 cylinder fuel injection 
29 708 991 R9l PIPE, fuel filter to fuel feed pump 

* Not Serviced Separately PRINTED IN CANADA 
# Information Not Available 



-54 -

IIil iii 

HI CRAWLER TRACTORS 
FUEL SYSTEM HI 

REI'. 
NO. 

PART NUMBER DESCRIPTION 

FUEL LINES w/DPA INJECTION PUMP 
(on tractors from serial No. /I and up) 

H 6950 

708296 Rl BOLT, feed pump and fuel filter banjo (5) 
708 297 Rl Banjo bolt WASHER (lO) 

2 3043 649 R9I PIPE, feed pump to filter fuel 

3 3043 647 R9I SCREW. connection (4) 
701 735 Rl Connection screw WASHER (4) 

4 708 307 R21 PIPE, No.1 cylinder fuel injection fuel 

5 708308 R21 PIPE, NO,2 cylinder fuel injection fuel 

6 

7 

8 

9 

10 

3043646 R9I VALVE, filter ball check 
3049 III Rl Ball check valve WASHER 

3043655 Rl CLIP, fuel pipe 
1/4 x 5/8" hexagon BOLT 
1/4" lock WASHER 

3043 652 R9I PIPE. filter air bleed to return pipe fuel 

636 138 R91 LINE, fuel return 

9409 910 CONNECTOR, 5/16 11 tube to 1/4" pipe cad­
pltd. fuel return line fuel tank 

11 3043 653 Tf,91 PIPE, injectors to return line 

REF. 
NO. 

PART NUMBER DESCRIPTION 

FUEL LINES wjDPA INJECTION PUMP - Cont 
(on tractors from serial No. /I and up) 

12 40 755 D 

13 29 899 D 

CONNECTOR. 5/16 11 tube to 1/4 tl pipe 
brass fuel tank 

NUT, 5/16 11 brass fuel line (2) 

14 FILTER, fuel (refer to "FUEL FILTER") 
3/8 x I" hexagon BOLT (2) 
3/8" lock WASHER (2) 

15 708 310 R21 PIPE, No.4 cylinder fuel injection fuel 

16 3043650 R91 PIPE, filter to injection pump fuel 

17 841 432 Rl 
841 433 R1 
100780 
703700 R1 

CLIP, injection pipe (4) 
Injection pipe clip PAD (2) 
No. 12 x 7/8" mach. SCREW (2) 
No. 12 lip" type lock NUT (2) 

18 708309 R21 PIPE, No.3 cylinder fuel injection fuel 

19 636212 Rll LINE, fuel tank to sediment bowl fuel 
(Includes NUTS, 29899 D) 

20 24847 H ELBOW, 5/16" tube to l/B" pipe brass 
sediment bowl 

21 102077 R1 CLIP, fuel line (2) 

22 30 402 D 

23 29 898 D 

24 

25 

ELBOW, 1/411 tube to 1/8" pipe brass 
sediment bowl 

NUT, 1/4" brass fue11ine 

BOWL, fuel sediment (Refer to "FUEL 
SEDIMENT BOWL!!) 

PUMP. fuel injection (refer to IIDPA 
INJECTION PUMp lI

) 

11/32 x 11/16 x 16 gauge WASHER (3) 
5/16" hex. NUT (3) 

26 3043 651 R91 PIPE, injection pump to filter excess 

27 

28 

29 

30 

NOZZLE, holder and injection (4) (Refer to 
"INJECTION NOZZLE") 

706 077 R1 Nozzle stud WASHER (B) 
3/8" - NF hex. NUT (8) 

636 215 R91 LINE, fuel sediment bowl to lift pump fuel 
(Includes NUT, 29 899 D) 

3043 370 R1 GASKET, fuel feed pump 

PUMP, fuel feed (Refer to IIFUEL FEED 
PUMP") 

5/16 x 3/4" socket-hd. BOLT (2) 

# Information Not Available PRINTED IN CANADA 



) 

) 

-tltl -

IIiI 

III CRAWLER TRACTORS FUEL SYSTEM 

REF. 
NO. 

PART NUMBER DESCRIPTION 

FUEL SEDIMENT BOWL 
(For Use On T-4, T-5, T-4 L. P. & T-5 L. P. Tractors 

Equipped With Mechanical Fuel Pump Prior to Serial No. 312~ 
(For Use On T-4, T-5 Equipped With Electric Fuel Pump Prior 

to 3129) 
(For Use On T-4 L. P., T-5 L. P. Equipped With Electric Fuel 

Pump) 
(For Use On TD-5 Tractor with Mechanical Injection Pump 

only) 

H 4336 

...,_-----3 
0----4 

, __ -----5 

635 568 R91 BOWL ASSEMBLY, sediment (composed of 
all parts listed below) 

131 507 H l/B" inlet pipe NIPPLE 

2 HEAD, sediment bowl ('~) 

3 635 800 R91 VALVE, fuel shut-off 

4 107 865 Rl GASKET, sediment bowl 

5 535 801 R9I ELEMENT. sediment bowl 

6 82 546 Rl BOWL, sediment 

7 82 455 R9I BAIL, sediment bowl 

REF. 
NO. 

PART NUMBER DESCRIPTION 

FUEL SEDIMENT BOWL 

2 

(For Use On T-4, T-5 Tractors When Equipped With Electric 
Fuel Pump With Serial No. 3129 and up) 

(For Use On TD-5 & TD-5 L. P. Tractors with D. P. A. 
Injection Pump) 

H 5742 

"':..--_-1 , 

636 211 R91 BOWL ASSEMBLY, fuel sediment (composed 
of all parts listed below) 

50 062 D STEM, fuel shut-off 

BODY, sediment bowl r) 

3 355 888 R2 GASKET, fuel bowl 

4 13 194 !) SCREEN, fuel 

5 51 344 VA BOWL, fuel sediment 

6 50 061 D NUT and CUP, fuel bowl 

7 17 564 D BAIL, sediment bowl 

* Not Serviced Separately PRINTED IN CANADA 



III 

III 
REf. 
NO. 

PART NUMBER 

-56 -

CRAWLER 

DESCRIPTION 

TRACTORS 
REF. 
NO. 

PART NUMBER 

F VE L 
Iii SYSTEMIII 

DESCRIPTION 

CARBURETOR (Zenith Model) CARBURETOR (Zenith Model) - Cont 

~~----1 ~ 

:~ 

21~ 

A 49497 A 

2 

3 

4 

4 

5 

6 

7 

8 

9 

10 

11 

12 

374203 R92 CARBURETOR, (for use on C-135 Carburated 13 
Engine)(does not include referenc.e No. 1 
or high altitude main jet) 

50705 D Carburetor manifold STUD (2) 14 
5/16"-NF hex. NUT (2) 
5/16" lock WASHER (2) 

374204 R92 CARBURETOR, (for use on C-123 Carburated 
Engine)(does not include reference No. 1 
or high altitude main jet) 

50705 D Carburetor manifold STUD (2) 
5/16"-NF hex. NUT (2) 
5/16" lock WASHER (2) 

14 

* Not Serviced Separately PRINTED IN CANADA 

24 520 D GASKET, carburetor 

13873 D VALVE, idle adjusting needle 

12 472 D SPRING, idle adjusting needle valve 

368348 R92 BODY ASSEMBLY, throttle (for use on C-123 
Carbureted Engine) 

composed of:-
~, 1 Body 

2 Bushing 368 360 RI 
1 Plate 357 144 Rl 
1 Plug 53 797 D 
1 Retainer 376 139 Rl 
2 Screw Assembly 357 155 R9I 
1 Seal 368 358 R2 
1 Shaft Assembly 62 170 DA 
1 Washer 54 062 D 

369878 R92 BODY ASSEMBLY, throttle (for use on C-135 
Carbureted Engine) 

composed of:-
" 1 Body 

2 Bushing 368 360 Rl 
1 Plate 357 144 Rl 
1 Plug 53 797 D 
1 Retainer 376 139 Rl 
2 Screw Assembly 357 155 R91 
1 Seal 368 358 R2 
1 Shaft Assembly 62 170 DA 

36B 360 Rl BUSHING, throttle shaft (2) 

36B 35B R2 SEAL, throttle shaft 

376 139 Rl RETAINER, throttle shaft seal 

62 170 DA SHAFT ASSEMBLY, lever throttle (Includes 
PIN, 135645 H and SCREW, 12 455 D) 

135 645 H Throttle lever taper PIN 
12 455 D Throttle lever stop SCREW 

54 062 D WASHER, throttle lever spacer (for use on 

53 792 D 

274 B8B R1 

35514 D 

53 783 D 

36B 361 RI 

369880 R1 

C-123 Carbureted Engine only) 

WASHER, fuel valve seat 

VALVE and SEAT, fuel 

AXLE, float 

FLOAT, carburetor 

TUBE, idler filler (for use on C-123 
Carbureted Engine only) 

TUBE, idler filler (for use on C-135 
Carbureted Engine only) 

) 

) 



) 
REF. 
NO. 

PART NUMBER 

- 57-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

FUEL SYSTEM 

DESCRIPTION 

CARBURETOR (Zenith Model) - Cont CARBURETOR (Zenith Model) - Cont 

21 368 355 R91 SHUTTER, air 
19 806 R91 Choke shutter SCREW (2) 

'22 21 210 D WASHER, choke shaft packing 

23 3SB 354 R91 JET. main discharge 
22 846 D Main discharge jet WASHER 

24 42 191 D RETAINER, choke shaft packing 

25 369 885 R91 BRACKET, air shutter (Includes CLAMP, 
369 886 Rl - NUT, 19404 Rl and SCREW, 
19403 Rl) 

No.8 x 5/16" slt-fil-hd. SCREW (2) 

26 55 536 D JET, well vent (for use on C-123 Carbureted 
Engine only)- • 

26 97 465 H JET. well vent (for use on C-135 Carbureted 
Engine only) 

'* Not Serviced Separately PRINTED IN CANADA 

!II 

HI 



REf. 
NO. 

PART NUMBER 

-58 -

CRAWLER TRACTORS 

DESCRIPTION REf. 
NO. 

PART NUMBER 

FUEL SYSTEM 

DE?CRIPTION 

MECHANICAL FUEL PUMP (Carburated Engine) MECHANICAL FUEL PUMP (Carburated Engine) - Cant 

2 

3 

4 

~:~ 
%;;12 
~13 
~14 

;~15 
~16 
~17 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

304 139 R91 

3Q4 141 R1 

304 140 R1 

304 156 R1 

59 086 DA 

304 138 R91 

59 996 D 
132 900 

59 084 D 

59 995 D 

59 091 D 
130894 H 
122 158 

59 090 D 

59 089 D 

98 376 R9l 

98 375 R91 

BODY, w/oil seal. 304 141 R1 

OIL SEAL, body 

RETAINER, oil seal 

SPRING, diaphragm 

RETAINER, diaphragm spring 

DIAPHRAGM, fuel pump 

PLATE, valve 
Valve plate SCREW 

VALVE and CAGE, intake and outlet 

GASKET, valve and cage 

COVER, fuel pump 
No. 10-NF x 5/8" fil-hd. SCREW (7) 
No. 10 lock WASHER (7) 

SCREW, fuel pump 

GASKET, fuel bowl 

BOWL, fuel pump (Includes BOWL, 59 088 D 
and GASKET, 59089 D) 

BAIL and SEAL, fuel bowl 

~18 
ELECTRIC FUEL PUMP 

57324 DX PUMP, w/GASKET 49124 D, fuel (A.C. 

49 124 D 

59 993 D 
133 624 

36 350 D 
36 351 D 

59081 DA 

59 082 DA 

Spark Plug Co. #590657)(composed of all 
parts listed below the attaching hardware) 

5/16 x 111 hexagon BOLT (2) 
5/16" lock WASHER (2) 

GASKET, fuel pump 

ARM, rocker 
Rocker arm stop SCREW 
Rocker arm PIN 
Rocker arm pin WASHER 

SPRING, rocker arm 

LINK, rocker arm 

.... Not Serviced Separately PRINTED IN CANADA 

89 577 H 

H 6729 

PUMP, electric fuel (does not include pump 
attaching hardware)(component parts of 
this assembly to be serviced by the 
WALBRO CORPORATION, ELECTRIC 
AUTO PULSE DIVISION. CASS CITY, 
Michigan, U. S. A. or MONAHAN 
SUPPLIES CORPORATION, 191 Queen 
Street East, Toronto 2, Ontario, Canada) 

1/4 x 1/2" hexagon BOLT (2) 
1/4" lock WASHER (2) 

• 



\ 

-59 -

CRAWLER TRACTORS FUEL SYSTEM 

REF. 

'0. PART NUMBER DESCRIPTION 

FUEL FILTER MOUNTING PARTS 
(On Tractors Prior To Serial No. # 

1 

H 6956 

635 355 Rl 

2 635 354 Rl 

3 635618 R1 

4 

3 

4 

/ 
.' 

BRACKET, fuel filter 
3/8 x 3/4" hexagon BOLT 
3/8" hex. NUT 
3/8" lock WASHER 

SUPPORT, fuel filter bracket 
3/8 x 3/4" hexagon BOLT 
3/8" hex. NUT 
3/8" lock WASHER 

BRACE, filter bracket 
5/16 x 3/4" hexagon BOLT 
5/16(1 hex. NUT 
5/16" lock WASHER 

FILTER, fuel (Refer to "FUEL FILTER") 
1/2 x 1-1/8" hexagon BOLT (2) 
1/2 11 hex. NUT (2) 
1/2" lock WASHER (2) 

REF. 

'0. PART NUMBER DESCRIPTION 

MECHANICAL INJECTION PUMP 
(On Tractors Prior To Serial No. II 

1 

46 584 D 

2 705419 RI 

3 46 583 DA 

4 '635 979 R9I 

4 3040 321 R91 

5 707 321 R9I 

6 703 517 Rll 

4 

H 6955 

INDICATOR, injection pump timing 
3/8-NF x 7/8" rex-hd. SCREW (3) 
3/8" external tooth lock WASHER (3) 

GEAR, injection pump 
3/8-NF x 7/a t1 hex-hd. SCllEW (3) 
3/8" external-tooth lock WASHER (3) 

GASKET, injection pump 

PUMP, fuel injection (reNEWed exchange 
program) 

3/8 x 5/a ll hexagon BOLT (3) 
3/8 x 1_1/2" hexagon BOLT 
3/a x 1-3/4(1 hexagon BOLT 
3/a" lock WASHER (2) 

PUMP, fuel in)ection (new) 
3/8 x S/8! hexagon BOLT (3) 
3/8 x 1-1/2 11 hexagon BOLT 
3/8 x 1-3/4" hexagon BOLT 
3/8(( lock WASHER (2) 

SEAL, governor 

PIG TAIL, injection pump 

* Not Serviced Separately 
# Information Not Available 

PRINTED IN CANADA 



ill 

HI 
REF. 
NO. 

PART NUMBER 

-60 -

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

!II 
FUEL SYSTEM HI 
DESCRIPTION 

D. P. A. INJECTION PUMP AND RELATED PARTS D. P. A.' INJECTION PUMP AND RELATED PARTS - Cont 

H 6954 

2 

3 

5 

6 

7 

B 

9 

10 

..-6 
0--7 

I 
• 

18--~a 
L' J 

~
. 

<).. 17 16 

'" 
3041317R92 PUMP, D.P.A. fuel injection (new) 

(composed of all parts listed below, 
excluding the pump attaching hardware 
and unless otherwise noted) 

11/32 x 11/16 x 16 gauge WASHER (3) 
5/16" hex. NUT (3) 

636 222 R91 PUMP, D. P. A. fuel injection (reNEWed) 
(composed of all parts listed below, 
excluding the pump attaching hardware 
and unless otherwise noted) 

11/32 x 11/16 x 16 gauge WASHER ('3) 
5/16" hex. NUT (3) 

3043 107 RI 
3043 093 Rl 

3043 103 Rl 
705 380 Rl 

3043 105 Rl 
3043 096 Rl 

3043 097 Rl 
3043 096 HI 
3043 095 Rl 

3043 104 Rl 
705 380 Rl 

3043 105 Rl 
3043 096 Rl 

3043 083 Rl 

3043 085 RI 

3043 084 Rl 

3043 098 Rl 

3043 091 Rl 

CONNECTION, drain pipe 
Drain connection WASHER 

LEVER, fuel shut-off 
Shut-off shakeproof WASHER 
Shut-off shaft WASHER 
Shut-off shaft NUT 

SCREW, throttle control adjusting (2) 
Adjusting screw locking NUT (2) 
Sleeve ADAPTOR 

ARM, throttle control 
Throttle shakeproof WASHER 
Throttle shaft WASHER 
Throttle shaft NUT 

CONNECTION, pipe inlet 

WASHER, fuel connection inlet 

FILTER, fuel inlet 

SLEEVE, screw locking 

BANJO, short screwed 

11 3043 082 HI SCREW. end plate (4) 

12 3043 092 Rl BANJO, long screwed (2) 

13 3043 094 RI CONNECTION, radial 

14 3043 086 R1 BLADE, transfer pump 
3043 087 R1 Transfer pump SEAL 

15 3043 090 HI STUD, fuel connection (4) 

16 

17 

3043 093 RI Connection stud WASHER (8) 

3043 108 HI 
3043 112 Rl 
3043 089 HI 

3043 109 Rl 
3043 111 Rl 

705 380 Rl 
707 321 R91 

SCREW, vent 
Vented head SCREW 
Head screw WASHER 

PLATE, pump cover 
Cover plate SCREW (2) 
Plate shakeproof WASHER (2) 
Pump governor SEAL 

18 3043 110 HI GASKET, cover plate 

19 

20 

21 

22 

23 

3043 lOB Rl 
3043 113 HI 
3043 100 HI 

SCREW. vent 
Vent body SCREW 
Vent body screw WASHER 

3043 101 HI NUT, cover stud (2) 
3043 102 HI Cover stud WASHER (2) 

708290 Rll GEAR, injection pump (Includes PIN. 
708290 Rl)(not part of pump) 

708 289 Rl 

708 291 Rl 

5/16-NF x. 3/4" hexagon BOLT (3) 
5/16 11 external-tooth lock WASHER (3) 

GASKET. injection pump (not included as 
part of pump) 

PIN, pump gear dowel 

* Not Serviced Separately PRINTED P'I .... ,\" 

) 



) 

) 

III 

III 
REF. 
NO. 

PART NUMBER 

- 61-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

FUEL SYSTEM 

DESCRIPTION 

FUEL FEED PUMP FUEL FEED PUMP - Cont 
(For Use On Engines With Serial No. BD-144!1951 C And Up) 

2 

3 

4 

5 

6 

7 

8 

~ __ -8 
~ ........ __ -9 

.,.. ~IO 

~~n 

16 ~iif~ ~_~ 
~~T~ .. 

H 6084 ' ~. 15 Q 14 

708294 R9I PUMP, fuel feed (composed of all parts 
listed below the attaching hardware) 

5/16 x 3/4" sDc-hd. SCREW (2) 

702 953 R 1 SCREW, filter cover 
3044 518 RI Gover screw GASKET 

3044 512 RI 

3044 511 RI 

3044 513 Rl 

3044 514 RI 
132 117 
702 964 Hl 

702 958 Rl 

702 959 R9I 

702 960 Rl 
702961 Rl 

COVER. pump filter 

GASKET, filter cover end 

SCREEN, ptunp filter 

COVER, feed pump 
No. lO-NF x 1/2" slt-fil-hd SCREW (5) 
Screw spring WASHER (5) 

GASKET. valve 

VALVE, feed pump (2) 

RETAINER, pump valve 
Valve retainer SCREW (2) 

(For Use on Engines With Serial No. BD-144/1951 C And Up) 

9 708 953 Rl DIAPHRAGM. pump 

10 708 954 Rl SPRING, diaphragm 

11 708 958 Rl WASHER, oil seal 

12 708 959 R1 WASHER. pump seal 

13 708 956 R1 SPRING, rocker arm 

14 3044 517 Rl ARM. rocker 
3044 515 HI Rocker arm PIN 
3044 516 RI Rocker arm pin RETAINER (2) 

708 957 Rl Rocker arm pin WASHER (2) 

15 703 963 RI LINK, rocker arm 

16 3044 520 RI SPRING, priming lever 

17 3044 519 R91 PRIMER, body and hand 

3043 370 Rl GASKET, feed pump (not illustrated) 

3046 381 R9I KIT LESS ROCKER ARM, pump repair 

3046 382 R91 KIT. diaphragm first aid repair 

3044 458 R1 SET, primer parts repair 

'" Not Serviced Separately PRINTED IN CANADA 

II 

III 



REf. 
'0. 

PART NUMBER 

-62 -

CRAWLER TRACTORS 
FUEL SYSTEM 

DESCRIPTION PART NUMBER DESCRIPTION 

FUEL FILTER (Diesel) FUEL FILTER (Oiesel) - Cont 
(For Use On Engines Prior to Serial No. BO-144/1951 C) (For Use On Engines Prior to Serial No. BO-144/1951 C) 

2 

2 

3 

3 

0-----1 

12,----~,.,----2 
~ ~4.---3 

11~--------+1: ~ B-4 
~I--' ---' --,5 

Ilia 
8i---Q1~;~~a 

o~,-------,6 
7-------...1 , 

T45-4A 

NOTE" A" For use on engines with serial No, 
BO-144/867 C, BO-144/869 C to EO-
144/871 C and BO-144/876 C) 

NOTE "B" For use on engines with serial No, BO-
144/868 C, BO-144/872 C to BO-144/875 C, 
BO-144/877 C and up to BO-144/1951 C) 

705421 R92 FILTER, fuel (composed of all parts listed 
below excludin% filter attaching hardware) 

1/2 x 1-1/8' hexagon BOLT (2) 
1/2" hex. NUT (2) 
1/2" lock WASHER (2) 

705945 R91 VALVE, fuel filter relief (Note "A") 

3041365 Rl VALVE, fuel filter relief (Note "B") 

704 626 R1 
704 628 Rl 
704627 Rl 
704 629 Rl 
704 630 Rl 

3041 348 Rl 
3041 360 RI 
3041 357 R1 
3041 358 Rl 

704641 RI 

3041355 RI 

COVER, filter housing (Note "A tI) 
COver fixing nut CIRCLIP 
Cover fixing NUT 
Vent PLUG 
Vent plug jOint WASHER 

COVER, filter housing (Note "B") 
Cover fixing nut CIRCLIP 
Vent PLUG 
Vent plug joint WASHER 

RING, filter element sealing (Note "A") 

RING, filter element sealing (Note "B") 

4 704640 R91 ELEMENT, fuel filter 

5 704 638 Rl SPRING, lower (Note "A") 

5 3041356 Rl SPRING, lower (Note "B") 

6 704 630 Rl 

6 3041 363 RI 

7 704 633 Rl 

8 704632 R91 

8 3041 352 Rl 

9 704 637 R1 

9 3041350 RI 

10 704 636 RI 

10 3041 349 Rl 

11 704 635 Rl 

11 3041 359 R1 

12 704 639 Rl 

12 3041 351 Rl 

3041 353 Rl 

3041 364 R1 

3041 354 R1 

751682 R91 

708293 RI 

* Not Serviced Separately PRINTED IN CANADA 

WASHER, filter drain plug (Note "A") 

WASHER, filter drain plug (Note "B") 

PLUG, filter housing drain (Note "A) 

HOUSING, filter (Note H A") 

HOUSING, fuel filter (Note "Bit) 

WASHER, flat (Note "A") 

WASHER, flat (Note liB") 

RING, locating sleeve locating ring (Note HAil) 

RING, locating sleeve locating ring (Note "B") 

SLEEVE, element locating (Note "A") 

SLEEVE, element locating (Note "B") 

JOINT, cover sealing (Note "A") 

JOINT, cover sealing (Note "B") 

PARTS NOT ILLUSTRATED 

BOLT, centre housing (Note "B") 

BOLT, filter (Note fiB") 

CUP, base (Note "B") 

PACKAGE, filter element 
composed of: 

6 Element 704 640 R91 

STUD, delivery connection (Note "B") 



) 

) 

- 63-

REF. 
NO. 

PART NUMBER 

CRAWLER 

DESCRIPTION 

FUEL FILTER (Diesel) 
(For Use On Engines With Serial No, BD-144/1951 C and Prior to 
Serial No. BD-144/2826 C) 

H 5940 

709 004 R92 FILTER, [uel (composed of all parts listed 
below excludin% filter attaching hardware) 

1/2 x 1-1/B I hexagon BOLT (2) 
1/2" hex. NUT (2) 
1/2" lock WASHER (2) 

3041 357 Rl PLUG, fuel filter vent 

2 3041 358 Rl WASHER, vent plug 

3 3041 364 Rl BOLT, fuel filter vent plug 

4 3041363 Rl WASHER, vent plug bolt 

5 704 640 R91 ELEMENT, fuel filter 

6 3041 359 Rl SLEEVE, element locating 

7 3041 349 Rl RING, locating ring sealing 

8 3041 350 HI WASHER, flat 

TRACTORS 
REF. 
NO. 

PART NUMBER 

FUEL 

DESCRIPTION 

FUEL FILTER (Diesel) - Cont 
(For Use On Engines With Serial No. BD-144/1951 C and Prior to 
Serial No. BD-144!2826 C) 

9 3041 356 RI SPRING, element locating 

10 3041355 Rl RING, filter element sealing 

11 3041352 Rl HOUSING, fuel filter 

12 3041 353 RI BOLT, fuel filter housing 

13 3041358 Rl WASHER, drain plug 

14 3041357 Rl PLUG, fuel filter drain 

15 3041 354 RI CUP, filter housing base 

16 3041360 Rl CIRCLIP, element spring 

17 3041 355 Rl RING, element sealing 

18 3041 348 Rl COVER, fuel fiIter housing 
708 639 Rl Cover sealing RING 

3044 912 Rl Cover housing PLUG 

751 682 R9I PACKAGE, filter element 
composed of: 

6 Element 704 640 R91 

PRINTED IN CANAD .... 



- 64-
[I 

III CRAWLER TRACTORS 
REF. 
NO. 

PART NUMBER DESCRIPTION 

FUEL FILTER 
(For Use On Engines With Serial No. BD-144!2826 C and up) 

~G~---2 

,,----3 

~ __ -4 
0'" 

0- 5 

H 693"9 

3043 645 R91 FILTER, fu~l (composed of all parts listed 
excluding filter attaching hardware) 

3/8 x 1" hexagon BOLT (2) 
3/B" lock WASHER (2) 

3044503 Rl BOLT, filter centre 

2 3044 504 Rl WASHER, centre bolt 

3 3044 502 Rl HEAD, filter 

4 3044 505 Rl RING. element seal 

5 3044 507 Rl RING, head and base sealing 

6 3044 506 Rl ELEl'vIENT, filter 

7 3048 796 RS1 BASE, filter stud 

REf. 
NO. 

,- Not Serviced Separately PRINTED IN CANADA 

PART NUMBER 

[I 

FUEL SYSTEM III 
DESCRIPTION 

) 



./ 

-65 -

CRAWLER TRACTORS 
FUEL SYSTEM 

REF. 
HO. 

PART HUMBER DESCRIPTION 

FUEL INJECTION NOZZLE (Diesel Engine) 
(For Use On Engines Prior to BD-144/1951 C) 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

t-t~, ----1 

1~111-----2 
_----0 

4- O~----3 

11~-----4 
10~'-'----5 
9 .~6 

~: 
H 6938 

705 431 R91 NOZZLE ASSEMBLY, holder and injection 
(4)(composed of all parts listed below) 

706 289 R1 BOLT, banjo (4) 

706 288 HI NUT, nozzle holder cap (4) 

706 292 R1 NUT, lock (4) 

706 287 R1 WASHER, holder cap nut (8) 

706 282 R9l SPINDLE, nozzle (4) 

706 284 HI NOZZLE, fuel injection (4) 

706 283 R1 NUT, ·nozzle cap (4) 

706 291 R2 WASHER, nozzle cap nut (4) 

706 275 R9l BODY, nozzle holder (4) 

706 293 RI SPRING, cap (4) 

706 290 HI CAP, spring (4) 

703 519 RI WASHER, banjo bolt (8) 

REF. 
HO. 

PART HUMBER DE:;CRIPTION 

FUEL INJECTION NOZZLE (Diesel Engine) 
(For Use On Engines With Serial No. BD-144/1951 C and up) 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

9 .. ~,-----1 

'2~"'1-'~~~~~~-:: 
4~~' ____ 4 
11 

10 
~~, 5 

. ~: 
~8 

H 6938 

3040 870 R91 NOZZLE ASSEMBLY, fuel injection (4) 
(composed of all parts listed below) 

706 289 Rl BOLT, banjo (4) 

706 288 R1 NUT, nozzle holder cap (4) 

706 292 HI NUT, lock (4) 

706 287 RI WASHER, holder cap nut (8) 

706 282 R9l SPINDLE, nozzle (4) 

3040871 R9l NOZZLE, fuel injection (4) 

706 283 HI NUT, nozzle cap (4) 

706 291 H2 WASHER. nozzle cap nut (,4) 

706 275 R9l BODY, nozzle holder (4) 

706 293 HI SPRING, cap (4) 

706 290 HI CAP, spring (4) 

703 519 Rl WASHER, banjo bolt (8) 

* Not Serviced Separately PRINTED IN CANADA 

III 

HI 



REF. 

"0. PART NUMBER 

-66 -

CRAWLER TRACTORS 
DESCRIPTION 

REF. 

"0. PART NUMBER 

COOLING SYSTEM 

DESCRIPTION 

RADIATOR AND RADIATOR SHROUD 
(Carburated Engine) 

RADIATOR AND RADIATOR SHROUD - Cant 
(Carburated Engine) 

2 

3 

4 

4 

4 

4 

5 

6 

6 

636 689 R1 

636 688 Rl 

636 686 R1 

636 620 R91 

636 622 R91 

635 546 Rl 

635 545 R91 

SHROUD, radiator right side (for tractors 
with front P. T. O. driven hydraulic pump) 

No. 10 x 3/8" hex. mach. SCREW (2) 
No. 10 hex. NUT (2) 
No. 10 lock WASHER (2) 

SHROUD, radiator right side {for tractors 
(NOT with front P. T. 0 .. driven hydraulic 
pump) 

No. 10 x 3/8" hex. mach. SCREW (2) 
No. 10 hex. NUT (2) 
No. 10 lock WASHER (2) 

SHROUD, radiator upper 
No. 10 x 3/8" hex. mach. SCREW (4) 
7/32 x 1/2 x 18 gauge WASHER (8) 
No. 10 hex. NUT (4) 
No. 10 lock WASHER (4) 

RADIATOR, (not Low Profile)(on machines 
prior to serial No. It order 
1 - 636 620 R91 - Radiator and 
1 - 103 647 - Drain) 

RADIATOR, (LOW Profile)(on machines 
prior to serial No. # order 
1 - 636 622 R91 - Radiator and 
1 - 103 647 - Drain) 

RADIATOR, (not Low Profile)(for use on 
machines with serial No. It and up) 

3/8 x 7/,8" hexagon BOLT (2) 
3/8 xl t hexagon BOLT (2) 
3/8" hex. NUT (2) 
3/8" lock WASHER 

RADL~TOR, (LOW Profile)(for use on 
machines with serial No. It and up) 

3/8 x 7/,8 tt hexagon BOLT (2) 
3/8 xl' hexagon BOLT (2) 
3/8 11 hex. NUT (4) 
3/8 11 lock WASHER (4) 

GASKET, radiator filler cap (not Low Profile) 

CAP, radiator filler (not Low Profile) 

361 705 R91 CAP, radiator filler (Low Frofile) 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

>:< Not Serviced Separately PRINTED IN CANADA 

It Information Not Available 

29 979 D 

635318 R1 

39 142 H 

635316 R1 

635 314 Rl 

39 233 H 

369 092 R2 

368 602 Rl 
103 867 

119931 

103 647 

55 624 D 

18 466 DB 

635 312 Rl 

636 687 Rl 

636 685 R9l 

636 684 R91 

CLAMP, inlet hose upper 

HOSE, radiator inlet 

CLAMP, outlet elbow upper hose (2) 

BRACE, radiator right 
3/8 x 7/8" hexagon BOLT 
3/8" hex. NUT 
3/8" lock WASHER 

BRACE, radiator left 
3/8 x 7/8" hexagon BOLT 
3/8" hex. NUT 
3/8" lock WASHER 

CLAMP, inlet hose lower 

HOSE, outlet elbow upper 

ELBOW, radiator outlet 
3/8" sq-hd. pipe PLUG 

BUSHING, 3/B x 1/4" outlet elbow reducing 
(for use on machines up to serial 
No. # ) 

COCK, radiator drain 

CLAMP. outlet elbow lower hose (2) 

BOSE, outlet elbow lower 

BRACKET, radiator support 
1/2 x 1" ht:xagon BOLT (2) 
1/2" lock WASHER (2) 

SHROUD, radiat'Jl' left side 
No. 10 x 3/8" hex. mach. SCREW (2) 
No. 10 hex. NUT (2) 
No. 10 lock WASHER (2) 

PARTS ACCESSORY, radiator shroud 
(for use on tractors equipped with front 
P. T. O. hydraulic pump) 

composed of: 
8 Screw 
1 Side Shroud 
1 Side Shroud 
8 Nut 
1 Upper Shroud 
8 Washer 
8 Washer 

188 978 
636 687 Rl 
636 689 Rl 
110633 
636 686 R1 
106 497 
446 160 

PARTS ACCESSORY, radiator shroud 
(for use on tractors NOT equipped with 
front P. T. O. hydraulic pump) 

composed of: 
8 Screw 
1 Side Shroud 
1 Side Shroud 
8 Nut 
1 Upper Shroud 
8 Washer 
8 Washer 

188 978 
636 687 R1 
636688R1 
110633 
636686 Rl 
106 497 
446 160 

~) 



) 

) 

- 67-

CRAWLER TRACTORS 

III 

COOLING SYSTEM III 
REF. 
NO. 

PART NUMBER DESCRIPTION 

RADIATOR A!\'lJ RADIATOR SHROUD 
(Diesel Engine) 

2 

2 

3 

4 

4 

3 

636 689 Rl 

5 6 10 11 

~ J 

SHROUD, radiator right side (for tractors 
with front P. T. O. driven hydraulic pump) 

No. 10 x 3/8 11 hex. mach. SCREW (2) 
No. 10 hex. NUT (2) 
No. 10 lock WASHER (2) 

636 688 Rl SHROUD, radiator right side (for tractors 
NOT with front P. T. O. driven hydraulic 
pump) I! 

No. 10 x 3/8 hex. mach. SCREW (2) 
No. 10 hex. NUT (2) 
No. 10 lock WASHER (2) 

636 686 Rl SHROUD, radiator upper 
No. 10 x 3/81! hex. mach. SCREW (4) 
No. 10 hex. NUT (4) 
7/32 x 1/2 x 18 gauge WASHER (8) 
No. 10 lock WASHER (4) 

635 311 R91 RADIATOR, (not Low Profile) 
3/8 x 7 ('8" hexagon BOLT (2) 
3/8 xl' hexagon BOLT (2) 
3/8" hex. NUT (4) 
3/8" lock WASHER (4) 

636 182 R91 RADIATOR, (Low Profile) 
3/8 x 7 ('8" hexagon BOLT (2) 
3/8 xl' hexagon BOLT (2) 
3/8 11 hex. NUT (4) 
3/8" lock WASHER (4) 

5 635 546 RI GASKET, radiator filler cap 
(not Low Profile) 

6 635 545 R91 CAP, radiator filler (not Low Profile) 

6 351 705 R91 CAP, radiator filler (Low Profile) 

7 29 979 D CLAMP, inlet hose upper 

REF. 
NO. 

PART NUMBER DESCRIPTION 

RADIATOR AND RADIATOR SHROUD - Cant 
(Diesel Engine) 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

635 512 R1 

39 233 H 

39 142 H 

635316 Rl 

635315 Rl 

635319 Rl 

55 624 D 

635313 Rl 

103 647 

HOSE, radiator inlet 

CLAMP, inlet hose lower 

CLAMP, outlet hose upper 

BRACE, radiator right 
3/8 x 7/8" hexagon BOLT 
3/8" hex. NUT 
3/8" lock WASHER 

BRACE, radiator left 
3/8 x 7/'d" hexagon BOLT 
3/8" hex. NUT 
3/81! lock WASHER 

HOSE, radiator outlet 

CLAMP, outlet hose lower 

BRACKET, radiator support 
1/2 xl" hexagon BOLT (2) 
1/2 11 lock WASHER (2) 

COCK, radiator drain 

636 687 Rl SHROUD, radiator left side 
No. 10 x 3/8" hex. mach. SCREW (2) 
No. 10 hex. NUT (2) 
No. 10 lock WASHER (2) 

636 685 R91 PARTS ACCESSORY, radiator shroud (for 
tractors with front P. T. O. driven 
hydraulic pump) 

composed of: 
8 Nut 110 633 
8 Screw 188 978 
1 Shroud 636 687 Rl 
I Shroud 636689 Rl 
1 Shroud 636 686 RI 
8 Washer 446 160 
8 Washer 106 497 

636 684 R91 PARTS ACCESSORY, radiator shroud (for 
tractors NOT with front P. T. O. driven 
hydraulic pump) 

8 Nut 110633 
8 Screw 188 978 
1 Shroud 636 687 RI 
1 Shroud 636 688 Rl 
1 Shroud 636 686 RI 
8 Washer 106 497 
8 Washer 446 160 

PRINTED IN CANADA 

~, Not Serviced Separately 



III 

HI 
REF. 
NO. 

PART nUMBER 

-68 -

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

II!! 
COOLING SYSTEM HI 

DESCRIPTION 

FAN AND WATER PUMP (Carburated Engine) FAN AND WATER PUMP (Carburated Engine) - Cont 

2 

3 

• 

5 

6 

7 

8 

9 

2 

1 

A 49011 

368 556 HI 

375 061 R91 

43 294 D 

367 679 HI 

369 322 R91 

257 441 R2 

367 680 Rl 

367681 RI 

367 688 Rl 

~12 

19 

©--20 

0--21 
~\ . 

~2 .~ . 
PIPE, lower by-pass 

CLAMP, by-pass hose (2) 

GASKET. water outlet elbow 

ELBOW, water outlet 
3/8 x 1 t! hexagon BOLT (3) 
3/a" lock WASHER (3) 

THERMOSTAT, 170
0 

RING, thermostat retainer 

PIPE, upper by-pass 

HOSE, by-pass pipe 

PULLEY, water pump 
1/4 x 1/2" hexagon BOLT (4)(Note "All) 
1/4" lock WASHER (4) 
1/4-NF x 1/2" hex. BOLT (4)(Note "BI1) 

10 

10 

11 

12 

13 

I. 

15 

16 

17 

18 

19 

20 

21 

22 

367 682 R9! 

309077 R91 

367 697 HI 

368 501 HI 

102 069 H 

ST 644 

71 351 RI 

73296 :R92 

367 689 HI 

367 683 R91 

367 687 RI 

368 559 Rl 

375 745 R1 

367 708 R91 

FAN, water pump (regular) 
1/4 x 1/2" hexagon BOLT (4)(Note "All) 
1/4" lock WASHER (4) 
1!4-NF x 1/2" hex. BOLT (4)(Note "B") 

BLADE. blower fan (special) 
1/4 x 9/16" hexagon BOLT (4)(Note "A") 
1/4" external-tooth lock WASHER (4~ 
1/4-NF x 9/1S ll hex. BOLT (4)(Note I B") 

BELT. fan generator and water pump drive 

HUB, pulley 

RING, front snap 

SHAFT AND BEARING. pump (Includes 
SLINGER. 75351 HI) 

SLINGER. water pump 

BODY, water pump (*)(order 1 - 367 683 R91-
Water Pump) 

SEAL, water pump 

IMPELLER, water pump 

PUMP ASSEMBLY, water 
composed of: 
* 1 Body 

1 Hub 368 501 HI 
1 Impeller 367 689 HI 
1 Ring 102 069 H 
1 Seal 732 296 R92 
1 Shaft 

3/8 x 1-3/8" hexagon BOLT 
3/8 x 2" hexagon BOLT 
3/8 x 2-5/8" hexagon BOLT 
3/8" lock WASHER (3) 

GASKET, water pump body 

PLATE. water pump 
5/16 x 3/4' hexagon BOLT (2) 
5/16" lock WASHER (2) 

GASKET, water pump plate 

PACKAGE ASSEMBLY, 
composed of: 

1 Gasket 
1 Gasket 
1 Hub 
1 Impeller 
1 Ring 
1 Seal 
1 Shaft 

water pump service 

367 687 R1 
375 745 Rl 
368 501 Rl 
367 689 Rl 
102 069 H 
73296 R92 

NOTE "A II - (for use on C -123 Engines prior to serial No. 
95964 and C-135 Engines prior to 34788) 

NOTE "B" - (for use on C -123 Engines from serial No. 
95964 and up. and C-135 Engines with serial 
No, 34788 and up) 

* Not Serviced Separately PRINTED IN CANADA 

J 



II!! 

1M 
REF. 
NO. 

PART NUMBER 

- 69-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

II!! 
COOLING SYSTEM HI 

DESCRIPTION 

WATER PUMP AND RELATED PARTS (Diesel Engine) WATER PUMP AND RELATED PARTS (Diesel Engine) - Cont 

2 
1 

H 68BO 

13 

14 

15 

16 

17 

18 

19 

703.816 R1 

704 216 R2 
704 218 R1 

704217 R91 

709502 R1 

3040313 Rll 
3040306 Rl 

3040302 Rll 

3040 303 R91 

GASKET, water pump 

BODY, water pump 
Bearing retainer BOLT 
1/411 lock WASHER 

BEARING, spindle water pump (optional to 
use 3042 304 R91 or 3042 676 R91 
Bearing) 

BELT, fan drive (regular) 

BRACKET, adjusting pulley (Note "All) 
,15 mm. external-type CIRCLIP 
3/8 x 5/8 11 hexagon BOLT 
13/32 x 13/16 x 16 gauge WASHER 

PULLEY, fan belt adjusting (Includes 
BEARINGS, 3040 303 R91 or 3040 307 R91 
or 3040 80S R91)(Note IIAII) 

BEARING, adjusting pulley (2)(Note "A") 
(optional to use 3040 307 R91 or 
3040 S08 R91 - Bearing) 

NOTE "A" When tractor equipped with adjusting pulley 
703 820 R92 PUMP ASSEMBLY, water 

706 749 R91 

2 703 825 Rll 

102 831 

3 704 222 HI 

4 3040316 Rl 

5 3040315 R2 

6 703 814 Rl 

7 3042 303 R91 

8 3040 778 H2 

9 703 815 Rl 

10 703 822 R91 

11 709909Rl 

12 704219 R2 

BLADE, fan 
5/16 x 3/4" hexagon BOLT (4) 
5/16" lock WASHER (4) 

FLANGE, water pump pulley (regular) 
(Includes NUT, 114 502 and SCREW, 
102831) .. 

5/16 x 7/8" hdls. dog-pt. set SGt:Et"EW 
5/16" lock NUT 

HUB, water pump pulley (regular) 

HUB, water pump pulley (Note "A") 

BELT, fan drive (Note "A") 

HOUSING, thermostat 
5/16 x I" hexagon BOLT (2) 
5/16 x 2-1/2" hexagon BOLT 
5/16" lock W;\S.HER (3) 

RING, thermostat retainer 

GASKET, thermostat housing 

SEAL, water pump 

IMPELLER, water pump 

FLINGER, water pump spindle 

3040336 R91 

3040335 R91 

* Not Serviced Separately PRINTED IN CANADA 

composed of: 
1 Bearing 

1 Body 
1 Bolt 
1 Flange 
1 Flinger 
1 Hub 
I Impeller 
1 Seal 
1 Washer 

3/8" hex. NUT (4) 
3/8" lock WASHER (4) 

704217 R91 
or 
3042 304 R91 
or 
3042 676 R91 
704 216 R2 
704218 Rl 
703 825 Rll 
704219 R2 
704 222 R1 
709 909 Rl 
703 822 R91 
103319 

PULLEY ATTACHMENT, fan belt 
adjusting (for use on tractors prior to 
engine serial No. BD-144/712 C) 

composed of: 
1 Belt 
1 Bolt 
1 Bracket 
1 Circlip 
1 Cover 
1 Hub 
2 Nut 
1 Pipe 
1 Plug 
1 Pulley 
1 Washer 

3040315 R1 
179 835 
304031;3 Rll 
3040 306 R1 
3040 337 R1 
3040316 R1 
37 165 D 
3040331 R1 
103 S66 
3040302 Rll 
103341 

PULLEY ATTACHMENT, fan belt 
adjusting (for use on tractors with 
engine serial No. BD-144/712 C and up) 

composed of: 
1 Belt 
1 Bolt 
1 Bracket 
1 Circlip 
1 Cover 
1 Hub 
1 Plug 
1 Pulley 
I Washer 

3040315 Rl 
179 835 
3040313 Rll 
3040306 R1 
3040 337 R1 
3040316 R1 
103 866 
3040 302 Rll 
103 341 



- 70-
l1li 

ELECTRICAL HI l1li 

HI CRAWLER TRACTORS 
fiEF. 
NO. 

PART NUMBER 

WIRING DIAGRAM 
(Carburated· Engine) 

14 

1 

B •• m" 

DESCRIPTION 

11 

1~1I1 
'" 

Ton BL 

29 
30 
31 

2 

3 

4 

5 

6 

7 

8 

9 

10 

HL 

32 

28 

33 34 35 

LIGHT, combination wOrk and tail (Refer to 
"COMBINATION WORK AND TAIL LIGHT") 

CABLE, work and taillight to breakaway 
connector socket (Refer to "ELECTRIC 
BREAKAWAY CONNECTOR") 

635 530 R93 CABLE, "TL" terminal on light switch to 
tail light cable 

REGULATOR, voltage (Refer to "VOLTAGE 
REGULATOR") 

358 112 R91 CABLE, "GEN" terminal on voltage 
regulator to "A" terminal on generator 

370 818 R91 

CABLE, junction box to left head lifht 
(part of Electrical Harness) 

HEADLIGHT, left (Refer to "HEADLIGHT") 

GENERATOR, (Refer to "GENERATOR") 

CABLE, "F" terminal on voltage 
regulator to" "'F" terminal on generator 

CABLE, positive terminal on ammeter to 
"BAT" terminal on voltage regulator 
(part of Electrical Harness) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

WIRING DIAGRAM - Cont 
(Carburated Engine) 

27 

11 

12 

13 

14 

15 

16 

17 

18 

19 

23 

2524 

36 37 38 39 
HA 4251 

40 

373 148 R91 BATTERY, dry-charged 

'~ 

CABLE, breakaway connector to ground 
(Refer to "ELECTRIC BREAKAWAY 
CONNECTOR") 

SOCKET, breakaway connector (Refer to 
"ELECTRIC BREAKAWAY CONNECTOR") 

AMMETER, (Refer to "AMMETER") 

SWITCH, light (Refer to "LIGHT SWITCH") 

CABLE, "BAT" terminal on light switch to 
ilL" terminal on voltage regulator (part 
of Electrical Harness) 

CABLE, neg.ative terminal on ammeter to 
starting m'otor solenoid switch (part of 
Electrical Harness) 

CABLE, ammeter positive terminal to key 
ignition switch (for use on tractors with 
serial No. 3088 and up){Refer to "KEY 
IGNITION SWITCH") 

613496 R91 CABLE, battery ground 

* Not Serviced Separately PRINTED IN C .... N .... OA 

) 



) 

) 

) 

!Ill 

HI 
REF. 
NO. 

PART NUMBER 

-71 -

CRAWLER TRACTORS 

DESCRIPTION 
REf. 
NO. 

P .... RT NUMBER 

ELECTRI CAL 
!Ill 

HI 
DESCRIPTION 

WIRING DIAGRAM - Cont 
(Carburated Engine) 

WIRING DIAGRAM - Cont 
(Carburated Engine) 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

635 562 R91 

636 347 R91 

635624 Rll 

CABLE, battery (battery to solenoid switch 
and starting motor) 

FUSE HOLDER and CABLE (part of 
Electrical Harness) 

BOX, headlight junction (part of Electrical 
Harness) 

CA.3LE, junction box to right headlight 
(part of Electrical Harness) 

HEADLIGHT, right (Refer to TlHEADLIGHT") 

CABLE, electric fuel pump to ignition coil 

CABLE, starter button to ignition coil 
(part of Electrical Harness) 

CABLE, "HL" terminal on light switch to 
headlight junction box (part of Electrical 
Harness) 

CABLE, "TL" terminal on light switch to 
"RL" terminal on light switch (part of 
Electrical Harness) 

LAMP, instrument panel (Rerer to 
"INSTRUMENT PANEL LIGHT") 

CABLE, panel lamp (Refer to "INSTRUMENT 
PANEL LIGHT") 

SWITCH, key ignition (for use on tractors 
with serial No. 3088 and up)(Refer to 
"KEY IGNITION SWITCH") 

SWITCH, starting (for use on tractors with 
serial No. 3088 and ur.)(Refer to 
"STARTING SWITCH' ) 

CABLE, key ignition switch to starter 
switch (for use on tractors with serial No. 
3088 and up)(Refer to "KEY IGNITION 
SWITCH II

) 

CABLE, starting switch to starting motor 
solenoid switch (part of Electrical 
Harness) 

STARTING MOTOR, (Refer to "STARTING 
MOTOR!!) 

3/8 xl" hexagon BOLT (3) 
3/8" lock WASHER (3) 

CABLE, coil to distributor secondary 
(Refer to "IGNITION UNIT") 

DISTRIBUTOR, i¥inition (Refer to 
"DISTRIBUTOR ') 

38 

39 

40 

fr Not Serviced Separately PRINTED IN CANADA 

COIL, ignition (Refer to "IGNITION UNIT") 

CABLE, coil to distributor primary (Refer 
to "IGNITION UNIT") 

PUMP, electrical fuel (Refer to "ELECTRIC 
FUEL PUi'I'IPl1) 

1/4 x 1/2" hexagon BOLT (2) 
1/4" lock WASHER (2) 

PARTS NOT ILLUSTRATED 

366316 R91 BUTTON, starter (for use on tractors prior 
to serial No. 3088)(Refer to "PUSH 
BUTTON STARTING SWITCH") 

86 878 HY CABLE, ignition switch to starter button 
(for use on tractors prior to serial No. 
3088) 

635531 R91 CABLE, positive terminal on ammeter 
to ignition switch (for use on tractors 
prior to serial No. 3088) 

119702 RI CLIP, headlight cable (2) 

102 106 

114216 RI 

140 577 

105 244 

432 644 

CLIP, electrical cable harness 

CLIP, electrical cable harness 

CLIP, headlight cable 

CLIP, taillight cable 
1/4 x 3/4 TT slt-rd-hd. SCREW 
1/4" hex. NUT 
1/4" lock WASHER 

FUSE, electrical (20 amps) 

HARNESS, electrical (for service on 
tractors prior to serial No. 3088, 
order 1 - 636 518 R91 - Harness, 
1 - 86 878 HY - Cable and 1 - 635 531 R91 
Cable) 

636 518 R91 HARNESS, electrical (Includes FUSE 
HOlDER, 636347 R91)(for use on 
machines with serial No. 3088 and up) 

68 801 DC SWITCH, ignition (for tractors prior to 
serial No. 3088)(Refer to'~GNITION 
SWITCH") 

636526 RI SUPPORT, harness Clip 

636527 Rl CLIP, wiring harness 



-72 
III 

HI CRAWLER TRACTORS 
REF. 
'0. 

PART NUMQER DESCRIPTION 

WIRING DIAGRAM - Cont 
(Carburated Engine) 

PARTS ACCESSORY, lighting (not Low 
ProfHe)(on machines prior to serial 
No. order 1 - 636 528 R9I -
Parts Accessory. and 1 - 635 527 R9I 
Harness) 

PARTS ACCESSORY, lighting (Low 
Profile only)(on machines prior to serial 
No. II. order 1 - 636 530 R9I -
Parts Accessory and 1 - 636 527 R9I -
Harness) 

636 530 R91 PARTS ACCESSORY. lighting (Low Profile 
only)(for use on machines with serial 
No. # and up) 

composed of: 
1 Bracket 636 122 Rl 
1 Bracket 635519 HI 
1 Cable 635 530 R92 
1 Clamp 350920 RI 
2 Clip 119702 RI 
2 Clip 105 244 
1 Clip 140 577 
1 Decal 2750268 Rl 
1 Headlight 635 520 R9I 
1 Headlight 635521 R91 
1 Lamp 275 389 RBI 
3 Lockwasher 106 496 
1 Lockwasher 103 319 
1 Lockwasher 103 323 
1 Lockwasher 103 325 
1 Nut 102 637 
1 Nut 102 639 
1 Nut 109084 
3 Screw 113 899 
1 Screw 113 957 
1 Spacer 49 069 D 
1 Switch 371 464 R91 
1 Tail Light 373 305 R9I 

or 
375 649 R91 

636 528 R91 PARTS ACCESSORY, lighting (not Low 
Profile)(for use on machines with serial 
No. # and up) 

composed of: 
2 Bolt 179845 
2 Bracket 635 518 Rl 
1 Bracket 635 519 Rl 
1 Cable 635 530 R92 
1 Clamp 350 920 Rl 
2 Clip 119 702 Rl 
2 Clip 105 244 
1 Clip 140 577 
1 Decal 2750268 RI 
1 Headlight 635 520 R9I 
1 Headlight 635521 R9I 
1 Lamp 275 389 R91 
3 Lockwasher 106 496 
1 Lockwasher 103319 
2 Lockwasher 103 321 
1 Lockwasher 103 323 
1 Lockwasher 103 325 
1 Nut 102 637 
1 Nut 102 639 
1 Nut 109 084 
4 Nut 120 238 
3 Screw 113 899 
1 Screw 113 957 
1 Spacer 49 069 D 
1 Switch 371464 R9I 
1 Tail Light 373 305 R91 

or 
375 649 R91 

REF. 

'0. 

* Not Serviced Separately 
PRINTED IN CANADA 

PART NUMBER 

!Il 

ELECTRICAL HI 
DESCRIPTION 



/ 

'fiEF. 
HO. 

P .... RT NUMBER 

WIRING DIAGRAM 
(Diesel Engine) 

111-
1 
20 

B •• 

Toll 

-73-

CRAWLER TRACTORS 

DESCR1PT10N 

14 13 

REF. 
HO. 

PART NUMBER 

WIRING DIAGRAM - Cont 
(Diesel Engine) 

ELECTRICAL 

DESCR1PT10N 

i~~==~~~~~·~~==~~~~:J 

2 

3 

4 

5 

6 

7 

8 

9 

10 

710348 RI 

703 897 Rl 

25262 211 29 

LIhiHT, combination work and tail (Refer to 
COMBINATION WORK AND TAIL 

LIGHT") 

CABLE, work and tail light to breakaway 
connector socket (Refer to "ELECTRIC 
BREAKAWAY CONNECTORH

) 

SOCKET, breakaway connector (Refer to 
"ELECTRIC BREAKAWAY CONNECTOR") 

CABLE, breakaway connector to ground 
(Refer to "ELECTRIC BREAKAWAY 
CONNECTOR") 

CABLE, glow plug indicator to glow plug 
(part of Electrical Harness) 

PLUG, glow (4) 

CABLE, glow plug to ground 

BOX, headlight junction (part of Electrical 
Harness) 

CABLE, junction box to left headlight 
(part of Electric Harness) 

HEADLIGHT, left (Refer to "HEADLIGHT") 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

*' Not Serviced Separately PR1NTED IN CANADA 

HA 4272 

HEADLIGHT, right (Refer to "HEADLIGHTII
) 

CABLE, junction box to right headlight 
(part of Electrical Harness) 

CABLE, "HL" terminal on light switch to 
junction box (part of Electrical Harness) 

635 530 R93 CABLE, "TL" terminal on light switch to 
breakaway connector 

CABLE, glow plug to switch to glow plug 
indicator (part of Electric Harness) 

INDICATOR, glow plug (Refer to "GLOW 
PLUG INDICATOR") 

SWITCH, fflow plug (Refer to "GLOW PLUG 
SWITCH') 

SWITCH, light (Refer to H LIGHT SWITCH") 

CABLE, "TL" terminal on light switch to 
"RL" terminal on light switch (part of 
Electrical Harness) 

SOCKET and WIRING, instrument light 
(Refer to "INSTRUMENT PANEL LIGHT") 



iii 

HI 
REF. 

"'. PART NUMBER 

-74 -

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
"0. PART NUMBER 

ELECTRICAL 

DESCRIPTION 

WIRING DIAGRAI\'1 - Cont 
(Diesel Engine) 

wIRING DIAGRAM - Cont 
(Diesel Engine) 

21 

22 

23 

24 

25 636 520 R9I 

26 636 366 R9I 

27 636 366 R9I 

28 

29 636 347 R9I 

30 

31 1914 185 

32 

33 1917 571 

34 613496 R9I 

35 635 932 R9I 

36 635 562 R9I 

37 

38 

39 

40 

LAMP, instrument panel (Refer to 
"INSTRUMENT PANEL LIGHT") 

SWITCH, starting (Refer to "STARTING 
SWITCH") 

SWITCH, key lock (for use on tractors with 
serial No. 3088 and up)(Refer to "KEY 
LOCK SWITCH") 

AMMETER, (Refer to "AMMETERIl) 

CABLE, glow plug switch to ammeter 
negative terminal 

CABLE, key lock switch to ammeter 

CABLE, key lock switch to starting switch 

CABLE, ammeter positive terminal to 
voltage regulator "B" terminal (part 
of Electrical Harness) 

FUSE HOLDER and CABLE (part of 
Electrical Harness) 

REGULATOR, voltage (Refer to 
tlVOLTAGE REGULATOR") 

CABLE, "A" terminal on voltage 
regulator to "A" terminal on generator 

GENERATOR, (Refer to "GENERATOR") 

CABLE, "F" terminal on voltage regulator 
to "F" terminal on generator 

CABLE, battery ground 

BATTERY, dry charged (Autolite #4068360) 

CABLE, battery (battery to solenoid switch 
and starting motor) 

CABLE, glow plug switch to starting motor 
solenoid switch (part of Electrical 
Harness) 

STARTING MOTOR (Refer to "STARTING 
MOTOR") 

CABLE, starting switch to starting motor 
solenoid switch (part of Electrical 
Harness) 

CABLE, "BAT" terminal on light switch 
to "L" terminal on voltage regUlator 
(part of Electrical Harness) 

114216 Rl 

140 776 

366 316 R91 

147 684 

117 142 

636519 R9l 

710474 Rl 

703 898 Rl 

703 899 Rl 

3048 840 R91 

636 527 Rl 

* Not Serviced Separately PRINTED IN ClINADA 
ff Information Not Available 

PARTS NOT ILLUSTRATED 

CLIP, electrical cable harness 

CLIP, voltage regulator cable 

BUTTON, starter (for use on tractors 
prior to serial No. 3088)(Refer to "PUSH 
BUTTON STARTING SWITCH") 

FUSE, electrical (10 amps)(7/8" long) 

FUSE, electrical (10 amps)(I-I/4" long) 

HARNESS, electrical (for service on 
tractors prior to serial No. 3088 order 
1 636 519 R9l Harness and 
1 - 636 520 R91 - Cable) 

HARNESS, electrical (Includes FUSE 
HOLDER, 636 347 R91)(for service on 
machines with serial No. 3088 and up) 

INSULATOR, glow plug 

WIRE, glow plug connecting (2) 
(No. 1 plug to No.2 plug and No.3 plug 
to No. 4 plug) 

WIRE, glow plug connecting (NO. 2 plug to 
No.3 plug) 

WRENCH, glow plug 

CLIP, wiring harness 

PARTS ACCESSORY, lighting (not Low 
Profile)(on machines prior to serial 
No. 1/ order 1 - 636 529 R91 -
Parts Accessory and 1 - 636 519 R9l 
Harness) 

PARTS ACCESSORY, lighting (Low Profile 
only)(on machines prior to serial No. # 
order I - 636 531 R91 - Parts Accessory 
and 1 - 635 529 R91 - Harness) 

) 

) 



) 
/ 

) 

/ 

- 75-

IIiI 

III CRAWLER TRACTORS 
REF. 

'0. PART NUMBER DESCRIPTION 

WIRING DIAGRAM - Cont 
(Diesel Engine) 

636531 R9I PARTS ACCESSORY, lighting (Low Pt'ofile 
Only)(for use on tractors with serial 
No. # and up) 

composed of: 
1 Bracket 636 122 Rl 
1 Bracket 635 519 RI 
1 Cable 635 530 R92 
1 Clamp 350920 RI 
2 Clip l19 702 Rl 
2 Clip 105 244 
1 Clip 114214 Rl 
1 Decal 2750268 RI 
1 Headlight 635 522 R9I 
1 Headlight 635 523 R9I 
1 Lamp 271 077 R91 
3 Lockwasher 106 496 
1 Lockwasher 103 319 
1 Lockwasher 103 323 
1 Lockwasher 103 325 
1 Nut 102 637 
1 Nut 102 639 
1 Nut 109 084 
3 Screw 113 899 
1 Screw 113 957 
1 Spacer 49 069 D 
1 Switch 371 465 R9I 
1 Tail Light 373 306 R9I 

or 
375 650 R91 

636 529 R91 PARTS ACCESSORY, lighting (not Low 
Profile)(for use on machines with serial 
No. and up) 

composed of: 
2 Bolt 179845 
2 Bracket 635 518 Rl 
1 Bracket 635519 Rl 
1 Cable 635 530 R92 
1 Clamp 350 920 Rl 
2 Clip 119702 Rl 
2 Clip 105 244 
1 Clip 114214 R1 
1 Decal 2750 268 Rl 
1 Headlight 635 522 R91 
1 Headlight 635 523 R91 
1 Lamp 271 077 R91 
3 Lockwashers 106 496 
2 Lockwashers 103 321 
1 Lockwasher 103 319 
1 Lockwasher 103 323 
1 Lockwasher 103 325 
1 Nut 102 637 
1 Nut 102 639 
1 Nut 109 084 
4 Nut 120238 
3 Screw 113 899 
1 Screw 113 957 
1 Spacer 49 069 D 
1 Switch 371 465 R91 
1 Tail Light 373 306 R91 

or 
375 650 R91 

REf. 

'0. 

* Not Serviced Separately PRINTED IN CANADA 

PART NUMBER 

IIiI 
ELECTRICAL Ht 

DESCRIPTION 



REF. 
NO. 

PART NUMBER 

-76 -

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

iii 
ELECTRICAL III 

DESCRIPTION 

HEAD LIGHT (6 Volt and 12 Volt) HEAD LIGHT (6 Volt and 12 Volt) - Cant 

2 

3 

4 

5 

6 

7 

8 

8 

9 

635 523 R91 LIGHT ASSEMBLY, right head (12 Yolt) 9 

635 522 R91 

635 521 R91 

635 520 R9l 

635 518 RI 

composed of: 
* 1 Body 

1 Beam 373 662 R9l 
1 Moulding 635 961 R91 
1 Screw 53 526 D 
1 Wire 635 962 R91 
1 Washer 635 963 HI 
1 Nut 120238 
1 Lockwasher 120384 

LIGHT, left head (12 yolt) 
composed of: 
* 1 Body 

1 Beam 373 662 R91 
1 Moulding 635 960 R91 
1 Screw 53 526 D 
1 Wire 635 962 R91 
1 Washer 635 963 R1 
1 Nut 120 238 
1 Lockwasher 120384 

LIGHT ASSEMBLY, right head (6 volt) 
composed of: 
* 1 Body 

1 Beam 373 661 R91 
1 Moulding 635 961 R91 
1 Screw 53 526 D 
1 Wire 635 962 R91 
1 Washer 635 963 R1 
1 Nut 120238 
1 Lockwasher 120384 

LIGHT ASSEMBLY. left head (6 volt) 
composed of: 
* 1 Body 

1 Beam 373 661 R9l 
1 Moulding 635 960 R9l 
1 Screw 53 526 D 
1 Wire 635 962 R91 
1 Washer 635 963 R1 
1 Nut 120 238 
1 Lockwasher 120 384 

BRACKET I head light 
3/8 x 1_3/4" hexagon BOLT 
3/8" lock WASHER 

'" Not Serviced Separately PRINTED Iii CA.NADA. 

120 238 1/2" cad-pltd. hex-jam NUT 

120384 1/2" cad-pltd. lock WASHER 

635 963 RI WASHER, headlight bearing 

BODY ASSEMBLY, headlight (*) 

635 962 R91 CABLE, headlight 

373 661 R91 SEALED BEAM UNIT (6 volt)(Includes NUTS, 
102 637 and WASHERS, 103 323) 

373 662 R91 SEALED BEAM UNIT (12 volt)(Includes NUTS, 
102637 and WASHERS, 103323) 

635 960 R91 MOULDING. head light left (Includes SCREW, 
53526 D) 

635 961 R9l MOULDING, he;ad light right (Includes 
SCREW, 53526 D) 

) 



.. 
HI 

REF. 
NO. 

PART NUMBER 

-77 -

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

1m 
ELECTRICAL III 

DESCRIPTION 

VOLTAGE REGULATOR (6 Volt}(Delco-Remy) VOLTAGE REGULATOR (12 Volt)(Delco-Remy) 

10 
A 33775 A 33775 A 

NOTE: Always Give REGULA TOR Number When NOTE: Always Give REGULATOR Number When 
Ordering Parts. Ordering Parts. 

1119 575 REGULATOR, Voltage (all parts listed below 1118 791 REGULATOR, VOltage 
the attaching hardware are components of 132 900 Regulator attaching SCREW (2) 
this assembly) 1856 056 Regulator attaching screw WASHER (2) 

1/4 x 3/8" hexagon BOLT (2) 138479 Regulator attaching screw lock 
1/411 lock WASHER (2) WASHER (2) 

1927 980 COVER, VOltage regulator 1927 980 COVER, voltage .regulator 
1927982 Cover attaching SCREW (2) 1927 982 Cover attaching SCREW 
1922 996 Cover attaching screw WASHER (2) 1935 031 Cover attaching screw WASHER 

2 1912 159 SCREW, adjusting relay ..... rmature 2 1868 137 CLAMP, terminal 
1864 099 Terminal SCREW 

3 1878'507 WASHER, insulating regulator 

3 1912 159 SCREW, relay armature adjusting 
4 1878517 CONTACT and SUPPORT, regulator 

5 1878 780 ARMATURE, relay 4 1878 517 CONTACT, voltage regulator 
454431 Relay armature SCREW 1878 516 Contact attaching SCREW (2) 

1904 377 Relay armature lock WASHER 1878 505 Contact attaching screw lock WASHER 

6 1912 176 SPRING, regulator armature 5 1878 780 ARMATURE, regulator relay 
1924 764 Armature relay attaching SCREW (2) 

7 1922408 SCREW, regulator armature adjusting 1904 377 Armature relay screw WASHER (2) 

8 1910 183 RESISTOR, !IF" terminal to ground 6 1912 176 SPRING, regulator 

• 1927 975 LEAD, ground 
7 1922 408 SCREW, regulator adjusting 

10 1868 137 CLAMP, terminal 

B 1910 174 RESISTOR, regulator 
11 1864 099 SCREW, terminal 

12 1027 981 GASKET, cover (for use on tractors prior to 9 BASE, voltage regulator (':')(order 1118 791 
serial No, 3440) Regulator) 

12 1953 902 GASKET, cover (for use on tractors with 10 1927 981 GASKET, regulator cover 
serial No. 3440 and up) 

11 1922 599 WASHER, contact attaching screw 
13 1922599 INSULATOR, attaching screw 1878 506 Attaching screw washer BUSHING 

14 1878516 SCREW, regulator contact attaching 
1878 505 Attaching SCrew lock WASHER 

* Not Serviced Separately 
PRINTED IN CANADA 



-78 -

CRAWLER TRACTORS 
ELECTRICAL 

REF. 

"0. PART NUMBER OESCRIPTION 

IGNITION UNIT 

2 

3 

10 fI' 

9 (:"~ ~ 

f---11 

~-4 

A 49505 

356 686 R92 CABLE, coil to distributor secondary 
(Includes NIPPLES, 215553 Rl) 

251 553 Rl NIPPLE, distributor terminal (2) 

DISTRIBUTOR, (Refer to "DISTRIBUTOR 11) 

4 353 937 Rl CLAMP, distributor 
5/16 x 7/8" hex-hd. cap SCREW 
5/16 11 lock WASHER 

5 353 936 R2 GASKET, distributor 

6 353 874 R91 COIL, ignition 

7 353 889 Rl CLAMP, coil 
No, 10-NF x 1-1/2" slt-rd-hcL SCREW 
No. 10-NF square NUT 
5/16 x 1/2" hexagon BOLT (2) 
5/16 11 lock WASHER (2) 
11/32 x 11/16 x 14 gauge plain 

WASHER 

8 357 929 R92 CABLE, coil to distributor primary 

9 46 168 DB GASKET, distributor drive housing 

REf. 

"0. PART NUMBER OESCRJPTION 

IGNITION UNIT - Cant 

10 

11 

12 

13 

14 

46 868 D CLIP, distributor mounting 

353 934 Rll GEAR and SHAFT, distributor drive 

363 763 Rll HOUSING, distributor drive 

363 765 Rl 

363 764 R1 

3/8 x 1-1/8" hexagon BOLT 
3/8 x 1-3/8" hexagon BOLT 
3/8" lock WASHER (2) 

GASKET, housing hole cover 

COVER, housing hole 
No. 10-NF x 9/16" cad-pltd. 

slt-rd-hd. SCREW (2) 
No. 10 cad-pltd. lock WASHER (2) 

* Not Serviced Separately PRINTED IN CANADA 

) 



) 

" 

) 

i 
/ 

III 

HI 
REF. 
NO. 

PART NUMBER 

- 79-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

ELECTRICAL 

DESCRIPTION 

SPARK PLUGS AND CABLES SPARK PLUGS AND CABLES - Cont 

6 

360 943 R9I SPARK PLUG wfgasket (light or moderate 
service){champion No. 10 com.) 

353 985 R9I SPARK PLUG wfgasket (light or moderate 
service)(AC-88S com.) 

359 277 R91 SPARK PLUG w/gasket (light or moderate 
service)(Auto-lite BT-IO) 

371 522 R9I SPARK PLUG wfgasket (Intermediate 
service){champion D-16) 

360 942 RBI SPARK PLUG w/gasket (normal service) 
(champion No.8 com.) 

353 982 R9I SPARK PLUG w/gasket (normal service) 
(AC-C8S) 

359 276 R91 SPARK PLUG wfgasket (normal service) 
(Auto-lite BT-B) 

361 688 R9I SPARK PLUG w/gasket (severe service) 
(champion No.5 com.) 

353 983 R9! SPARK PLUG w/gasket (severe service) 
(AC-C84) 

359 275 R9l SPARK PLUG v.-jgasket (severe service) 
(Auto-lite BT-4) 

361686 R9l SPARK PLUG w/gasket (extremely severe 
service)(champion 4 com.) 

353 986 R91 SPARK PLUG w/gasket (extremely severe 
service)(AC-C81) 

359274 R91 SPARK PLUG w/gasket (extremely severe 
service){Auto-lite BT-3) 

2 37 762 H GASKET, spark plug (4) 

3 356 695 R92 PACKAGE, ignition cable service 
(consists of 4 spark plug CABLES, 
1-356686 R92 - distributor to coil 
CABLE and 4-251 553 R 1 NIPPLES) 

4 251553 RI NIPPLE, spark plug cable (4) 

5 DISTRIBUTOR (Refer to the "DISTRIBUTOR") 

6 353 874 R91 COIL, ignition 

* Not Serviced Separately PRINTED IN CANADA 



- 80-

II! 

CRAWLER TRACTORS 
ELECTRICAra 

REF. 
NO. 

PART NUMBER DESCRIPTION 

DISTRIBUTOR 

1 

2 

3 

8 

2 3 4 5 6 7 

366 928 R9l DISTRIBUTOR. battery ignition (C-123 
Carburated Engine) 

366 928 R91 DISTRIBUTOR. battery ignition (C-13S 
Carburated Engine prior to engine serial 
No. 24370) 

375423 R9l DISTRIBUTOR, battery ignition (C-13S 
Carburated Engine with engine serial No. 
24370 and up) 

351 693 R92 CAP. distributor 

3·53 896 R91 ROTOR, distribut~r 

353 901 R2 SEAL. breaker cover felt 

4 353 900 Rll COVER, breaker (Includes GASKET, 

5 

6 

7 

B 

9 

10 

352 284 R2 and SEAL. 353 901 R2) 

352 284 R2 GASKET, breaker cover 

353 903 R92 CONDENSER 

353 905 Rl 

353 172 R91 
21 394 D 

353 907 R1 
21 394 D 

353 906 R1 
251 538 R1 

352 277 Rll 

CLAMP, condenser 
No.8 x 3/16" cad-pltd. fil-hd. SCREW 
No.8 cad-pltd. lock WASHER 

SET. distributor point 
Breaker arm spring WASHER (2) 
No. 8 cad-pltd. NUT 
No.8 x 3/16" cad-pltd. pan-hd SCREW 
No.8 cad-pltd. lock WASHER 

SCREW, terminal 
Terminal WASHER 
Spring. anchor terminal INSULA TOR 
Terminal insulating WASHER 

PLATE. breaker 
No.8 x 3/8" cad-pltd. slt-rd-hd. 

SCREw' 
No.8 cadrpltd. lock WASHER 

REF. 
NO. 

PART NUMBER DESCRIPTION 

DISTRIBUTOR - Cont 

Location of the distributor 
symbol code 

.... --13 

11 

12 

13 

13 

13 

/ 
14 

B 4767 A 

352 301 R1 GUARD, governor weight 
No.8 x 1/4" cad-pltd. fil-hd. SCREW (2) 
No.8 cad-pltd. lock WASHER (2) 

353 915 R91 ARM and WEIGHT (2) 

366 942 R91 PACKAGE, governor spring (consists of 
two springs)(C-123 Carburated Engine) 

366 942 R91 PACKAGE, governor spring (consists of 
two springs)(C-135 Carburated Engine 
prior to engine serial No. 24370) 

375425 R91 PACKAGE, governor spring (C-135 
Carburated Engine with engine serial 
No. 24370 and up) 

14 352 293 RI SPACER, weight arm (4) 

15 354 901 R91 SHAFT. distributor (C-123 Carburated 

15 

15 

16 

17 

18 

19 

Engine) 

354901 R91 SHAFT, distributor (C-135 Carburated 
Engine prior to engine serial No. 24370) 

362474 R91 SHAFT, distributor (C-135 Carburated 
Engine with engine serial No. 24370 and up) 

352 298 Rl WASHER, distributor thrust (2) 

353 894 R1 SPRING. distributor cap (2) 

353 895 RI SUPPORT, distributor cap spring (2) 
No.8 x 3/8" cad-pltd. slt-rd-hd. 

SCREW (2) 
No.8 cad-pltd. lock WASHER (2) 

353 898 Rll HOUSING, distributor (Includes OIL SEAL, 
252 739 R1 - PLUG 125 947 and 
RETAINER, 353 899 R1) 

125 947 1/8" cad-pltd. slt-hd. pipe PLUG 

20 353 899 R1 RETAINER, shaft oil seal 

21 252 739 RI OIL SEAL, distributor shaft 

* Not Serviced Separately PRINTED IN CANADA 

) 



iii 

HI 
REF. 
NO. 

PART NUMBER 

DISTRIBUTOR - Cont 

22 353 902 Rl 
354 552 Rl 
355 460 RI 

21 372 D 

373 577 R9! 

-O.L-

ill 

CRAWLER TRACTORS 
ELECTRICAL III 

DESCRIPTION 

GEAR, 23 T digtributor 
Distributor gear PIN 
Cam oil hole FELT 

GREASE. distributor or magneto (1 oz. tube) 
(not included with Distributor Assembly) 
(not illustrated) 

PACKAGE, distributor shaft bushing 
service (not illustrated) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

INSTRU MENT PANE L LAMP 
(6 Volt and 12 Volt) 

IPA 40734 

275 289 R91 LAMP, instrument (6 volt) 
composed of: 

1 Bulb 142 306 
1 Cover 271 588 Rl 
1 Gasket 89883 Rl 
1 Lens 89884 Rl 
1 Socket 271 589 R91 

113 899 Panel lamp mounting SCREW (3) 

271 077 R91 LAMP, instrument (12 volt) 
composed of: 

1 Bulb 193 125 
1 Cover 271 588 Rl 
1 Gasket 89 883 RI 
I Lens 89 884 RI 
I Socket 271 587 R9I 

113 899 Panel lamp mounting SCREW (3) 

2 271 588 R1 COVER, panel lamp bulb 

3 89884 RI LENS, outlook glass 

4 142 306 BULB, panel lamp (6 volt) 

4 193 125 BULB, panel lamp (12 volt) 

5 89 883 R1 GASKET, panel lamp 

6 271589 R91 SOCKET and WIRING (6 volt) 

6 271 587 R91 SOCKET and WIRING (12 volt) 

* Not Serviced Separately PRIN.TED IN CANADA 



REf. 
NO. 

PART NUMBER 

- 82-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

ELECTRICAL 

DESCRIPTION 

GENERATOR, (6 Volt)(Delco-Remy) GENERATOR, (6 Volt)(Delco-Remy) - Cont 

NOTE: 

1100 052 

1927 451 

2 1878 183 

3 1916 324 

4 1904 368 

5 1922 288 
121743 
132 979 

131 184 

6 1906 946 
132 688 

1904 377 

Always Give GENERATOR Number When 
Ordering Parts 

GEl\TERATOR, (composed of all parts 
listed below, excluding generator attaching 
hardware) 

5/16 x 3/4 11 hexagon BOLT 
5/16 x 1-1/'8" hexagon BOLT 
5/16 x 7/8 ' hexagon BOLT 
5/16" hex NUT (2) 
11/32 x 3/4 x 16 gauge WASHER 
5/16" lock WASHER (3) 

FRAME, commutator end (Includes OILER, 
1880635 and PIN, 809 062) 

ARM, brush 

SPRING, brush 

WASHER, brush arm space 

HOLDER, brush ground 
No. 12 cad-pltd. hex. NUT 
No. 12 x 5/8" cad-pltd. slt-rd-hd. 

SCREW 
No. 12 cad-pltd. lock WASHER 

BR USH, generator 
No.6 x 1/4" cad-pltd. slt-rd-hd. 

SCREW 
Attaching screw lock WASHER 

7 

8 

9 

10 

11 

1921860 
121 743 
121 744 

1881 409 
1858 753 
1904661 

1885 090 

1921 356 

809 945 

12 1914491 

13 1913618 
1843 646 

14 819104 

15 1871 693 

16 1858 603 

17 1924 689 
124 545 

18 1888 439 

19 1911 324 

* Not Serviced Separately PRINTED IN CANADA 

1 18 

19 

A 49507 

STUD, terminal field 
No. 12 cad-pltd. hex. NUT (3) 
No. 12 cad-pltd. lock WASHER 
Terminal stud WASHER 
Terminal stud insulating WASHER 
Terminal stud lock WASHER (2) 

BUSHING, field terminal insulating 

COIL, field 

FRAME, generator (~,) 

WASHER, drive end space 

INSULATOR, field coil 

SHOE, pole 
Pole shoe SCREW 

PLATE, drive end felt retaining 

FRAME, drive end (Includes OILER, 
1880642 and PIN, 809 593) 

COLLAR, drive end space 

FAN and PULLEY, generator 
No. 5 WoodruH KEY 

WASHER, drive end shaft nut lock 

NUT, drive end shaft 



) 

) 
~ 

REF. 
NO. 

PART NUMBER 

CRAWLER 

DESCRIPTION 

GENERATOR, (6 Volt)(Delco~Remy) - Cont 

20 18BO 641 OILER, drive end 

21 809 961 WASHER, drive end felt 

22 907 503 BALL BEARING, drive end 

23 1912 008 GASKET, drive end retainer plate 

24 1911 263 PLATE. drive end retainer 
1904370 Drive end retainer plate SCREW (3) 
1880781 Retainer plate screw lock WASHER (3) 

25 809 593 PIN, drive end dowel 

26 815 018 BOLT, through 
120 638 Throught bolt lock WASHER 

27 200 382 CLIP, terminal to brush 

28 1921369 STUD, terminal armature 
121743 No. 12 cad-pltd. hex. NUT (3) 
121744 No. 12 cad-pUd. lock WASHER 

1881 409 Terminal stud WASHER 
1904 661 Terminal stud lock WASHER (2) 

2. 1921 362 BUSHING, armature terminal insulating 

30 1922289 HOLDER, brush insulated 
132 979 No. 12 x 5/8" cad-pltd. slt-rd-hd. 

SCREW 
131 184 No. 12 cad-pUd. lock WASHER 
121743 No. 12 cad-pltd. hex. NUT 

31 1880 635 OILER, commutator end 

32 1921 351 ARMATURE 
1927 44B Commutator end felt retainer CUP 
1927 447 Commutator end felt WASHER 

33 B09 062 PIN, commutator end dowel 

TRACTORS 
REF. 
NO. 

PART NUMBER 

ELECTRICAL 

DESCRIPTION 

GE:NERATOR ATTACHING PARTS (Carhurated Engine) 

A 49506 A 

367697 Rl BELT, fan and generator 

2 368 574 R2 BRACE, generator adjusting 
5/16 x 3/4" hexagon BOLT 
5/16" lock WASHER 

GENERATOR, (Refer to "GENERATOR") 
5/16 x 3/4' hexagon BOLT 
5/16 x 7/8" hexagon BOLT 
5/16 x 1-1/8" hexagon BOLT 
5/16" hex. NUT (2) 
5/16" lock WASHER (3) 

4 370 619 R91 BRACKET, generator 
3/8 x 7/8" hexagon BOLT (2) 
3/8" lock WASHER (2) 

* Not Serviced Separately PRINTED IN CANADA 



REF. 
NO. 

PART NUMBER 

-84 -

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER DESCRIPTION 

GENERATOR (12 Volt){Delco-Remy) 
(For Use On Tractors Prior To Serial No. # 

GENERATOR (12 Volt){Delco-Remy) - Cont 
(For Use On Tractors Prior To Serial No, # 

NOTE: 

1100370 

1947614 

Always Give GENERATOR NUMBER When 
Ordering Parts. 

GENERATOR. w/Voltage regulator (for 
component parts of the Voltage Reffulator 
refer to "VOLTAGE REGULATOR) 

5/16 x 7_1/4 11 hexagon BOLT 
5/16" hex. NUT 
5/16" lock WASHER 

FRAME ASSEMBLY, commutator end 
composed of: 
'" 1 Frame 

1 Pin 
1 Wick 
1 Oiler Assembly 
1 Washer 
1 Cup 

809 062 
804 080 

1880 635 
1927 447 
1927 448 

6 

7 

8 

9 

'" Not Serviced Separately 
/I Information Not Available 

PRINTED Iii CANADA 

1923 295 
132 688 

1904 377 

1921860 
121 743 

1881 409 
1858 753 
1904661 

1885 090 

1923 625 

17 18 

2019 

A 49507 

BRUSH 
No.5 x 1/411 cad-pltd. slt-rd-hd. 

SCREW 
Attaching screw lock WASHER 

STUD, terminal field 
No. 12 cad-pltd. hex. NUT (2) 
Terminal stud WASHER 
Terminal stud insulating WASHER 
Terminal stud lock WASHER (2) 

BUSHING, field terminal insulating 

COIL. field (Includes CllP. 200 382 and 
STUD, 1921860) 

FRAl'vIE, generator ("') 

WASHER, drive end space 

INSULATOR, field coil 

SHOE. pole 
Pole shoe SCREW 

PLATE, drive end retaining 

FRAME. drive end (Includes OILER, 1880641) 
Drive end felt WICK 

) 



') 

- Hb-

CRAWLER TRACTORS 

l1li 

ELECTRICALIII 

REF. 
NO. 

PART NUMBER DESCRlPTION 

GENERATOR (12 Volt)(De1co-Remy) - Cont 
(For Use On Tractors Prior To Serml No. # 

16 1858 603 COLLAR, drive end space 

17 1944437 FAN, drive end 

18 1939 BS6 PULLEY, drive end 
124 545 No. 5 Woodruff KEY 

19 1911 324 NUT, drive end shaft 

20 1941 978 WASHER, drive end shaft spring nut 

21 1880 641 OILER, drive end 

22 B09 961 WASHER, drive end felt 

23 907 503 BALL BEARING, drive end 

24 1912 008 GASKET, drive end retainer plate 

25 1911 263 PLATE, drive end bearing retainer 
1904 370 Drive end retainer plate SCREW (3) 

26 B09 593 PIN, drive end dowel 

27 815 018 BOLT, through 
120638 Through bolt lock WASHER 

28 200 382 CLIP, terminal to brush 

29 1921 ~{i9 STUD, terminal armature 
121 74;3 No. 12 cad-pltd. hex. NUT (2) 

1881 409 Terminal stud WASHER 
1904 661 Terminal stud lock WASHER (2) 

30 1921 362 BUSHING, armature terminal insulating 

31 1922 289 HOLDER, brush insulated 
132 979 No. 12 x 5/B II cad-pltd. slt-rd-hci. 

SCREW 
131 184 No. 12 cad-pltd. lock WASHER 
121 743 No. 12 cad-pltd. hex. NUT 

32 1880 635 OILER, commutator end 

33 817 B07 ARMATURE 
1927 448 Commutator end felt retainer CUP 
1927 447 Commutator end felt WASHER 

34 809 062 PIN, commutator end dowel 

REF. 
NO. 

PART NUMBER DESCRIPTION 

GENERATOR ATTACHING PARTS (Diese1 Engine) 

2 

704449 R1 

2 368 574 R2 

3 

4 

4-----:;;-;;;;;;;~ 

5 
HA 4450 

BELT, generator drive 

BRACE, generator adjusting 
5/16 x 5/S" hexagon BOLT 
5/16" lock WASHER 

GENERATOR (Refer to "GENERATOR") 
5/16 x 3/4" hexagon BOLT 
5/16 x 7_1/4" hexagon BOLT 
5/16" hex. NUT (2) 
11/32 x 3/4 x 16 gauge WASHER 
5/16" lock WASHER (2) 

REGULATOR, voltage (Refer to "VOLTAGE 
REGULA TORlI) 

5 635373 R11 BRACKET, generator 
5/16 x 5/8" hexagon BOLT (2) 
5/16 11 lock WASHER (2) 

* Not Serviced Separately PRINTED IN CANADA. 
# Information Not Available 



-86 -

Il!l 

1\1 CRAWLER TRACTORS ELECTRICAL 

REF. 
NO. 

PART NUMBER DESCRIPTION 

GENERATOR (12 VoltHDelco-Remy) 
(For Tractors With Serial No. # and up) 

>'.< Not Serviced Separately 
# Information Not Available 

REF. 
NO. 

PART NUMBER DESCRIPTION 

GENERATOR (12 Volt){Delco-Remy) - Cont 
(For Tractors With Serial No. # and up) 

PRINTED IN CAN .... DA 

) 

) 



) 

) 

- 87-

CRAWLER TRACTORS ELECTRICAL 

REF. 
NO. 

PART NUMBER DESCRIPTION 

GENERATOR (12 VoltHDelco-Remy) - Cont 
(For Tractors With Serial No. # and up) 

* Not Serviced Separately 
# Information Not Available 

REf. 
NO. 

PART NUMBER DESCRIPTION 

GENERATOR (12 Volt)(Delco-Remy) - Cont 
(For Tractors With Serial No. # and up) 

PRINTED IN CANADA 



III 

HI 
REF. 
NO. 

PART NUMBER 

- 88-

CRAWLER TRACTORS 

DESCRIPTION 
REf. 
NO. 

PART NUMBER 

E LE C TR Ie A L 

DESCRIPTION 

STARTING MOTOR (Delco_Remy)(6 Volt) 
(For Use On Tractors Prior To Serial No. # 

STARTlliG MOTOR (DelcO-Remy)(6 Volt) - Cont 
(For Use On Tractors Prior To Serial No. II 

2 

3 

4 

5 

6 

7 

8 

9 

NOTE: 

1108 060 

810819 

802 694 

114 998 

1864 530 

811 553 
115 903 
131 044 

833 602 

818 002 

1848 837 
1861 076 
1904669 

812 622 
120 381 
805 258 

817 056 

27 

Always Give MOTOR NUMBER When 
Ordering Parts. 

MOTOR, starting (composed of all parts 
listed below excluding motor attaching 
hardware~ 

3/8 x I' hexagon BOLT (3) 
3/8" lock WASHER (3) 

PLUG, commutator end 

WICK. commutator end and drive end 

OILER. commutator and drive end 

FRAME ASSEMBLY, 
composed of: 

1 Bushing 
1 Oiler 
2 Pin 
2 Pin 
2 Pin 
2 Pin 
1 Pin 
1 Plug 
1 Wick 

BRUSH (4) 

commutator end 

1867 610 
114 998 
817313 
817 314 
812015 
812 016 
809 062 
810819 
802 694 

26 

No.6 x 1/2" blued slt-rd-hd. SCREW (4) 
No.6 lock WASHER (4) 

WASHER, commutator end space 

ARMATURE 

STUD, terminal 
Insulating WASHER {3/4" 0.0. )(2) 
Insulating WASHER (9!16" 0.0. )(2) 
Stud outside WASHER 
Stud lock WASHER (2) 
Stud NUT (2) 

COIL, field upper 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

IJ 
25 

1878 056 

1 465 

1916 529 

1848 530 

1860639 
1850 811 
1850810 

805 057 

1849 782 

1855 629 

1868 804 

124 546 

833 602 

826 462 

1877517 

809 593 

* Not Serviced Separately PRIItTED IN CANADA 

If Information Not Available 

17 

H 4403 

CONNECTOR, magnetic switch 

SWITCH ASSEMBLY, magnetic 
composed of: 

1 Nut 120622 
1 Nut 134 566 
1 Washer 120381 
1 Washer 812 622 
1 Washer 1904 615 
1 Washer 1917846 

Magnetic switch attaching SCREW (2) 

HEAD, motor drive 

SPRING, motor drive 
Head spring BOLT 
Shaft spring SCREW 
Shaft spring screw lock WASHER 

SLEEVE. motor drive 

GEAR and SHAFT, motor drive 

DRIVE ASSEMBLY, motor 
composed of: 

1 Bolt 
1 Head 
1 Screw 
1 Shaft 
1 Sleeve 
1 Spring 
1 Washer 

Woodruff KEY 

WASHER, drive end space 

BUSHING, drive end 

1850 811 
1848 530 
1850 810 
1855 629 
1849782 
1860639 
805 057 

HOUSING ASSEMBLY, motor drive (Includes 
BUSHING, 826 462 - OILER, 114 998 and 
WICK, 802 964) 

PIN, drive em dowel 

) 

) 



iii 

III 
REF. 
NO. 

PART NUMBER 

- 89-

CRAWLER TRACTORS 

DESCRIPTION 
REf. 
NO. 

PART NUMBER 

iii 

ELECTRICAL HI 
DESCRIPTION 

STARTING MOTOR (6 Volt) - Cont PUSH BUTTON STARTING SWITCH 
{For Use On Tractors Prior To Serial No. # 

21 1849 774 

22 B09815 

23 1838 670 

24 183B 667 

132 926 
1880 781 

25 

26 1886 923 
132 926 

120 614 

27 817055 

28 810601 
1881 869 

29 819362 
132 892 

106 497 

30 813 554 
122 159 
121 841 

31 810226 
817 313 
817314 
812 016 
812 015 

32 813521 

33 809 062 

34 1867 610 

35 809 053 
120380 

WASHER, drive end space 

WASHER, drive end space 

BUSHING, center bearing plate 

PLATE ASSEMBLY, center bearing (Includes 
BUSHING, 1838670) 

Plate attaching SCREW (2) 
Plate attaching screw lock WASHER (2) 

FRAME, starting motor (*) 
(order 635 370 R9! - Motor) 

BAND W!NUT and SCREW, frame 
No. lO-NF x 1-1/4" cad-pltd. 

slt-rd-hd. SCREW 
No. lO-NF cad-pltd. NUT 

COIL, field lower 

SHOE, pole (4) 
Pole shoe SCREW (4) 

LEAD, brush and field connector 
No. 10-NF x 1/41( cad-pHd. slt-rd-hd. 

SCREW (2) 
No. 10 lock WASHER 

LEAD, brush ,round 
No.8 x 1 4" cad-pltd. slt-rd-hd. SCREW 
No.8 cad-pltd. lock WASHER 

HOLDER, brush 
Brush holder hinge PIN 
Brush holder stop PIN 
Brush holder stop and insulator PIN 
Brush holder hinge and insulator PIN 

SPRING, brush 

PIN, commutator end dowel 

BUSHING, commutator end frame 

BOLT, through 
Through bolt lock WASHER 

(For Use On Tractors Prior To Serial No. 3088) 

H 4486 

366316 RSI 

132 903 
120611 
120217 

SWITCH, push-button starting (optional to 
use with 366 317 R91 - Switch) 

composed of: 
* 1 Base 
* 1 Body 
* 1 Bracket 
>I< 1 Plate 

2 Screw 64 022 H 
2 Washer 121841 

No. 10-NF x 7/16" slt-rd-hd. SCREW (2) 
No. 10-NF square NUT (2) 
No. 10 cad-pltd. lock WASHER (2) 

* Not Serviced Separately PRINTED IN CANADA 

# Information Not Available 



-90 _ 

CRAWLER TRACTORS 
ELECTRICAL 

REF. 
NO. 

PART NUMBER DESCRIPTION 

STARTING MOTOR (Delco-Remy)(6 Volt) 
(For Use On Tractors With Serial No. # and up) 

*- Not Serviced Separately 
# Information Not Available 

REI'. 
NO. 

PART NUM8ER DESCRIPTION 

STARTING MOTOR (Delco-Remy)(6 Volt) - Cont 
(For Use On Tractors With Serial No. # and up) 

PRINTED IN CANADA 



) 

- 91-

CRAWLER TRACTORS 
!iii 

ELECTRICAL HII 
REF. 
"0. 

PART NUMBER DESCRIPTION 

STARTING MOTOR (Delco- Remy)(6 Volt) - Cant 
(For Use On Tractors With Serial No. # and up) 

>:< Not Serviced Separately 
# Information Not Available 

REF. 
NO. 

PART NUMBER DESCRIPTION 

STARTING MOTOR (Delco-Remy){6 Volt) - Cant 
(For Use On Tractors With Serial No. # and up) 

PRINTED IN CANADA 



- 92-

ELECTRICAL 

CRAWLER TRACTORS 

DESCRIPTION DESCRIPTION 

30 

111\ \:r{ J; r 81r\v" t~, 
" " '" .. .. <7 .. " .. .., ., .. .{,{,. J, ~, ), ~ 1), l 

NOTE: 

1108 659 

1 810819 

2 1867 610 

3 114 998 

4 802 694 

5 813 554 
122 159 

121 841 

6 1886 643 
ll5 903 
131 044 

7 810226 

8 1928 022 

9 1928 021 

10 1928 023 

When OTOR Number a s Give M 
Alw Y. Paris. 
Ordermg d of 

(compose MBLY, starting otor attaching MOTOR ASS~ ted excluding m 11 parts lis 

~rdWare), hexagon BOLT (3) 
3/8 x 1 WASHER (3) 3/a" lock 

PLUG, tator end commu 

BUSHING, utator end frame corom 

OILER, end 

WICK, end 

ound (2) It-rd-hd. LEAD, brus~,.[r, cad-pltd. s 

NOsc'k~w (2) d lOck WASHER (2) 8 cad-pit . No. 

) 
It rd-hd. BRUSH (4 1/2" blued S _) 

No.6 x k WASHER (4 No.6 loc 

h (4) HOLDER, brus 

RING. pimon s . top retainer 

Pinion stop COLLAR, 

drive end space WASHER. 

SCREW(4) 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

1848 837 
1861 076 
1904 669 
B12 622 
120 381 
805 258 

1845 937 

1935 643 
132 903 

1932 935 

1853 342 

1932 243 

1837 533 
1904 615 
120 622 

1926 969 

1927 344 
134 566 
805 258 

1926 969 

1931 814 
1926969 

1935 645 

1932 224 

-------:::::::::;-------------P;,R:'"~T;;,ED IN CANADA 
Separately * Not Service1:.rot Available N Information 

HA 4451 

. 1 411 O.D. )(2) STUD. ter~~~aWASHER (~5/{~1t O. D. )(2) Insula. WASHER 
Insulatlr~g WASHER 
Stud Pla~n WASHER (2) 
stud lNU

oC 
T (2) Stud 

solenoid switch CONNECTOR, 

'd switch ) 
COVER, SOl~~~~ng SCREWw<iSHER (2) 

Cover a hing screw Cover attac 

contact return SPRING. 

CONTACT 

ina1 switch HER STUD. term d lock WAS 
Switch stu NUT HER 
Switch s~u~ insulating WAS Switch s u 

terminal STUD, bat.tery stud NUT 

~:~:~:i s~~~ !:lating WASHER Terminal s 

inal ASHER STUD, mo~orl t:t~r;; insulating W Termlna 

BLADE, contact 

OR cover INSULAT , 

) 



III 

HI 
REF. 
NO. 

'PART HUMBER 

- 93-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

ELECTRICAL • HI 
OESCRIPT.IOH 

STARTING MOTOR (12 Volt)(Delco-Remy) - Cant 
(For Use On Tractors Prior to Serial No. # ) 

STARTING MOTOR (12 Volt}(Delco~Remy) - Cont 
(For Use On Tractors Prior to Serial NO •. * )' 

21 1935 644 
1904615 
120622 

1926 769 

22 1937 381 

23 1119 946 

132 255 
1869533 

24 1932 208 

25 1939 113 

26 1932 205 
455 106 

1932 197 
1926 640 

120214 

27 1838 436 

28 1947 542 

37 521 

28 37 535 

30 1948 033 

31 1862 283 

32 B09 593 

33 37 522 

3. 37 517 

35 1932 209 

36 1867 899 

37 1881 771 

38 1939 111 

3. 1938 594 

1904 370 
1880781 

STUD, resistor terminal 
Resistor stud lock WASHER 
Resistor stud NUT 
Resistor stud insulating WASHER 

CLIP, terminal 

SWITCH, motor solenoid (composed of: 
Items reference No.13 to 22 inclusive) 

Mounting SCREW (2) 
Mounting screw lock WASHER (2) 

SPRING. plunger return 

PLUNGER, solenoid switch 

LEVER, shift 
Shift lever attaching PIN 
Shift lever SCREW 
Shift lever screw NUT 
Shift lever screw lock WASHER 

COLLAR. drive clutch 

CLUTCH ASSEMBLY. drive 
composed of: 

1 Bushing 37 535 
1 Bushing 37 522 
1 Collar 1838 436 
1 Lockwire 37 521 
1 Sprlng 37 517 

Drive clutch LOCKWmE 

BUSHING, oilless 

HOUSING. drive end (Includes BUSHING. 
1862 283 - OILER. 114 998 and WICK, 
803 694) 

BUSHING, drive end housing 

PIN. drive end dowel 

BUSHING, split steel 

SPRING, drive clutch 

SPRING, plunger return spring assist 

COLLAR. drive end spacing 

WASHER, center bearing and motor drive 
brake 

RIN'G. center bearing and drive retainer 

PLATE. center bearing (Includes BUSHING, 
1£138 596) 

Bearing plate attaching SCREW (2) 
Bearing plate attaching screw lock 

WASHER (2) 

40 1938 596 

41 

42 1886 923 
132 926 

120 &14 

43 1935 235 

44 1935 237 

45 819362 
132 892 

1106 497 

46 1947 544 

47 1887 021 
1881 869 

48 818 265 

4. 813521 

50 809 062 

51 1864 530 

52 1887 034 
120380 

636 587 R1 

* Not Serviced Separately 
I Information Not Available 

PRINTED IN CANADA 

t· 

BUSHING. center bearing plate 

FRAME. startin):t motor (*)(order 1108 659 
- Starting Motor) . 

BAND. w/NUT and SCREW 
No. 10-NF x 1-1/4" cad-pltd. slt-rd-hd. 

SCREW 
No. 10-NF cad-pltd. NUT 

COIL, field upper 

COIL., field lower 

LEAD. brush jumper 
No. 10-NF;x: 1/411 C!ad-pltd. slt-rd-hd. 

SCREW (2) 
No. 10 cad-pltd. lock WASHER (2) 

ARMATURE 

SHOE, pole (4) . 
Pole shoe SCREW (8) 

WASHER, commutator end space 

SPRING, brush (4) 

PIN, commutator end dowel 

FRAME ASSEMBLY. 
composed of: 

1 Bushing 
* 1 Frame 

1 Oiler 
2 Pin 
2 Pin 
2 Pin 
2 Pin 
1 Pin 
1 Plug 
1 Wick 

commutator end 

1867 610 

114 998 
817313 
817 314 
812 016 
812 015 
809 062 
810 819 
802 694 

BOLT. starting motor through' 
1/4" cad-plt~. lock ytASHER 

SEAL., cranking motor (not part of cranking 
motor)(not illustrated) 



- 94-

CRAWLER TRACTORS 

i!I 

ELECTRICAL 1M 
REF. 
NO. 

PART NUMBER DESCRIPTION 

STARTING MOTOR (12 Volt)(Delco-Remy) 
(For Use On Tractors With Serial No. # and up) 

* Not Serviced Separately 
II Information Not Available 

REF. 
NO. 

PART NUMBER DESCRIPTION 

STARTING MOTOR (12 Volt)(De1co-Remy) - Cont 
(For Use On Tractors With Serial No. II and Up) 

PRINTED IN CANADA 



) 

) 

- 95-

I!!I 

HI CRAWLER TRACTORS 
ELECTRICAL 

REF. 
"0. PART NUMBER DESCRIPTION 

STARTING MOTOR (12 Volt)(Delco-Remy) - Cont 
(For Use On Tractors With Serial No. # and up) 

>:< Not Serviced Separately 
# Information Not Available 

REF. 
"0. 

PART NUMBER DESCRIPTION 

STARTING MOTOR (12 Volt){Delco-Remy) - Cont 
(For Use On Tractors With Serial No. # and up) 

PRINTED IN CANADA 

I!!I 

HI 



iii 

III 
REF. 
NO. 

PART NUMBER 

BATTERY TRAY 

_96 _ 

CRAWLER TRACTORS 

OESCRIPTION 
REF. 
NO. 

PART NUMBER 

BA TTERY TRAY 

III 
ELECTRICAL III 

OESCRIPTION 

(For Use On Diesel Engine Tractors Prior To Serial No. 1016) 
(For Use On Carburated Engine Tractors Prior To Serial No. 2080) 

(Diesel Engine Tractors With Serial No. 1016 Up To Serial No. # ) 
(Carburated Engine Tractors With Serial No. 2080 Up To Serial No. 

# ) 

1 3 4 4 

,.,. Not Serviced Separately 
# Infornn tion Not AVailable 

PRINTEO IN CANADA 

) 



_97 _ 

III 

HI CRAWLER TRACTORS ELECTRICAL 

REF. 
NO. 

PIIRT NUMBER 

BATTER Y TRAY 

DESCRIPTION 

(for use on tractors with serial no. # and up) 

1 

3\4~? 
~ .... ~ ...... . (" "" '-

4 2 

H 7033 

636560 R91 TRAY, battery (Diesel Engine) 
5/16 x 4-3/4" hexagon BOLT (2) 
3/8 x 1-3/4" hexagon BOLT (2) 
5/16 11 lock WASHER (2) 
3/8" lock WASHER (2) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

BATTERY TRAY - Cant 
(for use on tractors with serial no. # and up) 

7 

8 

9 

9 

10 

535542 R9l TRAY, battery (Carburated Engine) 
5/15 x 4-1/2" hexagon BOLT 
5/15 x 4-3/4" hexagon BOLT 
3/8 x 1_3/4" hexagon BOLT (2) 
5/16" lock WASHER (2) 
3/8" lock WASHER (2) 

636 845 Rl SPACER, tray support rear right 
5/16 x 4-3/4 1 hexagon BOLT 
5/16" lock WASHER 

635 934 Rll BOLT, battery hold down rear 
(Carburated Engine) 

5/16 11 hex. NUT 
5/16" lock WASHER 

635935 Rll BOLT, battery hold down rear 
(Diesel Engine) 

5/16" hex. NUT 
5/16" lock WASHER 

580 883 Rl SPACER, tray support rear left 
5/16 x 4_1/2 1 hexagon BOLT 
5/16 11 lock WASHER 

2 636594 Rl ANGLE, battery locating (3 Carburated and 
4 Diesel Engine) 

3 635 927 R91 CLAMP, battery (Diesel Engine) 

4 635 363 R91 CLAMP, battery (Carburated Engine) 

5 636552 Rll BOLT, battery hold down front 
(Carburated Engine) 

5/16° hex. NUT 
S/16!! lock WASHER 

5 636 559 Rll BOLT, battery hold down front 
(Diesel Engine) 

5/16 11 hex. NUT 
5/16" lock WASHER 

6 P 23248 SPACER, tray support front (2) 
3/8 x 1-3/411 hexagon BOLT (2) 
3/8" lock WASHER (2) 

* Not Serviced Separately 
/I Information Not Available 

PRINTED IN CANADA 

III 

Nt 



REF. 
NO. 

PART NUMBER 

- 98-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

ELECTRICAL 

DESCRIPTION 

GLOW PLUG INDICATOR IGNITION SWITCH 

2 

3 

4 

5 

6 

7 

8 

2 

H 6123 

703557 R91 INDICATOR, glow plug (optional to use 

706 685 R92 

3043500Rl 

3043 501 R1 

3043 502 Rl 

3043 503 Rl 

3043 504 R1 

709 467 Rl 

3043 505 Rl 

706 685 R92 - glow plug indicator) 
composed of: 
i.e 1 Body 

1 Coil 709467 Rl 
2 Lockwasher 3043 503 Rl 
2 Lockwasher 3043 502 Rl 
1 Nut 3043 500 Rl 
2 Nut 3043 504 RI 
3 Screw 3043 505 Rl 
1 Washer 3043 501 Rl 

INDICATOR, glow plug (optional to use 
703557 R9l - glow plug indicator) 
(parts not illustrated) 

composed of: 
,~ 1 Body 

1 Coil 3043 619 RI 
2 Nut 707 483 Rl 
1 Nut 707486 R1 
2 Screw 707 487 Rl 
2 Washer 707 484 Rl 
2 Washer 705 829 Rl 
1 Washer 707 499 RI 

NUT, indicator mounting 

WASHER, mounting nut 

BODY, glow plug indicator (.*) (order 
1 - 703 557 R91 or 1 - 706 685 R92 
Indicator) 

WASHER, coil fixing lock (2) 

WASHER, coil fixing lock (2) 

NUT, coil fixing hex (2) 

COIL, indicator resistance 

SCREW, indicator grub (3) 

(For Use On Tractors Prior To Serial No. 3088) 

62 801 DC SWITCH, battery ignition 
composed of: 
~e 1 Knob 
>', 1 Nut 

1 Screw 120217 

H 4486 

1 Screw 64 022 H 
* 1 Switch 

1 Washer 138 553 
1 Washer 121 841 

9/32 x 1-1/4 x 11 gauge plain WASHER 

STARTING AND GLOW PLUG SWITCH 
(On Tractors With Serial No. 3088 and up) 

H 4987 

373611 R91 SWITCH, starting and glow plug 

2 371 487 Rl CAP, starting switch grey 

2 373 612 Rl CAP, glow plug switch red 

f~ Not Serviced Separately PRIN.TEO IN CANAOA 



) 

- 99-

ill 

CRAWLER TRACTORS ELECTRICAL .. 
REf. 

'0. PART NUMBER 

KEY LOCK SWITCH 

DESCRIPTION 

(On Tractors With Serial No. 3088 and up) 

H 7053 

365 502 R1 

2 125 793 

NUT. switch mounting 

WASHER, 13/16" internal-tooth cad-pltd. 
switch lock 

3 636 365 R91 SWITCH, key lock (Includes 2 KEYS)(does 
NOT include mounting nut and washer) 

REf. 

'0. PART NUMBER DESCRIPTION 

ELECTRIC BREAKAWAY CONNECTOR 

2 

0~'h~.~j~_.=--m~~ .0 

HA 5777 

362 002 R92 SOCKET. break-away connector 
1/4 x 3/4" rd-hd. mach. BOLT (2) 
1/4" hex. NUT (2) 
1/41t lock WASHER (2) 

2 635 531 R91 CABLE, socket to taillight 

3 54 578 Rll CABLE, socket to ground 

636320 R91 PARTS ACCESSORY, break-away 
connector (composed of all parts listed 
above) 

>:< Not Serviced Separately PRINTED IN CANADA 



III 

HI 
REF. 

'0. PART NUMBER 

-100-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 

'0. PART NUMBER 

III 
ELECTRICAL HI 

DESCRIPTION 

HOURMETER AND RELATED PARTS HOURMETER AND RELATED PARTS - Cont 

2 

3 

4 

4 

5 

6 

7 

B 132 244 R91 SWITCH, pressure (Diesel Engine) 
(optional to use 277 748 R91 - Switch) 

B 277 748 R9I SWITCH, pressure (Diesel Engine) 
(optional to use 132 244 R91 - Switch) 

9 635 903 R91 CABLE, hourmeter to ~ressure switch 
(Diesel Engine)(Note 'A") 

9 636 370 R9I CABLE, hourmeter to pressure switch 
(Diesel Engine HNote "B") 

10 356 737 R91 DAMPER. hourmeter vibration 

HA 4511 

NOTE "A" For use on tractors up to serial No. 501 to 
2347. 2349 to 2763, 2765 to 2962, 2964, 
2966, 2968, 2969, 2971, 2975 to 2997, 2999 
to 3020, 3027 to 3041, 3043 to 3045, 3051 
to 3060, 3064 to 3070, 3074, 3077 to 3137, 
3139 to 3149. 

NOTE liB" For use on tractors with serial No. 2348, 
2764, 2963, 2965, 2967, 2970, 2972 to 2974, 
2998. 3021 to 3026, 3042, 3046 to 3050, 
3061 to 3063, 3071 to 3073. 3075. 3076, 
313B, 3150 and up. 

267 807 R91 CABLE, hourmeter to ground 

636 368 Rll BRACKET. heat shield support 
1/4 x 5/8" hexagon BOLT 
1/4" hex. NUT 
1/4" lock WASHER 

635 936 HI BRACKET. hourmeter support 
1/4 x I-l!Sl! hexagon BOLT (2) 
1/4" hex. NUT (2) 
1/4" lock WASHER (2) 

635 903 R9I CABLE, hourmeter to ignition switch 
(Carburated Engine)(Note "A") 

636 370 R9I CABLE, hourmeter to ignition switch 
(Carburated Engine)(Note "B") 

86 878 HY CABLE, pressure switch to voltage 
regulator (Diesel Engine) 

443 998 ADAPTOR, 178 11 pipe I;:rankcase tee 
(Diesel Engine) 

444 146 TEE, 1/8" pipe crankcase (Diesel Engine) 

11 

* Not Serviced Separately PRINTED IN CANADA. 

No.6 x 5/16" slt-rd-hd. cad-pltd. 
SCREW (3) 

No.6 lock WASHER (3) 

324 572 R91 HOUR METER, 

119702 R1 

105 244 

636 179 R91 

636 180 R91 

No.6 x 5/16" slt-rd-hd. cad-pltd. 
SCREW (3) 

No.6 lock WASHER (3) 

CLIP. hOln'meter cable heat shield 
(Diesel Engine)(not illustrated) 

CLIP, hourmeter cable support bracket 
(Diesel Engine)(not illustrated) 

PARTS ACCESSORY, electric hourmeter 
(Carburated Engine) 

composed of: 
2 Bolt 
1 Bracket 
1 Bracket 
1 Cable 
1 Cable 
1 Damper 
I Hourmeter 
6 Lockwasher 
2 Lockwasher 
6 Screw 
2 Nut 

PARTS ACCESSORY, 
(Diesel Engine) 

co!pposed of: 
1 Adaptor 
2 Bolt 
1 Bracket 
1 Bracket 
I Cable 
1 Cable 
1 Cable 
1 Clip 
1 Clip 
1 Damper 
1 Hourmeter 
6 Lockwasher 
2 Lockwasher 
6 Screw 
I Switch 

1 Tee 
2 Nut 

179 798 
635 936 HI 
636 368 Rll 
267 807 R91 
636 370 R91 
356 737 R91 
324 572 R91 
131 044 
103 319 
121 839 
109 084 

electric hourmeter 

443 998 
179798 
635 936 R1 
636 368 Rll 
86 878 HY 
267 807 R91 
636 370 R91 
105 244 
119702 HI 
356 737 R91 
324 572 R91 
131 044 
103 319 
121 839 
132 244 R91 

or 
277 748 R91 
444 146 
109 084 

) 



REF. 
NO 

PART NUMBER 

_101_ 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

III 
ELECTRICAL HI 

DESCRIPTION 

COMBINATION WORK AND TAIL LIGHT 
(6 Volt and 12 Volt) 

COMBINATION WORK AND TAIL LIGHT - Cont 
(6 Volt and 12 Volt) 

2 

2 

3 

HA 4153 

373 305 R91 LIGHT ASSEMBLY, work and tail (6 volt) 
(optional to use 375 649 R91 - light) 
(composed of items reference nols 1.2,5, 
6,7,8,12.13 and 14) 

1/2" hex. NUT 
1/2" lock WASHER 

4 

5 

6 

7 

8 

9 

10 

11 

12 

12 

13 

355 425 Rl NUT, light switch tightener 

373 308 R9l SWITCH, light (Includes KNOB, 373 309 RI 
and NUT, 355 425 RI) 

373 311 R91 CABLE, switch to block 

365 664 R91 BLOCK, terminal spring clip 

BODY, sealed beam (*)(order 373 305 R91 or 
375 649 R91 - 6 volt Light or 373 306 R91 
or 375 650 R91 - 12 volt Light) 

1/2" hex. NUT 
1/2" lock WASHER 

49 069 D SPACER, taillight 

350920 HI CLAMP, taillight 

635 519 R1 BRACKET, taillight 
5/8" hex. NUT 
5/8" lock WASHER 

454 493 BULB, work light (6 volt) 

455 490 BULB. work light (12 volt) 

373 310 R91 CABLE, switch to socket 

14 373 311 R9l CABLE, switch to beam unit 
373 306 R91 LIGHT ASSEMBLY, work and tail (12 volt) 

(optional to use 375 650 R91 - Light) 
(composed of items reference nols 1,2,5, 
6,7,8,12,13 and 14) 

1/2" hex. NUT 
1/2" lock WASHER 

375 649 R91 LIGHT ASSEMBLY, work and tail (6 volt) 
(optional to use 373 305 R91 - Light) 
(composed of items reference nols 2, and 
all items under parts not illustrated) 

375 650 R9l LIGHT ASSEMBLY, work and tail (12 volt) 
(optional to use 373 306 R91 - Light) 
(composed of items reference nols 2, and 
all items under parts not illustrated) 

371 450 R91 MOULDING, sealed beam (Includes NUT, 
365 697 Rl - SCREW, 132489 and WASHER 
121 841) 

365 697 RI No. 8 special hex. NUT 
No.8 x 1-1/411 slt-fil-hd. SCREW 
No. 8 lock WASHER 

371 458 R91 SEALED BEAM UNIT (6 volt) 

371461 R9l SEALED BEAM UNIT (12 volt) 

373 309 R1 KNOB, light switch 

>:< Not Serviced Separately PRINTED IN CANADA 

PARTS NOT ILLUSTRATED 

359 773 R9l KNOB, switch 

371451 R91 MOULDING W/SCREW. sealed beam 
53 526 D Moulding assembly SCREW 

68417 D PACKAGE, terminal plate 

79407 H PLATE, terminal 

121 749 SCREW, terminal plate (2) 

79408 H SPRING, terminal retaining 

375 653 R91 SWITCH, light 

138 530 WASHER, terminal (2) 

375 654 R91 WIRE, taillight socket to switch 

375 655 R91 WIRE, switch to terminal plate 

375 656 R91 WIRE, switch to sealed beam unit 



-102-

CRAWLER TRACTORS 
SHEET METAL, GRILLE, 

FRONT GUARDS 

REF. 

"'. PART NUMBER 

FRONT GUARDS 

H 4460 

2 

3 

636 161 R2 

635 664 Rl 

635662 Rll 

636 556 R1 

DESCRIPT10N 

4 

GUARD, power take-off pump (for use on 
tractors equipped with front power take­
off driven hydraulic pump) 

3/8 x 1-1/4" hexagon BOLT (4) 
3/8" lock WASHER (4) 

COVER, power take-off opening (for use on 
tractors NOT equipped with front power 
take-off driven hydrauliC pump) 

3/8 x 3/4" hexagon BOLT (4) 
3/8" lock WASHER (4) 

GUARD, radiator 
1/2 x 7/8" hexagon BOLT (2) 
5/8 x 1-1/4" special carriage BOLT (2) 
5/811 hex. NUT (2) 
1/211 lock WASHER (2) 
5/8" lock WASHER (2) 

4 635 672 R91 GUARD, headlight (2) 
3/8 xl" hex. BOLT (2) 
3/8" lock WASHER (2) 
3/8" NUT (2) 

5 635 676 R1 BRACKET, headlight pivot (2) 
3/8 - NF x 5/S" hex. BOLT (2) 
3/S" lock WASHER (2) 

6 635 668 R1 STIFFENER, radiator guard 
3/S x 1-1/8" hex. BOLT (3) 
3/S" lock WASHER (3) 
3/S" NUT (3) 

REF. 
NO. 

PART NUMBER DESCRIPT10N 

FRONT GUARDS - Continued 

7 635670 R1 STAY, radiator yuard (2) 
636556 Rl 5/S x 1-1/4' special carriage BOLT (4) 

5/8" hex. NUT (4) 
5/8" lock WASHER (4) 

S 635669 Rl ANGLE, guard stay support (2) 
3/8 x 1-1/S" hex. BOLT (2) 
3/8" lock WASHER (2) 
3/S" NUT (2) 

9 636 005 Rl SPACER. pump guard (for USe on tractors 

10 

equipped with front power take-off driven 
hydraulic pump) 

635666 Rl BRACKET, radiator guard support left 
1/2 x 1-7/8" hex. BOLT (2) 
17/32 x 1-1/4 x 11 gauge WASHER (4) 
1/2" lock WASHER (2) 

10 635 667 Rl BRACKET, radiator guard Support right 
1/2 x 1-7/811 hex. BOLT (2) 

636 ~49 R91 

636 250 R91 

17/32 x 1-1/4 x 11 gauge WASHER (4) 
1/2" lock WASHER (2) 

PARTS ACCESSORY, 
Composed of: 

2 Angle 
4 Bolt 
2 Bolt 
4 Bolt 
7 Bolt w/nut 
4 Bolt 
1 Bracket 
1 Bracket 
1 Guard 
1 Guard 

11 Lockwasher 
6 Lockwasher 
4 Lockwasher 
2 Spacer 
2 Stay 
1 Stiffener 
8 Washer 
4 Nut 

PARTS ACCESSORY. 
Composed of: 

2 Guard 
2 Bracket 
2 Bolt 
2 Bolt 
4 Lockwasher 
2 Nut 

radiator guard 

635 669 Rl 
179 841 
179 S80 
179 888 
179 840 
636 556 Rl 
635 666 R1 
635667 R1 
636 161 Rl 
635662 R11 
103 321 
103 323 
103 325 
636 005 Rl 
635 670 Rl 
635 668 Rl 
PO 10 535 
102 639 

headlight guard 

635 672 R91 
635 676 R1 
179839 
181 356 
103 321 
102635 

* Not Serviced Separately PRINTED IN CANADA 



') 
.' 

) 

-103-

CRAWLER TRACTORS 
I!l 

SHEET METAL, GRILLE, UiII,J_ 
FRONT GUARDS ftfI 

PART NUMBER DESCRIPTION 

SHEET METAL AND GRILLE (Not Low Profile) 

6 7 

12
1
3 

4,\ i \)==~:~ 
\\ ~".'. ~~ ,...---

1/ \~:::. .. 
~ \ 

~",:>-I.. ~l,l>i "l' ,,' iii I ~ '~ j''\ 

~\" 11' 15 ., "\ 

(,iI, \'\ 
18 17 16 

368 523 R4 

2 369 955 Rl 
2 369 956 Rl 

9404 121 

3 369260 R1 
369917 R1 

4 369256 Rll 

363 885 R91 

H 4269 

EMBLEM, 1. H. hood 
No. 10 x 5/16" slt-rd-hd. SCREW (2) 
No. 10 lock WASHER (2) 

CAP, radiator grille left 
CAP, radiator ~rille right 

No.4 x 1/4 1 slt-pan-hd. tapping 
SCREW (2) 

GRILLE, hood 
1/4 x 5/8" cad-pltd. hex-washer-hd. 

SCREW (3) 
1/4" lock WASHER (3) 

HOUSING. hood grille (Includes NUTS. 
363 885 R91) 

5/16" special floating-cage NUT (4) 
5/16 x 5/8" hexagon BOLT (3) 
5/16" hex. NUT (3) 
11/32 x 3/4 x 16 gauge WASHER (3) 
5/16" lock WASHER (3) 

5 635 410 R91 SUPPORT. hood grille housing 
5/16 x 5/8" hexagon BOLT (3) 
3/8 x 1-3/4" cad-pltd. hexagon 

BOLT (.1)tCarburated) 
3/8 x 1-3/4 1 cad-pltd. hexagon 

BOLT (3)tDiesel) 
3/8 x 1_7/8 1 cad-p1td. hexagon 

BOLT (Diesel) 
11/32 x 3/4 x 16 gauge WASHER (3) 
5/16" lock WASHER (3) 
3/8" lock WASHER (4) 
3/8" hex. NUT (8) 

6 369180 R1 ORNAMENT, hood 
No. 10 x 7/16" hex-hd. SCREW (2) 
No. 10 external-tooth lock WASHER (2) 

7 635 402 R1 HOOD, engine (Carburated Engine) 

7 635 403 R1 HOOD, engine (Diesel Engine) 

. REF. 

'0. PART NUMBER DESCRIPTION 

SHEET METAL AND GRILLE (Not Low Profile) - Cont 

8 

9 

10 

11 
11 

12 

13 

14 
14 

15 

16 

17 

18 

635420 R1 BRACKET, hood catch (4) 
369916 R2 No. 10 x 7/16" cad-pltd. hex-washer-

hd. SCREW (8) 
No. 10 hex. NUT (8) 
No. 10 lock WASHER (8) 

635419 R91 CATCH, hood (4) 
369916 R2 No. 10 x 7/16" cad-pltd. hex-washer-

hd. SCREW (8) 
No. 10 hex. NUT (8) 
No. 10 lock WASHER (8) 

635406 RI CLIP. side sheet support (2) 
3/8 x 5/8" cad-pltd. hexagon BOLT (2) 
3/8 t1 hex. NUT (2) 
3/8" lock WASHER (2) 

635 404 R1 SHEET, hood side left 
635405 R1 SHEET, hood side right 

3/8 x 5/8" cad-pltd. hexagon BOLT (6) 
3/8" hex. NUT (6) 

635407 R1 

369 059 R1 
370 786 R1 

635408 R21 
635409 R2l 

SA 2516 

368 720 Rl 

368175 RI 

368718 Rll 
372 784 R1 

369 866 R1 

13/32 x 3/4 x 16 gauge WASHER (2) 
13/32 x 13/16 x 16 gauge cad-pltd. 

WASHER (6) 

ANGLE. side sheet support (2) 
5/16 x 5/8" hexagon BOLT (2)(Carburated 

Engine) 
5/16 x 5/8" hexagon BOLT (right side) 

(Diesel Engine) 
5/16 x 3/4" hexagon BOLT (left side) 

(Diesel Engine) 
5/16" NUT (2) 
5/16" lock WASHER (2) 

PLATE, "International" name (2) 
T.ubular clip FASTENER (12) 

SHEET, radiator grille left side 
SHEET. radiator grille right side 

3/8 x 1/2" cad-pltd. hexagon BOLT (4) 
3/8 x 1-3/4 11 cad-pltd. hexagon BOLT 

(4)(Carburated Engine) 
3/8 x 1-3/4" cad-pltd. hexagon BOLT 

(4)(Diesel Engine) 
3/8 x 1-7/8" cad-pltd. hexagon BOLT 

(Diesel Engine) 
3/8" hex. NUT (8) 
13/32 x 13/16 x 16 gauge cad-p1td. 

WASHER (8) 
3/8" lock WASHER (8) 

SPACER, grille support housing (4) 

SCREEN. radiator grille 

BUMPER, radiator grille flange (4) 

GRILLE, radiator 
1/4 x 3/4" hex-washer-hd. cad-pltd. 

SCREW (2) 
1/4" quick-release fastener NUT (2) 

* Not Serviced Separately PRINTED IN CANADA 



III 

III 
REF. 
NO. 

PART NUMBER 

-104-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

SHEET METAL, GRILLE, 
FRONT GUARDS 

DESCRIPTION 

III 

HI 

SHEET METAL AND GRILLE (Low Profile) SHEET METAL AND GRILLE (Low Profile) - Cont 

2 

3 

4 

5 

6 

7 

8 

9 

10 

10 

636 087 Rll CLIP, hood side sheet support (on tractors 
prior to Serial No. 3681 Diesel - No. 3679 
Carburated) 

3/8 x 7/8" cad-pltd. hexagon BOLT 
3/8" hex. NUT 
3/8" lock WASHER 

636 673 R11 CLIP. hood side sheet retaining left (on 
tractors Serial No. 3681 and up Diesel -
No. 3679 and up Carburated) 

3/8 x 7/8 11 cad-pltd. hexagon BOIT 
3/8" hex. NUT 
3/8" lock WASHER 

10 636 674 Rll CLIp, hood side sheet retaining. right (on 

H 5741 

368 523 R4 EMBLEM. J. H. hood 
No. 10 x 5/16" slt-rd-hd. SCREW (2) 
No. 10 lock WASHER (2) 

369260 Rl GRILLE, hood 
369917 RI 1/4 x 5/8 11 cad-pltd. hex-washer-hd. 

hexagon BOLT (3) 
1/4" lock WASHER (3) 

636 073 Rl ORNAMENT, hood 
No. 10 x 7/16" hex-hd. SCREW (2) 
No. 10 external-tooth lock WASHER (2) 

636 086 R91 HOUSING, hood grille (Includes NUTS, 
363 885 R91) 

363 B85 R91 5/16 11 special floating-cage NUT (2) 
5/16 x 5/8" hex. BOLT P) 
5/16" lock WASHER (3) 
5/16" hex. NUT (3) 

635410 R91 SUPPORT, hood grille housing 
5/16 x 5/8" hexagon BOLT (3) 
S/8 x 1-3/4" cad-pltd. hexagon BOLT 

(4)(Carburated Engine) 
3/8 x 1-3/411 cad-pltd. hexagon BOLT 

(3)(Diesel Engine) 
3/8 x 1_7/8" cad-pltd. hexagon BOLT 

(Diesel Engine) 
5/16" hex. NUT (3) 
3/8" hex. NUT (4) 
11/32 x 3/4 x 16 gauge WASHER (3) 
5/16" lock WASHER (3) 
3/8" lock WASHER (4) 

636 075 R11 COVER, radiator cap 

636 077 RI SPRING. radiator cap cover 

636 074 R1 PIN, radiator cap cover hinge 
1/16 x 1/2 11 cotter PIN (2) 

636078 Rl1 HOOD. engine 
369222 Rl 5/16 x 5/8" cad-pltd. hex-washer-hd. 

hexagon BOLT (4) 

11 

12 
12 

13 

15 
15 

16 

17 

18 

>:< Not Serviced Separately PRINTED IN CANADA 

635 406 Rl 

635 404 Rl 
635 405 RI 

635 407 Rl 

369 059 R1 
370 786 RI 

636 084 R2 
636 085 R2 

SA 2516 

636 122 R1 

tractors Serial No. 3681 and up Diesel -
No. 3679 and up Carburated) 

3/8 x 7/8" cad-pltd. hexagon BOLT 
3/8" hex. NUT 
3/8" lock WASHER 

CLIP, side sheet support (2) 
3/8 x 5/8 11 hexagon BOLT (2) 
3/8" hex. NUT (2) 
3/81! lock WASHER (2) 

SHEET, hood side left 
SHEET. hood side right 

3/8 x 5/8" cad-pltd. hexagon BOLT (4) 
3/8 x 7/8" cad-pltd. hexagon BOLT (2) 
3/8" hex. NUT (6) 
13/32 x 13/16 x 16 gauge cad-pltd. 

WASHER (6) 
13/32 x 3/4 x 16 gauge WASHER (6) 
3/8" lock WASHER (6) 

ANGLE, side sheet support (2) 
5/16 x 5/S tl hexagon BOLT (2) 

(Carburated Engine) 
5/16 x 5/al! hexagon BOLT (right side) 

(Diesel Engine) 
5/16 x 3/4" hexagon BOLT (left side) 

(Diesel Engine) 
5/16" hex. NUT (2) 
5/16" lock WASHER (2) 

PLATE, "International" name (2) 
Tubular clip FASTENER (12) 

SHEET. radiator grille left 
SHEET, radiator grille right 

3/8 x 1/211 cad-pltd. hexagon BOLT (4) 
3/8 x 7/a 1l cad-pltd. hexagon BOLT (6) 
3/S x 7/a" hexagon BOLT (4) 
3/8 x 1_3/411 cad-pltd. hexagon BOLT (4) 
3/S" hex. NUT (8) 
13/32 x 13/16 x 16 gauge cad-pltd. 

WASHER (14) 
3/8" lock WASHER (14) 

SPACER. grille housing support (4) 

BRACKET, head light 
3/8 x 7/8" cad-pltd. hexagon BOLT (2) 
3/8" lock WASHER (2) 

636 OS2 Rll GRILLE. radiator 
3/a x 7/a ll cad-pltd. hexagon BOLT (6) 
3/a" lock WASHER (6) 



REF. 
NO. 

PART NUMBER 

HEAT SHIELD 

1 2 

\ 

* Not Serviced Separately 

_lU::' _ 

CRAWLER TRACTORS 
DESCRIPTION 

REF. 
NO. 

PART NUMBER 

SHEET METAL, GRILLE, 
FRONT GUARDS 

DESCRIPTION 

FENDER AND SIDE MEMBER 

3 2 , 

PRINTED IN CANADA 

III! 

III 



REF. 
NO. 

PART NUMBER 

-106-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

I!ll 

ENGINE CONTROLS, INSTRUMENTS. 
AND PANEL nil 

DESCRIPTION 

INSTRUMENT PANEL (Carburated Engine) INSTRUMENT PANEL (Diesel Engine) 

iO 

\'f ~-
9 

H 6708 

360 053 R92 AMlVIETER 

2 371 464 R91 SWITCH, 6 volt lighting 

3 LIGHT, instrument (Refer to !1INSTRUMENT 
LIGHT") 

4 

4 

5 

635 335 Rll 

114 736 

445449 

636 140 R11 

114 736 

445 449 

PANEL, instrument (tractors prior to 
serial No. 3088) , 

No. 14 x 5/8' sU-rd-hd. cad-pltd. 
tapping SCREW (4) 

No. 14 tapping screw spring NUT (4) 

PANEL, instrument (tractors with serial 
No. 3088 and up) 

No. 14 x 5/8" slt-rd-hd. cad-pltd. 
tapping SCREW (4) 

No. 14 tapping screw spring NUT (4) 

INDICATOR, heat (Refer to "HEAT 
INDICATOR") 

6 373 611 R9l SWITCH, starting (tractors with serial No. 
30B8 and up) 

371 487 R 1 Starting switch CAP (grey) 

635 320 R2 LEVBR, throttle control 
5/16 x 3/4" std-hd. dId. PIN 
9/32 x 5/8 x 16 gauge WASHER (2) 
1/8 x 3/4" cotter pIN 

8 362 039 R92 GAUGE, oil pressure 

9 610989 R91 CABLE w/knob, choke 

119702 R91 CLIP, choke cable (not illustrated) 

62 801 DC SWITCH, battery ignition {not illustrated 
(tractors prior to serial No. 
308B)(Refer to "IGNITION SWITCH") 

BUTTON, starter (not illustrated)(tractors 
prior to serial No. 308B) 
(Refer to "PUSH BUTTON STARTING 
SWITCH") 

I , L= . -

10 

H 6709 

2 371465 R91 

3 

4 635 336 Rll 

114 736 

445 449 

4 636 141 R11 

114 736 

445 449 

5 

373 611 R91 

371487 Rl 

7 635 320 R2 

8 362 039 R92 

9 373 611 R91 
373 612 Rl 

10 

PRINTED IN CANADA 

9 8 

INDICATOR, heat (Refer to "HEAT 
INDICATOR") 

SWITCH. 12 volt lighting 

LIGHT, instrument (Refer to 1!INSTRUMENT 
LIGHT") 

PANEL, instrument (tractors prior to 
serial No. 3088) 

No. 14 x 5/8" sU-rd-het. cad-pltd. 
tapping SCREW (4) 

No. 14 tapping screw spring NUT (4) 

PANEL, instrument (tractors with serial 
No. 3088 and up,) 

No. 14 x 5/8' slt-rd-hd. cad-pltd. 
tapping SCREW (4) 

No. 14 tapping screw spring NUT (4) 

AMMETER 

SWITCH, starting (tractors with serial 
No. 30~~ and up) 

starting switch CAP (grey) 

LEVER, throttle control 
5/16 x 3/4" std-hd. dId. PIN 
9/32 x 5/8 x 16 gauge WASHER (2) 
1/8 x 3/4" cotter PIN 

GAUGE, oil pressure 

SWITCH, glow plug 
Glow plug switch CAP (Red) 

INDICATOR, glow plug 
(optional to use 706 685 R92 - Indicator) 
(Refer to "GLOW PLUG INDICATOR") 

BUTTON, starter (not illustrated)(tractors 
prior to serial No. 3088) 
(Refer to "PUSH BUTTON STARTING 
SWITCH") 



REF. 
NO. 

PART NUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

) REA T INDICA TOR 

2 

3 

4 

) 

) 

51 510 D 

140776 

103 089 
125 750 

1'---.... =<iJi-. 

HA 2919 

BUSHING, indicator reducing 

CLIP, indicator cable (not included as part 
of Heat Indicator) 

CLAMP, heat indicator (*)(order 272 122 R91 
Indicator) 

No. 12 hex. NUT (2) 
No. 12 external-tooth lock WASHER (2) 

272 122 R9I INDICATOR, heat (Includes BUSInNG, 
51 510 D; NUTS, 103 089 and WASHERS, 
125 750) 

>:< Not Serviced Separately PRINTED IN CANADA 

Ill! 

ENGINE CONTROLS, INSTRUMENTS • 
AND PANE L ft.1I 

DESCRIPTION 



-J.VO-

!!II 

HI CRAWLER TRACTORS ENGINE CONTROLS, INSTRUMENTS 
AND PANELS 

REF. 
NO. 

PART NUMBER DESCR PTION 

TACHOMETER (Carburated Engine) 
(Low Profile only when equipped with hydraulics) 

2 

3 

4 

5 

6 

H 5756 

636 174 R9I TACHO:METER, 
No, 10 cad-pltd. hex. NlIT (2) 
No. 10 cad-pltd. lock WASHER (2) 

636 173 Rl BRACKET, tachometer mounting 
3/8 x 3/411 hexagon BOLT 
3/8 x 2-3/4" hexagon BOLT 
3/SIt hex. NUT (2) 
3/S!! lock WASHER (2) 

138488 R9I CABLE, tachometer (Includes CASING, 
137 487 R9I and CORE. 138486 R91) 

363817 Rl PLATE, tachometer housing 
No. 10 x 9/16 11 cad-pltd. rd-hd. 

SCREW (2) 
No. 10 cad-pltd. lock WASHER (2) 

369692 Rl HOUSING. tachometer connection 

369 693 Rl RETAINER, drive gear 

7 369 695 R9I GEAR, tachometer drive 

8 

9 

369 694 R9I PACKAGE, tachometer drive service 

363 814 R1 

(Includes GEAR, 369695 R91; 
RETAINER, 369693 R1 and HOUSING, 
369692 R1) 

GASKET, tachometer connection housing 

10 138486 R91 CORE, tachometer cable 

11 137 487 R91 CASING, tachometer cable 

12 120521 CLIP, tachometer cable 
No. 14 x 5/8" slt-rd-hd. cad-pltd. 

tapping SCREW 

636 171 R91 PARTS ACCESSORY, tachometer (composed 
of all parts listed) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

TACHOMETER (Carburated Engine) 
(Low Profile NOT equipped with hydraulics) 
(NOT Low Profile Tractors when equipped with hydraulics) 

1 

2 

3 

4 

5 

6 

3 

10 
H 5756 

636 174 R91 TACHOMETER, 
No. 10 cad-pltd. hex. NUT (2) 
No. 10 cad-pHd. lock WASHER (2) 

636 172 R1 BRACKET, tachometer mounting 
No. 14 x 5/8" slt-rd-hd. cad-pltd. 

tapping SCREW (2) 

138 488 R91 CABLE, tachometer (Includes CASING, 
137 487 R91 and CORE, 138486 R91) 

363817 R1 PLATE, tachometer housing 
No. 10 x 9/16" cad-pltd. rd-hd. 

SCREW (2) 
No. 10 lock WASHER (2) 

369692 R1 HOUSING, tachometer connection 

369 693 RI RETAINER, drive gear 

7 369 695 R91 GEAR, tachometer drive 

8 

9 

369694 R9I PACKAGE, tachometer drive service 

363 814 RI 

(Includes GEAR, 369 695 R91; 
RETAINER, 369 693 RI and HOUSING, 
369692 Rl) 

GASKET, tachometer connection housing 

10 138 486 R91 CORE, tachometer cable 

11 137 487 R91 CASING, tachometer cable 

12 120 521 CLIP, tachometer cable 
No. 14 x 5/8" slt-rd-hd. cad-pltd. 

tapping SCREW 

636 169 R91 PARTS ACCESSORY, tachometer 
(composed o[ all parts listed) 

* Not Serviced Separately PRINTED IN CANADA 

j 



CRAWLER TRACTORS 

III 

ENGINE CONTROLS, INSTRUMENTS III 
AND PANEL 

REF. 
NO. 

PART NUMBER DESCRIPTION 

TACHOMETER (Diesel Engine) 
(Low Profile tractors when equipped with hydraulics) 

\ / 
7 6 5 

H 5756 

636 562 R91 TACHOMETER, 
No. 10 carl-pltrl. hex. NUT (2) 
No. 10 cad-pltrl. lock WASHER (2) 

2 636 173 Rl BRACKET. tachometer mounting 
3/8 x 3/411 hexagon BOLT 
s/a x 2-3/4" hexagon BOLT 
3/8" hex. NUT (2) 
3/8" lock WASHER (2) 

3 636 5BB R91 CABLE, tachometer (Includes CASING. 
636 590 R91 and CORE, 636 5B9 R91) 

4 3042 474 R91 GEAR. tachometer drive 
1/4 x 5/B" hexagon BOLT (2) 
1/4" lock WASHER (2) 

5 636 5B9 R91 CORE, tachometer cable 

6 636 590 R91 CASING, tachometer cable 

7 120 521 CLIP, tachometer cable 
No. 14 x 5/8" slt-rd-hd. cad-pltd. 

tapping SCREW 

636 304 R91 PARTS ACCESSORY, tachometer (composed 
of all parts listed) 

REF, 
NO. 

PART NUMBER DESCRIPTION 

TACHOMETER (Diesel Engine) 
(Low Profile tractors NOT equipped with hydraulics) 
(NOT Low Profile tractors when equipped with hydraulics) 

3 4 

1 5 

H 5756 

636 562 R91 TACHOMETER, 
No. 10 cad-pUd. hex. NUT (2) 
No. 10 cad-pltd. lock WASHER (2) 

2 636 172 Rl BRACKET. tachometer mounting 
No. 14 x 5/8" slt-rd-hd. carl-pUrl. 

tapping SCREW (2) 

3 636 588 R91 CABLE, tachometer (Includes CASING, 
636 590 R91 and CORE, 636 589 R91) 

4 3042 474 R9I GEAR, tachometer drive 
1/4 x 5/B" hexagon BOLT (2) 
1/4 11 lock WASHER (2) 

5 636 589 R91 CORE, tachometer cable 

6 636 590 R91 CASING, tachometer cable 

7 120 521 CLIP, tachometer cable 
No. 14 x 5/8 11 slt-rd-hd. cad-pltd. 

tapping SCREW 

636 302 R91 PARTS ACCESSORY, tachometer 
(composed of all parts listed) 

* Not Serviced Separately PRINTED IN CANADA 



REf. 
'0. 

PART NUMBER 

!!J 

CRAWLER TRACTORS ENGINE c0'1iJi,0~;rii~TRUMENTS Nt 
DESCRiPTION 

REf. 

'0. PART NUMBER DESCRIPTION 

THROTTLE CONTROL THROTTLE CONTROL - Cont 

2 

3 

3 

4 

5 

6 

7 

8 

9 

10 

11 

1) 
~1\~\ 

2 3 7 8 

/~ 
10 '9 16 15 14 13 12 11 5 

HB 4292 

635 332 Rl LINK, speed adjustment lever (Carburated) 
9/32 x 5/8 x 16 gauge WASHER (4) 
3/32 x 1/2" cotter PIN (4) 

635 326 R91 ROCKSHAFT, throttle control (Carburated) 

635 334 R91 ROCKSHAFT, throttle control (Diesel) 
(Engines with Mechanical Injection Pump 
only) 

636 136 R91 ROCKSHAFT, throttle control (Diesel) 
(Engines with D. P.A. Injection Pump 
only) 

635 331 Rl SUPPORT, rockshaft right (Diesel tractors 
prior to serial No. 1016 and from serial 
No. 3681 and up)(Carburated tractors 
prior to serial No. 2080 and from serial 
No. 3679 and up) 

1/4 x 5/8" hex. BOLT (2) 
1/4f! lock WASHER (2) 
1/4" hex. NUT (2) 

148564 JOINT, type A long steel 1/4" ball 

635 322 Rl BELLCRANK, throttle control 
1l/32 x 3/,4 x 16 gauge plain WASHER 
1/8 x 3/4 I cotter PIN 

635 321 Rl LINK, throttle control lever 
9/32 x 5/8 x 16 gauge WASHER (2) 
3/32 x 1/2" cotter PIN (3) 

635 320 R2 LEVER, throttle control 
5/16 x 3/4" std-hd. dId. PIN 
1l/32 x 3/,4 x 16 gauge plain WASHER 
1/8 x 3/4 I cotter PIN 

704681 R2 WASHER, lever friction 

704686 R1 

635 325 R1 

SPRING, throttle control lever 
1/4 x 2-1/'8" std-hd. dId. PIN 
1/8 x 3/4 I cotter PIN 

LINK, throttle control rocks haft 
1/4"-NF hex. NUT (2) 

12 

13 

14 

14 

15 

16 

"" Not Serviced Separately 
PRINTED IN CANADA 

635 924 R1 SUPPORT, rockshaft right (Diesel tractors 
from serial No. 1016 to No, 3680) 
{Carburated tractors from serial No. 2080 
to No. 3678} 

1/4 x 3/4 I hex. BOLT (2) 
1/4" lock WASHER (2) 
1/4" hex. NUT (2) 

635 923 R1l SUPPORT, rockshaft left (Diesel tractors 
from serial No. 1016 to No. 3680) 
(Carburated tractors from serial No. 2080 
to No, 3678) 

3/8 x 1" hex. BOLT (2) 
3/8" lock WASHER (2) 

635 333 Rl LINK, speed adjustment lever (Diesel) 
(Engines with Mechanical Injection Pump 
only) 

9j32 x 5/8 x 16 gauge WASHER (4) 
3/32 x 1/2" cotter PIN (4) 

636 137 Rl LINK, speed adjustment lever (Diesel) 
(Engines with D. P. A. Injection Pump 
only) 

9/32 x 5/8 x 16 gauge WASHER (4) 
3/32 x 1/2" cotter PIN (4) 

635 921 R1l BRACKET, linkage spring (Carburated 
tractors from serial No. 2080 to 3679) 

1/4 x 3/4" hexagon BOLT (2) 
1/4" hex. NUT (2) 
1/4" lock WASHER (2) 

635 533 R1 SPRING, throttle control linkage (Carburated) 

635 330 R1 SUPPORT, rocks haft left (not illustrated) 
(Diesel tractors prior to serial No. 1015) 
(Carburated tractors prior to serial No. 
2079) 

3/16 x 1/2" button-hd. RIVET (2) 

j 



) 

_111_ 

III 

HI CRAWLER TRACTORS CLUTCH 

PART NUMBER DESCRIPTION PART NUMBER OE·SCRIPTION 

CLUTCH HOUSING CLUTCH CONTROL (Front Pivot) 

2 

3 

(NOT Low Profile Or Torque Amplifier) 

H 4281 

HOUSING, clutch (Carburated Engine)(on 
machines prior to serial No. 3667, order 
1-635 087 R21, Housing and 1-636 587 Rl. 
Seal) 

635087 H21 HOUSING, clutch (Carburated Engine)(on 
machines with serial No. 3667 and up) 
(Includes BUSHINGS, 635 091 Rl) 

138322 H 1/8" straight lube FITTING 
1/2 x 1-3/4" hex. BOLT (5) 
5/8 x 3-1/2" hex. BOLT (4) 
1/2/! lock WASHBR (5) 
5/B" lock WASHER (4) 

HOUSING, clutch (Diesel Engine)(on machines 
prior to serial No. 3508, order 1-635 08B 
H21, Housing and 1-636 587 RI - Seal) 

2 

3 

3 

4 

I 
~lO HA 4310 

635 698 R91 HOSE, release sleeve lubrication 

365 865 R91 BEARING, clutch throw-out 

360 501 R2 

635 092 Rl 

360 503 RI 

SLEEVE, clutch release (when machine 
equipped with constant running P. T. 0.) 

SLEEVE, clutch release (NOT when 
machine equipped with constant running 
P.T.O.) 

FORK., clutch release 
3/a x 1-1/2 tT hexagon BOLT (2) 
3/aT! lock WASHER (2) 

5 9402 706 CONNECTOR, 1/8" pipe to 1/4" tube 
635088 R21 HOUSING, clutch (Diesel Engine)(on machines 

with serial No. 3508 and up)(Includes 
BUSHINGS, 635 091 RI) 6 

138 822 H 1/8" straight lube FITTING 
1/2 x 1_3/4 11 hex. BOLT (5) 
5/8 x 3-1/2" hex. BOLT (4) 7 
1/2" lock WASHER (5) 

635 091 RI 

635 089 RI 

5/81! lock WASHER (4) 

BUSHING, clutch release shaft (2) 

SPACER, clutch housing (2) 
5/8 x 3_1/2T! hexagon BOLT (4) 
5/8" lock WASHER (4) 

* Not Serviced Separately 

8 

9 

PRINTED IN CANADA 

635 098 Rl 

635 099 Rl 

635 091 RI 

635 096 RI 

KEY, clutch release fork 

SHAFT, clutch release 

BUSHING, clutch release shaft 

PEDAL, clutch 
3/a x 1_3/4 TT hex. BOLT 
3/a" hex. NUT 
3/a" lock WASHER 

ANCHOR, pedal return spring 
5/16 x 2-1/2" hex. BOLT 
5/16 TT hex. NUT 
11/32 x 7/8 x 16 gauge WASHER 
5/16" lock WASHER 

SPRING, pedal return 

ELBOW
1 

1/a"-45° lubrication hose 
1/8 1 straight lube FITTING 



REF. 
NO. 

PART NUMBER 

-112-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

CLUTCH 

DESCRIPTION 

CLUTCH CONTROL (Rear Pivot) CLUTCH CONTROL (Rear Pivot) - Cont 

'\H! 

15 8 ~~ I 
-~]r~"'~' ",/ , --14 " ':-~ 

H 4312 

635 698 R91 HOSE, release sleeve lubrication 

2 365 865 R91 BEARING, clutch throw-out 

3 635 092 R2 SLEEVE, clutch release (NOT when 
machine equipped with constant running 
P.T.O.) 

4 360 501 R2 SLEEVE, clutch release (when machine 
equipped with constant running P. T. O. ) 

5 360 503 R1 FORK, clutch release 
3/8 x 1_1/2" hex. BOLT (2) 
3/8" lock WASHER (2) 

6 635 091 R1 BUSHING, clutch release shaft 

7 635 098 R1 KEY, clutch release fork 

8 116 538 CLEVIS, shaft adjustable (2) 
1/2 x 1-27/64" rod-end dId. PIN (2) 
17/32 x 7~8 x 16 gauge WASHER 
1/8 x 3/4 ! cotter PIN (2) 

9 635 101 HI ROD, clutch release shaft 
1/2"-NF hex. jam NUT (2) 

10 635 504 HI SPRING, pedal return 

11 635 107 R1 BRACKET. pedal return spring 
No.8 x 1/2" slt-rd-hd. SCREW (2) 
No. 8 hex. NUT (2) 
N:0' 8 lock WASHER (2) 

12 635 060 R1 BUSHING. pedal (2) 

13 635 109 R1 SPACER. pedal pivot 

14 635 097 R11 

15 635 100 R11 

16 9402 706 

17 106 649 
138 322 H 

636 210 R91 

* Not Serviced Separately 
PRINTED IN CANADA 

PEDAL, clutch (Includes BUSHINGS, 
635 060 R1) 

5/8 x 3_1/2" hex. BOLT 
21/32 x 1-1/2 x 16 gauge WASHER 
5/8" lock WASHER 

SHAFT, clutch release 

CONNECTOR. 1/8" pipe to 1/4" tube 

ELBOW, 1/8"_450 lubrication hose 
1/8!! straight lube FITTING 

PARTS ACCESSORY, rear pivot clutch 
composed of: 

1 Bolt 271 568 
1 Bracket 635 107 R1 
2 Clevis 116 538 
1 Lockwasher 103 325 
2 Lockwasher 106 496 
2 Nut 103 092 
2 Nut 114 496 
1 Pedal 635 097 Rll 
2 Pin 103 384 
2 Pin 114 787 
2 Screw 100751 
1 Shaft 635 100 Rll 
1 Shaft 635 101 Rl 
1 Spacer 635 109 R1 
1 Spring 635 504 R1 
1 Washer 10620 P 
1 Washer 11002 VA 



II 

HI 
REF. 
NO. 

PART NUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
REf. 
NO. 

PART NUMBER 

II 
CLUTCH HI 

DESCRIPTION 

CLUTCH (Standard)(Single Stage) CLUTCH (Heavy Duty)(Single Stage) 

6 7 

\): . . .. l .1 

. I ~'\~! t ~\'\ 

8 9 10 11 

11 
H 5979 

H 4281 

635 llO R91 COVER, 10" single stage clutch (Includes 636 410 R91 COVER, 10" single stage heavy duty 
all parts liste below, except reference (Includes all parts listed below, except 
No.6) reference No. 12) 

113 222 H PLATE, flywheel lO2317HA PLATE, clutch back 
647 542 Rl Balancing SCREW (as required) 

5/16 x 1-1/S" hex. BOLT (6) 2 29 774 HE PIN, lever (3) , 
5/16" lock WASHER (6) 3/32 x 5/8 11 cotter PIN (3) 

2 9ll 222 Rl SPRING, pressure plate (9) 3 LEVER, clutch release (~')(order 
1-43919 HEX - LEVER) 

3 911 223 Rl SCREW, release lever adjusting (3) 

4 LEVER, clutch release (*)(order 4 86 025 H ROLLER, adjusting lever pivot (6) 
1-635 693 R91, Package) 

5 114 494 NUT, adjusting screw (3) 

5 113 223 H PLATE, pressure 6 65 820 H BLOCK, clutch lever (3) 

6 635 112 R91 CLUTCH, 10" single stage (Includes 7 91 941 R1 SPRING, clutch lever (3) 
FACINGS) 

8 52 405 Rl SCREW, lever adjusting (3) 

7 64 467 H PIN, release lever (3) 9 52 406 Rl CAP, adjusting screw (3) 

8 64 466 H ROLLER, lever pin (57) 10 68 289 H SPRING, pressure plate (9) 

9 64 461 H ROLLER, lever yoke pin (3) 11 102 318 HA PLATE, clutch pressure 

10 64717 Rl PIN, release lever pivot 12 636 411 R91 CLUTCH, 10" single stage(Includcs 
FACINGS) 

11 64471 H SCREW, release lever yoke (3) 
5/16" lock WASHER (3) 

43 919 HEX LEVER ASSEMBLY, clutch release 
composed of: 

635 549 R91 PACKAGE, clutch facings service 1 Block 62 820 H 
composed of: 1 Cap 52 406 R1 

" 2 Facings , 1 Lever 
12 Rivets 38 797 H 1 Pin 80 950 H 
2. Rivets 64 452 H 2 Roller 86 025 H 

6 Springs 68374 H 1 Screw 52 405 Rl 
1 Spring 91 941 Rl 

635 693 R91 PACKAGE, release lever service 
composed of: 636 420 R91 PACKAGE, clutch facings service 
, 3 Lever (Includes 20 RIVETS, 383 870) 

3 Roller 64461 H 
,~ 3 Pin 
* 3 Yoke 

3 Screw 911 223 Rl 

>'f Not Serviced Separately PRINTED IN CANADA 



REF. 
NO. 

PART NUMBER 

-114-

CRAWLER TRACTORS 
CLUTCH 

DESCRIPTION PART NUMBER DESCRIPTION 

CLUTCH (Two Stage) CLUTCH (Two Stage) - Cont 

2 

3 

4 

5 

6 

7 

8 

9 

10· 

11 

12 

2 3 4 5 

635 113 R91 CLUTCH, double stage (composed of all 
parts listed below) 

635495 RI SCREW, lever adjusting 
5/16"-NF hex. jam NUT 

LEVER, clutch release (*)(for service 
order 1-635 692 R91, Lever Package) 

635 493 RI Clutch lever pivot PIN (3) 

635 494 RI SPRING, clutch lever 

635 496 RI 
635 497 RI 

CLEVIS, lever screw 
Clevis rod-end PIN 

635 488 Rl BRACKET, clutch 

635 489 RI PLATE, front spring clutch 

635491 Rl PLATE, 9" pressure 

635460 R91 CLUTCH, 9" driven double stage (Includes 
FACINGS) 

635 487 R1 PLATE, flywheel 
635 486 R1 Special pressure plate SCREW (3) 

5/16"-NF hex. jam NUT (3) 

635 490 R1 PLATE, rear clut~h spring 

635 485 Rl PLATE, 11" pressure 

635 115 R9I CLUTCH, 11" driven member (Includes 
FACINGS) 

9 10 

\1:\ 
,(j .. ' 

"> ~< 

13 

H 4281 

635 114 R91 COVER ASSEMBLY w/9H clutch 
composed of: 

1 Bracket 635 488 Rl 
3 Clevis 635 496 Rl 
1 Member 635 460 R91 
1 Package 635 492 R91 
3 Pin 635 497 Rl 
1 Plate 635 485 Rl 
I Plate 635 487 RI 
1 Plate 635489 RI 
1 Plate 635 490 R1 
1 Plate 635 491 RI 
3 Screw 635 486 R1 

5/16 x 1-1/2" hexagon BOLT (6) 
5/16 11 lock WASHER (6) 

635498 R9I PACKAGE, 11" clutch member facing 
service (Includes RIVETS, 135 499 Rl) 

635 461 R91 PACKAGE, 9" clutch member facing 
service (Includes RIVETS, 28754 D) 

635 692 R91 PACKAGE, clutch release lever service 
composed of: 
* 3 Lever 

3 Nut 114 493 
3 Pin 365 704 R1 
3 Pin 635 493 R1 
3 Screw 635 495 R1 
3 Spring 635 494 R1 

Clutch lever pivot PIN 
1/8 x 5/8" ROLLPIN 

635 493 Rl 

>:< Not SerVlced Separately 
PRINTED IN CANADA 



) 

) 

) 

Iii 

CRAWLER TRACTORS FRAME AND DRIVING MECHANISMS 1M 
REF. 
NO. 

PART NUMBER 

MAIN FRAME 

2 

3 

4 

5 

6 

7 

HB 4334 

635 181 R2 

635 003 Rll 

636 430 Rl 
635 638 Rl 
225 861 

635 183 R3 

635 165 Rl 

636 431 RI 
107 823 

635061 Rl 

635 182 HZ 

635 169 R2 

635456 Rl 
635 457 Rl 
635 047 HI 

225 861 

DESCRIPTION 

7 

o 

GASKET, spacer housing front (Torque 
amplifier or reverser) 

HOUSING, spacer (Torque amplifier or 
reverser)(Includes BUSHINGS, 635061 Rl 
and PIN 141 287) 

Special spacer housing STUD (13) 
5/8 x 2-3/8" special hexagon BOLT (2) 
5/8" special hex. NUT (13) 
5/8" lock WASHER (15) 

GASKET. spacer housing top cover 

COVER, spacer housing .top 
3/8 x 3/4" hexagon BOLT (2) 
3/8" lock WASHER (2) 
Special top cover STUD (14) 
Special 3!a ll -NF stamped NUT (14) 

BUSHING, spacer housing 

GASKET, spacer housing rear 

PLATE, main frame support left (Torque 
amplifier or reverser) 

Main frame support plate BOLT (2) 
Main frame supp,ort plate BOLT (2) 
5/S-NF x 1-1/2 I special hexagon 

BOLT (2) 
5/8" special hex. NUT (2) 
1/2" lock WASHER (2) 
5/S" lock WASHER (4) 

REF. 
NO. 

PART NUMBER 

MAIN FRAME - Cont 

11 

8 

9 

9 

10 

11 

635l70R3 

635 456 RI 
635 457 Rl 
635 047 Rl 

225 S6l 

635 162 R1 

636 108 RI 

635 163 Rl 

635 168 R93 

635 456 RI 
635457 RI 
635 047 RI 

225 S61 

* Not Serviced Separately PRINTED IN CANADA 

DESCRIPTION 

17 18 

PLATE, main frame support right (Torque 
amplifier or reverser) 

Main frame support plate BOLT (2) 
Main frame supp,0rt plate BOLT (2) 
5/8-NF x 1-1/2 I special hexagon 

BOLT (2) 
5/8" special hex. NUT (2) 
1/2" lock WASHER (2) 
5/8" lock WASHER (4) 

SHIELD, propeller shaft (Standard trans­
m.ission only)(for use on tractors prior to 
serial No. 3029) 

5/16 x 1/2" hexagon BOLT (2) 
5/16" lock WASHER (2) 

SHIELD, propeller shaft (Standard trans­
mission only)(for use on tractors with 
serial No. 3029 and up) 

5/16 x 1-1/8" hexagon BOLT (2) 
5/a" x 1" hexagon BOLT (2) 
5/16" lock WASHER (2) 
5/S" lock WASHER (2) 
5/16" hex. NUT (2) 

BRACKET, propeller shaft shield support 
(Standard transmission onlyXfor use on 
tractors prior to serial No. 3029) 

S/S x I" hexagon BOLT (2) 
5/8" lock WASHER (2) 

SUPPORT, main frame cross (Standard 
transmission only) 

Main frame support plate BOLT (2) 
Main frame supp,0rt plate BOLT (2) 
S/S-NF x 1_1/2 1 special hexagon 

BOLT (2) 
5/S" special hex. NUT (2) 
1/2" lock WASHER (2) 
5/8" lock WASHER (4) 



III 

III 
REF. 
NO. 

PART NUMBER 

MAIN FRAME - Cont 

12 635 000 Rll 

13 635 058 Rl 

14 635 059 Rl 

15 252 728 Rl 

16 635 713 Rl 

CRAWLER 

DESCRIPTION 

FRAME, main 
composed of: 

1 Bolt 179810 
1 Bushing 635 058 HI 
1 Bushing 635 059 Rl 

*1 Frame 
1 Lockwasher 103 320 
1 11 0 " Ring 252 728 Rl 
1 Plug 172 576 
1 Plug 103 868 
1 Plug 635 713 Rl 
1 Washer Q 398 

BUSHING, reverse idler shaft front 

BUSHING, reverse idler shaft rear 

HOH RING, hydraulic plug 

PLUG, main frame hydraulic (when tractor 
NOT equipped with hydraulics) 

5/16 x 3/all hexagon BOLT 
11/32 x 7/8 x 16 gauge WASHER 
5/16" lock WASHER 

17 635 272 R91 GUIDE. drawbar (NOT when Three Point 
Hitch is used) 

3/4 x 2-1/2" hexagon BOLT (4) 
3/4" lock WASHER (4) 

17 636500 R91 GUIDE, drawbar (when Three Point Hitch 
is used) 

5/8 x 2-1/2" hexagon BOLT (4) 
s/a" lock WASHER (4) 

18 704 395 R95 SHIELD, P. T. O. safety(when tractor 
equipped with P. T. O. ) 

5/16 X 1-1/S" hexagon BOLT (3) 
11/32 x 3/4 x 16 gauge WASHER {3} 
5/16" lock WASHER (3) 

19 703972 R1 PLATE, P.T.O. shaft cover (NOT when 
tractor equipRed with P. T. O. ) 

5/16 x 3/4 hexagon BOLT (3) 
5/16" lock WASHER (3) 

20 703971 HI GASKET, P.T.O. shaft cover (NOT when 
tractor equipped with P. T. O. ) 

21 711312 R1 GASKET. P.T.O. shifter shaft hole cover 
plate (NOT when tractor equipped with 
P.T.O.) 

22 711 466 R1 PLATE. P. T. O. shifter shaft hole (NOT 
when tractor equipped with P. T. 0.) 

3/8 X 7/S" hexagon BOLT (3) 
3/8" lock WASHER (3) 

23 172576 PLUG, 1-5/8" expansion 

24 103 868 PLUG, 1/211 sq-bd. pipe 

25 103 867 PLUG, 3/8" sq-hd. pipe, (for use with 
standard transmission only) 

TRACTORS 
REF. 
NO. 

PART NUMBER 

MAIN FRA:ME - Cont 

26 141 287 

27 635 166 R1 

28 635 184 R1 

* Not Serviced Separately PRINTED IN CANADA 

III 

FRAME AND DRIVING MECHANISMS III 
DESCRIPTION 

PIN, 1/2 x 1-1/2" dowel (Torque amplifier 
or reverser) 

COVER. spacer housing bottom 
5/16 x 3/4 11 hexagon BOLT (6) 
5/1S" lock WASHER (5) 

GASKET. spacer housing bottom cover 



iii! 

1M 
REF. 
NO. 

CRAWLER 

PART NUMBER OESCRIPTION 

FRONT END MEMBER. CHANNELS AND GUARDS 

1 2 

14 

2 

3 

3 

4 

H 7063 

77 850 R2 

635 798 Rl 

635 005 R2 
635 040 RI 

635 007 R2 
635 040 Rt 

636 343 Rll 
635 040 RI 

r 
10 

HOOK, front tow 
1/2 x 1-3/4'( hex. BOLT (2) 
1/2 x 2" hex. BOLT 
1/2 11 hex. NUT (3) 
lIZ!! lock WASHER (3) 

BASE, front tow hook 
1/2 x 1-1/211 hex. BOLT (3) 
1/2" lock WASHER (3) 

MEMBER, front end (Carburated Engine) 
5/8 x 1-3/4" special hex. BOLT (4) 
S/8 x 2-3/4" hex. BOLT (3) 
5/8 x 3-1/4" hex. BOLT 
s/a l1 hex. NUT (3) 
5/8" lock WASHER (8) 

MEMBER. front end (Diesel Engine) 
5/8 x 1-3/4" special hex. BOLT (4) 
5/8 x 2ft hex. BOLT (3) 
5/8 x 2-3/4" hex. BOLT 
S/S" hex. NUT 
s/a!1.1ock WASHER (8) 

CHANNEL, main frame right 
5/8 x 1-3/4" special hex. BOLT (2) 
5/8 x 1-1/211 hex. BOLT (3) 
5/8" lock WASHER (5) 

III 

TRACTORS FRAME AND DRIVING MECHANISMS 1M 
REF. 
NO. 

P .... RT NUMBER DESCRIPTION 

FRONT END MEMBER. CHANNELB AND GUARDS - Cont 

5 

6 

7 

8 

9 

6 

/ ee II 

~ \ '11 
11 ~10 9 8 7 

635 052 Rll CHANNEL, main frame left 
635040 R1 5/8 x 1-3/4" special hex. BOLT (2) 

5/8 x 1-1/2" hex. BOLT (3) 
5/8" lock WASHER (5) 

635 682 R92 

636 134 R1 

635 690 R1 

635 689 R1 

GUARD, transmission 
3/8 xl" hex. BOLT (12) 
1/2 x 1-1/4" hex. BOLT (3) 
3/8" hex. NC'T (6) 
1/2 x 2" carriage BOLT (2) 
1/2" hex. NUT (2) 
3/8" lock WASHER (12) 
1/2" lock WASHER (4) 

BRACE, drawbar guide (2) 
1/2 x 2" carriage BOLT (2) 
5/8 x 2" hex. BOLT (2) 
1/2" hex. NUT (2) 
5/8" hex. NUT (2) 
17/32 x 1-1/4 x 16 gauge WASHER (2) 
1/21t lock WASHER (2) 
5/8" lock WASHER (2) 

BRACKET, transmission guard rear (2) 
1/2 x 2-1/4" hex. BOLT (4) 
1/2" lock WASHER (4) 

BRACKET, transmission guard center (2) 
3/8 x l-l/a ll hex. BOLT (2) 
3/8" hex. NUT (2) 
3/8 11 lock WASHER (2) 

>I< Not Serviced Separately PRINTED m CANADA 



REF. 

'0. PART NUMBER 

CRAWLER 

DESCRIPTION 

FRONT END MEMBER, CHANNELS AND GUARDS - Cont 

10 636 517 Rll 

11 635 688 Rl 

12 635649 R92 

13 635 427 Rl 

14 635 565 Rl 

14 635 565 R1 

14 635 565 R1 

636 247 R91 

COVER, crankcase and transmission guard 
(2) t1 

BOLT (4) 3/B x 7/8 cad-pUd. hex. 
3/S" lock WASHER (4) 

BRACKET, transmission guard front (2) 
3/8 x 1_1/811 hex. BOLT (4) 
3/8" hex. NUT (4) 
3/8" lock WASHER (4) 

GUARD, crankcase heavy duty 
3/8 x 1" hex. BOLT (4) 
1/2 x 1-3/8" hex. BOLT (4) 
17/32 x 1 x 11 gauge WASHER (4) 
13/32 x 1 x 11 gauge WASHER (4) 

GUARD, crankcase standard 
3/8 x 111 hex. BOLT (4) 
1/2 x 3" hex. BOLT (2) 
1/2" hex. NUT (2) 
17/32 x 1 x 16 gauge WASHER (2) 
13/32 x 1 x 11 gauge WASHER (4) 
3/8" lock WASHER (4) 
1/2" lock WASHER (2) 

WEIGHT, front end (1st weight) 
1/2 x 2-1/2" hex. BOLT (2) 
1/2 x 4" hex. BOLT (2) 
1/2" hex. NUT (2) 
17/32 x 1-1/4 x 11 gauge WASHER (6) 
1/2" lock WASHER (4) 

WEIGHT, front end (1st weight when used 
in conjunction with Radiator Guard) 

1/2 x 3-1/2" hex. BOLT (2) 
1/2 x 5" hex. BOLT (2) 
1/2" hex. NUT (2) 
17/32 x 1-1/4 x 11 gauge WASHER (20) 
1/2" lock WASHER (4) 

WEIGHT, front end (additional) 
3/4 x 3-1/4" hex. BOLT (2) 
3/4" hex. NUT (2) 
25/32 x 1-1/2 x 11 gauge WASHER (4) 
3/4" lock WASHER (2) 

PARTS ACCESSORY, 
guard 

composed of: 
4 Bolt 
2 Bolt 
1 Cover 
1 Guard 
2 Lockwasher 
4 Lockwasher 

heavy duty crankcase 

179884 
180 121 
636 517 R11 
635 649 R92 
103321 
103 323 

TRACTORS 
REF. 

'0. PART NUMBER 

FRAME AND DRIVING MECHANISMS 

DESCRIPTION 

FRONT END MEMBER, CHANNELS AND GUARDS - Cont 

636251 R9I PARTS ACCESSORY, transmission guard 
(for use on tractors equipped with heavy 
duty crankcase guard) 

composed of: 
4 Bolt 15 073 RI 

12 Bolt 179839 
6 Bolt 179840 
3 Bolt 179 883 
2 Bolt 180 121 
2 Bolt 271562 
2 Brace 636 134 Rl 
2 Bracket 635 688 RI 
2 Bracket 635 689 Rl 
2 Bracket 635 690 HI 
1 Cover 636 517 R11 
1 Elbow 137 894 
1 Guard 635 682 R92 
1 Plug 444 870 

20 Lockwasher 103 321 
7 Lockwasher 103 323 
2 Lockwasher 103 325 

12 Nut 102 635 
4 Nut 102 637 
2 Nut 102 639 
2 Washer 12 026 R1 
3 Washer 16 038 Rl 

636 252 R91 PARTS ACCESSORY, front tow hook 
composed of: 

1 Base 635 798 R1 
3 Bolt 179 885 
2 Bolt 179 887 
1 Bolt 179889 
1 Hook 77 850 R2 
6 Lockwasher 103 323 
3 Nut 102 637 

>:< Not Serviced Separately PRINTED IN CANADA 



) 

) 

REF. 
NO. 

PART NUMBER 

-lHI-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

FRAME AND DRIVING MECHANISMS 

DES.CRIPTIDN 

GEAR SHIFT GEAR SHIFT - Cant 

2 

3 

4 

5 

6 

7 

8 

9 

,'-------1 

.~:::. ======~ 
26-----~ 4 

25~. ~5 

~~~\.~ #/6 
22 , 1.'p/7 

T'~/ /8 

- ,*' (;' 
20-----

21 

~~---17 

_--18 

H 6861 

53717DA KNOB, gear shifter lever 

710 953 Rl STOP. gear shifter lever spring 

29 547 D SPRING, gear shifter lever 

172 529 PLUG. 5/8" swivel shaft expansion 

34878 D SHAFT, gear shifter lever small 
172 529 5/8" expansion PLUG 

705650 HI SHAFT, gear shifter lever swivel large 

103 869 PLUG, 3/4" sq-hd. pipe 

6~6 485 Rl TAB. transmission cover bolt locking (7) 

704 039 R2 GUIDE. gear shifter rail outer (2) 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

711 283 Rl SPRING, gear shifter poppet (3) 

16 013 Rl BALL. gear shifter steel (3) 

635 176 R91 FORK, first and reverse speed gear shifter 

635 177 H91 FORK, second and third speed gear shifter 

635 178 R91 FORK, fourth and fifth speed gear shifter 

704 040 Rl BRACKET, fork and guide (2) 
3/8 x 3/4" hexagon BOLT (4) 

636 426 Rl BAFFLE, transmission cover oil (2) 

636 425 Rl LOCK, rail guide braCket bolt (2) 

636 483 R2 GASKET, transmission cover 

704 038 RI GUIDE, gear shifter rail inner (2) 

703 970 R41 COVER, transmission (Includes PLUG. 
103 869) 

636432 Rl Transmission cover STUD (7) {Standard 
or Torque Amplifier) 

636432 Rl Transmission cover STUD (5)(Reverser) 
3/8 x 1-3/8" hexagon BOLT (2)(Reversei) 

103 026 3/8-NF special hex. NUT 
3/8" lock wASHER (7) 

21 635 157 R91 STICK, transmission oil level dip 

22 704041 R91 LEVER, gear shifter 
3/16 x 1-3/8" cotter PIN 

23 712626 Rl SHIELD, gear shifter swivel housing 

24 WASHER. 29/32 x 1-3/B x 18 gauge plain 

25 34 B79 D WASHER, gear shifter lever felt 

26 34 BBO D RETAINER, lever felt washer 

>:< Not Serviced Separately 
PRINTED IN CANADA 



_120_ 

CRAWLER TRACTORS FRAME AND DRIVING MECHANISMS 

PART NUMBER DESCRIPTION 
REF. 

'0. PART NUM8ER DESCRIPTION 

TRANSMISSION AND STANDARD DRIVE TRANSMISSION AND STANDARD DRIVE - Cont 

ST 575 BEARING, clutch shaft pilot 

~ 2 635 102 Rl SHAFT, clutch 

- It: ... , 
'I 635 108 R2 GUIDE, clutch throw-out bearing 

I 
0 4 635 257 R91 BEARING, clutch shaft retainer (optional to ... ~ use 636 632 R91 - BEARING) 

=----:::1 0 
0- j 

~~ - 5 704 023 R1 COUPLING, propeller shaft jOint (2) 

= '" 
3/16 X 2_1/8 11 Woodruff KEY (2) ... 

CO .;--............:; - ~ ..... 6 48 967 DA RING, propeller shaft joint (2) ..... ... .;- '"~ - = "'---0 .----:n '" - ... ~~= ... 7 6 161 H WASHER, propeller shaft joint rubper (16) 

'" 2::>-~ '" - .;- 0, '" '" '- .., 8 7579 T RETAINER, shaft jOint rubber washer -
~[::; @o "" '" 9 20 290 D OIL SEAL, driving shaft retainer 

"" 't"\" "" e - .;-CO '" l-~ 
Of 

'" 10 711 254 R1 GASKET, driving shaft oil seal retainer 

~~ 
11 ST 247 BEARING, w/snap ring, driving shaft front 

'" = 

~ 
-... - 12 635179 R1 GASKET, driving shaft bearing cage 

@ 0 
M 13 ST 235 BEARING, driving shaft rear 

0.-(;; - = :a: - '" 14 706 462 R2 GEAR, 28 T fourth and fifth speed sliding 

!2 ~ '" = ..... 
'" 15 635 136 R1 GEAR, 41 T first and reverse speed sliding 

0- 0- ;;:------.-.... .. 
M on 

-=---0-
16 703 992 R1 WASHER, spline shaft lock nut 

CO 
M - '" 17 ST 970 CUP, spline shaft front bearing 

18 707 500 Rl SPACER, spline shaft bearing 

19 704008 R1 

"" 
SHIM, • 0108H bearing retainer (as required) 

~::: 19 704 009 Rl SHIM, .006" bearing retainer (as required) 

'" '~Q) 
"" ~'" 19 704 010 Rl SHIM, .0016" bearing retainer (as required) 

o--~ 19 3041 092 R1 SHIM, .015" bearing retainer (as required) 

M 

19 3041 093 Hl SHIM, .030" bearing retainer (as required) 

"'-1 20 63 313 R91 CONE, spline shaft rear bearing 

;;; .. ~ 
21 704 026 R92 SHAFT AND GEAR, transmission spline 

~ (TO be serviced as a unit) 

'" '" 22 ST 964 CUP, spline shaft rear bearing 

,.,. Not Serviced Separately 
PRINTED IN CANADA 



!!J 

HI 
REF. 
NO. 

PART NUMBER 

-121-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

FRAME AND DRIVING MECHANISM 

DESCRIPTION 

TRANSMISSION AND STANDARD DRIVE - Cont TRANSMISSION AND STANDARD ORNE - Cant 

23 704025 R1 RETAINER, spline shaft bearing 41 635 199 Rl SPACER, countershaft bearing 
1/2-NF x 2_3/8 11 hexagon BOLT (3) 
1/2" hex. NUT (3) 
1/2" internal-tooth lock WASHER (3) 42 635 137 Rl COUNTERSHAFT, transmission 

24 707 501 Rl SHIM, .002" spline shaft bearing 43 635 145 R1 GEAR. 47 T constant mesh 

24 707 502 Rl SHIM. .010" spline shaft bearing 44 635 144 Rl GEAR. 37 T and 42 T third and fourth speed 
driving 

24 707503 R1 SHIM, .004" spline shaft bearing 
45 704 028 R1 SHAFT. 17 T reverse idler 

25 ST 775 A CONE, spline shaft front bearing 
46 635 058 Rl BUSffiNG. reverse idler shaft front 

26 751 068 R1 NUT. spline shaft bearing lock (2) 
47 635 135 R1 GEAR, 16 T reverse idler 

27 709301 R1 GEAR. 33 T and 41 T second and third 
speed sliding 48 635 059 RI BUSHING. reverse idler shaft rear 

28 704014 R91 BEARING. spline shaft pilot 49 WASHER. 1-1/64 x 1-35/64 x 12 gauge plain 

29 635 146 Rl SHAFT. driving and 23 T input gear 50 704 029 R1 CLIP, reverse idler shaft retaining 

30 635 131 Rl CAGE. driVinJ shaft bearing 51 635 193 Rl RING. countershaft rear bearing retaining 
3/8 x 1-1 811 hexagon BOLT (4) 
3/8 1l lock WASHER (4) 

52 ST 215 BEARING. countershaft rear 

31 711 252 R1 RING. driving shaft bearing distance 
53 635 173 HI SPACER, countershaft gears rear 

32 704 019 Rll RETAINER. driving shaft oil seal 
(Includes OIL SEAL, 20290 D) 54 635 143 Rl GEAR, 19 T and 29 T first and second speed 

3/8 x 1-1/4 11 hexagon BOLT (3) driving 
3/8" lock WASHER (3) 

55 635172Rl SPACER, countershaft gears front 
33 48 968 DAX SCREW, propeller shaft jOint (8)(Includes 

NUT, ~,63, 239 R1 and WASHER, 103322) 
635 646 R1 RING, counters haft front bearing retaining 363 239 Rl 7/16 -NF special hex. NUT (8) 56 

7/16" lock WASHER (8) 

57 703 985 RI WASHER. countershaft retainer 
34 704 024 Rl WASHER, shaft ~oint coupling retainer (2) 

3/S x 1-1/2' hexagon BOLT (2) 
3/8" lock WASHER (2) 58 703 986 Rl LOCKPLATE, countershaft 

5/16 x 7/8" hexagon BOLT (2) 

35 635 150 R91 SHAFT, propeller 
59 635 129 R1 CAGE, counters haft front bearing 

3/8 x 1-1/8" hexagon BOLT (4) 
36 635 161 Rl SHIELD. propeller shaft dust 3/8" lock WASHER (4) 

37 635 095 R12 RETAINER, clutch shaft bearing (Includes 54 216 H WASHER, dust shield and bearing (not 
GUIDE, 635 108 R2) illustrated)(between reference Nos. 4 

3/8 X 7/8" hexagon BOLT (3) and 36) 
3/8" lock WASHER (3) 

38 635 130 Rl RETAINER, countershaft front bearing cage 
3/8 x 1-1/S'1 hexagon BOLT (4) 
3/S lI lock WASHER (4) 

39 635 180 Rl GASKET, countershaft front bearing cage (2) 

40 ST 213 BEARING, counters haft front 

* Not Serviced Separately PRINTED IN CANADA 



• 
~ 
'" ro 

~ 
0' 
ro 
0-

W 
] 

~ 
ro « 

t ~ 2 • "~-L~ ~ccL= 
15 14 13 12 11 10 

1617181920 2122 23 24 252627282930 31 3233 34 35 36 37 38 39 40 41 424,3444546474,84,950 Sl 

83M" '.' LIJl!~ "~,, %" 

107 106 lOS 86 Hl4 ~3 102 lCn Hio 99 9'8 

HE 4332 

\~ 

>-l 

'" ,. 
" '" i': 
'" 6 
" ,. 
s 
>-l 
0 

'" iD 
[;j ,. 
i': .. 
t: 
"' lil 
'" " '" :< 
'" 

>-l 

'" ,. 
" '" ~ 
f!l 
0 

" ,. 
s 
>-l 
0 

'" iD 
[;j ,. 
i': .. 
t: 
'" lil 
'" " '" :< 
'" 
() 
0 
~ 

"-. 

p~ 
2 '1 Ijua 
~ 
~ 
2 
0 

~ 
~ 

0 

" n 

• 

~I ~ 
~ 
::tl 

~ 

~ 

t-3 ~ 

2' I OM 

~ , " 
~ Q 

t-3 ~ 
0 ~ 

~ OJ • 

'" '" ,. 
i': 

'" ,. 
S 

0 " '" M 

~ " n 

• 
i': 

• '" ~ 
() 

'" 0 
,. 
" In 
i': 
'" 

Ijun 



/ 

-123-

REF. 
NO. 

PART NUMBER 

CRAWLER 

DESCRIPTlON 

TRANSMISSION AND TORQUE AMPLIFIER DRIVE - Cont 

2 

3 

4 

ST 575 BEARING. clutch shaft pilot 

635 095 R12 RETAINER. clutch shaft bearing (Includes 
GUIDE, 635 108 R2) 

3/8 x 7/8" hexagon BOLT (3) 
3/8" lock WASHER (3) 

635 194 RI RING, shaft front bearing retaining 

ST 560 BEARING. front 

5 370486 R91 BEARING, driving or clutch shaft rear 

6 

7 

8 

9 

10 

635 103 Rl 

635 139 R1 

635 104 R1 

364411 R1 

SHAFT, clutch (when NOT equipped with 
constant running P. T. O. ) 

SHAFT, constant running P. T. O. driving 
(when equipped with constant running 
p.T.a.) 

SHAFT. clutch (when equipped with constant 
running P. T. 0.) 

RING. driving shaft coupling snap 

364432 R91 COUPLING, driving shaft (Includes RING, 
364411 R1) 

11 635423 R91 OIL SEAL, driving and clutch shaft 

12 

13 

14 

15 

16 

17 

18 

635 132 R1 

635195 R1 

RETAINER, s~acer housing front bearing 
3/8 x 1-1/2" hexagon BOLT (3) 
3/8" lock WASHER (3) 

RING, front bearing retaining 

635 571 R91 OIL SEAL, clutch shaft retainer 

635 108 R2 

635619 R91 

359899 R1 

359935 Rl 
375603 R1 

359 936 R2l 

GUIDE, clutch throw-out bearing 

PLATE ASSEMBLY, 7 tl torque amplifier 
clutch 

composed of: 
6 Cup 359 934 Rl 
1 Lever Package 359 948 R94 
1 Plate 362 197 Rl 
1 Plate 359 932 R91 
I Sprin~ Package 360237 R92 

1/4 x 9/16 ! special hexagon BOLT (6) 
1/4" lock WASHER (6) 

SCREW, clutch release lever (3) 
5/16"-NF hex. jam NUT (3) 

LEVER, clutch release (3)(Includes NUT, 
375 603 R1 and SCREW 359 935 R1) 

TRACTORS FRAME AND DRIVING MECHANISMS 

REF. 
NO. 

PART NUMBER DESCRIPTION 

TRANSMISSION AND TORQUE AMPLIFIER DRIVE - Cont 

19 

20 

21 

21 

22 

359 948 R94 LEVER PACKAGE. clutch release 

359 932 R91 
359 933 R1 
359 899 RI 

359 939 R2 

composed of: 
3 Lever 
3 Pin 
3 Pin 
3 Spring 

PLATE. clutch back 

359 936 R21 
369 106 R1 
369 107 Rl 
359 937 R3 

Back plate release lever SEAT (3) 
1/4 x 9/16 H special hexagon BOLT(6) 
1/4" lock WASHER (6) 

SPRING. pressure plate (6) 

360 237 R92 PACKAGE, pressure plate spring (Includes 
SPRINGS. 359 939 R2) 

362 197 R1 PLATE, pressure 
359899 R1 1/4 x 9/16" special hexagon BOLT (6) 

1/411 lock WASHER (6) 

23 367 910 R91 DISC, 7 tl bonded facing clutch driven 

24 359 896 R2 LOCK, clutch carrier nut 

25 361 283 R32 GEAR and BEARING, 23 T primary sun 
(Includes BEARING, 377 133 R91) 

26 359 893 R1 WASHER, primary sun gear thrust 

27 361 248 R92 OIL SEAL, planet carrier front bearing 

28 359951 R92 OIL SEAL. planet carrier 

29 359 950 R9I BEARING, planet carrier 

30 

31 

32 

33 

34 

35 

36 

37 

361281 R12 CARRIER, planet (Includes BEARINGS, 

359 882 R1 

ST 589 

363 666 Rl 

365 402 Rll 

360651 R2 

359 891 R1 

358 059 Rl 

359 950 R91; OIL SEAL, 359 951 R92; 
PINS, 17046 R1 and SPACER 359 882 R1) 

SPACER, planet carrier 

BEARING, planet carrier rear 

WASHER, overrunning clutch roller front 

RAMP, bearing carrier and overrunning 
clutch (Includes PINS, 361287 R1; 
PLUGS, 361285 Rl; ROLLERS, 
365403 Rl and SPRINGS, 361286 R1) 

WASHER, overrunning clutch roller rear 

WASHER, driving primary and driven sec­
ondary sun gear thrust 

RING, drive shaft bearing snap 

*' Not Serviced Separately PRINTED IN CANADA 



II!l 

HI 
REf. 
NO. 

PART NUMBER 

-124-

CRAWLER 

DESCR1PT10N 

TRACTORS 
REf. 
NO. 

PART NUMBER 

II!l 
FRAME AND DRIVING MECHANISMS HI 

DESCR1PT10N 

TRANSMISSION AND TORQUE AMPLIFIER DRIVE - Cant TRANSMISSION AND TORQUE AMPLIFIER DRIVE - Cont 

38 360643 HI CAGE. drive shaft bearing 56 635 058 RI BUSHING. reverse idler shaft front 
3/8 x 1_3/41( hexagon BOLT (4) 
3/8" lock WASHER (4) 

57 704 028 RI SHAFT. 17 T reverse idler 

39 704 014 R91 BEARrnG. spline shaft pilot 
58 635 136 R1 GEAR. 41 T first and reverse speed sliding 

40 709401 Rl GEAR. 33 T and 41 T second and third 
speed sliding 59 706462 HI GEAR. 28 T founh and fifth speed sliding 

41 703 992 Rl WASHER. spUne shaft bearing lock nut 60 635 188 R2 SHAFT. transmission driving 

42 751 068 Rl NUT. spline shaft bearing lock 61 ST 266 BEARING w/snap ring. drive shaft 

43 ST 775 A CONE, spline shaft front bearing 62 365 403 Rl ROLLER. overrunning clutch 

44 ST 970 CUP, spline shaft front bearing 63 361 287 Rl PIN, overrunning clutch 

45 707 591 R1 SHIM. .002 11 spline shaft bearing 64 381 286 R1 SPRrnG, overrunning clutch 

45 707 502 R1 SHIM, .010" spline shaft bearing 65 361 285 R1 PLUG, overrunning clutch 

45 707 503 Rl SHIM, .004 11 spline shaft bearing 66 360232 R1 RING. bearing carrier screw retaining (4) 

46 707 500 Rl SPACER. spline shaft bearing 67 360 652 R1 SCREW, bearing carrier (4) 
(optional w/360 652 Rl - Screw) 

47 704 025 Rl RETAINER. spline shaft bearing 
1/2-NF x 2_3/8" hexagon BOLT 68 17 046 RI LOCK. planet gear shaft (3) 

W(NUT (3) (1/8 x 1-1/8" rollpin) 
1/21 internal-tooth lock WASHER (3) 69 361 282 R2 SHAFT. planet gear (3) 

70 362 005 R92 GEAR SET. planet 
48 704 00,8 HI SHIM, • 0108t! bearing retainer (as required) (23 and 28 tooth)(consists of three gears) 

48 704 009 Rl SHIM. .006" bearing retainer (as required) 71 359 888 RI S~ACER, planet gear bearing (3) 

48 704 101 Rl SHIM, .0016" bearing retainer (as required) 72 364 634 R91 ROLLER SET, planet gear needle bearing 
(consists of 138 Rollers) 

48 3041092 RI SHIM. . C1l5" bearing retainer (as required) 
73 359 890 R2 PLATE. planet gear thrust (3) 

4' 3041 093 Rl SHIM. .030" bearing retainer (as required) 
74 ST 562 BEARING. planet carrier front 

49 ST 964 CUP, spline shaft rear bearing 
75 359 894 Rl RING. primary sun gear thrust washer snap 

50 63313 R9l CONE. spline shaft rear bearing 
76 377 133 R91 BEARING, sun gear needle 

51 704 026 R92 SHAFT and GEAR. transmission spline 
(to be serviced as a unit) 77 359 895 R3 CARRIER. torque amplifier clutch 

52 704 029 R1 CLIP. reverse idler shaft retaining 78 359 897 RI LOCK, clutch carrier 

53 WASHER. 1-1/64 x 1-35/64 x 12 gauge 79 359 934 RI CUP. pressure plate spring (6) 

54 635 059 R1 BUSHING, reverse idler shaf.t rear BO 369 107 R1 RING. release lever pin retaining (3) 

55 635 135 Rl GEAR. 16 T reverse idler 81 369 106 HI PIN, clutch release lever (3) 

* Not Serviced Separately PRlNTED IN CANADA 

) 
/ 



III 

HI 
REF. 
NO. 

PART NUMBER 

-125-

CRAWLER 

DESCRIPTION 

TRACTORS 
REF. 
NO. 

PART NUMBER 

III 
FRAME AND DRIVING MECHANISMS HI 

DESCRIPTION 

TRANSMISSION AND TORQUE AMPLIFIER DRIVE - Cont TRANSMISSION AND TORQUE AMPLIFIER DRIVE - Cant 

B2 

83 

84 

85 

86 

87 

88 

89 

90 

91 

92 

93 

94 

95 

96 

97 

98 

99 

100 

101 

102 

103 

104 

359937 R3 

635 167 RI 
114631 

635 185 R2 

152450 Rl 

635 19B Rl 

635141 RI 

283 375 R91 

635 164 Rl 

127 711 

635426 R91 

635 138 Rll 

635 145 R1 

635 144 Rl 

635 143 Rl 

ST 215 

635202 Rl 

635 142 R1 

635 201 R1 

233 041 R1 

635173 R1 

635 172 Rl 

127 688 

635 154 R1 

SPRING. clutch releage lever (3) 

COVER, countershart opening 
Cover bolt SLEEVE (4) 
5/16 x 3/4" hexagon BOLT (4) 
5/16 11 lock WASHER (4) 

GASKET. countershaft opening cover 

RING, cQuntershaCt front retaining 

BUSHING, countershaft front flange 

COUNTERSHAFT. front 

BEARING, front countershaft rear 

PLATE, countershaft front bearing retainer 
3/a x 7/8 1t hexagon BOLT (4) 
3/B" lock WASHER (4) 

NUT, countershaCt front bearing lock 

BEARING, countershaft front 

COUNTERS HAFT, transmission (Includes 
BUSHING. 635 202 Rl and NUT, 127 711) 

GEAR, 47 T constant mesh 

GEAR, 37 T and 42 T third and fourth 
speed driving 

GEAR, 19 T and 29 T first and second 
speed driving 

BEARING, countershaft rear 

BUSHING, countershaft rear flange 

COUNTERSHAFT, rear (with P. T.O.) 

WASHER, rear thrust (with P. T.O.) 

RING, countershaft rear bearing retaining 

SPACER, countershaft gears rear 

SPACER. countershaft gears front 

WASHER. countershaft front bearing lock 

COUPLING, countershaft 

106 635 140 R1 

107 635 186 Rl 

114 631 

636 205 R92 

105 102 613 R91 BEARING, front countershaft front 

;;; Not Serviced Separately 
PRINTED IN CANADA 

GEAR, 47 T driven 

SHIM, .010" Countershaft front retaining 
ring 

SLEEVE, opening cover bolt (4) 
(not illustrated) 

AMPLIFIER ASSEMBLY, 
composed of~ 

1 Bearing 
1 Bearing 
1 Bearing 
1 Cage 
1 Carrier 
1 Gear 
1 Gear Set 
1 Lock 
1 Lock 
1 Oil Seal 
3 Pin 
6 Plate 
1 Ramp 
1 Ring 
4 Ring 
1 Ring 
1 Roiler Set 
4 Screw 
1 Shaft 
3 Shaft 
3 Spacer 
1 Washer 
1 Washer 
1 Washer 
1 Washer 

torque 

ST 562 
ST 589 
ST 266 
360643 Rl 
361 281 R12 
361 283 R32 
362 005 R92 
359896 R2 
359897 R1 
361 248 R92 
17046 R1 
359 890 R2 
365 402 RI 
359894 Rl 
360232 R1 
358 059 RI 
364 634 R91 
360652 R1 
635 188 R2 
361 282 R2 
359 888 Rl 
359891 R1 
359893 HI 
363 666 RI 
360651 R2 



2 3 4 5 6 7 8 9 10 

18 17 16 1 ··14 13 12 11 

19 20 21 22 32 33 34 35 36 37 38 39 40 41 

47 46 45 44 43 42 

60 61 62 63 64 65 66 67 68 

11 !~or r @Tj @lj~ C~ 
84 83 82 81 80 79 78 ~7 

J"l~'O))I\W . I~ 
76 75 74 73 72 71 70 69 

HE 4333 

~ 1~~IIEa 
<n 

~ :: 
<n " 
f'l " o z 
Z i ,. . a ~ 

'" '" ~ 
'" <n 

g; 

g I C :oJ m '" . n 

" . 
~ I ~ 

~ 
::tJ 

~ 
~ 

~ ~~ ~ I 
ill > 
i5 0 
g; o-:l 
i3 0 

i ffi 

t:l 
;j 

'" gj 

'" " '" C :oJ m 
OJ • 

n 

o " o 
;; 

" 
C 

Z 

;;J ,. 
~ ,. 
a 
" '" 
~ 
~ 
o 

I 
ilEa 



III 

HI 
REF. 
NO. 

PART NUMBER 

-127-

CRAWLER 

DESCRIPTION 

TRACTORS 
REF. 
NO. 

PART NUMBER 

III 
FRAME AND DRIVING MECHANISMS HI 

DESCRIPTION 

TRANSMISSION AND REVERSER DRIVE - Cont TRANSMISSION AND REVERSER DRIVE - Cont 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

ST 575 BEARING, clutch shaft pilot 

635 095 R12 RETAINER, clutch shaft bearing (Includes 
GUIDE, 635 108 R2) 

3/8 x 7/8" hexagon BOLT (3) 
3/a" lock WASHER (3) 

635 194 Rl RING. shaft bearing retaining 

ST 560 BEARING, shaft front 

370486 R91 BEARING, shaft rear 

635 105 HI SHAFT, clutch (when NOT equipped with 
constant running P. T. o. ) 

635 139 HI SHAFT, power take-off driving (when 
equipped with constant running P. T. O. ) 

635424 R91 OIL SEAL, clutch shaft (when equipped with 
constant running P. T. 0.) 

635 425 R91 BEARING, clutch shaft (when equipped with 
constant running P. T. O. ) 

635 106 R1 

370505 R2 

17 010 R1 

452 166 Rl 

301 020 Rll 

635 132 Rl 

635 195 R1 

635571 R91 

635 108 R2 

370 507 R2 

371755 R2 

370752 R1 

370497 R2 

SHAFT, clutch (when equipped with constant 
running P. T. 0.) 

SPRING, reverser poppet 

BALL, 5/16" dia. poppet spring 

RING, shaft bearing retaining (when 
equipped with constant running P. T. 0.) 

RING, shaft bearing retaining (when 
equipped with constant running P. T. 0.) 

RETAINER, spacer housing front 
3/S x 1-1/2" hexagon BOLT (3) 
3/8" lock WASHER (3) 

RING. shaft bearing retaining (when NOT 
equipped with constant running P. T. 0.) 

OIL SEAL, clutch shaft retainer 

GUIDE, clutch throw-out bearing 

COLLAR. spline shifter coupling 
3/S-NF x 7/8" hexagon BOLT (4) 

BOLT, drive shaft retainer 

RETAINER. drive shaft 

GEAR, reverse drive sun 

23 

24 

25 

26 

27 

27 

28 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

37 

37 

38 

39 

370474 RI CAGE, reverse sun gear bearing 

357 035 R1 RING, sun gear bearing snap 

370485 Rll CARRIER, reverser planet (Includes 
BEARING, 370486 R91) 

5/16 x 1" hexagon BOLT (3) 
5/16!! lock WASHER (3) 

370491 Rl GEAR, planet long (3) 

370492 R2 SPACER, planet gear bearing (3)(on 
machines prior to serial No. # ) 

359 888 Rl SPACER, planet gear bearing (3)(on 
machines with serial No. # and up) 

370493 RI ROLLER, planet gear bearing needle (on 
machines prior to serial No. # ) 

370493 Rl ROLLER, planet gear bearing needle (69)(on 
machines with serial No. # and up) 

370486 R91 BEARING, drive shaft needle 

357 194 Rl 

ST 345 A 

635 190 Rl 

706 462 Rl 

635 136 R1 

70B 992 R1 

ST 775 A 

707 501 RI 

707 502 RI 

707 503 R1 

704 025 R1 

ST 964 

RING. drive shaft bearing snap 

BEARING. drive shaft 

SHAFT, transmission driving 

GEAR. 28 T fourth and fifth speed sliding 

GEAR, 41 T first and reverse speed sliding 

WASHER, spline shaft bearing lock nut 

CONE, spline shaft front bearing 

SffiM, .002" spline shaft bearing 

SHIM, • 010" spline shaft bearing 

SHIM •. 004" spline shaft bearing 

RETAINER. spline shaft bearing 
1/2-NF x 2-3/8" hexagon BOLT (3) 
1/2 f1 -NF cad-pltd. hex. NUT (3) 
1/2" Internal tooth lock WASHER (3) 

CUP, spline shaft rear bearing 

40 63 313 R91 CONE, spline shaft rear bearing 

41 704026 R92 SHAFT AND GEAR, transmission spline 
(to be serviced as a unit) 

,;. Not Serviced Separately 
H Information Not Available PRINTED IN CANADA 



III 

HI 
REF. 
NO. 

PART NUMBER 

_128_ 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

III 

FRAME AND DRIVING MECHANISMS III 
DESCRIPTION 

TRANSMISSION AND REVERSER DRIVE - COnt TRANSMISSION AND REVERSER DRIVE - Cant 

42 704 008 R1 SHIM, .018" bearing retainer (as required) 62 635 198 R1 BUSHING. front flange front and rear 

42 704 009 R1 smM. .006" bearing retainer (as required) 63 635 141 R1 COUNTERSHAFT. front 

42 704 010 R1 SHIM, .0016" bearing retainer (as required) 64 635 164 R1 PLATE, countershaft front bearing 
3/8 x 7/8" hexagon BOLT (4) 

• 015" bearing retainer (as required) 
3/8" lock WASHER (4) 

42 3041 092 R1 SmM. 

65 127 688 WASHER. countershaft front bearing lock 
42 3041 093 Rl SHIM. . 030" bearing retainer (as required) 

66 635 138 Rll COUNTERSHAFT. transmission (Includes 
43 707500 R1 SPACER, spline shaft bearing BUSHING, 635 202 Rl and NUT, 127 711) 

44 ST 970 CUP, spline shaft front bearing 67 635 144 R1 GEAR, 37 T and 42 T third and fourth speed 
driving 

45 751 068 R1 NUT, spline shaft bearing lock 
68 635 173 Rl SPACER, countershaft gears rear 

46 709301 Rl GEAR. 33 T and 41 T second and third 
s pe ed sliding 69 635 142 R1 COUNTERSHAFT, rear (when equipped with 

constant running P. T. 0.) 

47 704 014 R91 BEARING. spline shaft pilot 
70 635 201 R1 WASHER, countershaft rear thrust (when 

48 635 191 Rll CAGE. drive shaft bearing (Includes PIN. 
equipped with constant running P. T. O. ) 

141 244) 
3/8 x 1_3/411 hexagon BOLT (4) 71 635 202 R1 BUSHING, countershaft rear flange 
3/8" lock WASHER (4) 

72 635 193 R1 RING, countershaft rear bearing retaining 
49 141 244 PIN, 3/8 x I" dowel 

73 ST 215 BEARING. countershaft rear 
50 635 192 R1 SPACER. reverser planet gear 

74 635 143 R1 GEAR, 19 T and 29 T first and second speed 
51 370489 R1 SPACER, planet gear (3) driving 

52 370490 R1 GEAR, planet short (3) 75 635 172 Rl SPACER, countershaft gears front 

53 370487 HI SHAFT, planet gear (6) 76 635 145 Rl GEAR, 47 T constant mesh 

54 370488 R1 PLATE, planet gear thrust (6) 77 635 426 R91 BEARING, countershaft front 

55 ST 626 BEARING, sun gear front 78 127 711 NUT. dountershaft front bearing lock 

56 454 946 R91 BEARING, reverser sun gear 79 635 154 Rl COUPLING, countershaft 

57 370 500 R2 COUPLING, drive spline 80 283 375 R91 BEARING, front countersha!t rear 

58 59473 DA LOCK. coupling collar bolt 81 102 613 R9I BEARING. front counters haft front 

59 370506 R2 COUPLING. reverser spline shifter 82 635 140 Rl GEAR. 47 T driven 

60 635 167 Rl COVER. counters haft opening 
5/16 x 3/4" hexagon BOLT (4) 

83 267 700 R1 RING, countershaft front retaining 

114 631 
Yc16" lock WASHER (4) 

over bolt,SLEEVE (4) 84 635 185 R1 GASKET, counters haft opening cover 

61 635 186 R1 SmM, .010" front retaining ring 

.... Not Serviced Separately 
PAINTED IN CANADA 

) 



III 

HI CRAWLER TRACTORS 
REF. 
NO. 

PART NUMBER DESCRIPTION 
REf. 
NO. 

PART NUMBER 

TRANSMISSION AND REVERSER DRIVE - Cent 

635 189 R92 REVERSER. 
composed of: 

1 Bearing 
1 Bearing 
3 Bolt 
1 Bolt 
1 Carrier 
1 Coupling 
3 Gear 
3 Gear 
1 Gear 
6 Plate 
1 Retainer 
1 Ring 
1 Ring 

69 Roller 
138 Rolier 

6 Shaft 
3 Spacer 
3 Spacer 

* Not Serviced Separately 

ST 345 A 
ST 626 
179818 
371755 R2 
370485 Rll 
370 500 R2 
370490 Rl 
370491 HI 
370 497 R2 
370 488 Rl 
370 752 HI 
357 194 Rl 
357 035 Rl 
370493 Rl 
359 954 Rl 
370 487 Rl 
370489 Rl 
359 888 Rl 

PRINTED IN CANADA 

!Ii 
FRAME AND DRNING MECHANISMS III 

DESCRIPTION 



-lolU-

III 

III 
REF. 

"0. 

CRAWLER 

PART NUMBER DESCRIPTION 

TORQUE AMPLIFIER CONTROL 

11 

45~i~O , 

22 21 2 20 19 18 17 

H 4312 

635 160 Rll ROD, en%ine clutch 
1/2 1 -NF hex. jam NUT 

2 635 697 Rl YOKE, clutch control rod (2) 
359 929 Rl Control rod yoke PIN (2) 

11/32 x 7/8 x 16 gauge WASHER (2) 
1/8 x 1" cotter PIN (2) 

3 635 175 R91 SHAFT, amplifier clutch release 

4 635 061 Rl BUSHING, spacer housing release shaft 

5 

5 360 653 R2 

375 559 HI 

103 906 
359 906 Rl 

6 359 903 Hl 

7 359 904 Rl 

8 359901 Rl 

9 359 900 Rl 

FORK, amplifier clutch release (on 
machines prior to serial No. # 
order 1-360653 R2, Fork; 2-375 559 Rl­
PIN and 2-142 486, Pin) 

FORK, amplifier clutch release (on 
machines with serial No. # and up) 

Release fork pivot PIN (2) 
1/8 x 3/4" Froove PIN (2) 
5/32 x 3/4' Woodruff KEY (2) 
3/B x 1-1/al! special set SCREW 
3/8" hex. jam NUT 

LOCK, clutch release sleeve pivot (on 
tractors prior to serial No. #) 

PIVOT, clutch release sleeve (on tractors 
prior to serial No. # ) 

SPRING, amplifier clutch.release sleeve 

SLEEVE, clutch control release 

TRACTORS 
REF. 
"0. 

PART NUMBER 

III 
FRAME Ah'D DRIVING MECHANISMS III 

DESCRIPTION 

TORQUE AMPLIFIER CONTROL - Cont 

10 362 028 R9l BEARING, amplifier clutch release 

11 LEVER, clutch control (on tractors prior 
to serial No. 3538. order 1-636 123 R1, 
Lever and 1-636 124 Rll, Rod) 

11 636 123 R1 LEVER, clutch control (on tractors with 
serial No. 3538 and up) 

12 359 920 R2 SPRING, control lever grip 

13 359 921 R2 GRIP, control lever 
359 922 R2 Lever grip PIN (2) 
356 893 R2 Grip pin RETAINER 

14 635 153 Rll ROD, control lever pawl (on tractors prior 
to serial No. 3538) 

9/32 x 5/8 x 16 gauge WASHER 
1/8 x 3/4" cotter PIN 

14 636 124 Rll ROD, control lever pawl (on tractors with 
serial No. 3538 and up) 

9/32 x 5/B x 16 gauge WASHER 
1/8 x 3/4" cotter PIN 

15 141 281 STOP. control lever (1/2 x 7/8" dowel PIN) 

16 362 841 HI BOLT, control lever pivot 
131 488 1/2"-NF hex. low-crown NUT 

1/2" lock WASHER 

17 362 838 Rl RATCHET, control lever 
3/8 x 1" hex. BOLT (2) 
3/8" lock WASHER (2) 

18 362 843 Rl SPRING, lever return 

19 359 925 R3 PAWL, cot'trol lever 
362 840 RI Pawl clevis PIN 

17/32 x 7/S x 16 gauge WASHER 
1/8 x I" cotter PIN 

20 635 149 R1 CLEVIS, control rod end 
1/2"-NF hex. jam NUT 

21 359 909 Rl RING, release shaft retainer 

22 365 963 R1 SPRING, pedal to lever 

* Not Serviced Separately 
# Information Not Available 

PRINTED IN CANADA 

) 



/ 

!Il 

1M 
REF. 
"0. PART NUMBER 

_1.:\1_ 

CRAWLER 

DESCRIPTION 

TRACTORS 
REF. 

"0. PART NUMBER 

FRAME AND DRIVING MECHANISMS 

DESCRIPTION 

REVERSER CONTROL REVERSER CONTROL - Cant 

1 

Til 
456 

H 4310 

FORK, selector (on machines prior to 
serial No. 3659, order 1-318 720 R9I, 
Fork and 2-318 721 Rl, Block) 

318 720 R91 FORK, selector (Includes PIN, 370477 Rl) 
(on machines with serial No. 3659 and up) 

370477 Rl Selector fork PIN 
3/8 x 1-1/4" hexagon BOLT 

2 350667 Rl 110" RING, selector lever shaft 

3 635 156 Rll SHAFT, selector lever 

4 

5 

6 

7 

8 

104 038 

635 440 RI 

370484 Rl 

138 322 H 

53717 DA 

636 488 Rl 
636 487 Rl 

CLEVIS, selector lever link 
3/8 x 1-3/32 11 rod-end dld. PIN 
3/32 x 3/4" cotter PIN 

LINK. reverser selector 
3/8"-NF hex. jam NUT 
1/8 x 3/4" cotter PIN 
13/32 x 3/4 x 16 gauge WASHER 

LEVER, reverser selector 
3/8"-NF hex. jam NUT 
1 / 8 11 lubrication FITTING 

KNOB, reverser selector lever 

BRACKET, reverser lever 
Pivot support STUD (2) 
3/S" lock WASHER (2) 
19/32 x 1 x 12 gauge WASHER 
3/16 x 1" cotter PIN 

>« Not Serviced Separately PRINTED IN CANADA 

318 721 R1 BLOCK, selector fork (2)(for machines 
with serial No. 3659 and up) 
(not illustrated) 



III 

III 
REF. 

. NO. 
PART NUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

IIIi 
FRAME AND DRIVING MECHANISMS III 

DESCRIPTION 

POWER TAKE-OFF POWER TAKE-OFF - Cant 

4 5 6 7 8 9 10 

17 ti, 
\ \t.y ~ ~ ~ 'V 

UL 
0:------13 

~14 

-11 

H 4318 

16 15 

704 386 Rl SPOOL, P.T.D. shifter 

2 659380 HI RlNG. P.T.D. shaft retaining 

3 458 022 HI RING, shaft bearing retaining 

4 ST 205 A BEARING, p.T.a. shaft 

5 703 971 HI GASKET. P. T. O. opening cover plate 

6 704387 Rll RETAINER. P.T.D. shaft seal (Includes 
OIL SEAL. 45 702 D) 

5/16 x 1-1/811 hexagon BOLT (3) 
11/32 x 3/4 x 16 gauge WASHER (3) 
5/16" lock WASHER (3) 

7 45702 D OIL SEAL, p.T.a. shaft 

8 63SI28Rl SHIM, p.T.a. shaft light 

8 635 200 Rl SHIM, P. T. O. shaft heavy 

9 48594 DA BUSHING, P,T.D. shaft 

10 635 118 Rll SHAFT, P. T. O. (Includes BUSHING. 
48 594 DA) 

11 635119R91 SHAFT, shifter 
1/8 x IH cotter PIN 

12 635 117 HI BRACKET, P. T. O. shifter 
3/8 x 1" hexagon BOLT (3) 
3/81t lock WASHER (3) 

13 704 393 R9l OIL SEAL. shifter shaft 

14 635 122 Rl ARM. shifter shaft outer 

15 

16 

17 

* Not Serviced Separately PRINTED IN CANADA. 

635 124 Rl 

635 125 R1 

635 126 HI 

704 395 R96 

LEVER, P. T. O. shifter 
11/32 x 314 x 16 gauge plain WASHER 
1/8 x 3/4' cotter PIN 

SPRING. P. T. O. shifter lever retaining 
No.8 x 1/2" slt-rd-hd. SCREW (2) 
No. 8 hex. NUT (2) 
No.8 lock WASHER (2) 

KNOB. P.T.O. shifter lever 

SIDELD. P. T. O. safety (not illustrated) 
5/16 x l-l/S" hex. BOLT (3) 
11/32 x 3/4 x 16 gauge WASHER (3) 
5/16 11 lock WASHER (3) 

) 

) 



, 
/ 

III 

HI 
REf. 
NO. 

PART NUMBER 

P. T. O. REDUCER 

CRAwLER 

DESCRIPTION 

(To Reduce P. T. O. Speed From 1000 R. P. M. to 540 R. P. M.) 

TRACTORS 
REF. 
NO. 

PART NUMBER 

FRAME AND DRIVING MECHANISMS 

DESCRIPTION 

P. T. O. REDUCER - Cont 
(To Reduce P. T. O. Speed From 1000 R. P. M. to 540 R. P. M.) 

1 2 3 4 5 6\ \ '---:1~ 
V 11 12 13 14 1 3 

2 

3 

• 
5 

636 198 RI 

REDUCER, P. T. O. (for service of 
complete assembly order as a Machine 
Attachment) 

5/8 x 4 11 hexagon BOLT (4) 
sla" lock WASHER (4) 

CAP, input and output shaft bearing (2) 
5/16 x 111 hexagon BOLT (6) 
S/IS" lock WASHER (6) 

ST 572 BEARING, input and output shaft (2) 

636 196 R91 OIL SEAL. input and output shaft (4) 

983 851 R91 BEARING, input and output needle (2) 

636 044 HI SPACER, p.T.a. case mounting (4) 

6 635340 R91 BREATHER. P.T.D. reducer (2) 

7 636 188 RI 

8 636 187 HI 

9 271 5BO 

10 636 195 R1 

11 636 lS9 R1 

12 636 191 R1 

13 636 194 R1 

I. 636199R1 

GASKET, case cover 

COVER, case 
5/16 x 5/B" hexagon BOLT (6) 

5/16 11 lock WASHER (6) 

BOLT, output shaft (5/S-NF x l-l/B" mach. 
BOLT) 

5/8' lock WASHER) 

RING, output ahaft gear retaining 

SHAFT, output gear 

SPACER, output shaft gear 

RING, output shalt retaining 

GASKET, input and output shaft bearing 
cap (2) 

18 2 16 15 

15 

16 

17 

18 

I. 

20 

21 

22 

23 

24 

636 192 Rl 
271 580 
636 193 Rl 

636 197 Rl 

636 190 HI 

636 193 HI 

636 186 HI 
143 162 
116 566 

636 203 R1 

636 202 Rl 

636 204 Rl 

SHAFT. output 
S/B-NF x 1-1/8" mach. BOLT 
Outp,ut shaft special WASHER 
S/S I lock WASHER 

RING, shaft bearing retaining (2) 

GEAR, 28 T output shaft 

WASHER, output shaft bolt special 

CASE. P.T.O. reducer 
3/8" sq-skt-hd. pipe PLUG (3) 
1/2" s~-skt-hd. pipe PLUG (2) 
5/8 x 4 ' hexagon BOLT (4) 
5/8" lock WASHER (4) 

HB 5165 

WASHER. intermediate shaft gear thrust (2) 

GEAR, 17 T reducer intermediate shaft 

SHAFT and GEAR. 15 T reducer input 

574 940 R91 BEARING, intermediate shaft nee:ile 

636 201 Rl SHAFT, intermediate 

* Not Serviced Separately PRINTED IN CANADA 



I!! 

HI 
REF. 
NO. 

PART NUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

I!! 

FRAME AND DRNING MECHANISMS III 
DESCRIPTION 

BELT PULLEY (Used In Conjunction With Speed Reducer) BELT PULLEY (Used In Conjunction With Speed Reducer) - Cont 

2 

3 
3 
3 

711 877 Rl 

704 241 Rl 

704 239 RI 
704240 Rl 
707844 Rl 

RETAINER, bearing 
3/a x 1" hexagon BOLT (4) 
3/S" lock WASHER (4) 

COVER, housin~ 
3/8 x 1-1/8 r hexagon BOLT (6) 
3/S" lock WASHER (6) 

SHIM, cover heavy (as required) 
SHIM, cover light (as required) 
SHIM, cover. 002" (as required) 

4 ST 205 A BEARING, shaft outer 

5 704 231 R12 SHAFT, belt pulley drive 
S!16-NF x 5/8n hexagon BOLT (8) 
5/161( internal-tooth lock WASHER (8) 

6 704233 R2 GEAR, belt pulley bevel 

7 103869 PLUG, 3/4 11 sq-hd. pipe 

8 711 882 Rt GASKET, housing top cover plate 

9 711 881 R1 PLATE, housin~ top cover 
3/.8 x 11/16 ' hexagon BOLT (4) 
3/8" lock WASHER (4) 

10 

11 

12 

13 

14 
14 
14 
14 
14 
14 
14 
14 
14 

15 

16 

17 

>:< Not Serviced Separately PRINTED IN CANADA 

704 228 Rll 

704242Rl 
117 991 

117 991 

ST 293 

706 745 R1 
711 863 Rl 
711 864 R1 
711 865 R1 
711866 HI 
711 867 HI 
711 868 R1 
711 869 R1 
711 870 R1 

711 872 Rl 

704246 R21 

704 247 R91 

T-17-21 A 

HOUSING, pulley drive (Includes OIL SEAL, 
704229 R91 and PLUG, 103 869) 

1/2 x 1-3/S" hexagon BOLT (2) 
1/2 x 4_3/4" hexagon BOLT (2) 
1/2" lock WASHER (4) 

PINION and SHAFT, pulley drive 
No. D Woodruff KEY 
5/32 x 1-3/8" cotter PIN 

KEY, pinion and shaft No. D Woodruff 

BEARING, pinion inner 

SPACER, • 14S" pinion shaft (as required) 
SPACER, • 150" pinion shaft (as required) 
SPACER, .152" pinion shaft (as required) 
SPACER, .154" pinion shaft (as required) 
SPACER, .156" pinion shaft (as required) 
SPACER, • 158" pinion shaft (as required) 
SPACER, .160" pinion shaft (as required) 
SPACER, .162" pinion shaft (as required) 
SPACER, .164" pinion shaft (as required) 

GASKET, pinion shaft retainer 

RETAINER, pinion shaft (Includes OIL 
SEAL, 704247 R91) 

OIL SEAL, pinion shaft retainer (optional to 
use 704 248 R91 - Oil Seal) 

.~/ 



) 

) 

!ill 

III 
REF. 
NO. 

PART NUMBER 

-135-

!ill 

CRAWLER TRACTORS FRAME AND DRIVING MECHANISMS HlI 
DESCRIPTION 

REF. 
NO. 

PART NUMBER DESCRIPTION 

BELT PULLEY (Used In Conjunction With Speed Reducer) - Cont 

18 704 249 R11 PULLEY. belt (Includes BUSHING. 
704 250 Rl) 

19 704 252 RI NUT. pinion shaft 

20 704 251 Rl WASHER, pulley retainer 

21 137 869 H BEARING, belt pulley pinion outer 

22 704 243 Rl SPACER, belt pulley bearing 

23 704229 R9l OIL SEAL, pulley drive housing (optional 
to use 704 230 R91 - Oil Seal) 

2. ST 264 BEARING, belt pulley shaft inner 

25 704 238 Rl CIRCLlP. 35 mm. external fype 

26 711 304 R2 GASKET, pulley bearing retainer 

704 250 Rl BUSffiNG, belt pulley (not illustrated) 

* Not Serviced Separately PRINTED IN CANADA 



REf. 
NO. 

PART NUMBER 

-136-

CRAWLER TRACTORS STEERING AND BRAKE MECHANISM 

DESCRIPTION 
REf. 
NO. 

PART NUMBER DESCRIPTION 

STEERING CLUTCH AND HOUSING STEERING CLUTCH AND HOUSING - Cont 

40 39 38 

635 390 Rl SHAFT, bevel gear and hub spline 10 
Cont 

2 635 383 R2 HUB, bevel gear 
3042 127 Rl 7/l6-NF x 1-1/8" special BOLT (12) 

114 607 7/16" external tooth lock WASHER (12) 

3 567 846 R91 CONE. bevel gear bearing (2) 11 

4 567 845 Rl CUP. bevel gear bearing (2) 12 

5 636 415 R91 OIL SEAL. bevel gear bearing (2) 
12 

6 635 382 Rl FORK, steering clutch release (2) 
3/8 x 1-1/8" hexagon BOLT (4) 
3./8 11 lock WASHER (4) 13 

7 635 098 HI KEY, release fork (2) 14 

8 635 377 R1 SLEEVE. clutch release bearing (2) 15 

9 359 957 R91 BEARING. clutch release (2) 16 

10 352 744 R91 PLATE, clutch back (2)(Includes SEATS, 17 
7911 T) 

7911 T Lever adjusting screw SEAT (6) 
5/16 x 3_1/211 hexagon BOLT (12) 

635401 Rl 21/64 x 9116 x 22 gauge special 
WASHER (use as required) 17 

5/16 11 hex. NUT (12) 
5/16 11 lock WASHER (12) 

18 

18 

* Not Serviced Separately PRINTED IN CANADA 

3231 

635 557 R91 

351 448 Rl 

635 376 Rl 

636416 Rl 

635 384 HI 

154 665 R1 

635 057 R1 

636 682 Rl 

635 387 HI 

635 388 R1 

131415 16 

~~--20 

,..---21 
~-~22 

CLUTCH ASSEMBLY, steering (2) 
composed of: 

1 package 353 246 R91 
1 Plate 351448 R1 
1 Plate 352 744 R91 
6 Spring 635 561 R1 

PLATE, clutch pressure (2) 

HUB, steering clutch driving (2)(tractors 
prior to serial No. 3545) 

HUB, steering clutch driving (2)(tractors 
with serial No. 3545 and up) 

PLATE. steering clutch driven (£»/.1 

RING, release shaft retaining (2) 

WASHER, 25/32 x 1-1/4 x 16 gauge plain (2) 

BUSIDNG, clutch release shaft lower (2) 

BUSHING, release shaft upper (2)(on tractors 
prior to serial No. 3673 order 1-636 681 HI, 
Boot and 1-636 682 Rl. Bushing) 

BUSHING,release shaft upper (2)(tractors with 
serial No. 3673 and up) 

SHAFT, clutch release left 

SHAFT, clutch release right 

I 
~. 



-137-

II 

HI CRAWLER TRACTORS STEERING AND BRAKE MECHANISM 

REF. 
NO. 

PART NUMBER DESCRIPTION 

STEERING CLUTCH AND HOUSING - Cont 

* Not Serviced Separately 

REF. 
NO. 

PART NUMBER DESCRIPTION 

STEERING CLUTCH AND HOUSING - Cont 

PRINTED IN CANADA 

II 

III 



Illl 

HI 
REF. 
NO. 

PART NUMBER 

-138_ 

Illl 

CRAWLER TRACTORS STEERING AND BRAKE MECHANISMS HI 
DESCRIPTION 

REF. 
NO. 

PART NUMBER DESCRIPTION 

STEERING AND BRAKE CONTROLS STEERING AND BRAKE CONTROLS - Cont 

2 

636 223 RI 

636 103 RI 

636 225 Rl 

635 398 RI 

4 5 

0 0 0 

0 0 

0 0 

0 0 0 

37 
LEVER, steering left (not Low FrofileHfor 

service on machines prior to serial No. 
3315, order 1-636 223 Rl - Lever; 
1-636227 Rl - Actuating Lever; 
1-636722 Rl - Bolt and 1-120 337 - Nut) 

LEVER, steering left, (not Low Profile) 
(tractors with serial No. 3315 and up) 

LEVER, steering left (Low Profile)(for 
service on machines prior to serial No. 

ff ,order 1-636 225 Rl - Lever; 
1-636227 RI - Actuating Lever; 
1-636722 Rl - Bolt and 1-120377 - Nut) 

LEVER, steering left (Low Profile) 
(tractors with serial No. If and up) 

GRIP, steering lever 

3 

3 

4 

5 

6 

7 

* Not Serviced Separately PRINTED IN CANADA 
If Information Not Available 

30 29 
635 308 R2 

635 091 Rl 

28 27 HE 4297 

SPACER, brake pedal pivot 

BUSHING, brake pedal pivot 

PIN, 5/16 x 1" spirol (in main frame for 
brake pedal lock) 

635 302 R21 LOCK, brake pedal 
1/8 x 3/41 cotter PIN 

635 283 Rll PEDAL, brake ~Includes BUSHING 635091 Rl) 
5/8 x 2-1/4 I hex. BOLT 
21/32 x 1-1/Z x 16 gauge WASHER 
5/8" lock WASHER 



) 

REf. 
NO. 

PART NUMBER 

-139-

CRAWLER 

DESCRIPTION 

TRACTORS 
REF. 
NO. 

PART NUMBER 

STEERING Ah"D BRAKE MECHANISMS 

DESCRIPTION 

STEERING AND BRAKE CONTROLS - Cont STEERING AND BRAKE CONTROLS - Cont 

8 

8 

9 

9 

9 

9 

10 

11 

11 

12 

13 

14 

15 

16 

16 

17 

635 269 Rl 

635 270 R3 

636 224 RI 

636 104 RI 

636 226 Rl 

635 304 Rl 

635 535 Rl 

636 593 Rl 

635 309 HZ 

635285 Rl 
112 139 

635 534 Rl 

635399 Rl 

635 280 Rl 

636 227 Rl 

635 287 Rl 

PLATE, operator's left foot 
5/16 x 3/41( hex. BOLT (3) 
3/8 x 3/4" hex. BOLT (2) 
5/16" lock WASHER (3) 
3/8" lock WASHER (2) 

PLATE. operator1s right foot 
5/16 x 3/4" hex. BOLT (3) 
3/8 x 3/4 11 hex. BOLT (2) 
5/16 11 lock WASHER (3) 
3/S It lock WASHER (2) 

LEVER, steering right (Not Low Profile) 
(for service On machines prior to serial 
No. 3315 order 1-636 224 Rl - Lever; 
1-636 227 RI - Actuating Lever; 
1-636 722 RI - Bolt and 1-120 377 - Nut) 

LEVER, steering right (Not Low Profile) 
(tractors with serial No. 3315 and up) 

LEVER, steering right (LOW Profile)(for 
service on machines prior to serial 
No. # order 1-636 226 R1 - Lever; 
1-636 227 R1 - Actuating Lever; 
1-636722 R1 - Bolt and 1-120 377 - Nut) 

LEVER, steering right (Low Profile) 
(tractors with serial No. # and up) 

LINK, brake pedal 
1/8 x I" cotter PIN (2) 
17/32 x 1 x 11 gauge WASHER 

ANCHOR, brake pedal spring (on tractors 
prior to serial No. # order 
1-636 592 R1 - Bracket; 1-636 593 RI -
Anchor; 1-15432 Rl - Bolt; 1-109 OS4 -
Nut and 1-103 319 Lockwasher) 

ANCHOR, brake pedal spring (tractors with 
serial No. # and up) 

5/S x I" hex. BOLT 
5/8" lock WASHER 

BOLT, special brake pedal arm (2) 
3/S" cad-pltd. hex. NUT (2) 

ARM, brake pedal right 
1/4 x 7/S" Woodruff KEY 

SPRING, brake pedal 

BUSHING, steering lever 

LEVER, brake actuating (2 )(tractors prior 
to serial No. 3315) 

5/16 x 1-3/4" spiral PIN (2) 

LEVER, brake actuating (2)(tractors with 
serial No. 3315 and up) 

5/16 x 1-3/4" spiral PIN (2) 

SHAFT, brake actuating (2) 

18 

19 

20 

21 

22 

23 

24 

25 

25 

25 

26 

27 

27 

28 

PRINTED IN CANADA 
* Not Serviced Separately 
# Information Not Available 

635 305 R1 

635 282 Rl 

635 306 R1 

KEY, brake intermediate lever (2) 

LEVER, brake intermediate (2) 
3/8 x 1_1/2 11 hex. BOLT (2) 
3/811 lock WASHER (2) 

1.INK, brake lever (2) 
5/16 x 15p6 std-hd. dId. PIN (2) 
1/8 x 3/4 1 cotter PIN (2) 

635 292 R91 LEVER, brake floating (2)(Includes 
RIVETS, 104 068) 

702269 Rl 5/16 x 15/16" std-hd. dId. PIN (2) 
602 032 R1 3/8 x 2-7Z16" special std-hd. dId. PIN(2) 

1/8 x 3/4 1 cotter PIN (4) 
3/16 x 5/8 1l button-hd. RIVET (2) 

139 680 H WASHER, adjusting bolt spring (2) 

635 532 R2 SPRING, adjusting bolt (2) 

635 307 R1 NUT, band adjusting bolt (2) 

635 764 Rl BOLT, brake band adjusting (tractors with 
serial No. 548 to serial No. 2816) 

602032 R1 3/8 x 2-7Z16 1l special std-hd. dId. PIN 
1/8 x 3/4 1 cotter PIN 

636 144 R1 BOLT, brake band adjusting (2)(tractors 
with serial No. 2817 and up to serial No. 
3548) 

602032 R1 3/8 x 2_7/16 11 special std-hd. dId. PIN 
(2) 

1/8 x 3/4 11 cotter PIN (2) 

636 144 R1 BOLT, brake band adjusting (2)(tractors with 
serial No. 3549 and up) 

636579 R1 Brake band PIN (2) 
13/32 x 3Z4 x 16 gauge WASHER (4) 
1/8 x 3/4 1 cotter PIN (4) 

635 295 Rll BOLT, brake band adjusting (tractors prior 
to serial No. 548 order 1-636 144 R1 - Bolt; 
1-602032 R1 - Pin and 1-103 384 - Pin) 

BAND, brake (tractors prior to serial No. 
3549 order 1-636 576 R91 - Band; 
1-636579 Rl - Bolt; 2-103384 - Pin and 
2 -Q 1 597 Washer) 

636 576 R91 BAND, brake (tractors with serial No. 3549 
and up) 

composed of: 
* 1 Band 
* 1 Bracket 

1 Lining Package 635 299 Rll 
i. 1 Plate 

4 Rivet 104 167 
4 Rivet 113 226 
2 Rivet 115 323 

635299 Rll PACKAGE, brake lining service (Includes 
RIVETS, 53 795 V) 



III 

III 
REf. 

'0. PART NUMBER 

-140-

CRAWLER 

DESCRIpTION 

TRACTORS 
REF. 
NO. 

PART NUMBER 

III 

STEERING AND BRAKE MECHANISMS III 
DESCRIPTION 

STEERlliG AND BRAKE CONTROLS - Cont STEERING AND BRAKE CONT.ROLS - Cont 

29 635289 R9I PIN, brake band anchor 45 
3/a x 3/4" hex. BOLT (2) 
3/a" lock WASHER (2) 

30 635 392 Rl LINK, steering clutch release shaft male (2) 
1/2"-NF hex. jam NUT (2) 

31 635391 HI ARM, steerin, clutch release shaft (2) 
3/8 x 1-3 4" hex. BOLT (2) 
3/S" hex. NUT (2) 
s/a" lock WASHER (2) 

32 635 098 Rl KEY, steering clutch release shaft arm (2) 

33 103 869 PLUG, 3/4" sq-hd. pipe bevel gear cover 
(tractors with serial No. 646 and up) 

34 9410359 PLUG, "all ring brass (tractors prior to 
serial No. 646) 

35 570828 HI 110" RING. brass plug (tractors prior to 
aerial No. 646) 

3. 635 008 R12 COVER, bevel gear (Includes BUSHINGS, 
635 061 HI and PLUGS. 103 865 and 
103 869)(tractors prior to serial No. 646. 
when equipped with Remote Control 
Cylinder Hydraulics, 1-144 034 - Bushing 
and 1-635 715 R1 - Elbow will be 
required) 

7/16 x l-l/S" hex. BOLT 
7/16" lock WASHER 

636 493 R1 Bevel gear cover STUD (6) 
636 492 R1 Seat support bracket & bevel gear cove.r 

STUD (3) 
456 939 7/16"-NF special hex. NUT (9) 
107 824 7/16 11 _NF special stamped NUT (9) 

37 635 055 R2 GASKET. bevel gear cover 

38 635 284 R1 ARM. brake pedal left 
112 139 1/4 x 7/S I1 Woodruff KEY 

3. 635288 R1 SHAFT. brake and steering crOBS 

40 635 061 R1 BUSHING, bevel gear cover 

41 635 393 Rl LINK. steering clutch release shan 
female (2) 

42 636417 R1 BOLT, steering lever stop (2)(3/8 x 2-3/4" 
special hexagon BOLT)(tractors prior to 
serial No. 3315) 

3/8" hex. NUT {2} 

42 636 722 R1 BOLT. steering lever stop (2}(3/B x 211 
special hexagon BOLT}(tractors with 
serial No. 3315 and up) 

3/8" cad-pltd. hex. NUT (2) 

43 635 389 R1 INSERT, steering lever (2) 

44 364 679 R91 BREATHER, transmission 

>!< Not Serviced Separately 
II Information Not Available PRIKTED IN CANADA 

103 865 

636 592 HI 

15432 R1 

PLUG. 1/811 sq-hd. pipe bevel gear cover 

BRACKET, brake pedal spring (tractors 
with serial No. # and up) 
(not illustrated) 

1/4 x 1-1/411 step BOLT 
1/411 hex. NUT 
1/411 lock WASHER 



\ 

J 
/ 

III 

III 
• REF. 

PART NUMBER 
NO. 

-141-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

III 
FINAL DRIVE III 
DESCRIPTION 

FlNAL DRIVE AND HOUSING SERVICE PACKAGES FINAL DRIVE AND HOUSING SERVICE PACKA..GES - Cent 

636717 R91 

636 760 R9I 

636 793 R91 

HOUSING. final drive (2)(38" gauge tractors 
prior to serial No. 3673) 

composed of: 
2 Bolt 179890 
1 Cup 29 214 H 
1 Cup 618024Rl 
1 Gasket 635 076 HI 

• 2 Housings 
2 Lockwasher 103 323 
2 Nut 102 637 
2 Pin 141 242 
3 Plug 444 697 
1 Ring 617933 HI 

HOUSING. final drive (2)(48" and 68 H gauge 
tractors prior to serial No. 3673, order 
1-636 760 R9I - Final Drive Housing and 
Shaft Service Package) 

PACKAGE. final drive housing and shaft 
service (48 11 and 6S" gauge trnctors prior 
to serial No. 3673) 

composed of: 
6 Bolt 179816 
1 Cap 636 809 HI 
1 Cover 636 826 R9I 
1 Gasket 635 076 RI 
1 Gasket 636 817 R1 
1 Housing 636 793 R91 
6 Lockwasher 103 320 
1 Package 636 818 R9l 
1 Pin 19 506 R1 
1 Shaft 636 749 R91 
2 Shim 636 808 R1 
1 Spacer 636 807 Rl 
1 Spacer 636 822 Hl 

HOUSING, final drive (2)(on tractors with 
serial No. 3673 and up) 

composed of: 
2 Bolt 179890 
1 Cup 29214 H 
1 Cup 65681 R1 
1 Gasket 635 076 R1 

• 2 Housings 
2 Lockwasher 103 323 
2 Nut 102 637 
2 Pin f41 242 
3 Plug 444 697 

PACKAGE, final drive and housing service 
(on 38" gauge tractors prior to serial 
No. 3673, order 1-636 436 H93, Final 
Drive And Housing Service Package) 

* Not Serviced Separately PRINTED IN CANADA 

636 436 R93 

636 819 R91 

PACKAGE, final drive and housing service 
(on 38 1t gauge tractors from serial No. 
3673 and up) 

composed of: 
1 Bearing 
1 Bearing 
I Bearing 
I Bearing 
3 Bolt 
3 Bolt 
7 Bolt 
2 Bolt 
2 Bolt 
1 Cap 
1 Cone 
1 Cone 
2 Gasket 
1 Gasket 
1 Gear 
1 Housing 
3 Lockwasher 
3 Lockwasher 

11 Lockwasher 
11 Nut 

1 Oil Seal 
* 1 Retainer 

I Ring 
I Shaft 
I Spacer 
I Spacer 
2 Washer 

635 073 Rl 
635 074 RI 
112 822 R91 
360665 R91 
179793 
179839 
179 890 
179896 
190 270 
635071 R1 
560 133 R91 
618 023 R91 
635 077 R1 
635 078 R1 
635 578 R1 
636717 R9l 
103 319 
103321 
103 323 
102 637 
636 496 R91 

610 906 R1 
636 804 R91 
635 069 HI 
635 070 HI 
636 376 HI 

PACKAGE, final drive and housing service 
(on 48 11 and 68 11 gauge tractors prior to 
serial No. 3673, ,order 1-636 819 R91, 
Final Drive and Housing Service Package) 

PACKAGE, final drive and housing service 
(on 48" and 68 11 gauge tractors from 
serial No. 3673 and up) 

composed of: 
1 Bearing 
1 Bearing 
3 Bolt 
3 Bolt 
7 Bolt 
·2 Bolt 
2 Bolt 
1 Cone 
1 Cone 
1 Cap 
1 Gasket 
2 Gasket 
1 Gasket 
1 Housing 
3 Lockwasher 
3 Lockwasher 

11 Lockwasher 
11 Nut 
1 Nut 
1 Spacer 
1 Spacer 
2 Shim 
1 Spacer 
1 Pin 
1 Ring 
1 Gear 
1 Package 

635 073 R1 
635 074 R1 
179816 
179839 
179890 
179896 
190 270 
560 133 R91 
636 826 R91 
636 809 HI 
635 076 R1 
635 077 HI 
636817 HI 
636 793 R91 
103 320 
103 321 
103 323 
102 637 
63& 751 HI 
636 822 HI 
636 807 HI 
636 808 HI 
635 070 HI 
19 506 HI 
636 491 RI 
635 578 Rl 
636 818 R9I 



_142_ 

CRAWLER TRACTORS FINAL DRIVE 

REF. 

'D. PART NUMBER DESCRIPTION 

FrnAL DRIVE HOUSING AND SPACER 

CO • • 

"'-----

\ 

* Not Serviced Separately 
/I Information Not Available 

REF. 

'D. PART NUMBER DESCRIPTION 

FrnAL DRIVE HOUSING AND SPACER - Cant 

0-

i 
r~ 

2 

3 

4 

5 

6 

7 

7 
It> -

7 

PRINTED IN CANADA 

635 036 Rl 

635 038 Rl 

225 857 

635 076 Rl 

444 697 

141 242 

635 079 R2 

BOLT, 1/2-NF x 3" special hexagon gauge 
spacer or steering clutch housing (8) 
(48" and 68" gauge) 

1/2''-NF special hex. NUT (8) 
1/2" lock WASHER (8) 

BOLT, 1/2-NF x 6-1/4" special hexagon 
gau&,e spacer or steering clutch housing (4) 

1/2!1-NF special hex. NUT (4) 
1/2 11 lock WASHER (4) 

GASKET. final drive housing (2) 

PLUG, 3/8" hex. soc. inner housing pipe (6) 

PIN. 3/8 x 7/8" housing to housing dowel (4) 

GASKET. gauge spacer (2_38" track gauge; 
4-48" and 68" track gauge) 

636 433 Rl STUD, ~auge spacer (16) 
225857 1/2 '-NF special hex. NUT (16) 

1/2" lock WASHER (16) 

SPACER. gauge (2)(48" track gauge)(on 
tractors prior to serial No. # 
order 1-635 011 R31) 

635 011 R3l SPACER. gauge (Includes PLUG, 103 866) 
(2)(48" track gauge)(on tractors w.ith 
serial No. # and up) 

1/4" sq-hd. pipe PLUG (2) 

635 012 Rll SPACER, gauge (Includes PLUG, 103 865) 
(2)(68' track gauge) 

1/8 11 sq-hd. pipe PLUG (2) 



) 

) 

) 
/ 

III 

III 
REF. 
NO. 

PART NUMBER 

-143-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

FINAL DRIVE 

DESCRIPTION 

FINAL DRIVE HOUSING AND SPACER - Cont FINAL DRIVE HOUSING AND SPACER - Cont 

12 

12 

12 

12 

13 

14 

15 

16 

16 

636 054 R92 REINFORCEMENT, final drive housing left 
(for use on tractors with the final drive in 
the standard vertical position) 

3/8 x 1 II hex. BOLT (2) 
1/2 x 1-7/8" hex. BOLT 
1/2 x 4_3/4" hex. BOLT (2) 
1/2" hex. NUT (2) 
3/8 11 lock WASHER (2) 
1/2 11 lock WASHER (3) 

636 055 R92 REINFORCErvrENT, final drive housing 
right (for use on tractors with the final 
drive in the standard vertical position) 

3/8 x 1" hex. BOLT (2) 
1/2 x 1-7/8" hex. BOLT 
1/2 x 4-3/4" hex. BOLT (2) 
1/2 11 hex. NUT (2) 
3/8" lock WASHER (2) 
1/2" lock WASHER (3) 

636267 R92 REINFORCEMENT, final drive housing left 
(for use on tractors with the final drive 
in the forward position) 

3/8 x 1" hex. BOLT (2) 
1/2 x 1-7/8" hex. BOLT 
1/2 x 4-3/4" hex. BOLT (2) 
1/2" hex. NUT (2) 
3/8" lock WASHER (2) 
1/211 lock WASHER (3) 

636 268 R92 REINFORCEMENT, final drive housing 
right (for use on tractors with the final 
drive in the forward position) 

3/8 x 1" hex. BOLT (2) 
1/2 x 1-7/8" he:;,::. BOLT 
1/2 x 4-3/4" hex. BOLT (2) 
1/2" hex. NUT (2) 
3/8" lock WASHER (2) 
1/2" lock WASHER (3) 

WASHER, 17/32 x 1-1/2 x 22 gauge (to be 
used as shims) 

WASHER, 17/32 x 1-1/4 x 16 gauge (6) 

WASHER, 17/32 x 1 x 11 gauge (6) 

HOUSING, final drive irmer or outer (*) 
(for 38" track gauge tractors, prior to 
serial No. 3673, order 1-636 717 R91 -
Housing) 

HOUSING, final drive inner or outer ('1') 
(for 48 tl or 6S 11 track gauge tractors 
prior to serial No. 3673, order 
1-636 760 R91 - Final Drive Housing and 
Service Package) 

16 HOUSING, final drive inner or outer (*) 
Cont (for tractors with serial No. 3673 and up, 

order 1-636 793 R91 - Housing) 
1/2 x 4_1/4" hex. BOLT (2) 
1/2 x 2_1/4!1 hex. BOLT (5) 

(when tractor is in either forward or 
reversed track frame position 
two - 1/2 X 3-3/4" hex. BOLT w/NDT 
and lock WASHER replaces two -
1/2 X 2_1{,4!1 hex. BOLT w/NDT) 

1/2 x 2-1/4 'hex. BOLT (2) 
1/2 x 3-3/4" hex. BOLT (2) 

225857 1/2"-NF special hex. NUT (11) 
1/2" lock WASHER (11) 

636447 R91 PARTS ACCESSORY, final drive reinforce­
ment (for tractors with the final drive in 
the standard vertical position) 

composed of: 
2 Bolt 179 888 
4 Bolt 187 201 
4 Bolt 179 839 
4 Nut 102 637 
6 Lockwasher 103 323 
4 Lockwasher 103 321 
1 Reinforcement 636 054 R92 
1 Reinforcement 636 055 R92 
6 Washer 16 038 Rl 
6 Washer 12 026 R1 

12 Washer 63 626 H 

636 484 R91 PARTS ACCESSORY, final drive reinforce­
:ment (for tractors with the final drive in 
the forward positon) 

composed 0(; 
2 Bolt 179888 
4 Bolt 187 201 
4 Bolt 179 839 
2 Nut 102 637 
6 Lockwasher 103 323 
4 Lockwasher 103 321 
1 Reinforcement 636 267 R92 
1 Reinforcement 636 268 R92 
6 Washer 16 038 Rl 
6 Washer 12 026 Rl 

12 Washer 63 626 H 

* Not Serviced Separately 
# Information Not Available 

PRINTED IN CANADA 



"REF. 
NO. 

PART NUMBER 

FINAL DRIVE 

* Not Serviced Separately 

-144-

CRAWLER TRACTORS 

DESCRIPTION 

COl -
CO) -

-------:'!: 
on 

~: -----o .... 
----------0 

~: C: 
~~ o t:1 

~CO) ________ COl 

0 

m 
M 
0 
~ 

"' 

REF. 
NO. 

PART NUMBER 

FINAL DRIVE - Cont 

2 635 062 R2l 

3 635 077 Rl 

4 95 792 R91 

4 360665 R9l 

5 635 074 Rl 

6 635 575 Rll 

6 635 576 Rll 

6 635 577 Rll 

7 635 072 R1 

B 635 073 Rl 

9 112 822 R91 

9 112 822 R91 

9 112 822 R9l 

9 636418 R91 

10 636 415 R9! 

11 635 071 Rl 

11 636 809 R1 

12 635 078 Rl 

12 636817 HI 

PRINTED IN CANADA 

III 
FINAL DRIVE HI 
DESCRIPTION 

SHAFT. final drive bull gear (Refer to 
"FINAL DRNE BULL GEAR SHAFT") 

RETAINER, pinion bearing (2)(Includes 
BEARING, 360665 R91) 

3/8 x l-l/S" hex. BOLT (6) 
3/8" lock WASHER (6) 

GASKET, pinion bearing retainer (use as 
required) 

BEARING, pinion shaft outer (2)(for 
machines prior to serial No. 3188) 

BEARING, pinion shaft outer (2)(for 
machines with serial No. 3188 and up) 

BEARING, pinion thrts touter (2) 

SHAFT, final drive pinion (2){38" gauge) 

SHAFT, final drive pinion (2){48" gauge) 

SHAFT, final drive pinion (2)(68" gauge) 

WASHER, pinion thrust (2) 

BEARING, pinion thrust inner (2) 

BEARING, pinion shaft needle (2)(38" gauge) 

BEARING, pinion shaft needle (4)(48" gauge) 

BEARING, pinion shaft needle outer (2) 
(68:' gauge) 

BEARING, pinion shaft needle inner (2) 
(68" gauge) 

OIL SEAL, pinion shaft (2) 

CAP, bull gear shaft (2)(machines prior to 
serial No. 3673) 

1/4 x 5/B" hex. BOLT (6) 
1/4" lock WASHER (6) 

CAP. bull gear shaft (2)(machines with 
serial No. 3673 and up) 

5/16 x 3/4" hex. BOLT (~) 
5/16" lock WASHER (6) 

GASKET, bull gear shaft cap (2)(machines 
prior to serial No. 3673) 

GASKET, bull gear shaft cap (2)(machines 
with serial No. 3673 and up) 



-145-
iii l1li 

III CRAWLER TRACTORS 
FINAL nRIVE III 

REF. 
MO. 

PART NUMBER DESCRIPTION 

FINAL DRIVE - Cont 

13 618 023 R9I CONE, bull gear shaft inner bearing (2) 
(machines prior to serial No. 3673) 

617 933 RI Inner bearing retaining RING (2) 

13 636 826 R9I CONE, bull gear shaft inner bearing (2) 
(machines with serial No. 3673 and up) 

14 618 024 Rl CUP, bull gear shaft inner bearing (2) 
(machines prior to serial No. 3673) 

14 65 681 HI CUP, bull gear shaft inner bearing (2) 
(machines with serial No. 3673 and up) 

15 659380 Rl RING, bull gear spacer retaining (2) 
(machines prior to serial No. 3673) 

15 636 822 Rl RING, bull gear spacer retaining (2) 
(machines with serial No. 3673 and up) 

16 636 376 HI SHIM, bull gear spacer retaining ring (use 
as required)(machines prior to serial 
No. 3673) 

16 636 80B Rl SHIM, bull gear spacer retaining ring (use 
as required){machines with serial No. 
3673 and up) 

17 635 069 Rl SPACER, bull gear inner (2)(machines 
prior to serial No. 3673) 

17 636807 Rl SPACER, bull gear inner (2)(machlnes 
with serial No. 3673 and up) 

18 635 578 Rl GEAR, 49 T final drive bull (2Xprior to 
serial No. II ) 

18 636 697 Rl GEAR, 49 T final drive bull (2)(machines 
with serial No. * and up) 

19 635 070 Rl SPACER, bull gear outer (2) 

20 29214 H CUP, bull gear shaft outer bearing (2) 

21 560 133 R91 CONE, bull gear shaft outer bearing (2) 

22 636 491 Rl RING, bull gear shaft outer bearing 
spacer (2) 

23 635 084 R91 GIL SEAL. bull gear shaft (2)(ror service 
order 1-636 804 R91, Bull Gear Shaft 
Service Package; 1-636 496 R91, Oil 
Seal Package and 1-636 491 RI, Spacer 
Ring) 

636496 R91 PACKAGE, bull gear shaft oil seal service 
(for service on tractors prior to serial 
No. 3673)(Includes OIL SEAL and 
LOCATOR) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

FINAL DRIVE - Cont 

636 818 R91 PACKAGE, bull gear shaft oil seal service 
(for service on machines with serial No. 
3673 and up)(includes OIL SEAL, 
LOCATOR, SPACER and WASHER) 

* Not Serviced Separately 
1# Information Not Available 

PRINTED IN CANADA 



-146-

Il!I 

CRAWLER TRACTORS FINAL DRIVE lit 
REf. 

'0. PART NUMBER DESCRIPTION 

FINAL DRIVE BULL GEAR SHAFT 

H 7040 

2 

3 

/~( .• 
13 12 

SHAFT less oil seal guard, bull gear (2) 
(for use on machines prior to serial No. 
3673 when equipped with Oil Seal, 
635 084 R91)(for service supply 
1-636804 R91, Bull Gear Shaft Service 
Package; 1-636496 R91, Oil Sea! Service 
Package and 1-636 491 RI Spacer Ring) 

SHAFT with oil seal guard, bull gear (2) 
(for use on machines prior to serial No. 
3673 when equipped with Oil Seal Package, 
636 496 R91)(for service order 
1-636 804 R91.. Bull Gear Shaft Service 
Package) 

OIL SEAL GUARD, bull gear shaft (2)(".<) 
(used on shaft equipped with Oil Seal 
Package, 636496 R91) 

NUT and WASHERS, bull gear shaft 
retaining (on machines prior to serial 
No. 3673)(for service order 1-636850 R9I. 
Bull Gear Shaft Lock Nut Service Package) 

4 636804 R91 PACKAGE, bull gear shaft service (with 
oil seal guard)(2)(for use on machines 
prior to serial No. 3673 when equipped 
with Oil Seal package, 636496 R91) 

composed of: 
1 Nut 636 806 R1 
1 Pin 19979 Rl 

* 1 Shaft 

5 19 979 R1 PIN, retaining nut (2)(on machines prior to 
serial No. 3673 when Bull Gear Shaft 
Service Package, 636 804 R91 has been 
installed) 

REf. 

'0. PART NUMBER DESCRIPTION 

FINAL DRIVE BULL GEAR SHAFT - Cont 

6 636 806 Rl NUT, bull gear shaft retaining (2)(on 
machines prior to serial No. 3673 when 
Bull Gear Shaft Service Package, 
636 804 R91 has been installed) 

7 636 850 R91 PACKAGE, bull gear shaft lock nut service 

8 

9 

10 

11 

12 

13 

636 852 RI 

636 851 R1 

(2)(for service on machines prior to 
serial No. 3673)(Includes NUT, 
636851 R1; SCREW, 171656 and 
WASHER, 636 852 Rl) 

WASHER, bull gear shaft lock nut (2)(on 
machines prior to serial No. 3673 when 
636 850 R91, Lock Nut Service Package 
has been installed) 

NUT, bull gear shaft retaining (2)(on 
machines prior to serial No. 3673 when 
636 850 R91, Lock Nut Service Package 
has been installed) 

171656 SCREW, No.6 x 1/2" pan-hd. self-tapping 
cad-pltd. lock nut (2)(on machines prior 
to serial No. 3673 when 636 850 R9I, 
Lock Nut Service Package has been 
installed) 

636 749 R91 SHAFT, bull gear (2)(on machines with 
serial No. 3673 and up)(Includes NUT, 
636 751 Rl) 

636 751 R1 

19 506 RI 

19 506 RI 

NUT, bull gear shaft retaining (2)(on 
machines with serial No, 3673 and up) 

3/16 x 2" spiral PIN (2) 

PIN, 3/16 x 2" retaining nut spiral (2)( on 
machines with serial No. 3673 and up) 

636 714 R91 PACKAGE, final drive bull gear shaft 
conversion (2)(on machines prior to 
serial No, 3673 for converting a bull 
gear shaft less oil seal guard) 

composed of: 
I Package 636 496 R91 
I Ring 636 491 R1 
1 Washer 636 437 R 1 

>:< Not Serviced Separately PRINTED IN CANADA 



) 

) 

-147-

CRAWLER TRACTORS 

Iii'l 

TRACK DRIVE Nt 
REF. 
NO. 

PART NUMBER DESCRIPTION 

TRACK FRAME 

1& .......... aoummoU3I1ii'l .. m>oe~~ .. ~QOIW!~ 

4 

H 6752 

635 230 R94 FRAME, 4 roller track left 

635 231 R94 FRAME, 4 roller track right 

635 232 R93 FRAME, 5 roller track left (for tractors 
equipped with Side Mounted Spring Front 
Idler Adjustment) 

635 233 R93 FRAME, 5 roller track right (for tractors 
equipped with Side Mounted Spring) 

2 636 464 R92 FRAME, 5 roller track left (for tractors 
equipped with Enclosed Spring Front Idler 
Adjustment) 

2 636 465 R92 FRAME, 5 roller track right (for tractors 
equipped with Enclosed Spring Front Idler 
Adjustment) 

3 635 651 R91 SUPPORT AND GUIDE, 4 roller track chain 
left 

1/2 x 1-1/2" hexagon BOLT (6) 
1/2" lock WASHER (6) 

3 635 653 R91 SUPPORT AND GUIDE, 5 roller track chain 
left 

1/2 x 1-1/2" hexagon BOLT (7) 
1/2" lock WASHER (7) 

3 635 652 R91 SUPPORT AND GUIDE, 4 roller track chain 

3 

right 
1/2 x 1-1/2 11 hexagon BOLT (6) 
1/2" lock WASHER (6) 

635 654 R91 SUPPORT AND GUIDE, 5 roller track chain 
right 

1!2 x 1-1/2" hexagon BOLT (7) 
1/2 11 lock WASHER (7) 

5 

REF. 
NO. 

PART NUMBER DESCRIPTION 

TRACK FRAME - Cant 

4 635 658 R1 GUIDE, 4 roller track chain left 
7/16 x 1-1/8" csk-hd. RIVET (6) 

4 635 660 RI GUIDE, 5 roller track chain left 
7/16 x 1-1/8" csk-hd. RIVET (7) 

4 635 659 R1 GUIDE, 4 roller track chain right 
7/16 x 1-1/8" csk-hd. RIVET (6) 

4 635661 R1 GUIDE, 5 roller track chain right 
7/16 x 1-1/8" csk-hd. RIVET (7) 

5 

5 

636 245 R91 PARTS ACCESSORY, track guide (tractors 
with 4 roller track frame) 

composed of: 
24 Bolt 179883 

2 Guide 635 658 RI 
2 Guide 635 659 RI 

24 Lockwasher 103 323 
24 Rivet 13 999 R1 

2 Support 63E 651 R91 
2 Support 635 652 R91 

636 246 R9I PARTS ACCESSORY, track guide (tractors 
with 5 roller track frame) 

composed of: 
28 Bolt 179883 

2 Guide 635 660 R1 
2 Guide 635661 RI 

28 Lockwasher 103 323 
28 Rivet 13 999 RI 

2 Support 635 653 R9I 
2 Support 635 654 R91 

* Not Serviced Separately PRINTED IN CANADA 



_148_ 

III 

III CRAWLER TRACTORS 
TRACK DRIVE 

REF. 
NO. 

PART NUMBER DESCRIPTION 

GAUGE BARS AND RELATED PARTS 
(2-3/4" Dia., - NOT Low Prome) 

3 

2 

1 l 
i~ 

H 6971 

635 015 R1 

2 635 206 HI 
635 046 Rl 

3 635 016 Rl 

3 635 018 Rl 

4 635 013 Rl 
635 608 Rl 

5 635 014 HI 
635 040 HI 

6 635 627 R1 

7 636 435 HI 

8 635 025 H91 

8 635 027 R91 

9 635 909 HI 

10 635 910 R1 

11 635 082 Rl 

5 6 7 8 9 

., 
/

11 

IIIl 

16 

PIN, gauge bar alignment (4) 

CAP, gauge bar mounting pad (4) 
5/8 x 6 11 special hexagon BOLT (16) 
5/8H lock WASHER (16) 

BAR, front gauge (38" gauge) 

BAR, front gauge (48" gauge) 

BRACKET, gauge bar mounting (4) . 
3/4-NF x 1-3/4" special BOLT (12) 
3/4"-NF hex. NUT (12) 
3/4 11 lock WASHER (12) 

CAP. gauge bar bracket (4) 
5/8 x 1_3/4H special hexagon BOLT (8) 
5/8 11 lock WASHER (8) 

LOCK, mounting bracket cap BOLT (8) 

STUD, rear gauge bar (4) 
5/8"-NF hex. NUT (4) 
5/811 lock WASHER (4) 

BAR, rear gauge right (38 11 gauge) 

BAR, rear gauge right (48" gauge) 

SPACER, gauge bar inner (4)(required to 
mount No. 280 Wagner Loader) 

SPACER, gauge bar outer (2)(required to 
mount No. 15 Bullgrader) 

STOP. final drive gauge bar (2)(when track 
frame in the forward position)(not 
applicable to 38" gauge) 

1/2 x 2_3/4 11 hexagon BOLT (2) 
1/2 x 4-1/4 11 hexagon BOLT (2) 
1/2 11 hex. NUT (4) 
1/2" lock WASHER (4) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

GAUGE BARS AND RELATED PARTS - Cont 
(2-3!4" Dia., - NOT Low Profile) 

12 635 OBI Rl STOP, final drive gauge bar (2)(for 38", 48" 
or 68" gauge when track frame in the 
standard central position) 

1/2 x 4-1/4" hexagon BOLT (4) 
1/2 11 hex. NUT (4) 
1/2 11 lock WASHER (4) 

13 635 083 Rl STOP, final drive gauge bar (2)(when track 
frame in the rearward position)(not 
applicable to 38" gauge) 

1/2 x 2_3!41t hexagon BOLT (2) 
1/2 x 4-1/4" hexagon BOLT (2) 
1/211 hex. NUT (4) 
1/2" lock WASHER (4) 

14 635 024 R91 BAR, rear gauge left (3S" gauge) 

635 026 R91 BAR, rear gauge left (48" gauge) 

15 635 205 R1 

635 045 R1 

16 635204 R1 

635 046 R1 

17 635908R1 

18 635 225 R1 

635 911 R91 

635 904 R1 

636 181 R91 

PAD, gauge bar mounting (4}(when track 
frame in the forward or rearward position) 

5/8 x 4-1/2 11 special hexagon BOLT (16) 
5/8" lock WASHER (16) 

PAD, gauge bar mounting (4)(when tractor 
frame in the standard central position) 

5/8 x 6" special hexagon BOLT (16) 
5/8 11 lock WASHER (16) 

SPACER, gauge bar mounting pad (16) 
(required to mount No. 280 Wagner Loader 
or No. 15 Bullgrader) 

INSULATOR, gauge bar rubber 

PACKAGE, gauge bar adaptor (required to 
mount No. 15 Bullgrader or No. 280 
Wagner Loader) 

composed of: 
16 Bolt 
i6 Spacer 
4 Spacer 
2 Spacer 

635 904 Rl 
635 908 Rl 
635 909 HI 
635 910 HI 

BOLT, 5/8 x 6-1/2 11 special track gauge 
bar mounting pad (16)(required to mount 
No. 280 Wagner Loader or No. 15 
Bullgrader)(not illustrated) 

PARTS ACCESSORY, front and rear track 
frame position (not applicable to 38 11 

gauge) 
composed of: 

2 Bolt 
2 Bolt 
1 Bolt 

16 Bolt 
4 Lockwasher 

17 Lockwasher 
4 Pad 
4 Nut 
2 Stop 
2 Stop 

179 892 
179 896 
271 554 
635 045 HI 
103 323 
103 325 
635 205 HI 
102 637 
635 082 Rl 
635 083 HI 

* Not Servlced Separately 
PRINTED IN CANADA 



_149_ 

II! 

CRAWLER TRACTORS TRACK DRIVE III 
REF. 
NO. 

PART NUMBER DESCRIPTION 

GAUGE BARS AND RELATED PARTS 
{3H Dia. )(NOT Low Profile) 

2 3-Ajj 

14 13 

H 6974 

1 635641 R2 CAP, gauge bar mounting pad (8) 
635 046 Rl SiB x 6" special hexagon BOLT (16) 

S/S" lock WASHER (16) 

2 635 630 RI BAR, front gauge (38" gauge) 

2 635 632 Rl BAR, front gauge (4S" gauge) 

2 635 020 Rl BAR, front gauge (68" gauge) 

3 635 628 Rl BRACKET, gauge bar mounting (4) 
635 60S R1 3/4-NF x 1_3/411 special BOLT (12) 

3/4"-NF hex. NUT (12) 
3/4 11 lock WASHER (12) 

4 635 629 Rl CAP, gauge bar bracket (4) 
636 515 RI 5/8 x 2 w l/S" special hexagon BOLT (8) 

5 635 627 R1 LOCK. mounting bracket cap bolt (8) 

6 6J6 435 Rl STUD, rear gauge bar (8) 
5/8"-NF hex. NUT (8) 
5/8" lock WASHER (8) 

7 615 635 R91 BAR, rear gauge right (38" gauge) 

7 635 637 R91 BAR, rear gauge right (48" gauge) 

7 635 029 R9l BAR, rear gauge right (68" gauge) 

8 635 OS2 RI STOP, final drive gauge bar (2}(when track 
frame in the forward position)(not 
applicable to 38" gauge) 

1/2 x 2-3/4" hexagon BOLT (2) 
1/2 x 4-1/4 11 hexagon BOLT (2) 
1/2" hex. NUT (4) 
1/2" lock WASHER (4) 

9 535 081 R1 STOP, final drive gauge bar (2)(for 38 11
, 48 11 

or 68" gauge when track frame in the 
standard central position) 

1/2 x 4-1/4" hexagon BOLT (4) 
1/2" hex. NUT (4) 
112ft lock WASHER (4) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

GAUGE BARS AND RELATED PARTS - Cant 
(3 11 Dia. )(NOT Low Profile) 

10 

11 

11 

11 

12 

13 

14 

635 083 R1 

635 634 R91 

635 636 R91 

635 028 R91 

635 640 R1 

635 645 R1 

635 639 Rl 
635 046 R1 

635 015 R1 

636 061 R91 

STOP, final drive gauge bar (2){when track 
frame in the rearward position)(not 
applicable to 38" gauge) 

1/2 x 2-3/4" hexagon BOLT (2) 
1/2 x 4-1/4" hexagon BOLT (2) 
1/2" hex. NUT (4) 
1/2" lock WASHER (4) 

BAR, rear gauge left (38 11 gauge) 

BAR, rear gauge left (48" gauge) 

BAR, rear gauge left (68" gauge) 

PAD, ~auge bar mounting (4)(not applicable 
to 38 ' gauge)(with track frame in the 
forward or rearward positon) 

5/8 x 4-1/4" special hexagon BOLT (16) 
5/S" lock WASHER (16) 

PAD, gauge bar mounting (4) 
5/8 x 6" special hexagon BOLT (16) 
5/8" lock WASHER (16) 

PIN, gauge bar alignment (4) 

PARTS ACCESSORY, front track frame 
position when equipped with Enclosed 
Spring Front Idler Adjustment (not 
applicable to 38" gauge) 

composed of: 
2 Bolt 
2 Bolt 
1 Bolt 

16 Bolt 
4 Lockwasher 

17 Lockwasher 
4 Nut 
4 Pad 
2 Stop 
2 Stop 

179 892 
179 S96 
271 554 
635 645 R1 
103 323 
103 325 
102 637 
635 640 R1 
635 082 RI 
635 083 Rl 

636061 R91 PARTS ACCESSORY, rear track frame 
position when equipped with Side Mounted 
Spring Adjustment (not applicable to 38" 
gauge) 

composed of: 
2 Bolt 179 892 
2 Bolt 179 896 
1 Bolt 271 554 

16 Bolt 635 645 Rl 
4 Lockwasher 103 323 

17 Lockwasher 103 325 
4 Nut 102 637 
4 Pad 635 640 HI 
2 Stop 635 082 R'l 
2 Stop 635 083 R1 

636 533 R91 PARTS ACCESSORY, rear track frame 
position when equipped with Enclosed 
Spring Front Idler Adjustment (not 
applicable to 38" gauge or 4 roller frame) 

composed of: 
2 Bolt 179 892 
2 Bolt 179 896 

16 Bolt 635 645 R1 
4 Lockwasher 103 323 

16 Lockwasher 103 325 
4 Nut 102 637 
4 Pad 635 640 Rl 
2 Rod 636 449 Rll 
2 Stop 635 083 R1 

* Not Serviced Separately PRINTED IN CANADA 



REF. 

"0. PART NUMBER 

_150_ 

CRAWLER TRACTORS. 

DESCRIPTION 
REF. 
"0. 

PART NUMBER 

TRACK DRIVE 

DESCRIPTION 

GAUGE BARS AND RELATED PARTS 
(3" Dia. )(Low Profile ONLY) 

GAUGE BARS AND RELATED PARTS - Cant 
(3" Dia. )(Low Profile ONLY) 

2 

3 

4 

4 

4 

4 

4 

5 

6 

7 

8 

9 

9 

9 

9 

T, 
15 14 <::::;.44'----_13 

,i----12 

9 

10 

636 435 Rl STUD, rear gauge bar (8) 
5/8"-NF hex. NUT (8) 
5/8" lock WASHER (8) 

635 635 R9l BAR, rear gauge right (38" gauge) 

636 093 R91 BAR, rear gauge right (48" gauge)(on 
tractors prior to serial No. # ) 

636 315 R91 BAR, rear gauge right (48" gauge)(on 
tractors with serial No. /I and up) 

636 096 R91 BAR, rear gauge right (68" gauge)(on 
tractors prior to serial No. /I ) 

636318 R9l BAR, rear gauge right (68" gauge)(on 
tractors with serial No. /I and up) 

635 634 R9l BAR, rear gauge left (38" gauge) 

If 6973 10 636 092 R9I BAR, rear gauge left (48" gauge)(on 

635 015 RI 

635641 R2 
635 046 HI 

636319 R1 

635 044 Rl 

635 630 R1 

636 091 Rl 

636313 R1 

636 094 Rl 

636 314 R1 

635 628 R1 
635608 Rl 

635 629 Rl 
636 515 Rl 

635 627 Rl 

PIN, gauge bar alignment (38" gauge only) 

CAP, gauge bar mounting pad (8)(38" gauge) 
5/8 x 6" special hexagon BOLT (16) 
5/8" lock WASHER (16) 

CLAMP, gauge bar mounting (S)(not 
applicable to 38" gauge)(on tractors with 
serial No. /I and up) 

5/8 x 3-1/4" special BOLT (16) 
5/8 11 lock WASHER (16) 

BAR, front gauge (38 1t gauge) 

BAR, front gauge (48" gauge)(on tractors 
prior to serial No. /I) 

BAR, front gauge (48" gauge)(on tractors 
with serial No. /I and up) 

BAR, front gauge (68" gauge)(on tractors 
prior to serial No. /I ) 

BAR, front gauge (68" gauge)(on tractors 
with serial No. # and up) 

BRACKET, gauge bar mounting (4) 
3/4-NF x 1-3/4" special BOLT (12) 
3/4"-NF hex. NUT (12) 
3/4" lock WASHER (12) 

CAP, gauge bar bracket (4) 
5/8 x 2-1/8" special hexagon BOLT (8) 

LOCK, mounting bracket cap bolt (8) 

10 

10 

10 

11 

12 

13 

14 

15 

>:< Not Serviced Separately PRINTED IN CANADA 
# Information Not Available 

636 315 R91 

636 095 R91 

636 317 R91 

635 082 Rl 

635 081 Rl 

636 309 R91 

635044 Rl 

636 105 Rl 

635 044 R1 

635 639 Rl 
635 046 Rl 

tractors prior to serial No. /I ) 

BAR, rear gauge left (48" gauge){on 
tractors with serial No. # and up) 

BAR. rear gauge left (68" guage)(on tractors 
prior to serial No. # ) 

BAR, rear gauge left (68" gauge)(on tractors 
with serial No. # and up) 

STOP, final drive ~auge bar (2)(not 
applicable to 38' gauge) 

1/2 x 2-3/4" hexagon BOLT (2) 
1/2 x 4-1/4" hexagon BOLT (2) 
1/211 hex. NUT (4) 
1/2" lock WASHER (4) 

STOP, final drive gauge bar (2)(38" gauge) 
1/2 x 4-1/4" hexagon BOLT (4) 
1/211 hex. NUT (4) 
1/2" lock WASHER (4) 

SPACER, gauge bar mounting (4)(nol 
applicable to 38" gauge)(for use or tractors 
prior to serial No. # ) 

5/8 X 3_1/4" special BOLT (16) 
5/8" lock WASHER (16) 

CLAMP, gauge bar mounting (8)(not 
applicable to 38" gauge)(on tractorl prior 
to serial No. # ) 

5/8 X 3_1/4" special BOLT (16) 
5/8" lock WASHER (16) 

PAD, gauge bar mounting (4){38" gaute) 
5/8 x 6" special hexagon BOLT (16) 
5/8" lock WASHER (16) 

j 



) 

) 

I!Il 

HI 
REF. 
NO. 

PIIRT NUMBER 

DRIVE SPROCKET 

2 

636 742 Rl 
635 762 Rl 

636 744 Rl 
635 762 Rl 

635 075 Rl 
225861 

I!Il 

CRAWLER TRACTORS 
TRACK DRIVE HI 

DESCRIPTION 

SPROCKET. track drive (2) 
S!S-NF x 1-3/4" special BOLT (12) 
5/8" lock WASHER (12) 

SPROCKET. track drive cut-away (2) 
S!8-NF x 1-3/4" special BOLT (12) 
s/a l1 lock WASHER (12) 

STUD, drive sprocket (4) 
5/81!-NF hex. cad-pltd. NUT (4) 
5/B" lock WASHER (4) 

REF. 
NO. 

PART NUMBER 

TRACK ROLLER 

2 

3 

DESCRIPTION 

4 

/ , 6 
7 

8 f\ I Vo 
I H 6753 

2 

3 

636 051 R91 ROLLER, track (Inclu::les BUSHINGS, 
635226 R1) 

635 226 Rl BUSIflNG, track roller (2) 

SHAFT, track roller (on tractors prior to 
serial No. 3529 order 1-636 494 R1, 
SHAFT and 2-635 217 R2, PLATE) 

3 636 494 Rl SHAFT, track roller (for use on tractors 
with serial No. 3529 and up) 

19602 R91 1/8" button-hd. lube FITTING 

4 635 005 R1 GASKET, track roller 

5 635217 R2 PLATE, track roller thrust 
5/16 x 3/4" hexagon BOLT (4) 
5/16 H lock WASHER (4) 

6 635 229 R91 OIL SEAL, track roller (Includes GASKET, 
636 321 Rl)(optiona1 to use 636 670 R91 -
Oil Seal) 

6 636 670 R91 OIL SEAL, track roller (Includes GASKET, 
636 672 R1)(optiona1 to use 635 229 R91 -
Oil Seal) 

7 636 321 R1 GASKET, oil seal (optional to use 
636 672 Rl - Gasket) 

7 636 672 RI GASKET, oil seal (optional to use 
636 321 RI - Gasket) 

8 635 207 R1 BRACKET, track roller shaft 
1/2 x 1-1/4" hex. BOLT (2) 
1/2" lock WASHER (2) 

" Not Serviced Separately PRINTED IN CANADA 



-152-

ill ill 

HI CRAWLER TRACTORS 
TRACK DRIVE HI 

REF. 

"0. PART HUMBER DESCRIPTIOH 
REF. 

"0. 
PART NUMBER DESCRIPTION 

FRONT IDLER SHAFT - "A" FRONT IDLER SHAFT - "A" - Cont 
(On tractors with serial No, 501 to 2347, 2349 to :.::763, 2765 to 2962" 
2964, 2966, 2968, 2969, 2971, 2975 to 2997, 2999to 3020, 3027 to 
3041, 3043 to 3045, 3051 to 3060, 3064 to 3070. 3074, 3077 to 3137, 
3139 to 3149)(When Idler Service Packages 636 412 R91 or 
636 413 R91; or equivalent; have been installed refer to Front 
Idler Shaft - "B") 

1 

7 

8 

19723 Rl 

SHAFT, front idler (2)(order 1-636 412 R91, 
Shaft Service Package for the front idler 
in the raised position, or 1-636 413 R91, 
Shaft Service Package for the front idler 
in the lowered ~osition) 

5/16 x 1-1/8 1 spirol PIN (2) 

2 635 005 R1 GASKET, front idler (8) 

3 635217 R1 PLATE, idler thrust (4) 
5/16 x 3/4" hex. BOLT (16) 
5/16 11 lock WASHER (16) 

4 635 229 R91 OIL SEAL, idler (4)(Includes GASKET, 
636 321 R1) 

5 635 222 R12 COVER, oil seal (4) 

6 635 555 R1 SHIM, adjusting plate (as required) 

7 635 220 Rl PLATE, adjusti!}g outer (2) 
635 451 R1 3/4 x 1_1/2 t1 special BOLT (4) 

3/411 lock WASHER (4) 

7 636 338 HI PLATE, adjusting inner (2) 
635451 Rl 3/4 x 1-1/211 special BOLT (4) 

3/411 lock WASHER (4) 

8 

8 

* Not Serviced Separately PRINTED IN CANADA 

636 063 Rl 

636 151 R1 

636 321 R1 

NUT. shaft lock (4)(tractors prior to serial 
No. 2852) 

NUT, shaft lock (4)(tractors with serial 
No. 2853 to 2962, 2964, 2966, 2968. 2969, 
2971, 2975 to 2997, 2999 to 3020. 3027 to 
3041, 3043 to 3045, 3051 to 3060, 3064 to 
3070, 3074, 3077 to 3137, 3139 to 3149) 

GASKET, oil seal (not illustrated) 

636 412 R9l PACKAGE, front idler shaft service (2) 
(idler in the raised position) 

composed of: 
8 Bolt 636 388 RI 
8 Bolt 636 409 RI 
2 Cover 636 380 Ril 
5 Gasket 635 005 HI 
2 Oil Seal 636 389 R91 
2 Plate 636 384 R1 
2 Plate 636 382 R1 
I Shaft 636 379 Rll 
6 Shim 636 386 RI 
6 Shim 636 387 R1 
4 Pin 19738 R1 
2 Washer 636 383 R1 

636 413 R9l PACKAGE, front idler shaft service (2) 
(idler in the lowered position) 

composed of: 
B Bolt 636 388 RI 
B Bolt 636 409 Rl 
2 Cover 636 380 Rll 
5 Gasket 635 005 HI 
2 Oil Seal 636 387 RI 
2 Plate 636 385 RI 
2 Plate 636 382 HI 
I Shaft 636 379 Rll 
2 Shim 636 386 RI 
6 Shim 636 387 RI 
4 Pin 19 783 RI 
2 Washer 636 383 Rl 



III 

III 
REF. 
NO. 

PART NUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
REf. 
NO. 

PART NUMBER 

l1li 
TRACK DRIVE HI 

DESCRIPTION 

FRONT IDLER SHAFT - "B" FRONT IDLER SHAFT - "B" - Cent 
(On tractors with serial No, 2348. 2764. 2::1o,j, 2965, 2957. 2970, 
2972 to 2974, 2998, 3021 to 3026, 3042, 3046 to 3050, 30S1 to 3063, 
3071 to 3073, 3075, 3076. 3138, 3150 and up)(Will also apply to 
I!Front Idler Shaft - IIA" when 636 412 R91 or 636 413 R91; or 
equivalent; Service Packages have been installed) 

5 

636 379 Rll SHAFT, front idler (2)(Includes NUTS. 
216 353) 

2 635 005 RI GASKET, front idler (8) 

3 636 382 RI PLATE, idler thrust (4) 
636 409 Rl 5/16 x 7/8 11 special BOLT (16) 

5/16 11 lock WASHER (16) 

4 636 389 R9I OIL SEAL, idler (4)(Includes GASKET, 
636 390 HI) 

5 636380 Rll COVER, oil seal (4) 
19738 RI 5/16 x 3/4" spirol PIN (8) 

6 636 384 R1 PLATE, raised position adjusting (4) 
636 388 R1 3/4 x 2-1/4' special BOLT (16) 

3/4" lack WASHER (16) 

6 636 385 Rl PLATE, lowered position adjusting (4) 
636 388 RI 3/4 x 2-1/41' special BOLT (16) 

3/4" lock WASHER i16) 

7 

7 

8 

9 

* Not Serviced separately PRINTED IN CANADA 

636 386 RI SIDM, .015" adjusting plate (as required) 

636 387 RI SHIM. .030" adjusting plate (as required) 

636 383 RI WASHER, nut back-up (4) 

216 353 NUT, l"-NF hex. idler shaft (4) 

636 390 Rl GASKET, oil seal (not illustrated) 



III 

HI 
REF. 
NO. 

PART NUMBER 

-154-

CRAWLER TRACTORS 
DESCRIPTION 

REf. 
NO. 

PART NUMBER 

SIDE MOUNTED FRONT IDLER SPRING ADJUSTMENT 

2 

2 

4 

5 

6 

7 

8 

9 

635 227 Rl 

636 497 Rl 

636 498 Rl 

635 224 RI 

635221 Rl 

635210 R2 

635 228 R2 

615 227 RI 

635 626 Rl 

636 586 R2 

BOLT, tightener spring (4) 

BRACKET, idler adjusting left (2) 

BRACKET. idler adjusting right (2) 

SPRING, idler tightener (4) 

GUIDE, tightener spring (4) 

PLUG, tightener spring (4) 

NUT. special tightener spring (12) 

WASHER, 1-1/32 x 1-3/4 x 11 gauge spring 
bolt (8) 

SHIM, adjusting bracket (use as required) 

RETAINER. adjusting bracket (4) 
5/8 x 1_1/2" hexagon BOLT (16) 
5/S" lock WASHER (16) 

* Not Serviced Separately 
PRINTED IN CANADA 

III 
TRACK DRIVE HI 

DESCRIPTION 

• 



) 

) 

) 

CRAWLER TRACTORS 
TRACK DRIVE 

REf. 
NO. 

PART HUMBER DESCRIPTION 

ENCLOSED SPRING FRONT IDLER ADJUSTMENT 

2 

3 

3 

4 

5 

12 258 Rl 

636 514 Rl 

636 497 Rl 

636 498 Rl 

636 443 Rl 
271 284 

WASHER, 21/32 x 1-1/4 x .120 (4)(under 
head of lower bolt) 

SPACER, adjusting yoke and rod (8) 

BRACKET, idler adjusting left (2) 

BRACKET, idler adjusting right (2) 

YOKE, frorot idler adjusting (2) 
1/8-65 lube FITTING (2) 
3/8 x 3/4 t1 hexagon BOLT (2) 
5/8 x 2-1/2" hexagon BOLT (4) 
5/8 x 3-1/4" hexagon BOLT (4) 
5/8" hex. NUT (8) 
13/32 x 1-1/4 x 11 gauge WASHER (2) 
21/32 x 1-1/4 x .120 WASHER (4) 

(under head of lower bolt) 
3/8" lock WASHER (2) 
5/8 t1 lock WASHER (8) 

636 448 R11 ROD, front idler adjusting (2) 

6 636 463 Rl SUPPORT, adjusting rod (2) 
5/8 x 1-1/2" hexagon BOLT (4) 
5/8" lock WASHER (4) 

7 172578 PLUG, tightener spring cover front 1-3/4" 
expansion (4) 

8 636451 R91 COVER, tightener spring left 
102467 1/4!1 straight lube FITTING 

5/8 x 1" hexagon BOLT (4) 0. 5/8 x 1-1/2" hexagon BOLT (2) 
5/8" lock WASHER (6) 

8 636 452 R91 COVER, tightener spring right 
102467 1/4" straight lube FITTING 

5/8 x 1" hexagon BOLT (4) 

9 172 576 

5/8 x 1_1/2" hexagon BOLT (2) 
5/8" lock WASHER (6) 

PLUG, tightener spring cover rear 1-5/8" 
expansion (4) 

REF. 

'0. PART NUMBER DESCRIPTION 

ENCLOSED SPRING FRONT IDLER ADJUSTMENT - Cant 

636 440 R91 PARTS ACCESSORY, enclosed spring front 
idler adjusting {for use with 5 roller 
track frame)(on tractors equipped with 
635212 HI, 635213 HI, 636444 Rl or 
636 445 R1, adjusting brackets it will be 
necessary to obtain 2 - 636 497 Rl and 
2 - 636 498 HI adjusting brackets} 

composed of: 
2 Bolt 179 837 
4 Bolt 271 550 
B Bolt 271 554 
8 Bolt 271 558 
4 Bolt 271 564 
4 Bolt 271 567 
2 Cover 635 222 R12 
1 Cover 636 451 R91 
1 Cover 636 452 R91 
2 Fitting 102 467 H 
2 Fitting 271 284 
2 Lockwasher 103321 

28 Lockwasher 103 325 
B Nut 102 639 
4 Plug 172 576 
4 Plug 172578 
4 Plug 636441 R1 
2 Rod 636 448 R11 
2 Seat 636 442 Rl 
8 Spacer 636 514 HI 
4 Spring 636 712 HI 
2 Support 636 463 HI 
2 Washer PO 10532 
4 Washer 12258 R1 
2 Yoke 636 443 R1 

* Not Serviced Separately PRINTED IN CANADA 



REF. 
"0. 

PART NUMBER 

-156_ 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 

"0. PART NUMBER 

II!l 
TRACK DRIVE HI 
DESCRIPTION 

TOP IDLER TOP IDLER - Cont 
(Five Roller Track Frame Only) 

2 

2 

3 

4 

5 

5 

6 

7 

635 20B HI SUPPORT, top idler (2)(tractors with Side 
Mounted Sprinf Front Idler Adjustment) 

5/B x 1-3/41 hex. BOLT (8) 
5/8" lock WASHER (8) 

636 670 R91 OIL SEAL, top idler (2)(optional to use 
635 229 R91 - Oil Seal)(Includes GASKET. 
636 672 R1) 

635 229 R91 OIL SEAL. top idler (2)(optional to use 

635217 RZ 

635 005 HI 

636495 Rl 

635 226 Rl 

635 209 Rl1 

113 7B2 

636 670 R91 - Oil Seal)(Includes GASKET, 
636 321 HI) 

PLATE, top idler inner thrust (2) 
5/16 x 3/411 hex. BOLT (8) 
5/16 11 lock WASHER (a) 

GASKET. top idler (use as required) 

SHAFT. top idler (2){for tractors prior to 
serial No. 3529 supply 1-636 495 RI -
SHAFT and 1-635 217 R2 - PLATE) 

111 hex. NUT (2) 
111 lock WASHER (2) 

SHAFT, top idler (2)(tractors with serial 
No. 3529 and up) 

1" hex. NUT (2) 
111 lock WASHER (2) 

BUSHING, top idler (4) 

ROLLER. top idler (Includes BUSHINGS. 
635 226 R1) 

1/4 x 1" Woodruff KEY 

(Five Rolier Track Frame Only) 

a 635 218 Rl PLATE, top idler outer thrust (2) 
19602 R9l 1/811 button-beL lube FITTING (2) 

5/16 x 7/8 11 hex. BOLT (8) 
5/16 11 lock WASHER (8) 

635 222 R12 COVER, idler oil seal (tractor with 

636 321 RI 

636 672 R1 

FRONT IDLER 

1 

636 226 HI 

Enclosed Spring Front Idler Adjustment) 
(not illustrated) 

GASKET. 011 seal back-up (optional to use 
636 672 Rl - Gasket)(not illustrated) 

GASKET, oil seal back-up (optional to use 
636 321 R1 - Gasket)(not illustrated) 

BUSHING, front idler (4) 

1 

/ 
1/1. c ..... 
~f 

H 6962 

2 636 802 R11 IDLER, front (2)(Includes BUSHINGS, 
635 226 Rl) 

* Not Serviced Separately PRINTED IN CANADA 



) 

III 

HI CRAWLER TRACTORS TRACK DRIVE 

REF. 
NO. 

PART NUMBER DESCRIPTION 

TRACK CHAIN 
(Non-Interlocking Link Type) 

1\\.,\1. 3 cr x) .~ J 

~~\~ ~7 6 1 5 

REf. 
NO. 

PART NUMBER 

TRACK CHAIN 
(Interlocking Link Type) 

DE~CRIPTIOH 

H 4295 H 4295 

2 

3 

• 
5 

6 

7 

306 242 Rl 

306 241 HI 

306 243 R2 

306 239 Rl 

306 238 Rl 

306 240 Rl 

306 244 RI 
617939 Rl 

BUSHING, track link 

LINK. track master right 

PIN. track link 

LINK, track right 

LINK. track left 

LINK, track master left 

PIN. track master link 
5/16 x 1_1/2" spirol PIN (2) 

635241 R9! CHAIN less shoes. (4 roller irame)(2) 
composed oi: 

306 237 R9! 

31 Bushing 306 242 Rl 
30 Link 306 23B Rl 
30 Link 306 239 Rl 

1 Link 306 240 RI 
1 Link 306 241 Rl 

30 Pin 306 243 HZ 
1 Pin 306 244 RI 
2 Pin 617 939 RI 

CHAIN less shoes. 
composed of: 

35 Bushing 
34 Link 
34 Link 

1 Link 
1 Link 

34 Pin 
1 Pin 
2 Pin 

(5 roller frame)(2) 

306 242 HI 
306 23B HI 
306 239 Rl 
306 240 Rl 
306 241 RI 
306 243 R2 
306 244 RI 
617939 HI 

* Not Serviced SeparatelJ' 

2 

3 

• 
5 

6 

7 

B 

PRINTED IN CANADA 

636 741 RI BUSHING, master link 

636 737 Rl LINK.. track right master 

636 738 Rl PIN. regular link 

636 735 Rl LINK.. track right regular 

636 734 RI LINK, track left regular 

636 740 Rl BUSHING, regular link 

636 736 Rl LINK, track left master 

636 739 Rl PIN, master link 
617940 R1 5/16 x 1_3/411 spirol PIN (2) 

636 732 R91 CHAIN less shoes, (4 roller frame)(2) 
composed of: 

30 Bushing 636 740 RI 
1 Bushing 636 741 R1 

30 Link 636 734 R1 
30 Link 636 735 RI 

1 Link 636 736 HI 
1 Link 636 737 RI 

30 Pin 636 738 RI 
1 Pin 636 739 RI 
2 Pin 617940 RI 

636 733 R9l CHAIN less shoes. (5 roller frame)(2) 
composed of: 

3. Bushing 636 740 R1 
1 Bushing 636 741 RI 

3. Link 636 734 Rl 
3' Link 636 735 Rl 

1 Link 636 736 Rl 
1 Link 636 737 Rl 

3. Pin 636 728 RI 
1 Pin 636 739 Rl 
2 Pin 617940 Rl 

III 

HI 



_158_ 

CRAWLER TRACTORS 
REF. 
NO. 

PART NUMBER DESCRIPTION 

TRACK SHOES (Square Corner Type) 
(for use with non-interlocking track chain only) 

2 

3 

;----3 

KEY TO CAPTIONS 

(**) 38", 48" and 68" tractor width 
(***) 48" and 6S" tractor width 
(+) 4 roiler track frame 
(++) 5 roller track frame 

636 350 R1 SHOE, 10" (**) 

636 351 Rl SHOE, 12" (***) 

636 352 Rl SHOE, 14" (***) 

311 344 R1 BOLT, 7/16-NF x 1-1/2" special hexagon 
track shoe 

273 870 RI NUT, 7/l6"-NF special hexagon shoe bolt 

635 464 R92 SHOE SET, 10" (+)(**)(Includes BOLTS, 
311 344 Rl - NUTS, 273 870 Rl and 
SHOES, 636 350 RI) 

636 359 R91 SHOE SET, 10" (++)(**){Includes BOLTS, 
311 344 Rl - NUTS, 273 870 Rl and 
SHOES, 636 350 Rl) 

635 466 R92 SHOE SET, 1211 (+W'**){Includes BOLTS, 
311 344 Rl - NUTS. 273 870 Rl and 
SHOES, 636 351 Rl) 

636 360 R91 SHOE SET, 12" (++)(*"*)(Includes BOLTS, 
311 344 RI - NUTS, 273 870 Rl and 
SHOES, 636 351 Rl) 

635468 R92 SHOE SET, 14" (+)(***){Includes BOLTS, 
311 344 Rl - NUTS, 273870 RI and 
SHOES, 636 352 Rl) 

636 361 R91 SHOE SET, 1411 (++)(***)(Includes BOLTS, 
311 344 RI - NUTS, 273 870 RI and 
SHOES, 636 352 Rl) 

REF. 
NO. 

>« Not Serviced Separately PRINTED IN CANADA 

PART NUMBER 

iii 

TRACK DRIVE HI 
DESCRIPTION 

J 



III II!! 

HI CRAWLER TRACTORS TRACK DRIVE HI 
REF. 
flO. 

PART NUMBER DESCRJPTION 

TRACK SHOES (Clipped Corner Type)(Standard And Heavy Duty) 
(for use with non-interlocking track chain only) 

2 

3 

636 353 Rl 

636 325 Rl 

636354 Rl 

636 326 Rl 

636 355 RI 

636 327 Rl 

311 344 Rl 

273 870 HI 

H 6982 

KEY TO CAPTIONS 

(**) 
(***) 
(+) 
(++) 

SHOE, 

SHOE, 

SHOE, 

SHOE, 

SHOE, 

SHOE, 

3S", 48 11 and 68" tractor width 
48" and 68" tractor width 
4 roller track frame 
5 roller track frame 

10" standard (**) 

10" heavy duty (**) 

12" standard (***) 

12" heavy duty (**~,) 

14" standard (***) 

1411 heavy duty (***) 

BOLT, 7!16-NF x 1-1/2" special 
hexagon track shoe 

NUT, 7/16"-NF special hex. shoe bolt 

635 470 R92 SHOE SET, 10" standard (+)(**)(Includes 
BOLTS. 311 344 RI - NUTS, 273 870 Rl 
and SHOES, 636353 RI) 

636 272 R9I SHOE SET, 10" heavy duty (+)(**)(Inc1udes 
BOLTS, 311 344 R1 - NUTS, 273 870 RI 
and SHOES, 636 325 HI) 

636 362 R91 SHOE SET, 10" standard (++)(**)(Inc1udes 
BOLTS, 311 344 R1 - NUTS, 273870 R1 
and SHOES, 636 353 Rl) 

636322 R91 SHOE SET, 10" heavy duty (++)(**)(Includes 
BOLTS, 311 344 Rl - NUTS, 273 870 Rl 
and SHOES, 636 325 Rl) 

635472 R92 SHOE SET, 12" standard (+)(***){Includes 
BOLTS, 311 344 Rl - NUTS, 273 870 R1 
and SHOES, 636 354 R1) 

636 273 R9l SHOE SET, 12" heavy duty (+)(***)(Includes 
BOLTS, 311 344 R1 - NUTS, 273 870 Rl 
and SHOES, 636 326 Rl) 

636 363 R9I SHOE SET, 12" standard (t+)(***)(Includes 
BOLTS, 311 344 Rl - NUTS, 273870 Rl 
and SHOES, 636 354 Rl) 

REf. 
flO. 

PART NUMBER DESCRIPTION 

TRACKSHOES (Clipped Corner TypeXStandard And Heavy Duty) - Cont 
(for use with non-interlocking track chain only) 

636 323 R9I SHOE SET, 12" heavy duty (++){***)(Includes 
BOLTS, 311 344 R1 - NUTS, 273870 RI 
and SHOES, 636 326 RI) 

635474 R92 SHOE SET, 14" standard (+)(~'*>")(Includes 
BOLTS, 311 344 RI - NUTS, 273 870 RI 
and SHOES, 636 355 RI) 

636274 R9I SHOE SET, 14" heavy duty (+)(~'tl*){Includes 
BOLTS, 311 344 Rl - NUTS, 273870 Rl 
and SHOES, 636 327 R1) 

636364 R91 SHOE SET, 14" standard (++){**'~){Includes 

636 324 R9I 

BOLTS, 311 344 RI - NUTS, 273870 Rl 
and SHOES, 636 355 Rl) 

SHOE SET, 14" heavy duty (++)(***)(Includes 
BOLTS, 311 344 Rl - NUTS, 273 870 R1 
and SHOES. 636327 Rl) 

*Not Serviced Separately PRIliTEO IN CANADA 



REF. 
NO. 

PART NUMBER 

-160-

CRAWLER TRACTORS 

DESCR1PT10N 
REF. 
NO. 

PART NUMBER 

Iii 
TRACK DRIVE HI 

DESCR1PT10N 

TRACK SHOES (Clipped Corner Type)(Standard And Heavy Duty) 
(fOI use with interlocking track chains)(4S11 and 68" tractor width) 

TRACK SHOES (Clipped Corner Type)(Standard And Heavy Duty) 
- Cont 
(for use with interlocking track chains)(48 11 and 68" tractor width) 

2 

2 

3 

KEY TO CAPTIONS 

(+) 4 railer track frame 
(++) 5 roller track frame 

636761 Rl SHOE, 12tl standard 

636 762 Rl SHOE, 1411 standard 

636 770 R1 SHOE, 1211 heavy duty 

636771 R1 SHOE. 14" heavy duty 

H 6982 

311 345 R2 BOLT, 1/2-NF x 1-3/4" special hexagon 
track shoe 

636 796 Rl BOLT, special track shoe shoulder (for 
use with non-interlocking track chain only) 

273 871 Rl NUT. 1/2"-NF special hex. shoe bolt 

636 756 R91 SHOE SET. 121t standard (+)(Inc1udes BOLTS. 
311 345 R2 - NUTS, 273871 R1 and 
SHOES, 636 761 Rl) 

636 765 R91 SHOE SET, 12" heavy duty (+)(Inc1udes 
BOLTS, 311 345 R2 - NUTS. 273871 R1 
and SHOES. 636 770 Rl) 

636 758 R91 SHOE SET, 14" standard (+)(Inc1udes 
BOLTS, 311 345 R2 - NUTS, 273 871 R1 
and SHOES, 636762 R1) 

636 767 R91 SHOE SET. 14" heavy duty (+)(Includes 
BOLTS. 311 345 R2 - NUTS, 273 871 R1 
and SHOES, 636771 Rl) 

636 757 R91 SHOE SET, 12" standard (++)(Inc1udes 
BOLTS, 311 345 R2 - NUTS, 273871 R1 
and SHOES, 636 761 R1) 

636 766 R91 SHOE SET, 12" heavy duty (+t)(Inc1udes 
BOLTS, 311 345 R2 - NUTS, 273871 R1 
and SHOES, 636 770 R1) 

>:< Not Serviced Separately PR1NTED 1N CANADA 

636 759 R91 SHOE SET, 1411 standard (++)(Inc1udes 
BOLTS, 311 345 R2 - NUTS, 273871 R1 
and SHOES. 636 762 Rl) 

636768 R91 SHOE SET .. 1411 heavy duty (++)(Inc1udes 
BOLTS, 311 345 R2 - NUTS, 273 871 Rl 
and SHOES, 636 771 Rl) 



11!1 

CRAWLER TRACTORS 
TRACK DRIVE III 

REF. 
NO. 

PART NUMBER DESCRIPTION 

TRACK SHOES (Snow Shoe Type)(Standard And Heavy Duty) 
(for use with Non-interlocking track chain only) 

2 

3 

KEY TO CAPTIONS 

(**) 
(***) 
(+) 
(++) 

38", 48" and 68" tractor width 
48" and 68 11 tractor width 
4 roller track frame 
5 roller track frame 

636 356 Rl SHOE. 10" standard (**) 

636298 RI SHOE. 10" heavy duty (**) 

636357 RI SHOE. 12" standard (~'*'i') 

636 299 Rl SHOE •. 12" heavy duty (*1,,*) 

636 358 Rl SHOE. 14" standard (**~,) 

636300RI SHOE. 14" heavy duty (M>'f) 

H 6981 

311 344 RI BOLT, 7/l6"-NF x 1-1/2 11 special 
hexagon track 

273 870 Rl NUT. 7/l6"-NF special hex. shoe bolt 

635 538 R92 SHOE SET, 10" standard (+)(**)(Inc1udes 
BOLTS, 311 344 Rl - NUTS, 273870 Rl 
and SHOES. 636356 Rl) 

636 275 R9l SHOE SET, 10" heavy duty (+)(**)(Inc1udes 
BOLTS. 311 344 Rl - NUTS, 273 870 Rl 
and SHOES. 636 298 Rl) 

535551 R92 SHOE SET. 10" standard (++)(**)(Inc1udes 
BOLTS. 311 344 Rl - NUTS, 273 870 Rl 
and SHOES. 636 356 Rl) 

635 278 R91 SHOE SET. 10" heavy duty (++)(**)(Includes 
BOLTS, 311 344 Rl - NUTS. 273870 Rl 
and SHOES, 636 298 Rl) 

635 539 R92 SHOE SET. 12" standard (+)(*>''<'~)(Includes 
BOLTS, 311 344 Rl - NUTS, 273870 Rl 
and SHOES. 636357 Rl) 

63S 276 R9l SHOE SET, 12" heavy duty (+)(***)(Includes 
BOLTS. 311 344 Rl - NUTS. 273870 Rl 
and SHOES. 635299 Rl) 

RE~. 

NO. 
PART NUMBER DESCRIPTION 

TRACK SHOES (Snow Shoe Type)(Standard And Heavy Duty) - Cort 
(for use with Non-interlocking track chain only) 

635 552 R91 SHOE SET. 12" standard (++)(***)(Includes 
BOLTS. 311 344 RI - NUTS, 273 870 Rl 
and SHOES, 636 357 Rl) 

636 279 R9l SHOE SET, 12" heavy duty (++)(***) 
(Includes BOLTS, 311 344 Rl - NUTS, 
273 870 Rl and SHOES. 636 299 Rl) 

635 540 R92 SHOE SET, 14" standard (+)(***)(Inc1udes 
BOLTS, 311 344 Rl - NUTS, 273 870 Rl 
and SHOES, 636 358 Rl) 

636 277 R91 SHOE SET. 1411 heavy duty (+)(***){Includes 
BOLTS, 311 344 Rl - NUTS, 273 870 Rl 
and SHOES, 636300 HI) 

635 553 R92 SHOE SET, 14 11 standard (++)(***)(Includes 
BOLTS. 311 344 Rl - NUTS, 273 870 Rl 
and SHOES, 636358 Rl) 

636 280 R91 SHOE SET, 1411 heavy duty (++)(***) 
(Includes BOLTS. 311 344 Rl -NUTS. 
273 870 Rl and SHOES. 636 300 Rl) 

* Not Serviced Separately PRINTED IN CANADA 



iii iii 

III CRAWLER TRACTORS TRACK DRIVE HI 
REF. 
NO. 

PART NUMBER DESCRIpTION 

TRACK SHOES (Snow Shoe Type)(Standard and Heavy Duty) 
(for use with interlocking track chain) 

2 

2 

3 

~: ,---

H 6981 

KEY TO CAPTIONS 

(**) 
(***) 
(+) 
(++) 

38", 48" and 68" tractor width 
48" and 68" tractor width 
4 roller track frame 
5 roller track frame 

636 784 RI SHOE, 10" standard (**) 

636 785 Rl SHOE, 12" standard (t~**) 

636 794 RI SHOE, 12" heavy duty (***) 

636 786 Rl SHOE, 14" standard (***) 

636 795 Rl SHOE. 14" heavy duty (**>'f) 

311 345 R2 BOLT. 1/2-NF x 1-3/4" special hexagon 
track shoe 

636796 RI BOLT, special track shoe shoulder (for use 
with non-interlocking track chain only) 

273871 Rl NUT, Ij2"-NF special hex. shoe bolt 

636 778 R91 SHOE SET, 10" standard (+)(**)(Includes 
BOLTS, 311 345 R2 - NUTS, 273 871 R1 
and SHOES, 636 784 R1) 

636 780 R9l SHOE SET, 1211 standard (+)(***){Includes 
BOLTS, 311 345 R2 - NUTS, 273 871 Rl 
and SHOES, 636 785 R1) 

636 789 R91 SHOE SET. 12" heavy duty (+)(***)(Includes 
BOLTS, 311 345 R2 - NUTS. 273871 Rl 
and SHOES, 636794 Rl) 

£36 779 R9l SHOE SET, 10" standard (++){*'~){Includes 
BOLTS, 311 345 R2 - NUTS, 273871 Rl 
and SHOES. 636 784 Rl) 

636 782 R91 SHOE SET, 14'1 standard (+){***){Includes 
BOLTS, 311 345 R2 - NlITS.273 871 R1 
and SHOES, 636 786 R1) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

TRACK SHOES (Snow Shoe Type)(Standard and Heavy Duty) - Cant 
(for use with interlocking track chain) 

636 781 R91 SHOE SET. 12" standard (++){***)(Includes 
BOLTS, 311 345 R2 - NUTS, 273871 R1 
and SHOES. 636 785 R1) 

636790 R91 SHOE SET. 12" heavy duty (++)(**1~)(Includes 
BOLTS, 311 345 R2 - NUTS, 273 871 R1 
and SHOES, 636794 R1) 

636 791 R91 SHOE SET, 14" heavy duty (+){***)(Includes 
BOLTS, 311 345 R2 - NUTS, 273871 R1 
and SHOES. 636 795 R1) 

636 783 R91 SHOE SET, 14" standard (++) (**~')(Includes 
BOLTS, 311 345 R2 - NUTS, 273871 R1 
and SHOES, 636 786 R1) 

636 792 R91 SHOE SET, 14" heavy duty (++)(***){Includes 
BOLTS, 311 345 R2 - NUTS, 273871 RI 
and SHOES, 636 795 R1) 

>I< Not Serviced Separately PRINTED IN CANADA 



CRAWLER TRACTORS 
TRACK DRIVE 

REF. 
NO. 

PART NUMBER DESCRIPTION 

TRACK SHOES (Overlapping Flat, Low Profile 3 Grouser Type) 
(For Use With Non-Interlocking Track Chain Only) 

1 

2 

3 

• -- ... .. 
• - ~ .. 

KEY TO CAPTIONS 

e**) 
(***) 
(+) 
(++) 

38", 48" and 68 11 tractor width 
48" and 68" tractor width 
4 roiler track frame 
5 roller track frame 

307 241 R2 SHOE, 10" (**) 

307242 R2 SHOE, 1211 (***) 

2 

3 

H 6979 

311 344 HI BOLT, 7/16-NF x 1_1/211 special 
hexagon track shoe 

273 870 Rl NUT, 7!16"-NF special hex. shoe bolt 

635 4,,16 R91 SHOE SET, lO" (+)(**)(Includes BOLTS, 
311 344 Rl - NUTS, 273 870 Rl and 
SHOES, 307 241 R2) 

309495 R91 SHOE SET, lOll (++)(**)(Includes BOLTS, 
311 344 Rl - NUTS, 273 870 RI and 
SHOES, 307 241 R2) 

635 478 R91 SHOE SET, 1211 (+)(***)(Includes BOLTS, 
311 344 Rl - NUTS. 273870 RI and 
SHOES, 307 242 R2) 

309496 R91 SHOE SET, 1211 (++)(***)(Includes BOLTS, 
311 344 Rl - NUTS, 273870 Rl and 
SHOES, 307 242 R2) 

REf. 
NO. 

P .... RT NUMBER DESCRIPTION 

TRACK SHOES (Overlapping Flat, Low Profile 3 Grouser Type) 
(For Use With Interlocking Track Chain)(48" and 6811 tractor width) 

2 

2 

3 

1 

" 
2 

'V~ ... 
~~ 

r • 

-' 3 ... 

H 6979 

KEY TO CAPTIONS 

(+) 4 roller track frame 
(++) 5 roiler track frame 

636 777 HI 

311 345 R2 

636 795 HI 

273 871 RI 

SHOE, 12" 

BOLT, 1/2-NF x 1-3/411 special hexagon 
track shoe 

BOLT, special track shoe shoulder (for 
use with non-interlocking track chain 
only) 

NUT, 1/211 -NF special hex. shoe bolt 

636 774 R91 SHOE SET, 12" (+)(Includes BOLTS, 
311 345 R2 - NUTS, 273 871 Rl and 
SHOES, 636 777 Rl) 

636 775 R91 SHOE SET, 12" (++){Includes BOLTS, 
311 345 R2 - NUTS, 273 871 HI and 
SHOES, 636 777 HI) 

* Not Serviced Separately PRINTED IN CANADA 



II!! 

HI CRAWLER TRACTORS 
REf. 
NO. 

PART NUMBER DESCRIPTION 

TRACK SHOES (Rubber)(NOT For Use On Tractor Equipped With 
Track Chain Guides or Interlocking Track Chain) 

309 073 Rl SHOE, 9_3/411 rubber track 
5/B"-NF hex. NUT (2) 

636 046 R9I SHOE SET, rubber for 4 roller track frame 
(Includes NUTS, 103 030 and SHOES, 
309 073 RI) 

307 485 R91 SHOE SET, rubber for 5 rolier track frame 
(Includes NUTS, 103 030 and SHOES. 
309 073 RI) 

REF. 
NO. 

* Not Serviced Separately PRINTED IN CANADA 

PART HUMBER 

II!! 
TRACK DRIVE ... 
DESCRIPTION 



) 

l1li 

CRAWLER TRACTORS HYDRA ULIC SYSTEM HI 
REF. 
NO. 

PART NUMBER DESCR,IPTION 

HYDRAULIC VALVE SYSTEM 
(for tractors equipped with remot~ control hydraulic cylinder in 
conjunction with a single actlng cylinder){not low profile) 

1 

2 

3 

4 

5 

6 

7 

a 

9 

10 

11 

12 

13 

13 

3 
2 

15 
H 7004 

9402 866 ELBOW, 1/211 pipe to 5/8 11 tube 900 cad-pltd. 
bevel gear cover bushing 

636 007 R91 HOSE, hydraulic reservoir 

635714 R91 CHAIN, valve to lever link (2) 

636 038 R1 LEVER, hydraulic valve (2) 
1/4 x 1-1/411 std-hd-dld. PIN (2) 
3/32 x 3/4 11 cotter PIN (2) 

635596 R1 ELBOW, 1/2 11 _900 pipe valve port (3) 

108 686 

4:44 004 

373 220 R1 

374 783 R91 

600 192 Rl 

144 034 

9402 866 

ELBOW, 1/2 11 -900 front right valve port 

CAP, 1/2" pipe valve port elbow (for 
transporting purposes) 

ADAPTOR. 1/2" right rear valve port 

CAP. coupling dust (2)(not part of 
Accessory Package) 

COUPLING, self-sealing (Includes RING, 
254 691 Rl)(2)(not part of Accessory 
Package) 

SPACER, valve mounting (3) 

BUSHING. 3/4 x 1/2" valve outlet reducer 

ELBOW, 1/2"_90
0 

pipe valve outlet (for use 
on tractors prior to serial No. 1897) 

ELBOW. 5/8 11 tube to 1/2" pipe 900 cad-pUd. 
reservoir hose valve outlet (for use on 
tractors with serial No, 1897 and up) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM - Cont 
(for tractors equipped with remote control hydrauli cylinder in 
conjunction with a single acting cylinder)(not low profile) 

14 

15 144 034 

254 691 RI 

636 240 R91 

VALVE, two spool four wait three way (Refer 
to "HYDRAULIC VALVE I) 

3/8 x 2_1/2 11 hexagon BOLT (3) 
3/S" hex. NUT (3) 
3/8" lock WASHER (3) 

BUSHING. 3/4 x 1/2" bevel gear cover 
reducer 

110" RING, self-sealing coupling (2)(not part 
of Accessory Package)(not illustrated) 

PARTS ACCESSORY, 
line completing 

composed of: 
1 Bushing 
1 Elbow 
1 Hose 

hydraulic reservoir 

144 034 
9402 866 
636 007 R91 

636 232 R91 PARTS ACCESSORY, valve system 
(required to connect the hydraulics to the 
pump system) 

composed of: 
3 Bolt 179849 
1 Bushing 144 034 
2 Cap 119 101 
2 Chain 635714 R91 
3 Elbow 635 596 Rl 
1 Elbow 9402 866 
1 Elbow 9410 977 
1 Hose 635 594 R92 
1 Hose 636 006 R92 
2 Lever 636 038 HI 
3 Nut 102 635 
1 1I01t Ring 570 828 R1 
2 Pin 103 373 
2 Pin Q711 
3 Spacer 600 192 Rl 
1 Valve 635 877 R92 
3 Washer 103321 

* Not Serviced Separately PRINTED IN CANADA 



Ii! 

HI CRAWLER TRACTORS 
HYDRA ULIC SYSTEM 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM 
(For Tractors With Either Remote Control Hydraulic Cylinder, 
No. 11 Bullgrader, No. 15 Bullgrader or No. 600 Dozer Alone) 
(Not Low Profile) 

H 6993 

635715 Rl 

9402 866 

ELBOW, 1/2" pipe to 1/2" tube 45 0 cad­
pltd. bevel gear cover bushing (for use on 
tractors prior to serial No. 1897) 

ELBOW, 5/8" tube to 1/211 pipe 900 cad­
pUd. bevel gear cover bushing (for use 
on tractors with serial No. 1897 and up) 

2 635 598 R91 HOSE, valve to bevel gear cover elbow (for 
use on tractors prior to serial No. 1897) 

2 636 007 R91 HOSE, valve to bevel gear cover elbow (for 
use on tractors with serial No. 1897 and 
up) 

3 635 714 R91 CHAIN, valve lever link 

4 636 038 Rl 

5 635 596 Rl 

6 119 101 

7 600 192 Rl 

B 144 034 

9 635 596 Rl 

9 9402 866 

LEVER, hydraulic valve 
1/4 x 1-1/411 std-hd. dId. PIN 
3/32 x 3/4" cotter PIN 

ELBOW, 1/2" pipe male 900 valve port (2) 

CAP, 1/2" pipe valve port elbow (2) 
(transporting purposes only) 

SPACER, valve mounting (3) 

BUSHING, 3/4 x 1/2" valve outlet reducer 

ELBOW, 1/2" pipe male 900 valve outlet 
(for use on tractors prior to serial No. 
1897) 

ELBOW, 5/8" tube to 1/2" pipe 900 cad­
pltd. valve outlet (for use on tractors 
with serial' No. 1897 and up) 

REf. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM - Cont 
(For Tractors With Either Remote Control Hydraulic Cylinder, 
No. 11 Bullgrader, No, 15 Bullgrader or No. 600 Dozer Alone) 
(Not Low Prome) 

10 

11 144 034 

VALVE, one spool four way hydraulic 
(Refer to "HYDRAULIC VALVEI1) 

3/8 x 2-1/2" hexagon BOLT (3) 
3/8" hex. NUT (3) 
3/S It lock WASHER (3) 

BUSHING, 3/4 x 1/2" bevel gear cover 
reducer 

636231 R91 PARTS ACCESSORY, valve system 
(composed of all parts listed) 
(required to connect remote control 
hYdraulit;: cylinder or No. 11 Bullgrader 
Or No. 15 Bullgrader or No. 600 Dozer to 
the pump systems) 

* Not Serviced Separately PRINTED IN CANADA 



) 

I!I I!I 

III CRAWLER TRACTORS HYDRA ULIC SYSTEM III 
REF. 

'0. PART NUMBER DESCRIPTION 

HYDRAUUC VALVE SYSTEM 
(For Tractors With Remote Control Hydraulic Cylinder Alone) 
(Low Profile Only) 

~. 
H 6992 15 "'14 13 

108 686 ELBOW, 1/2"-90° valve outlet 

2 635714 R91 CHAIN, valve lever link 

3 636111 Rl LEVER, hydraulic valve 
1/4 x 1_1/411 std-hd. dId. PIN 
3/32 x 3/4" cotter PIN 

4 636 116 Rll BRACKET, valve support (for use on 
tractors NOT equipped with standard 
transmission} 

5/16 x 7 ~8' hexagon BOLT (2) 
5/16 x 1 I hexagon BOLT (2) 
5/16" hex. NUT (2) 
5/16" lock WASHER (2) 
11/32 x 7/8 x 16 gauge WASHER (4) 

4 636 116 Rll BRACKET, valve support (for use on 
tractors equipped with standard trans-
mission) 

5/16 x 1-1/2" hexagon BOLT (2) 
3/8 x 1_1/4" hexagon BOLT (2) 
5/16" hex. NUT (2) 
3/8" hex. NUT (2) 
13/32 x 7/8 x 7 gauge WASHER (2) 
13/32 x 13/16 x 16 gauge WASHER (2) 
5/16" lock WASHER (2) 
3/8" lock WASHER (2) 

5 618231 Rl ELBOW. 1/2" tube to 1/2" pipe 900 cad-
pltd. valve port (2) 

6 636 118 R1 SPACER, valve support bracket (for use on 
tractors NOT equipped with reverser) 

3/8 x 1-1/4" hexagon BOLT (2) 
636 485 R1 Locking bolt TAB (2) 

6 636 118 Rl SPACER, valve support bracket (for use on 
tractors equip~ed with reverser) 

3/8 x 1-5/8 ' hexagon BOLT (2) 
636 485 Rl Locking bolt TAB (2) 

7 636 485 R1 TAB, bolt locking (4) 

REF. 

'0. PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM - Cont 
(For Tractors With Remote Control Hydraulic Cylinder Alone) 
(Low Profile Only) 

S LINE, valve to bevel gear cover (for service 
on tractors prior to serial No. # 
order 1 - 636 367 R11 - Line and 
I - 108 686 - Elbow) 

8 636 367 R11 LINE, valve to bevel gear cover (for use on 
tractors with serial No. # and up) 

• 9402 905 ELBOW, 5/8" tube to 1/2" pipe 900 Cad-
pUd. internal thread bevel gear cover 

10 144 610 NIPPLE, 1/2 x 1-3/8" reservoir line elbow 

11 144 034 BUSHING, 3/4 x 1/2" reducer bevel cover 

12 254 691 Rl "0" RING, self-sealing coupling (2)(not 
part of Accessory'Package) 

13 374 783 R92 COUPLING, self sealing (2)(not ~art of 
Accessory Package)(Includes '0" RING, 
254 691 Rl) 

14 373 220 RI CAP, coupling dust (2)(not part of 
Accessory Package) 

15 636 119 Rl CLAMP, hydraulic line dual 
1/4 x 1-1/4" hexagon BOLT 
1/4" lock WASHER 

16 636 208 RI CONNECTOR, 1/2" tube to 1/2" pipe cad-
pUd. hydraulic lines to self-sealing 
coupling (2) 

17 636 114 R11 LINE, remote cylinder left 

IS VALVE. one spool four way hydraulic 
(Refer to "HYDRAULIC VALVE") 

3/8 x 2_1/2" hexagon BOLT (3) 
3/S" hex. NUT (3) 
3/8" lock WASHER (3) 

,. 636 115 R11 LINE, remote cylinder right 

20 144 034 BUSHING, 3/4 x 1/2" valve outlet reducer 

21 9402 866 ELBOW, 5/S" tube to 1/2" pipe 900 cad-
pltd. valve outlet 

636 234 R91 PARTS ACCESSORY, valve system 
(required to connect remote control 
hydraulic cylinder to t~e pump system) 
(package will contain all parts listed. 
unless otherwise noted. plus 1 - 636 113 
R91 - pump to valve high pressure line. 
not illustrated, to displace the regular 
high pressure line) 

* Not Serviced Separately PRINTED IN CANADA 



iii III 

HI CRAWLER TRACTORS HYDRA ULIC SYSTEM HI 
REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAUliC VALVE SYSTEM 
(For Tractors Equipped With Remote Control Hydraulic Cylinder 
In Conjunction With Either No. 11 Bullgrader. No. 15 Bullgrader 
or No. 600 Dozer)(Not Low Profile) 

2 

635 715 R1 

9402 866 

H 6995 

ELBOW, 1/211 pipe to 1/2" tube 45 0 cad­
pltd. reservoir hose(on tractors prior to 
serial No. 1897) 

ELBOW, 1/2" pipe to 5/8" tube 900 cad­
pltd. reservoir hose (on tractors with 
serial No. 1897 and up) 

2 635 598 R91 HOSE, valve to bevel gear cover reservoir 
(on tractors .prior to serial No. 1897) 

2 636 007 R9l HOSE. valve to.bevel gear cover reservoir 
(on tractors with serial No, 1897 and up) 

3 635 714 R91 LINK. lever chain pin (2) 
1/16 x 1-1/2" cotter PIN 

4 636 038 RI LEVER, hydraulic valve (2) 
1/4 x 1-1/4" std-hd. dId. PIN (2) 
3/32 x 3/4" cotter PIN (2) 

5 635 596 HI ELBOW, 1/2"_900 valve port male (4) 

6 600 192 R1 SPACER, valve mounting (3) 

7 144 034 BUSHING, 3/4 x 1/2" valve outlet reducer 

a 635 596 R1 ELBOW. 1/2"-900 valve outlet male (on 
tractors prior to serial No. 1897) 

a 9402 866 ELBgW, 1/2 11 pipe to 5/8" tube cad-pltd. 
90 valve outlet (on tractors with serial 
No. 1897 and up) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM - Cont 
(For Tractors Equipped With Remote Control Hydraulic Cylinder 
In Conjunction With Either No. 11 Bullgrader. No. 15 Bullgracler 
or No. 600 Dozer)(Not Low Profile) 

9 

10 144 034 

119 101 

VALVE, two spool four way four way 
(Refer to "HYDRAUllC VALVE") 

3/8 x 2-1/2" hexagon BOLT (3) 
3/a ll hex. NUT (3) 
3/8" lock WASHER (3) 

BUSHING. 3/4 x 1/2" bevel gear cover 
reducer 

CAP, 1/2" pipe valve port elbow (4)(for 
transporting purposes)(not illustrated) 

636 233 R91 PARTS ACCESSORY, hydraulic valve system 
(required to connect any of the above 
mentioned hydraulics to the pump system) 
(all parts listed are components of this 
Parts Accessory Package) 

* Not Serviced Separately PRINTED IN CANADA 



\ 

CRAWLER TRACTORS HYDRAULIC SYSTEM 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM 
(For Tractors Equipped With Remote Control Hydraulic Cylinder In 
Conjunction With Equipment Requiring A Four Way Control Valve) 
(Low Profile Only) 

22 

2 

3 

4 

5 

6 

7 

5 

7 

21 
20 

H ee78 

636 116 R11 BRACKET, valve support (for use on 
tractors NOT equipped with standard 
transmissionl 

5/16 x 7 ~8' hex. BOLT (2) 
5/16 xl' hex. BOLT (2) 
5/16" hex. NUT (2) 
11/32 x 7/8 x 16 gauge WASHER (2) 
5/16" lock WASHER (4) 

636 ll6 R11 BRACKET, valve support (for use on 
tractors equipped with standard 
transmiSSiOn) 

5/16 x 1-1 2" hex. BOLT (2) 
3/8 x 1-1/4" hex. BOLT (2) 
5/16" hex. NUT (2) 
3/8" hex. NUT (2) 
13/32 x 7/8 x 7 gauge WASHER (2) 
13/32 x 13/16 x 16 gauge WASHER (2) 
5/16 11 lock WASHER (2) 
3/8" lock WASHER (2) 

635 714 R91 CHAIN, valve lever link (2) 

636 III R1 

618 231 HI 

9403 372 

636 485 R1 

LEVER, hydraulic valve (2) 
1/4 x 1-1/4" std-hd. dId. PIN (2) 
3/32 x 3/411 cotter PIN (2) 

VALVE, two spool four wa~ control (Refer 
to "HYDRAULIC VALVE ') 

3/8 x 2-1/2" hex. BOLT (3) 
3/8" hex. NUT (3) 
3/8 11 lock WASHER (3) 

ELBOW, 1/2" tube to 1/2" pipe 90
0 

cad­
pltd. valve port (4) 

CAP, 1/2" tube cad-pltd. port elbow (2) 
(for transporting purposes only) 

TAB, bolt locking (4) 

REF. 
NO. 

PAftT NUMBER DESCRIPTION 

HYDRAULJC VALVE SYSTEM - Cont 
(For Tractors Equipped With Remote Control Hydraulic Cylinder In 
Conjunction With Equipment Requiring A Four Way Control Valve) 
(Low Profile Only) 

8 

B 

9 

9 

636 ll8 R1 

636 485 R1 

636 ll8 Rl 

636 485 Rl 

SPACER, valve support bracket (for use on 
tractors NOT equipped with reverser) 

3/8 x 1_1/411 hex. BOLT (2) 
Locking bolt TAB (2) 

SPACER, valve support bracket (for use 
on tractors e~uipped with reverser) 

3/8 x 1-5/8 ' hex. BOLT (2) 
Locking bolt TAB (2) 

LINE, hydraulic reservoir valve to bevel 
gear cover (for service on tractors prior 
to serial No. # Order 1-636 367 R11 
- Line and 1-108 686 - Elbow) 

636 367 R11 LINE, hydraulic reservoir valve to bevel 
gear cover (for use on tractors with 
serial No. # and up) 

10 9402 905 ELBOW, 5/8 11 tube to 1/211 pipe 900 cad­
pltd. internal thread bevel gear cover 

11 

12 

13 

14 

15 

16 

17 

18 

144 610 

144 034 

NIPPLE, 1/2 x 1-3/811 reservoir elbow 

BUSHING, 3/4 x 1/2" gear cover reducer 

254 691 R1 11011 RING, self sealing coupling (2)(not 
part of Accessory Package) 

374 783 R91 COUPLING, self-sealing (2)(Includes RING, 
254 691 R1)(not part of Accessory 
Package) 

373 220 R1 CAP, coupling dust (2)(not part of 
Accessory Package) 

636 208 R1 CONNECTOR, 1/211 tube to 1/211 pipe cad-
pHd. hydraulic lines to self-sealing 
couplings (2) 

636 119 R1 CLAMP, hydrauliC line dual 
1/4 x 1-1/4" hex. BOLT 
1/411 lock WASHER 

636 114 R11 LINE~ remote control left 

19 636 ll5 R11 LINE, remote control right 

20 144034 BUSHING, 3/4 x 1/2" valve outlet reducer 

21 108 686 ELBOW, 1/2"_90° valve outlet 

22 9402 866 ELBOW, 5/8 11 tube to 1/2" line 900 cad-pltd .. 
valve outlet 

636 235 R91 PARTS ACCESSORY, valve system (required 
to connect a Remote Control Hydraulic 
Cylinder used in conjunction with equipment 
requiring a four way control valve to a 
pump system)(package will contain all 
parts listed, unless otherwise noted, 
plus 1-636 127 R11, Line; not illustrated: 
to replace the regular high pressure line) 

* Not Serviced Separately PRINTED IN CANADA 

# Information Not Available 



-170-
Iii! 

HI CRAWLER TRACTORS HYDRAULIC SYSTEM 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM 
(For Tractors Equipped With Remote Control Hydraulic Cylinder 
In Conjunction With No. 280 Wagner Loader)(Not Low Profile) 

----~-~ 1 2 3 4 5 6 7 8 ~. 

,~ ~ 9 
19 \ \' ~:_ \ .. 

16 15 14 13 12 11 10 

H 7036 

1 635 715 Rl ELBOW, 1/2 11 pipe to 1/2" tube 45° cad-
pltd. gear cover bushing (tractors prior 
to serial No. 1897) 

9402 866 ELBOW, 5/8" tube to 1/2" pipe 90° cad-
pHd. gear cover bushing (tractors with 
serial No. 1897 and up) 

2 635 598 R9I HOSE, valve to gear cover elbow (tractors 
prior to serial No. 1897) 

2 636 007 R91 HOSE, valve to gear cover elbow (tractors 
with serial No. 1897 and up) 

3 374 783 R91 COUPLING, remote control self-sealing 
(Includes "0" RING, 254 691 Rl) 

4 636 038 R1 LEVER, hydraulic valve 
1/4 x 1-1/4" std-hd. dkI. PIN 
3/32 x 3/4 11 cotter pIN 

5 144 034 BUSHING, 3/4 x 1/2" valve inlet and 
outlet reducer 

6 9402 710 CONNECTOR, 5/B II tube to 1/2" pipe cad-
pltd. fender valve inlet port bushing 

7 636 012 R91 HOSE, valve to valve 

8 VALVE, Wagner (for components refer to 
Wagner Parts Catalog) 

9 9402 B27 ELBOW, 5/8" tube to 1/2" pipe 45 0 cad-
pltd. Wagner valve (2) 

10 636 013 Rl CLAMP, reservoir hose (2) 
1/4 x 3/4" hex. BOLT .(2) 
1/4" hex. NUT (2) 
1/411 lock WASHER (2) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM - Cont 
(For Tractors Equipped With Remote Control Hydraulic Cylinder 
In Conjunction With No. 280 Wagner Loader)(Not Low Profile) 

11 

12 

13 

14 

15 

635 99B R1 CLAMP, valve to valve hose 
1/4 x 3/4" hex. BOLT 
1/4" hex. NUT 
1/411 lock WASHER 

636 011 R91 HOSE, reservoir front 

635596 R1 ELBOW, 1/2" pipe male 900 valve port (2) 

VALVE, one spool four way (Refer to 
"IfYDRAULIC VALVEH) 

3/8 x 2-1/2 11 hex. BOLT (3) 
3/8" hex. NUT (3) 
3/8 11 lock WASHER (3) 

600 192 Rl SPACER, valve mounting (3) 

16 373 220 HI CAP, coupling dust 

17 9403 022 

18 254 691 HI 

19 144 034 

19 144034 

TEE, 5/8" tube to 1/2" pipe cad-pltd. 
fender valve outlet port bushing 

"Oil RING, self-sealing coupling 

BUSHING, 3/4 x 1/2 11 gear cover reducer 

BUSHING, 3/4 x 1/2" Wagner valve outlet 
port reducer 

119 001 CAP, 1/2" pipe valve port elbow (2)(for 
transporting purposed - not illustrated) 

635 714 R91 CHAIN, valve lever link (not illustrated) 

636 239 R91 PARTS ACCESSORY, No. 280 Wagner 
Loader hydraulic completing (required 
to connect Wagner hydraulics to the 
valve system) 

composed of: 
1 Bushing 144 034 
1 Cla:mp 635 998 R1 
2 Cla:mp 636 013 R1 
1 "'Connector 9402 710 
2 Elbow 9402 827 
1 Hose 636 012 R9l 
1 Hose 636 011 R91 
1 Tee 9403 022 

636 231 R91 PARTS ACCESSORY, valve system 
(required to connect the Remote Control 
Hydraulic Cylinder and the No. 280 
Wagner Loader Hydraulics to the pump 
system) 

composed of: 
2 BUshing 144 034 
2 Cap 119 101 
1 Chain 635714 R91 
2 Elbow 9402 866 
1 Elbow 635 596 HI 
1 Hose 636 007 R91 
1 Lever 636 038 R1 
1 Pin Q711 
1 Pin 103 373 
3 Spacer 600 192 HI 
1 Valve 635 867 R92 

* Not Serviced Separately PRINTED IN CANADA 



) 

-171-

iii IIil 

HI CRAWLER TRACTORS 
HYDRAULIC SYSTEM tH 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM 
(For Tractors Equipped With A Single Actmg Cylinder Alone) 
(Not Low Profile) 

4----

3 ____ _ 

2 

1 

I~" 'J 
::;.; H 7105 

9402 866 ELBOW, 1/211 pipe to 5/8" tube 90° cad­
pltd. bevel gear cover bushing 

2 636 007 R9I HOSE, hydraulic reservoir 

3 635714 R9I CHAIN, valve to lever link 

4 636 038 Rl 

5 635 596 RI 

6 600 192 Rl 

7 144 034 

B 635 596 HI 

B 9402 866 

9 

10 144 034 

636 240 R91 

LEVER, hydraulic valve 
1/4 x 1-1/411 std-hd. dId. PIN 
3/32 x 3/4" cotter PIN 

ELBOW, 1/2" pipe male 90
0 

cylinder hose 
valve port 

SPACER, valve mounting (3) 

BUSHING, 3/4 x 1/2" valve outlet reducer 

ELBOW, 1/2" pipe male 90° valve outlet 
(tractors prior to serial No, 1897) 

ELBOW, 5/8 11 tube to 1/2" pipe 90° cad­
pltd. valve outlet (tractors with serial 
No. 1897 and up) 

VALVE, one spool three way hydraulic 
(Refer to "HYDRAULIC VALVE") 

3/8 x 2-1/2" hex. BOLT (3) 
3/8" hex. NUT (3) 
3/8" lock WASHER (3) 

BUSHlliG, 3/4 x 1/2" gear COver reducer 

PARTS ACCESSORY, 
line completing 

composed of: 
1 Bushing 
1 Elbow 
1 Hose 

hydraulic reservoir 

144 034 
9402 866 
636 007 R91 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM - Cont 
(For Tractors Equipped With A Single Acting Cylinder Alone) 
(Not Low Profile) 

636 230 R9l PARTS ACCESSORY, valve system, 
(required to connect the valve system and 
the reservoir to the pump system when 
a single acting cylinder is used) 

composed of: 
1 Bushing 144 034 
1 Chain 635 714 R91 
I Elbow 635 596 Rl 
I Elbow 9402 866 
I Elbow 9410 977 
1 Hose 635 594 R92 
1 Hose 636 006 R92 
I Lever 636 038 RI 
1 "011 Ring 570828 R1 
3 Spacer 600 192 R1 
I Valve 635 605 R92 

* Not Serviced Separately PRINTED IN CANADA 



-172-
III 

HI CRAWLER TRACTORS 
HYD RA U LIC SYSTE M 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAUUC VALVE SYSTEM 
(For Tractors With Three-Point Linkage Alone)(Not Low Profile) 

2 

11 10 
H 6994 

9410 977 ELBOW w /bac~-up washer and lock nut, 
1/2" tube 90 cad-pltd. cylinder hose 

2 635 594 R92 HOSE, valve to three point hitch lift 
.housing hydraulic cylinder 

3 636 038 RI LEVER, hydraulic valve 
1/4 x 1-1/4" std-hd. dId. PIN 
3/32 x 3/4" cotter PIN 

4 635 596 Rl ELBOW, 1/2" pipe male 900 cylinder hose 
valve port 

5 VALVE, one spool three way hydraulic 
(Refer to "HYDRAULIC VALVE") 

3/8 x 2-1/2" hexagon BOLT (3) 
3/a ll hex. NUT (3) 
3/8 11 lock WASHER (3) 

6 600 192 Rl SPACER, valve mounting (3) 

7 144 034 BUSHING, 3/4 x 1/211 valve outlet reducer 

8 ELBOW, 1/211 pipe male 900 reservoir 
hose valve outlet (for use on tractors 
prior to serial No. 1897) 

• 9402 866 ELBOW, 5/8 11 tube to 1/2" pipe 900 cad-
pltd. reservoir hose valve outlet (for 
use on tractors with serial No. 1897 and 
up) 

9 635 714 R91 CHAIN, valve to lever link 

10 635595 R9l HOSE, valve to three point hitch lift 
housing hydraulic reservoir (for use on 
tractors prior to serial No. 1897) 

10 636 006 R92 HOSE, valve to three point hitch lift 
housing hydraulic reservoir (for use on 
tractors with serial No. 1897 and up) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM - Cant 
(For Tractors With Three-Point Linkage Alone)(Not Low Profile) 

11 570828 Rl "0" RING. cylinder hose elbow 

636 230 R9l PARTS ACCESSORY. valve system 
(composed of all parts listed)(required 
to connect three paint linkage hydraulics 
alone to the pump system) 

* Not Serviced Separately 
PRINTED IN CANADA 



_173_ .. 
HI CRAWLER TRACTORS 

HYDRAULIC SYSTEM 

REf. 
'0. PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM 
(For Tractors With Three Point Linkage Alone)(Low Profile Only) 

636 116 Rl1 BRACKET, valve support (for use on 
tractors equipped with torque amplifier 
or reverser) 

5/16 x 7la" hexagon BOLT (2) 
5/16 x 1 I hexagon BOLT (2) 
5/16" hex. NUT (2) 
11/32 x 7/8 x 16 gauge WASHER (4) 
5/16" lock WASHER (4) 

636 116 Rll BRACKET, valve support (for use on 
tractors equipped with standard 
transmissions) 

5/16 x 1-1/2" hexagon BOLT (2) 
3/8 x 1_1/411 hexagon BOLT (2) 
5/16" hex. NUT (2) 
3/8 11 hex. NUT (2) 
13/32 x 13/16 x 16 gauge WASHER (2) 
13/32 x 7/8 x 7 gauge WASHER (2) 
S/1S!! lock WASHER (2) 
3/8" lock WASHER (2) 

2 635 714 R91 CHAIN, valve lever link 

3 636 111 Rl 

4 

5 618231 Rl 

LEVER, hydraulic valve 
1/4 x 1_1/4 11 std-hd. dId. PIN 
3/32 x 3/4 11 cotter PIN 

VALVE, one spOOl three way hydraulic 
(Refer to "HYDRAULIC VALVE") 

3/8 x 2-1/2" hexagon BOLT (3) 
3/8 t1 hex. NUT (3) 
3/8" lock WASHER (3) 

ELBOW, 1/2" tube to 1/2" pipe 900 cad-
pltd. valve port ' 

REf. 

'0. PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM - Cant 
(For Tractors With Three Point Linkage Alone)(Low Profile Only) 

6 636 485 RI TAB, bracket spacer bolt locking (4) 

7 636 333 Rl1 LINE, valve to three point hitch lift 
housing cylinder 

8 570 828 Rl 1I01t RING, cylinder cap elbow 

9 9410977 ELBOW, ~/backup washer and lock nut, 
1/2"-90 cad-pltd. housing cylinder 

10 636 596 Rl HOSE, return tube connecting (for use on 
tractors with serial No. /I and up) 

11 9402 866 ELBOW, 5/8 11 tube to 1/2" pipe 900 cad-
pltd. lift housing reservoir 

12 9403 490 NUT, rear return tube 

13 636 597 Rl TUBE, valve to three point hitch housing 
hydraulic reservoir rear return (for 
use on tractors with serial No. /I and 
up) 

14 636 602 R91 CLAMP. cylinder line connecting (2)(for 

15 

15 

16 

16 

17 

18 

636 595 R11 

636 118 Rl 

636 485 Rl 

636 118 Rl 

636 485 RI 

144 034 

9402 866 

use on tractors with serial No. /I and 
up) 

LINE ASSEMBLY, hydraulic reservoir 
valve to housing rear return)(on tractors 
prior to serial No. If order 
1 - 636 595 R11 - Tube, 1 - 636 596 Rl -
Hose, 1- 636 597 RI-Tube, 2 - 636 602 R91 
- Clamp and 1 - 9403 490 - Nut) 

TUBE, valve to three point hitch lift 
housing reservoir front return (for use 
on tractors with serial No. If and up) 

SPACER, valve support bracket (for use on 
tractors NOT equipped with reverser) 

3/8 x l_l/4 J1 hexagon BOLT (2) 
Locking bolt TAB (2) 

SPACER, valve support bracket (for use on 
tractors equipved with reverser) 

3/8 x 1-5/8' hexagon BOLT (2) 
Locking bolt TAB (2) 

BUSHING, 3/4 x 1/211 valve outlet 

ELBOW, 5/8" tube to 1/211 pipe 900 cad-
pltd. hose valve outlet 

636 337 R91 PARTS ACCESSORY, valve system 
(required to connect three paint linkage 
hydraulics alone to the pump system) 
package will contain all parts listed 
plus 1 - 636 113 Rll pump to valve high 
pressure line, not illustrated, to displace 
the regular high pressure line) 

* Not Serviced Separately PRINTED IN CANADA 



-174-

I!il I!il 

HI CRAWLER TRACTORS HYDRA ULIC SYSTEM HI 
REf. 

'0. PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM 
(For Tractors Equipped With Three Point Linkage In Conjunction 
With Either Remote Control Hydraulic Cylinder, No. l1 Bullgrader, 
No. 15 Bullgrader Or No. 600 Dozer) 

2 

H 6991 

9410977 ELBOW w/bac&-up washer and lock nut, 
1/2" tube 90 cad-p1td. lift housing 
cylinder hose 

2 635 594 R92 HOSE, valve to three point hitch lift 

3 

4 636 038 RI 

5 635 596 Rl 

6 108 686 

7 373 220 Rl 

8 374 783 R91 

9 444 004 

10 600 192 R1 

11 144 034 

12 635 596 RI 

12 9402 866 

housing hydraulic cylinder 

VALVE. two spool four way three way 
(Refer to "HYDRAULIC VALVE") 

3/8 x 2-1/2" hexagon BOLT (3) 
3/8" hex. NUT (3) 
3/8" lock WASHER (3) 

LEVER, hydraulic valve (2) 
1/4 x 1-1/4" std-hd. dId. PIN (2) 
3/32 x 3/4" cotter PIN (2) 

ELBOW, 1/2"_900 pipe valve port (3) 

ELBOW, 1/2"-900 front right valve port 

CAP, coupling dust (2)(not part of 
Accessory PaCkage) 

COUPLING, remote control self-sealing (2) 
(Includes tlOIl RING. 254 691 Rl)(not part 
of Accessory Package) 

ADAPTOR, 1/2 tl right rear valve port 

SPACER. valve mounting (3) 

BUSHING. 3/4 tl x 1/2" valve outlet reducer 

ELBOW, 1/2 tl _900 pipe valve outlet (for 
use on tractors prior to serial No. 1897) 

ELBOW, 5/8" tube to 1/2" pipe 900 cad-
pUd. reservoir hose valve outlet (for 
use on tractors with serial No. 1897 and 
up) 

13 635 714 R91 CHAIN, valve to lever link (2) 

REf. 

'0. PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM - Cont 
(For Tractors Equipped With Three Point Linkage In Conjunction 
With Either Remote Control Hydraulic Cylinder, No. 11 Bullgrader, 
No. 15 Bullgrader or No. 600 Dozer) 

14 635 595 R91 HOSE, valve to three pOint hitch lift 

14 

15 

housing hydraulic reservoir (for use on 
tractors prior to serial No. 1897) 

636 006 R92 HOSE, valve to three pOint hitch lift 
housing hydraulic reservoir (for use on 
tractors with serial No. 1897 and up) 

570 828 Rl 

119 101 

254 691 R1 

"0" RING, lift housing cylinder elbow 

CAP, 1/2" pipe valve port elbow (2)(for 
transporting purposes)(not illustrated) 

"0" RING, self-sealing connector (2)(not 
part of Accessory Package)(not illustrated) 

636 232 R91 PARTS ACCESSORY, valve system 
(required to connect three point linkage 
when used in conjunction with either 
remote control cylinder. No. 11 Bullgrader, 
No. 600 Dozer to the pump system)(all 
parts listed are components of this Parts 
Accessory Package unless otherwise 
specified) 

* Not Serviced Separately PRINTED IN CANADA 



) 

-175-
ill 

III CRAWLER TRACTORS HYDRA ULle SYSTEM 

REf. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM 
(For Tractors Equipped With Three Point Linkage In Conjunction 
With No. 280 Wagner Loader)(Not Low Profile) 

H 7037 

635 595 R91 HOSE, valve to three pOint hitch lift 
housing hydraulic reservoir (tractors 
prior to serial No. 1897) 

636 006 R92 HOSE, valve to three pOint hitch lift 
housing hydraulic reservoir (tractors 
with serial No. 1897 and up) 

2 144 034 BUSHING, 3/4 x 1/2 11 valve inlet outlet 
reducer 

3 636 038 HI LEVER, hydraulic valve 
1/4 x 1-1/4" std-hd. dId. PIN 
3/32 x 3/4" cotter PIN 

!I, 635 594 R92 HOSE, valve to three pOint hitch lift 
housing hydraulic cylinder 

5 9410 ~77 ELBOW w /bac~-up washer and lock nut, 
1/2" tube 90 cad-pUd. cylinder hose 

6 570828 RI "0" RING. cylinder hose elbow 

7 VALVE, Wagner hydraulic (for components 
refer to Wagner Parts Catalog) 

B 9402 710 CONNECTOR, 5/8" tube to 1/2" pipe cad-
pltd. fender valve inlet port bushing 

9 636 012 R91 HOSE, valve to valve 

10 9402 827 EI..;BOW, 5/8" tube to 1/211 pipe 45
0 

cad-
pltd. Wagner valve (2) 

11 636 013 Rl CLAMP, reservOir hose (2) 
1/4 x 3/4" hex. BOLT (2) 
1/4" hex. NUT (2) 
1/4" lock WASHER (2) 

REf. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM - Cont 
(For Tractors Equipped With Three Point Linkage In Conjunction 
With No. 2BO Wagner Loader)(Not Low Profile) 

12 635 99B R1 CLAMP, valve to valve hose 
1/4 x 3/4" mach. BOLT w/NDT 
1/4" lock WASHER 

13 636 011 R91 HOSE, reservoir front 

14 635 596 R1 ELBOW, 1/2" pipe male 900 cylinder hose 

15 

16 600 192 RI 

valve port 

VALVE, one spool three way hydraulic 
(Refer to "HYDRAUUC VALVE") 

3/8
r
t- 2_1/2" hex. BOLT (3) 

3/B hex. NUT (3) 
3/8 II lock WASHER (3) 

SPACER, valve mounting (3) 

17 9403 022 TEE, 5/8 11 tube to 1/2 11 pipe cad-pltd. 
fender valve outlet port bushing 

144 034 BUSHING, 3/4 x 1/2" Wagner valve outlet 
port reducer (not illustrated) 

635 714 R91 CHAIN, valve to lever link (not illustrated) 

636 239 R91 PARTS ACCESSORY, No. 280 Wagner 
Loader hydraulic completing (required 
to connect No. 280 Wagner Loader 
hydraulics to three point linkage 
hydraulics to the pump system) 

composed of: 
1 Bushing 144 034 
1 Clamp 635 998 R1 
1 Clamp 636 013 R1 
1 Connector 9402 710 
2 Elbow 9402 B27 
1 Hose 636 011 R91 
1 Hose 636 012 R91 
1 Tee 9403 022 

636 230 R91 PARTS ACCESSORY, valve system 
(reqllired to connect No. 280 Wagner 
Loader hydraulics when used in conjunction 
with three point linkage or remote 
control hydraulic cylinders to the pump 
system) 

composed of: 
1 Bushing 144 034 
1 Chain 635 714 R91 
I Elbow 635 596 Rl 
1 Elbow 9402 866 
1 Elbow 9410 977 
1 Hose 635 594 R92 
1 Hose 636 006 R92 
1 Lever 636 038 R1 
1 "0" Ring 570 828 R1 
3 Spacer 600 192 Rl 
1 Valve 635 605 R92 

*' Not Serviced Separately PRINTED IN CIINIIDII 



-176-

CRAWLER TRACTORS 
REF. 
HO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE SYSTEM 
(For Tradors Equipped With No. 280 Wagner Loader Alone) 
(Not Low Profile) 

J 

2 3 

r 

9402 866 

7 

4 

H 7035 

ELBOW, 1/2" pipe to 5/8 11 tube 900 cad­
pltd. bevel gear cover bushing 

2 144 034 BUSHING, 3/4 x 1/2" gear cover reducer 

3 636 010 R91 HOSE, Wagner valve to gear cover elbow 

4 636 013 R1 CLAMP, reservoir hose (2) 
1/4 x 3/411 hex. BOLT (2) 
1/4" hex. NUT (2) 
1/411 lock WASHER (2) 

5 9402 827 ELBOW, 5/8" tube to 1/211 pipe 450 cad-
pltd. Wagner valve outlet port 

6 144 034 BUSHING, 3/4 x 1/2" outlet port of Wagner 
valve reducer 

7 VALVE, Wagner hydraulic (for components 
refer to Wagner Parts Catalog) 

636 238 R91 PARTS ACCESSORY, No. 280 Wagner 
Loader hydraulic completing (required 
to connect Wagner valve to the tractor 
pump system) 

composed of: 
2 Bolt 17410 R1 
1 Bushing 144 034 
2 Clamp 636 013 Rl 
1 Elbow 9402 827 
1 Hose 636 010 R91 
2 Lockwasher 103 319 
2 Nut 109 084 

REF. 
HO. 

'" Not Serviced Separately PRINTED IN CANADA 

PART NUMBER 

HYDRA ULIC SYSTEM 

DESCRIPTION 



) 

I!II 

HI 
REF. 
NO. 

PART NUMBER 

_.LII_ 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PRINTED IN CANADA 

PART NUMBER 

HYDRA ULIC SYSTEM 

DESCRIPTION 



-178 -

CRAWLER TRACTORS HYDRA ULIC SYSTEM 

.T NUMBER DESCRIPTION 

.ULlC PUMP SYSTEM 
Jiesel Engine With Timing Gear Driven 7 G. P. M. 

:aulie Pump) 

-----~ 

00-----.... 

. .,,-----

----_., 
~ 
~ 
~ 
~ 

" 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRA ULIC PUMP SYSTEM - Cont 
(For Diesel Engine With Timing Gear Driven 7 G. P. M. 
Hydraulic Pump) 

2 

3 

NOTE "A" For use on tractors with serial No. 501 to 
2347, 2349 to 2763, 2765 to 2962, 2964, 
2966, 2968, 2969, 2971, 2975 to 2997, 2999 
to 3020, 3027 to 3041, 3043 to 3045, 3051 to 
3060, 3064 to 3070, 3074, 3077 to 3137, 
3139 to 3149. 

For use on tractors with serial No. 2348, 
2764, 2963, 2965, 2967, 2970, 2972 to 2974, 
2998, 3021 to 3026, 3042, 3046 to 3050, 
3061 to 3063, 3071 to 3073, 3075, 3076, 
3138, 3150 and up. 

636 242 R91 PARTS ACCESSORY, hydraulic pump 
system (required to connect to the various 
valve systems)(all paris listed below are 
components of this Paris Accessory 
Package, unless otherwise noted) 

364679 R91 BREATHER, hydraulic reservoir 

252 728 RI "0" RING, hydraulic return line elbow 

635 710 R9l ELBOW, hydraulic return line 

4 274 086 R91 CLAMP, reservoir to filter return hose (2) 

5 

5 

6 

7 

8 

9 

10 

11 

11 

12 

13 

635 583 Rl 

636 341 RI 

635 648 Rl 

128 003 

HOSE, reservoir to filter return (Note "All) 

HOSE, reservoir to filter return (Note "B") 

FITTING, reservoir side of filter return 
hose 

FILTER, hydraulic oil (Refer to 
"HYDRAULIC OIL FILTER II) 

3/8 x l_l/a l1 hexagon BOLT (2) 
13/32 x 13/16 x 15 gauge WASHER (2) 
3/811 hex. NUT (2) 
3/8 11 lock WASHER (2) 

BUSHING, 1 x 3/4 11 oil filter hose fitting 
reducer 

635 584 R1 FITTING, pump side of filter return hose 

636 568 R91 CLAMP, filter to pump return hose (2) 

635 592 Rl 

636 342:-Rl 
~"!;> 

635 "~S'~t~~ ~ll 
3044 641' RI 

3044 644 R1 

706 071 R1 
-' , 

HOSE, filter to pump return (Note II All) 

HOSE, oil filter to pump return (Note IIBI1) 

MANIFOLD, h~draulic pump inlet, 
5/16 x 3/4 I Allen SCREW (not part of 

Accessory Package) 
Spring WASHER (not part of Accessory 

Package) 

"0" RING, hydraulic pump inlet (for use on 
tractors prior to serial No, # ) 

* Not Servlced Separately 
# Information Not Available PRINTED IN CAriADA 



) 

iii 

1M CRAWLER TRACTORS 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC PUMP SYSTEM - Cont 
(For Diesel Engine With Timing Gear Driven 7 G. P. M. 
Hydraulic Pump) 

13 3044639 HI 
Cont 

14 704331 Rl 

706 069 Rl 
706 068 RI 

14 704 331 Rl 

3044 636 Rl 
3044638 Rl 

15 

"a" RING, hydraulic pump inlet (for use on 
tractors with serial No. # and up) 

PINION, hydraulic pump (for use on tractors 
prior to serial No. # ) 

Pinion lock WASHER 
Pinion lock NUT 

PINION. hydraulic pump (for use on tractors 
with serial No, If and up) 

Pinion lock WASHER 
Pinion lock NUT 

PUMP, 7 G. P. M. hydraulic (Refer to 
"HYDRAULIC PUMP It) 

5/16 x 2_1/2 11 hexagon BOLT (3) 
5/16 x 2-5/8 11 hexagon BOLT 
5/16" hex. NUT (4) 
5/16" lock WASHER (4) 

16 350 429 Rl !l0" RING, hydraulic pump outlet manifold 

17 635547 HI MANIFOLD, hydraulic pump outlet 
138205 1/4 x 1_3/411 hex. socket-hd. cap 

SCREW (2) 

18 570 828 Rl "011 RING, outlet manifold swivel connector 

19 9410 203 CONNECTOR, 1/2" tube cad-pltd. short 
swivel hydraulic pump outlet manifold 

20 635 600 R91 HOSE, pump to valve high pressure 

21 636 053 R1 CLAMP, high pressure hose 

22 635 599 Rll LINE, high pressure hose to valve 

23 9402 866 ELBOW, 5/81! tube to 1/2" pipe 90
0 

cad-
pltd. valve inlet bushing 

24 144 034 BUSHING, 3/4 x 1/2" valve inlet reducer 

REF. 
NO. 

------;;;r.~~~~~~~;;~g::---------------------~P~R;.IN~T;EO~IN CANADA 

PART NUMBER 

HYDRAULIC SYSTEM 

DESCRIPTION 

I 



-180-
III II!! 

III CRAWLER TRACTORS HYDRAULIC SYSTEM III 
REF. 
NO. 

PIIRT NUMBER 

HYDRA VLle PUMP SYSTEM 

DESCRIPTIOIl 

(For Carburated Engines With Timing Gear Driven 9 G. P. M. 
Hydraulic Pump) 

co 

~: 
" 0 ... ------.... 

) 
..... ~ 

/ 

.... Not Serviced Separately 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC PUMP SYSTEM - Cont 
(For Carburated Engines With Timing Gear Driven 9 G. P. M. 
Hydraulic Pump) 

NOTE "A" 

252 728 Rl 

For use on tractors up to serial No. 501 to 
2347, 2349 to 2763, 2765 to 2962, 2964, 
2966. 2968. 2969. 2971, 2975 to 2997, 2999 
to 3020, 3027 to 3041, 3043 to 3045, 3051 
to 3060, 3064 to 3070, 3074, 3077 to 3137, 
3139 to 3149 

For use on tractors with serial No. 2348, 
2764, 2963, 2965. 2967, 2970, 2972 to 2974, 
2998, 3021 to 3026, 3042, 3046 to 3050, 
3061 to 3063, 3071 to 3073, 3075, 3076. 
3138, 3150 and up 

"0" RING, hydraulic return line elbow 

2 635 710 R91 ELBOW, hydraulic return line 

3 364 679 R91 BREATHER, reservoir 

4 274 086 R9l CLAMP, reservoir to filter return hose (2) 

5 635 583 Rl 

5 636 341 Rl 

6 144 034 

7 9402 866 

8 635 600 R91 

9 636 568 R91 

10 570 828 Rl 

11 635 602 R11 

12 351 818 HI 

13 350709 Rl 
124 543 
114 494 

14 

15 355 965 HI 

16 9411 105 

PRINTED IN CANADA 

HOSE, reservoir to fUter return (Note lIAII) 

HOSE. reservoir to filter return (Note "BII) 

BUSHING, 3/4 x 1/2 11 valve inlet reducer 

ELBOW, 5/8 11 tube to 1/2" pipe 900 cad­
pltd. valve inlet bushing 

HOSE, high pressure pump to valve 

CLAMP, filter to pump return hose (2) 

11011 RING, pump outlet manifold 

MANIFOLD, hydraulic pump 
3/8-NF x 3_1/2 11 hex. BOLT (2) 

(Thompson Pump only) 
3/8-NF x 411 hex. BOLT (2) 

(Pesco Pump only) 
3/811 hex. NUT (2) 
3/811 lock WASHER (2) 

WASHER, pump drive gear 

GEAR, 16 T p'ump drive 
1/8 x 1/2 11 Woodruff KEY 
3/8!1-NF hex. jam NUT 

PUMP, 9 G. P. M. hydraulic (Refer to 
"HYDRAUUC PUMP") 

3/8 x 3-1/4" hex. BOLT (2) 
(Thompson Pump) 

3/8 x 3-1/2 11 hex. BOLT (2) 
(Pesco Pump) 

3/811 lock. WASHER (2) 

110
11 RING. hydraulic pump manifold (2) 

ELBOW w /bagk-up washer and lock nut, 
1/2 tube 45 cad-pltd. pump outlet manifold 



_181_ 
I!lI 

HI CRAWLER TRACTORS 
REF. 
NO. 

PART HUMIIER DESCRIPTION 

HYDRAULIC PUMP SYSTEM - Cont 
(For Carburated Engines With Timing Gear Driven 9 G. P. M. 
Hydraulic Pump) 

17 

18 

18 

19 

20 

21 

22 

636 053 Rl CLAMP, high pressure hose 

635 592 Rl HOSE, filter to pump return (Note tI A") 

636 342 RI HOSE, filter to pump return (Note "B") 

635 584 RI FITTING, pump side of hydraulic filter 
return hose 

128 003 BUSHING, 1 x 3/411 filter hose fitting 
reducer 

FILTER, hydraulic oil (Refer to 
"HYDRAULIC OIL FILTERrr) 

3/B x 1-1/S" hexagon BOLT (2) 
3 /8" hex. NUT (2) 
13/32 x 13/16 x 15 gauge cad-pltd. 

WASHER (2) 
3/8" lock WASHER (2) 

635 648 Rl FITTING, reservoir side of hydraulic 
filter return hose 

636 565 R91 PARTS ACCESSORY, hydraulic pump system 
(Low Profile only)(required to connect to 
the various valve systems)(all parts 
listed are components of this Parts 
Accessory Package, plus~ 

2 Bolt 179791 
1 Bowl 635 568 R91 
1 Cable 635 624 Rll 
1 Connector 35 252 D 
1 Cover 29710 D 
1 Elbow 120 401 
1 Gasket 49 124 D 
1 Line 636 553 Rll 
1 Line 636 563 RII 
2 Lockw2sher 103 319 
1 Pump 89 577 H 

636 566 R91 PARTS ACCESSORY, hydraulic pump system 
(not Low Profile)(required to connect to 
the various valve systems)(all parts 
listed are components of this Parts 
Accessory Package, plus: 

2 Bolt 179 791 
1 Bowl 636 211 R91 
1 Cable 635 624 Rll 
1 Connector 35 252 D 
1 Cover 29710 D 
2 Elbow 24 847 H 
I Gasket 49 124 D 
1 Line 636 212 Rll 
1 Line 636 553 Rll 
1 Line 636 554 Rll 
2 Lockwasher 103 319 

REF. 
NO. 

* Not Serviced Separately PRINTED IN CANADA 

PART NUMBER 

HYDRA ULle SYSTEM 

DESCRIPTION 



-182-

l1li 

CRAWLER TRACTORS HYDRA ULIC SYSTEM IH 
REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC PUMP SYSTEM 
(For Tractors With Front Power Take-orr Driven 12 G. P. M. 
Hydraulic Pump)(Not Low Profile) 

'" 

... -

___ ~'i~ 

----'.~ ---. --j 
:~~ . ~~ 

:::-

-(') Q)~--

* Not Serviced Separately 

'" '" 

~ 
0 
0 
~ 

'" 

REF. 
NO. 

PART NUMBER D E.S C RIP T I 0 f/ 

HYDRAULIC PUMP SYSTEM - Cant 
(For Tractors With Front Power Take-Off Driven 12 G. P. M. 
Hydraulic Pump)(Not Low Profile) 

2 

3 

4 

5 

6 

7 

8 

9 

10 

10 

11 

12 

13 

For use on tractors up to serial No. 501 to 
2347, 2349 to 2763, 2765 to 2962. 2964, 
2966, 2968, 2969, 2971, 2975 to 2997, 2999 
to 3020, 3027 to 3041, 3043 to 3045, 3051 
to 3060, 3064 to 3070, 3074, 3077 to 3137, 
3139 to 3149 

For use on tractors with serial No. 2348, 
2764. 2963, 2965, 2967. 2970, 2972 to 2974. 
2998. 3021 to 3026, 3042, 3046 to 3050, 
3061 to 3063, 3071 to 3073, 3075, 3076. 
3138, 3150 and up 

For use on tractors with serial No. 1449 to 
2347. 2349 to 2763. 2765 to 2962. 2964, 
2966, 2968, 2969, 2971. 2975 to 2997, 2999 
to 3020, 3027 to 3041. 3043 to 3045. 3051 
to 3060, 3064 to 3070. 3074, 3077 to 3137. 
3139 to 3149 

144034 BUSHING, 3/4 x 1/2" valve inlet reducer 

9402 866 ELBOW, 5/8" tube to 1/2" pipe 900 cad-
pUd. valve inlet bushing 

635 599 Rll LINE, high pressure pump to valve 

636 053 Rl CLAMP, high pressure hose 

635 866 R91 HOSE, high pressure pump to valve 

635955 Rl PLATE. front P.T.O. pulley adaptor 
(Carburated Engine only) 

3/8 x 1_1/411 hex. BOLT (2) 
, 3/8 11 internal-tooth lock WASHER (2) 

635952 Rll ADAPTOR, front P.T.O. pulley hub 
(Includes BUSHINGS, 635 953 HI and 
635 954 Rll 

7/16 x 11 hex. BOLT (4) 
(Carburated Engine) 

635 954 Rl 

635 953 Rl 

635 705 Rl 

635 706 R1 

106 751 

635 950 Rl 
102 569 

635 951 Rl 

7/16 x 1-1/2" hex. BOLT (4) 
(Diesel Engine) 

7/lS 11 internal-tooth lock WASHER (4) 

BUSHING, hub adaptor outer (4) 

BUSHING. hub adaptor inner (4) 

SHAFT, front P.T.O. pump drive 
(Carburated Engine only) 

SHAFT, front P.T.O. pump drive 
(Diesel Engine only) 

KEY, pump drive shaft to drive flange 
(3/16 x 3/411 Woodruff KEY) 

FLANGE, 3/4" rear drive 
1/4 x 1 4" soc-hd. set SCREW (2) 

HUB, front P. T. O. adaptor 
5/1S-NF x 1-5/8" hex. BOLT (4) 
5/1S"-NF lock NUT (4) 

PRINTED IN CANADA 

J 



III 

CRAWLER TRACTORS 
HYD RA ULIC SYSTEM III 

REF. 
NO. 

PART NUMBER DESCR~pTION 

HYDRAULIC PUMP SYSTEM - Cont 
(For Tractor" With Front Power Take-Off Driven 12 G. P. M. 
Hydraulic Pump)(Not Low PNfile) 

14 

15 

16 

17 

18 

19 

20 

635 957 HI 
102 569 

FLANGE, 11/16" front drive 
1/4 x 1/4t! soc-hd. set SCREW (2) 

635956 R91 COUPLING ASSEMBLY, front P.T.O. 
composed of: 

1 Flange 635 950 R1 
1 Flange 635 957 HI 
1 Hub 635 951 R1 
4 Bolt 181 344 
4 Locknut 192 061 
4 Screw 102 569 

635 707 R9l BRACKET, front P. T. O. pump mounting 
1/2 x 1-3/4" hex. BOLT (4) 
17/32 x 1 x 11 gauge WASHER (4) 
1/2 11 lock WASHER (4) 

PUMP, 12 G. P. M. hydraulic (Refer to 
flHYDRAUl.JC PUMP") 

7/.16 x 1-1/2 11 hex. BOLT (2) 
7/16 11 hex. NUT (2) 
7/16" lock WASHER (2) 

636 726 R1 HOSE, pump inlet line connecting 
(tractors with serial No. II and up) 

636 727 R91 CLAMP, pump inlet line manifold tube (2) 
(tractors with serial No. II and up) 

635881 R21 TUBE, pump inlet manifold (tractors prior 
to serial liro. II) 

20 636 725 R1 TUBE, p'ump inlet manifold (tractors with 
serial No. /I and up) 

21 636724 R1 NUT, pump outlet manifold elbow 

22 635 715' R1 ELBOW, 1/2" tube to 1/2" pipe 45
0 

cad-
pltd. pump outlet manifold 

23 610 395 R1 SPACER, pump mounting bracket (2) 

24 636 569 R91 CLAMP, return line hoses (4) 

B5 635 702 R1 HOSE, filter to pump return (tractors 
prior to serial No. 1449) 

25 635 991 R1 HOSE, Cilter to pump return (Note "C") 

25 636 345 HI HOSE, filter to pump return (Note "B") 

26 635743 R1 FITTING, filter return hose (2) 

27 

28 635 744 HI 

Fli.'rER, hydraulic oil (ReCer to 
"HYDRAULIC FILTER"( 

3/8 x 1-1/8" hex. BOLT (2) 
3/8" hex. NUT (2) 
13/32 x'13~<1() x 15 gauge WASHER (2) 
3/8" lock WASHER (2) 

HOSE, reservoir to CUter return (Note "All) 

REF. 
NO. 

P .... RT NUMBER DESCRIPTION 

HYDRAUUC PUMP SYSTEM - Cont 
(For Tractors With Front Power Take-Off Driven 12 G. P. M.) 
Hydraulic Pump)(Not Low Profile) 

28 
Cont 

29 

30 

31 

636 344 R1 HOSE, reservoir to filter return (Note "B") 

252 728 R1 "0" RING, return line elbow 

635 '145 R9l ELBOW, reservoir return line 

364 679 R9l BREATHER, reservoir 

141621 ELBOW, 3/4"-900 pump inlet manifold 
(2)(tractors prior to serial No. If 
(not illustrated) 

636 728 R1 CONNECTOR, hydraulic pump inlet line 
(tractors with serial No. If and up) 
(not illustrated) 

636 243 R92 PARTS ACCESSORY, hydraulic pump system 
(Carburated Engine only)(required to 
connect to the various valve systems) 
(all parts listed, with the exception of 
635 706 HI - Shaft, are components of 
this Parts Accessory Package) 

636 244 R92 PARTS ACCESSORY, hydraulic pump 
system (Diesel Engine only)(required to 
connect to the various valve systems) 
(all parts listed, with the exception of 
635 955 Rl - Plate and 635 705 RI - Shaft~ 
are components of this Parts Accessory 
Package) 

* Not Serviced Separately PRINTEO IN CAN .... OA 
1# Information Not Available 



III 

1M 
REf. 
NO. 

PART NUMBER 

-184-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

HYDRA ULle SYSTEM 

DESCRIPTION 

HYDRAULIC VALVE (One Spool - Three Way) HYDRAULIC VALVE (One Spool - Three Way) - Cont 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

1 2 

1~ 

635605 R92 VALVE, one spool three-way (composed of 
all parts listed below, excluding the 
attaching hardware) 

3/8 x 2-1/2" hexagon BOLT (3) 
3/a ll hex. NUT (3) 
3/8" lock WASHER (3) 

663 034 HI CAP, bonnet 

635 780 Rl CAP, detent spring 

635 779 HI SPRING. detent 

635 778 HI HOLDER. detent 

635 777 Rl FINGER. detent 

635 776 Rl CAP, detent 

635 775 Rl SPACER, detent cap 

635 972 Rl ADAPTOR, detent 
5/16" lock WASHER 

22 910 V WASHER, detent 

635 772 Rl SPRING. centering 

149 372 HI WASHER, stop 

663032 Rl SEAL, spool (2) 

2726
25 fQ r 24 23 \ 

2221 

20 

HB 4338 

13 444 701 PLUG, 1/2"-NF socket pipe 

14 HOUSING and SPOOL, valve (*)(for service 
order 1 - 635 605 R92 - Valve) 

3/8 x 2-1/2" hexagon BOLT (3) 
3/8" hex. NUT (3) 
3/8" lock WASHER (3) 

15 663 028 R1 SPRING, relief valve 

16 663 030 R1 BODY, relief valve 

17 355966 R1 110
11 RING, adjusting screw 

18 663 031 R1 SCREW, relief adjusting 

19 131663 NUT, 5/8"-NF high crown 

20 124 944 NUT, relief adjusting screw 

21 663029 R1 GASKET, relief valve body 

22 635 788 R1 SPACER, relief 

23 635 786 R1 COLLAR, seat jam (for use on machines up 
to serial No. # ) 

24 635 785 R1 SPACER, relief valve spring 

25 16014 R1 BALL, 7/16 11 dia. relief valve 

* Not Serviced Separately PRINTED IN CANADA 
# Information Not Available 



III 

HI CRAWLER TRACTORS 
REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE (One Spool - Three Way) - Cont 

26 635784 HI SEAT, relief valve (for use on machines 
prior to serial No. # ) 

26 380362 Rl SEAT, relief valve (for use on machines 
with serial No. # and up) 

27 570828 HI "0" RING, relief valve seat 

28 635 782 HI BALL, 5/B" dia. check (2){for use on 
machines prior to serial No. # ) 

28 666 719 HI BALL, 5/S tl dia. check (2)(for use on 
machines with serial No. # and up) 

29 352221 HI "0" RING, check ball plug 

30 635 783 HI PLUG, check ball (for use on machines prior 
to serial No. # ) 

30 566 722 Rl PLUG, check ball (for use on machines with 
serial No. fI and up) 

31 663022 HI COLLAR, check ball stop 

103 320 WASHER. 5/16 11 lock (not illustrated) 

REF. 
NO. 

* Not Serviced Separately PRINTED IN CANADA 
# Information Not Available 

PART NUMBER 

(II 

HYDRAULIC SYSTEM III 
DESCRIPTION 



-186-

iil 

1M CRAWLER 

DES C R I P_T:...-'_O __ " __ ~R~EF~.==~P~A~RT~"~UM~'~E~R_~~::::~~::~~) ~"O. 1 _ Four Way) 
(One Spoo 

LIe VALVE 1 No. 812) HYDRAU Prior To Ser~!l (Tractors 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

HA 4337 

663 034 RI 

663 025 Rl 

663 023 Rl 

120628 
174878 

663 022 Rt 

663 024 Rl 

149 372 RI 

663 032 Rl 

663 029 Rl 

663 030 RI 

355 966 Rl 

663 031 Rl 

23 

( for use on, I - fOur way for serVlce VALVE, one StoO~erial NO'18!~)J5 867 R92 _ tractors up valve order 
of complete OLT (3) 
Valve) 1/2" hexagon B 

311~'i" h~~. NUT ~k (3) 
;/8" lock WASH 

CAP, bonnet 

end cap snap RING, 

CAP, end 

1/2" slt-rd-h . th lock WAB d SCREW HER 1/4 ~/4" internal-too 

COLLAR, stop 

G centering SPRIN , 

WASHER, stop 

lYe spool (2) SEAL, four-way va . ce 

lye (*)(for serVl d SPOOL, va Valve) 
HOUSING ~n635 867 R92 - BOLT (3) 

order 1 2 1/2" hexagon 
/8 x - (3) ~/B" hex· w NAUT

SHER 
(3) 

3/B" lock 

GASKET, li f valve body re e 

lief valve BODY, re 

adjusting screw "0" RING, 

SCREW, relief adjusting 

TRACTORS 
HYDRA ULle SYSTEM 

P T 1 0 N DESCRI 

NO. I _ Four Way _ 
E (One Spoo 

HYDRA ULIC "':' AL
T

: Serial No. B 12) (Tractors Prlor 

14 124 944 

15 131 663 

16 635 788 Rl 

17 663 028 R1 

18 635786 Rl 

19 635 785 R1 

20 16 014 R1 

21 635 784 R1 

22 570828 RI 

23 635782 R1 

24 352 221 R1 

25 635 783 R1 

11 
12 13 14 

15 

NUT, Hng screw relief adjus 

/ 8"-NF NUT,S high crown 

relief SPACER, 

relief valve SPRING, 

COLLAR, seat jam 

SPACER, lve spring relief va 

/ 6" dia. re BALL. 7 1 

lief valve SEAT, re 

lief valve 

relief valve seat "a" RING, 

5/8" dia. check (2) BALL, 

heck ball plug "a" RING, c 

PLUG, check ball 

_~':'3 __ ~-:~;;~;;d;k;:;~~ ____________________ ~;'; 
PRINTED 1N CANADA . d Separately * Not Servlce 

iil 

1M 



) 

REF. 
NO. 

PART NUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PRINTED IN CANADA 

PART NUMBER 

HYDRAULIC SYSTEM 

DESCRIPTION 



III III 

HI CRAWLER TRACTORS 
HYDRAULIC SYSTEM HI 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE (One Spool - Four Way) 
(For Use On Machines With Serial No. 812 and up) 

635 867 R92 VALVE. one spool four way less power 
beyond (composed of all parts listed 
below, excluding valve attaching hardware) 

3/S x 2-1/2" hexagon BOLT (3) 
3/8" hex. NUT (3) 
3/8" lock WASHER (3) 

663 034 RI CAP. bonnet 

2 635 780 Hl CAP, detent spring 

3 q35 779 Rl SPRING, detent 

.4 635 778 Rl HOLDER, detent 

5 635 777 HI FINGER, detent 

6 635 776 Rl CAP, detent 

7 635 971 HI GASKET, detent cap 

8 635 965 Rl ADAPTOR, detent 
5/1S 11 lock WASHER 

9 120 393 WASHER. detent 

10 635 966 RI COLLAR. spring 

11 635 967 Rl SPRING. centering 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE (One Spool - Four Way) - Cant 
(For Use On Machines With Serial No. 812 and up) 

12 149372 Rl WASHER, stop 

13 635771 R1 SEAL, spool (2) 

lS 

HB 4338 

14 HOUSING and SPOOL, valve (*)(order 

15 131 663 

16 124 944 

1 - 635 867 R92 - Valve) 
3/8 x 2_1/2 rl hexagon BOLT (3) 
3/S" hex. NUT (3) 
3/8" lock WASHER (3) 

NUT, 5/8"-NF high crown 

NUT, relief adjusting screw 

17 663031 Rl SCREW, relief adjusting 

18 355 966 R1 "0" RING, adjusting screw 

19 663 030 R1 BODY, relief valve 

20 663 029 Rl GASKET, relief valve body 

21 635 788 Rl SPACER, relief 

22 635 970 Rl SPRING, relief valve 

23 635 969 R1 COLLAR, seat jam (for use on machines 
prior to serial No. # ) 

* Not Serviced Separately PRINTED IN CANADA 
# Information Not Available 



) 

III 

HI CRAWLER TRACTORS 
REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE (One Spool - Four Way) - Cont 
(For Use On Machines With Serial No. 812 and up) 

24 635 785 Rl SPACER, relief valve spring 

25 16014 RI BALL, 7/16" dia. relief valve 

26 635968 RI SEAT, relief valve (for use on machines 
prior to serial No. II ) 

26 380362 HI SEAT, relief valve ({or use on machines 
with serial No. II and up) 

27 570828 RI "0" RING, relief valve spring 

28 635 782 Rl BALL, 5/B" dia. check (2)(for use on 
machines prior to serial No. II ) 

28 666719 HI BALL, 5/8" dia. check (for use on machines 
with serial No. II and up) 

29 352221 RI "0" RING, check ball plug 

30 635783 HI PL'UG, check ball (for use on machines 
prior to serial No. II ) 

30 666 722 RI PLUG, check ball (for use on machines 
with serial No. II and up) 

REf. 
NO. 

* Not ServIced separately 
fI Information Not Available PRINTED IN CANADA 

PART NUMBER 

HYDRAULIC SYSTEM 

DESCRIPTION 



CRAWLER TRACTORS 
HYDRAULIC SYSTEM 

REf'. 

NO. 
PART NUMBER DESCRIPTION 

HYDRAULIC VALVE (Two Spool 3 Way - 4 Way) 
(For Use On Tractors Prior to Serial No, B12) 

REF. 
HO. 

PART NUMBER DESCRIPTION 

HYDRAULIC VALVE (Two Spool 3 Way - 4 Way) - Cont 
(For Use On Tractors Prior to Serial No. 812) 

10 

11 
12 13 14 

24 

1\1 

HI 

1 

HB 4337 

VALVE, two spool 3 way - 4 way (for use 11 663 030 RI BODY, relief valve 
on tractors prior to serial No. 812}(for 
service of complete valve order 

110" RING, adjusting screw 1 - 635 877 R92 - Valve) 12 355 966 Rl 
3/8 x 2-1/2" hexagon BOLT (3) 
3/8" hex. NUT (3) 
3/8" lock WASHER (3) 13 663 031 Rl SCREW, relief adjusting 

663 034 RI CAP, bonnet (2) 14 124 944 NUT, relief adjusting screw 

2 635 795 Rl RING, end cap snap 15 131 633 NUT, 5/8"-NF high crown 

3 635 794 Rl CAP, end 16 663 029 Rl GASKET. relief valve body 

4 120628 1/4" x 1(2" slt-rd-hd. SCREW 17 635 788 Rl SPACER, relief 
174 878 1/4' internal-tooth lock WASHER 

18 663 028 Rl SPRING, relief valve 
5 663 022 Rl COLLAR. stop (2) 

19 635 786 Rl COLLAR, seat jam 
6 635793 Rl SPRING, centering 

20 635 785 Rl SPACER, relief valve spring 
7 149 372 Rl WASHER. stop (2) 

21 16 014 Rl BALL, 7/16" dia. re;tief valve 
8 663 032 Rl SEAL. four-way valve spool (4) 

22 635 968 Rl SEAT, relief valve 
9 444 701 1/2"-NF socket pipe PLUG 

23 570 828 Rl "0" RING. relief valve seat 
10 HOUSING and SPOOL.. valve (*)(for service 

order 1 - 635 877 R92 - Valve) 
3/8 x 2-1/2" hexagon BOLT (3) 24 635 782 Rl BALL. 5/8" dia. check (2) 
3/8" hex, NUT (3) 
3/8" lock WASHER (3) 

"0" RING. cheCk ball plug 25 352221 Rl 

* Not Serviced Separately 
PRINTED IN CANADA 



REf. 
NO. 

PART NUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
REf. 
NO. 

PART NUMBER 

HYDRA ULIC VALVE (Two Spool 3 Way - 4 Way) - Cont 

26 635 783 Rl PLUG, check ball 

27 635 772 Rl SPRING, centering 

28 22 910 V WASHER. detent 

29 635 774 Rl ADAPTOR. detent 
5/16" lock WASHER 

30 635775 Rl SPACER. detent cap 

31 635 776 Rl CAP. detent 

32 635 777 Rl FINGER. detent 

33 635 778 Rl HOLDER, detent 

34 635 779 Rl SPRING. detent 

35 635 780 Rl CAP. detent spring 

* Not Serviced Separately PRINTED IN CANADA 

HYDRAULIC SYSTEM 

DESCRIPTION 



!II 

III CRAWLER 

REF. PART NUMBER 

1'10. 4 Way _ 3 Way) 
LVE (Two Spoo~12 and up) RAULIC VA "th Serial No. HYD Tracto rs WI (For 

DESCRIPTION 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

635 877 R92 

663 034 Rl 

635 780 Rl 

635 779 RI 

635 778 Rl 

635 777 RI 

635 776 RI 

635 775 RI 

635 972 Rl 

22 910 V 

663 022 RI 

635 772 RI 

( oroposed 3 way c 
014 way - luding the VALVE. two SK~ted below, exc 

of all part:ardware) BOLT (3) attachmg /211 hexagon 
3/8,?,- 2-1 NUT (3) 
3/8 hex. WASHER (3) 3/8" lock 

CAP, bonnet (2) 

CAP. detent spring (2) 

SPR , ING detent (2) 

detent (2) HOLDER, 

detent (2) FINGER, 

CAP, detent (2) 

SPAC , ER detent cap 

WASHER, detent 

COLLAR, stop 

SPR , ING centering 

WASHER, stop (2) 149 372 Rl 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

d SeparatelY * Not Service 
. CANADA PRINTED IN 

663 032 Rl 

444 701 

131 663 

124 944 

663 031 Rl 

355 966 RI 

663 030 RI 

663 029 Rl 

635 788 Rl 

635 970 RI 

635 969 Rl 

635 785 Rl 

!II 

HYDRA ULIC SYSTEM HI 
DESCRIPTION 

6 

HB 4337 

AL spool (4) 

o , .~ 
alve (*)(for servl d SPOOL, v Valve) 

HOUSING, ~n635 777 R92 - BOLT (3) 
order 1/2" hexagon 

3/8x2- (3) 
3/8" hexk· W 

N~~HER (3) 3/8" loc 

PLUG, ket hd. pipe 1/2"-NF hex. soc 

" NF high crown NUT, 5/8 -

r elief adjushn NUT, . g screw 

lief adjusting SCREW, re 

adjusting screw "0" RING, 

elief valve BODY, r 

relief valve body GASKET, 

relief SPACER, 

relief valve SPRING, 

. (for use on 
COLLAR, erial No. H prior to s 

seat Jam ) 

SPACER, spring 

machines 



\ , 

) 

CRAWLER TRACTORS 

REf. 

'0. PART NUMBER DESCRIPTION 

HYDRAULIC VALVE (Two Spool 4 Way - 3 Way) - Cont 
(For Tractors With Serial No. 812 and up) 

26 16 014 HI 

27 635 968 RI 

27 380 362 RI 

28 570828 Rl 

29 635 782 Rl 

29 666719 RI 

30 352 221 Rl 

31 635 783 RI 

31 666 722 Rl 

32 635 967 Rl 

33 635 966 Rl 

34 120 393 

35 635 965 Rl 

36 635 971 Rl 

BALL. 7/16" dia. relief valve 

SEAT. relief valve (for use on machines 
prior to serial No. # ) 

SEAT. relief valve (for use on machines 
with serial No. # and up) 

"011 RING. relief valve seat 

BALL. 5/811 dia. check (2){for use on 
machines prior to serial No. # ) 

BALL. 5/8" dia. check (2){for use on 
machines with serial No. # and up) 

110
11 RING. check ball plug 

PLUG. check ball (for use on machines 
prior to serial No. # ) 

PLUG. check ball (for use on machines 
with serial No. # and up) 

SPRING, centering 

COLLAR. spring 

WASHER. float assembly 

ADAPTOR. detent 
5/16" lock WASHER 

GASKET, detent cap 

REf. 

'0. 

* Not Serviced Separately 
{I Information Not AvailatJle 

PRINTED IN CANADA 

PART NUMBER 

!Ill 
HYDRAULIC SYSTEM HI 

DESCRIPTION 



CRAWLER TRACTORS HYDRAULIC SYSTE M 

REF. PART NUMBER OEseR I P T ION 

NO. Way _ 4 Way) 
Spool 4 VALVE (Two HYDRAULIC 

2 

3 

4 

5 

6 

7 

8 

9 

10 

635 878 R92 

663 034 Rl 

663 025 Rl 

663 023 HI 

120628 
174 878 

663 022 HI 

663 024 HI 

149372 Rl 

663 032 HI 

131 663 

Posed - 4 way (com VALVE, two sfrsted below, e 001 4 way xclud1ng 

of all partshin17 hardware) OLT (3) 
valve attac j2H hexagon B 

3/8 x 2-1 (3) 
3/8" hex. WNX~HER (3) 
3/8" lock 

CAP, bonnet (2) 

G end cap SNAP RIN • 

CAP, end 

hd SCREW ASHER 1/2" slt-rd- . th lock W 1/4 ~/41t internal-too 

COLLAR, stop 

SPR , ING centering 

WASHER. stop (2) 

SEAL, stop (4) 

(*)(order SPOOL. valve 
HOUSING an~ R91 - Valve) OLT (3) 

1 - 635 87 /2H hexagon B 
3/8 x 2-1 T (3) 

/ 8
11 

hex. NU R (3) ~/811 lock WASHE 

/ 8"-NF high crown NUT,S 

13 

14 

15 

16 

17 

18 

19 

20 

21 

21 

22 

23 

23 

124 944 

_~I~I __ ;~~~~~~~§~~ll:e~f~a~d~j~u~st~i:n:.g _____ ;;;;;, NADA SCREW, re PRINTED IN CA 

663 031 Rl 

12 S parately 
* Not servicedNo~ Available 
# Information 

. g screw r elief adjushn NUT, 
24 

DESCRIPTION 

Jr[1rnr~ 
355 966 Rl 

663 030 Rl 

663029 Rl 

635 788 Rl 

635 970 Rl 

635 969 Rl 

635 785 Rl 

16 014 Rl 

635 968 Rl 

380 362 Rl 

570828 Rl 

635782 Rl 

666 719 Rl 

352221 Rl 

adjusting screw "0" RING. 

lief valve BODY, re 

relief valve body GASKET, 

relief valve SPACER, 

relief valve SPRING, 

. ("or use on COLLAR, s . 1 No. It 
prior to serla 

eat)am. u ) 

SPAC , ER spring 

HB 4338 

machines 

relief valve 7/16" dia. BALL, . 

machlnes (for use on elief valve ) SEAT, r erial No. # 
prior to s . h 

machines Wit . alve (for use on SEAT, reller; and up) 
serial No. 

"0" RING, 1 seat relief va ve 

(2)(for use on 5/8" dia, check
rial 

No. # ) BALL, . prior to se machines 

(2)(for use on ) It d' check H and up BALL.. 5/8 .~~ serial No. machines WI 

check ball plug "0" RING. 



\ 

) 

REF. 
NO. 

PART NUMBER 

-195-

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

HYDRAULIC VALVE (Two SpoOl 4 Way - 4 Way) - Cant 

25 635 783 Rl PLUG, check ball (for use on machines 
prior to serial No. # ) 

25 666 722 Rl PLUG. check ball (for use on machines 
with serial No. # and up) 

26 635 967 RI SPRING, centering 

27 635 966 Rl COLLAR, spring 

28 120 393 WASHER, float assembly 

29 635 965 Rl ADAPTER, detent 
5/161t lock WASHER 

30 635971 RI GASKET. detent cap 

31 635776 RI CAP, detent 

32 635 777 RI FINGER, detent 

33 635 778 RI HOLDER, detent 

34 635 779 RI SPRING, detent 

35 635 780 Rl CAP. detent spring 

>I< Not Serviced Separately 
# Information Not Available 

PRINTED IN CANADA 

HYDRAULIC SYSTEM 

DESCRIPTION 



-.L::lOO-

III 

III CRAWLER TRACTORS 
HYDRAULIC SYSTEM 

-. NO. 
PART NUMBER DESCRIPTION 

HYDRAUliC PUMP - (7 G. P. M. ){Pleassey} 
(Timing Gear Driven)(For Use On Tractors Prior To Serial 
No. I ) 

2 

3 

4 

4 

4 

4 

5 

6 

7 

T 17-92 

704 330 R91 PUMP, hydraulic (Pleassey) 
(composed of all parts listed below 
excluding the attaching hardware) 

5/16 x 2-1/2" hexagon BOLT (3) 
5/16" hex. NUT (3) 
5/16" lock WASHER (3) 

706 066 HI 

706 051 R91 

706 055 HI 

706 060 HI 

706 061 HI 

706 062 HI 

706 063 HI 

706 057 R91 
706 065 HI 

706 058 HI 
706 067 HI 
706 069 HI 
706 068 HI 

706 049 HI 

CIRCLIP, gear shaft 

OIL SEAL. drive gear 

PLATE, pressure relief (use as required) 

PLATE, pressure relief (use as required) 

PLATE. pressure relief (use as required) 

PLATE, pressure relief (use as required) 

BEARING. gear 
Gear bearing SPRING 

GEAR. drive 
Woodruff KEY 
Lock WASHER 
Lock NUT 

PLUG, sealing (for service also supply 
1 - 706 054 Rl - 110

11 Ring) 

REF. 
lID. 

PART NUMBER DESCRIPTION 

HYDRAULIC PUMP - (7 G. P. M. )(Pleassey) - Cont 
(Timing Gear Driven){For Use On Tractors Prior To Serial 
No. I ) 

8 

9 

10 

11 

12 

13 

14 

706 073 RI 
706 076 RI 

706 047 RI 
706 070 RI 
706 071 HI 
706 074 HI 

706 075 Rl 

706 053 RI 
706 072 Rl 

706 059 RI 

706 054 HI 

706 056 HI 

706 048 H91 
706 052 HI 
706 054 HI 
706 053 Rl 

PLATE. name 
Self-tapping SCREW (2) 

BODY. hydraulic pump 
Port adaptor outlet "0" RING 
Port adaptor inlet "0" RING 
1/4" BSF pressure manifold Allen 

SCREW (2) 
5/16" BSF suction manifold Allen 

SCREW (2) 
Spring WASHER (2) 
Spring WASHER (2) 

GEAR. driven 

"011 RING. gear bearing 

"a" RING. pressure relief plate 

COVER. hydraulic pump 
5/16" SCREW (6) 
5/1611 special SCREW (2) 
Spring WASHER (8) 

706 050 Rl WASHER. oil seal 

* Not Serviced Separately 
II Information Not Available 

PRINTED IN CANAOA 

• III 



) 

REF. 
NO. 

PART HUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PRINTED IN CANADA 

PART HUMBER 

HYDRAULIC SYSTEM 

DESCRIPTION 



-198-

III 

HI CRAWLER TRACTORS HYDRA ULIC SYSTE M 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC PUMP - (9 G. P. M.)(Pesco) 
(Timing Gear Driven) 

2 

3 

4 

5 

6 

2 

A 49522 

368894 R92 PUMP, hydraulic (Pesco)(optional w/36S 
633 R9I - Pump)(composed of all parts 
listed below, excluding attaching hardware) 

318 x 3_1/2 11 hexagon BOLT (2) 
3/8 11 lock WASHER (2) 

BODY, hydraulic pump (*)(order 368 894 R92 
or 368 633 R9I - Pump) 

361 625 Rl GASKET, bearing cover 

353 183 R91 OIL SEAL. pump shaft 

16 010 R1 BALL, 5/16" dia. chrome steel check 

369 784 RI SPRING, check ball 

444 6"91 PLUG, check ball 

369783 R9! PACKAGE, gasket servi..ce (Pesco) 
composed of: 

1 Gasket 350708 HI 
1 Oil Seal 353 183 R91 
2 Ring 355 965 RI 

* 1 Ring 
* 2 Ring * 2 Washer 

REF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC PUMP - (9 G. P. M. )(Thompson) 
(Timing Gear Driven) 

2 

3 

4 

5 

6 

A 49522 

368 633 R91 PUMP, hydraulic (Thompson)(optional w / 
368 894 R92 - pump)(composed of all parts 
listed below, excluding attaching hardware) 

3/8 x 3_1/2 11 hexagon BOLT (2) 
3/8" lock WASHER (2) 

BODY, hydraulic pump (*)(order 368 633 R91 
Or 368 894 R92 - Pump) 

361 629 RI SPRING, presSUre plate 

362 336 HI PLUG, check ball 

362 335 R1 SPRING, check ball 

16 011 R1 BALL, 11/32" dia. chrome steel check 

353 183 H91 OIL SEAL, pump shaft 

368 634 R91 PACKAGE, gasket service (Thompson) 
composed of; 

1 Gasket 350708 HI 
1 Oil Seal 353 183 R91 
2 Ring 355 965 HI 

* 2 Ring 
* 2 Ring 
* 2 Washer 

* Not Serviced Separately PRINTED IN CANADA 



) 

III 

HI CRAWLER TRACTORS 
fiEF. 
NO. 

PART NUMBER DESCRIPTION 

HYDRAULIC PUMP - 12 G. P. M. 
(Front P. T. O. Driven) 

1 

2 

3 

• 
5 

6 

6 
5 

HA 4719 

635 B6B R91 PUMP, hydraulic (Cessna)(Composed of 
parts listed below, excluding pump 
attaching hardware) 

7/16 x 1-1/2" hexagon BOLT (2) 
7/16 11 hex. NUT (2) 
7/16t! lock WASHER (2) 

636628 R91 OIL SEAL, pump shaft 

636 014 R91 
636 020 R1 

16 007 R1 

371523 R1 

636 018 R91 
636489 R1 

636 019 R91 

COVER, pump front 
5/16 x 3' special SCREW (2) 
5/16 x 2_3/4t! hexagon BOLT (4) 
5/16 x 3" hexagon BOLT (2) 

BALL, 7/32" dia. chrome check (2) 

SPRING, check ball (2) 

PACKAGE, gear service (Includes 2 gears) 
3/16 x 3/16 x 13/ 16 t! straight KEY 

BODY w /DOWELS, pump 

636 049 R91 PLATE, pump back 
636 020 R1 5/16 x 3' special SCREW (2) 

5/16 x 2_3/4" hexagon BOLT (4) 
5/16 x 3" hexagon BOLT (2) 

636 015 R91 PACKAGE, gasket service 
composed of: 
* 1 Diaphragm 
* 1 Gasket 
* 1 Gasket 

1 Oil Seal 636628 R91 
* 1 Seal 

fiEF. 
NO. 

* Not servlced Separately 
PRINTED IN CANADA 

PART NUMBER 

iii 
HYDRAULIC SYSTEM HI 

DESCRIPTION 



III 

III 
REF. 
NO. 

PART NUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

HYDRAULIC SYSTEM 

DESCRIPTION 

HYDRAULIC OIL FILTER HYDRAULIC OIL FILTER - Cant 

2 

1 

~: 

6 

7 

H 4358 

635 585 R92 FILTER ASSEMBLY, hydraulic oil 

635 590 R1 

635 701 R1 

635591 R1 

composed of: 
1 Bolt 635 701 RI 
1 Case 635 586 R1 
1 Cup 635 588 R91 
1 Eleme nt 635 700 RI 
1 Gasket 635 589 R1 
1 Gasket 635 491 R1 
1 Support 635 699 R1 

3/8 x 1_1/8 11 hexagon BOLT (2) 
3/8 11 hex. NUT (2) 
13/32 x 13/16 x 15 gauge WASHER (2) 
3/8

11 
lock WASHER (2) 

BOLT, oil filter cup (for use on tractors 
prior to serial No. 850) 

BOLT, oil filter cup (for use on tractors 
with serial No, 850 and up) 

GASKET, oil filter bolt 

3 635586 RI CASE, hydraulic oil filter 

4 635 588 R91 CUP, oil filter spring 

5 ELEMENT, hydraulic oil filter (on tractors 
prior to serial No. 850 order 1 - 635 700 
RI, Element and 1 - 635 749 RI, Adaptor) 

5 635 700 Rl ELEMENT, hydraulic oil filter (for use on 
tractors with serial No. 850 and up) 

6 635 589 RI GASKET, oil filter case 

7 SUPPORT, oil filter (on tractors prior to 
serial No. 850, order 1 - 635 585 R92, 
Filter) 

3/8 x 1-1/8" hexagon BOLT (2) 
3/S" hex. NUT (2) 
13/32 x 13/16 x 15 gauge WASHER (2) 
3/8" lock WASHER (2) 

7 635 699 HI SUPPORT, oil filter (for use on tractors 
with serial No. 850 and up) 

3/8 x 1-1/8" hexagon BOLT (2) 
3/8 11 hex. NUT (2) 
13/32 x 13/16 x 15 gauge WASHER (2) 
3/8" lock WASHER (2) 

635 749 Hl ADAPTOR, oil filter support (for use on 
tractors prior to serial No. 850) 
(not illustrated) 

SELF-SEALING COUPI.JNG 
(For Use With Remote Control Cylinder) 

2 

3 

3 

H 4992 

373 220 R1 CAP, coupling dust 

254 691 RI "0" RING, self-sealing coupling 

374 783 R91 COUPLING, self-sealing (Includes "0" RING, 
254 691 RI) 

* Not Serviced Separately PRINTED IN CANADA 

) 



iii 

HI 
REF. 
NO. 

PART NUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

DRAWBAR AND HITCHES 

DESCRIPTION 

DRAWBAR DRA WBAR EXTENSION - Cont 

2 

2 

2 

H 4334 

635 275 Rll BRACKET. drawbar pivot 
5/8 x 1-1/2" hex. BOLT (2) 
5/a" lock WASHER (2) 

635271 Rl DRAWBAR (tractors prior to serial No. 
2178) 

636033 Rl DRAWBAR (tractors with serial No. 2178 
and up) 

DRA WEAR EXTENSION 

j 

H 5755 

2 

2 

2 

3 

4 

5 

6 

* Not Serviced Separately PRINTED IN CANADA 

635 279 R2 

635 278 Rl 

636 032 R1 

636 037 Rl 

636 045 Rl 

636 159 Rl 

591 107 Rl 

636 167 HI 

636 177 R91 

636 178 R91 

SPACER, drawbar extension 

EXTENSION, drawbar (tractors with 1000 
r. p. m. P. T. O. prior to serial No. 2178) 

5/8 x 3/4" mach. BOLT (3) 
5/8 11 lock WASHER (3) 

EXTENSION, drawbar (tractors with 1000 
r.p.m. P.T.D. with serial No. 2178 and 
up) 

5/8 x 4 11 hex. BOLT (2) 
5/8 x 51( hex. BOLT 
slaH hex. NUT 
21/32 x 1-1/2 x 11 gauge WASHER 
5/8" lock WASHER (3) 

EXTENSION, drawbar (tractors with 540 
r.p.m. P.T.O.) 

5/8 x 4" hex. BOLT (2) 
5/8 x 5" hex. BOLT 
5/8" hex. NUT 
21/32 x 1-1/2 x 11 gauge WASHER 
5/8" lock WASHER (3) 

BUSHING, extension mounting (tractors 
with serial No. 2178 and up) 

HAMMERSTRAP, drawbar extension 
5/8 x 2_3/4" hex. BOLT 
5/8" hex. NUT 
5/8" lock WASHER 

PIN, 5/32 11 quick-attachable 

PIN, 1 x 5_5/8" std-hd. dId. 

PARTS ACCESSORY, drawbar extension 
(tractors with 1000 r. p. m. P. T. 0.) 

composed of: 
1 Bolt 
2 Bolt 
1 Bolt 
1 Bushing 
1 Extension 
1 Hammerstrap 
4 Lockwasher 
2 Nut 
1 Pin 
1 Q. A. Cotter 
3 Spacer 
I Washer 

271 565 
271 570 
271 574 
636 045 HI 
636 032 R1 
636 159 R1 
103 325 
102 639 
636 167 R1 
591 107 RI 
635279 R2 
575 810 Rl 

PARTS ACCESSORY, drawbar extension 
(tractors with 540 r. p. m. P. T. 0.) 

composed of: 
1 Bolt 
2 Bolt 
1 Bolt 
1 Bushing 
1 Extension 
1 Hammerstrap 
4 Lockwasher 
2 Nut 
1 Pin 
1 Q. A. Cotter 
3 Spacer 
1 Washer 

271 565 
271 570 
271 574 
636 045 Rl 
636 037 Rl 
636 159 Rl 
103 325 
102 639 
636 167 Rl 
591 107 Rl 
635 279 R2 
575 810 Rl 



iii 

III CRAWLER TRACTORS 

I!II 

DRAWBARS AND HITCHES III 
REF. 
NO. 

PART NUMBER DESCRIPTION 

THREE POINT LIFT HOUSING 

635 431 RI CAP. housing c;y:linder 
5/8 x 1-3/4' hex. BOLT (3) 
5/8 11 lock WASHER (3) 

2 352313Rl nOn RING, cylinder cap 

3 635 445 Rl GASKET. cylinder cap 

• 704340 R2 CYLINDER, lift housing 

5 704 379 Rl WHEEL, depth control hand 
3/16 x 1-1/S" groove PIN 

6 635 432 Hl SUPPORT, depth control 

7 535 554 Rl GASKET, depth control support 

8 704 378 RI RING, depth control sealing 

9 707 889 R1 SCREW. depth control 

10 704370 R21 SPRING. depth control 

11 635 435 HI CAM. depth control 

12 635 436 R2 ROCKSHAFT. hydraulic lift 

13 704 356 R1 BUSHING. rockshaft (2) 

>l< Not Serviced Separately 

REF. 
NO. 

PART NUMBER DESCRIPTION 

THREE POINI' LIFT HOUSING - Cant 

I. 704 360 Rl WASHER, lift rockshaft (2) 

15 706 095 R92 OIL SEAL. rocks haft (2) 

16 707 754 Rl PLATE, arm retaining (2) 
1/2 x 1_1/211 hex. BOLT (2) 
1/211 lock WASHER (2) 

17 704 361 R4 ARM, lift (2) 
3044 309 HI Special headed PIN (2) 

11/32 x 3/,4 x 16 gauge WASHER (2) 
1/8 x 3/4' cotter PIN (2) 

18 144 034 BUSHING, 3/4 x 1/2" reducer 

19 364 679 R91 BREATHER, reservoir 

20 635 443 R1 COVER, housing 
1/4 x 1/2 11 hex. BOLT (6) 
1/411 lock WASHER (6) 

21 635 444 R1 GASKET, housing cover 

22 635 430 R12 HOUSING. lift (Includes BUSHINGS. 
635 061 R1 and 144 034; PLUG. 103 869) 

636 492 R1 7/16 x 2" STUD (5) 
7/16 x 1-3/a" hex. BOLT (4) 
7/16" lock WASHER (9) 

23 635 055 Rl GASKET, housing 

PRIKTED IN CANADA 

\ 



I!ll 

HI 
REF. 
NO. 

P,o.RT NUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
NO. 

PART NUMBER 

I!ll 
DRAWBARS AND HITCHES III 

DESCRIPTION 

THREE POINT LIFT HOUSING - Cont HYDRAULIC LIFT CYLINDER PISTON 

24 

25 

26 

27 

28 

29 

30 

31 

32 

635061 HI 

103 869 

704 358 R3 

705 206 HI 

704 363 HI 

BUSHING, lift housing (2) 

PLUG, 3/41
.' sq-hd. pipe 

ARM, cylinder rocker 
5!B-NF x 1" hex. BOLT 
5/16 x 2-13/16" std-hd. dId. PIN 
11/32 x 3/r4 x 16 gauge WASHER 
1/8 x 3/4 r cotter PIN 

BUSHING, cylinder connecting rod 

ROD, cylinder connecting 
5/16 x 2-13/16" std-hd. dId. PIN 
1/8 x 3/4 11 cotter PIN 

707 744 R92 PISTON, cylinder (Refer to ItHYDRAULIC 
LIFT CYLINDER PISTON") 

704 367 Rl OIL SEAL. cylinder piston 

704 368 Rl RETAINER, piston oil seal 2 

704 369 HI CmCLJP. piston oil seal 3 

4 

5 

6 

* Not Serviced Separately 
PRINTED IN CANADA 

2 

H 4346 

707 744 R92 PISTON, hydraulic lift cylinder (composed 
of all parts listed below) 

707 745 Rl PLUG, piston relief valve 

707 747 Rl "0" RING, relief valve 

16 003 Rl BALL, 3/32" dia. valve 

707 746 R2 RIDER, piston ball 

57 561 D SPRING. relief valve 

704 366 R2 PISTON. cylinder 



III 

III 
REF. 

'0. 
PA.RT HUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
REF. 
lID. 

.PART NUMBER 

III 

DRAWBARS AND HITCHES III 
DESCRIPTION 

THREE POINT LINKAGE THREE POINT LINKAGE - Cant 

2 

3 

4 

5 

6 

7 

• 

• 

4 

704 542 R5 ROD, lower half lift 
138322 H l/S" straight lube FITTING 

3044310 HI Special headed PIN 
1/4 x 1-1/2" cotter PIN 

635433 R2 SWIVEL, lift rod (2) 
3044309 Rl Special headed pm (4) 
720631 HI Quick-attachable PIN (2) 

3/16 x 1" cotter PIN (2) 

635437 R2 ROD, upper half lift 
3044309 Rl Special headed PIN 

3/16 x 111 cotter PIN 

704176 R91 LINK, telescoping (Refer to IITELES-
COPING TOP l.JNK.") 

635 510 R2 PLATE, check chain right (not Low Profile) 
1/2 x 1-3/8" hex. BOLT 
1/2 x 5_1/4" hex. BOLT (2) 
1/2" hex. NUT (2) 
1/211 lock WASHER (3) 

635 511 H2 SPACER, check plate (2)(not Low Profile) 

635448 R92 ROD, levelling left (Refer to "LEVELLING 
UFT ROnll) 

LINK, lower (2)(prior to serial No. II • 
order 1-636 710 R91, link; 1-704 212 R91. 
Cotter and 1-707 071 R12, Holder) 

636 710 R9l LINK. lower (2)(tractors with serial No. 
iI and up )(Includes COTTER. 

704 212 R9l and HOLDER. 707 071 R12) 

9 

636 160 HI 

9 636499 R1 

10 700531 Rl 

11 704 187 HI 

12 704 212 R91 

13 635509 R2 

14 707 071 R12 

15 2427 

16 

PIN. lower link pivot (2)(prior to serial 
No. 3184~ order 1-636 499 Rl, PIN and 
1-218443, NUT) 

Special pivot pin WASHER 
3/4" lock WASHER 

PIN. lower link pivot (2)(serial No. 3184 
and ul?) 

3/4 hex. jam NUT (2) 

COTTER. implement (2) 

RING. implement cotter (2) 

COTTER. implement (2}(Includes COTTER, 
700531 Rl and RING, 704 187 HI) 

PLATE. check chain left (not Low Profile) 
1/2 x 1-3/811 hex. BOLT 
1/2 x 5-1/4" hex. BOLT (2) 
1/211 hex. NUT (2) 
1/2" lock WASHER (3) 

HOLDER, linch pin (2) 

SPRING. check chain (2){not Low Profile) 

CHAIN, check (2)(3811 gauge)(prior to 
serial No. , order 1-636 645 R9!. 
CHECK CHAIN SERVICE PACKAGE) 

16 636 633 H91 CHAIN, check (2){38" gauge)(with serial 

16 

No. 'and up} 
427 637 3/4" hex. slt. NUT (4) 

25/32 x 1-1/2 x 7 gauge WASHER (4) 
7/16 x 1-1/211 cotter PIN (4) 

CHAIN, check (2)(48" gauge)(prior to serial 
No. II order 1-636 646 R91. CHECK 
CHAIN SERVICE PACKAGE) 

16 636634 R91 CHAIN. check (2)(48" gauge)(with serial 

16 

16 

No., and up) 
427637 3/4" hex. sIt. NUT (4) 

25/32 x 1-1/2 x 7 gauge WASHER (4) 
29/32 x 1-1/4 x 11 gauge WASHER (2) 
7/16 x 1-1/211 cotter PIN (4) 

CHAIN, check (2)(68" gauge)(prior to serial 
No. I order 1-636 647 R91. CHECK 
CHAIN SERVICE PACKAGE) 

636 635 R9l CHAm, check (2)(68" gauge)(with serial 
No. , and up) 

427637 3/4" hex. slt. NUT (4) 
25/32 x 1-1/2 x 7 gauge WASHER (4) 
29/32 x 1-1/4 x 11 gauge WASHER (2) 
7/16 x 1-1/211 cotter PIN (4) 

636 645 R91 PACKAGE. 38 11 gauge check chain service 
(prior to serial No. # )(Includes 
CHAINS. 636633 R9l; NUTS, 427 637. 
PINS. 143222 and WASHERS. 234 715) 

636 646 R9l PACKAGE~ 48" gauge check chain service 
(prior to serial No. I )(lncludes 
CHAINS~ 636 634 R9l; NUTS 427 637; PINS. 
143222 and WASHERS. 23 471 Sand 557 270 RI) 

* Not Serviced Separately 
II Information Not Available PRIHTED IN CANADA 



) 

.. 
III 
""". no. PART NUMBER 

CRAWLER TRACTORS 

DESCRIPTION 
...... 
NG. 

PART HUMBER 

DRAWBAR AND HITCHES 

DESCRIPTION 

THREE POINT LINKAGE - Cont TELESCOPING TOP LINK 

636 647 R91 PACKAGE .. 68" gauge check chain service 
(prior to serial No. , )(Includes 
CHAINS.. 636 635 R91; NUTS. 427 637; 
PINS. 143 222 and WASHERS, 23 471 S 
and 557 270 HI) 

LEVELLING LIFT ROD 

6 5 

635448 R92 ROD. levelling lift{composed ot all parts 
listed below) 

172 578 PLUG. 1-3/4" levelling box expansion 

2 635438 HI ROD. levelling 

3 704 197 R91 BEARING. levelling box thrust 

• 704 200 B32 CRANK. levelling control 
704 203 HI Control crank COLLAR 
142507 3/16 x 7/8" groove PIN 

5 704 195 Hoi BOX. levelling 
138322 H 1/8" straight lube FITTING 

6 704 203 RI COLLAR. control crank 
3/16 x 7/8" groove PIN 

7 635434 R2 NlIT. levelling rod 
138322 H 1/8" straight lube FITTING 

1 

2 

3 

• 
5 

6 

7 

8 

9 

10 

11 

12 

13 

I. 

* Not Serviced Separately 
I Information Not Available 

PRINTED IN CANADA. 

704 176 R94 

709307 R91 

704 185 R1 

704 183 R1 

704 212 R91 

700531 R1 

704 187 R1 

704 184 R93 

704 178 R21 

704 180 HI 

704179H1 

709308 R91 

704 177 R21 

704 182 Rl 

I 
14 

I..JNK. telescoping (composed o[ all parts 
listed below) 

EYEBOLT. top link 
composed of: 

1 Eyebolt 704 178 R21 
1 Pin 704 183 R1 
1 Chain 704 184 R93 
1 Hook 704 185 R1 
1 Cotter 704 212 R91 
1 Nut 218445 

HOOK. top link. pin (2) 

pm, top link bottom 

COTTER, implement (2)(Includes COTTER, 
700 531 Rl and RING. 704 187 R1) 

PIN. implement cotter (2) 

RlNG~ implement cotter (2) 

CHAIN, link pin retaining (2) 

EYEBOLT, top link bottom 
111 hex. jam NUT 

LINK. telescoping top half bottom 

LINK. telescoping top half top 

EYEBOLT, top link top 
composed of: 

704 177 R21 1 Eyebolt 
1 Pin 704 182 R1 
1 Chain 704 183 R93 
1 Hook 704 185 Rl 
1 Cotter 704 212 R91 

EYEBOLT. top link top 

PIN, top link top 

BOLT, top link adjusting (1/2 x 7" hex. 
HOLT} 

1/21 hex. NUT (2) 



iii iii 

III CRAWLER TRACTORS SEAT AND SUPPORTS III 
REF. 
NO. 

PART NUMBER DESCRIPTIOri 

OPERATOR'S SEAT (Standard) 
(Not Low Prome) 

1 

2 

3 

4 

5 
4 

H 4283 

635441 HI BRACKET, geat support front (when Three-
Point Hitch used) 

5/16 x 3/4" hex. BOLT (2) 
5/16 11 lock WASHER (2) 

371629 R91 RAIL, adjuster ri%ht 
5/16 x 1_1/4' rd-hd. ere-ree. 

SCREW (2) 
5/16" lock WASHER (2) 

371 628 R91 RAIL. adjuster left (Includes SPRING. 
96 775 HI) 

5/16 x 1_1/4'1 rd-hd. ere-ree. 
SCREW (2) 

5/16" lock WASHER (2) 

371 625 R92 CUSHION, operator's Beat 
5/16 x 1_1/4 11 rd-hd. ere-ree. 

SCREW (4) 
5/16" lock WASHER (4) 

5 371626 R91 SUPPORT, seat back 
5/16 x 1-1/411 cad-pltd. hex. BOLT (4) 
s/1s n lock WASHER (4) 

6 371 627 R92 CUSHION, operator's back 

7 148 689 Rl KNOB, seat adjuster 

REF. 
NO. 

PART NUMBER DESCRIPTION 

OPERATOR1S SEAT (Standard) - Cont 
(Not Low Profile) 

B 

9 

10 

635 288 HI 

636 492 R1 
456 939 

96 775 Rl 

371 630 R1 

BRACKET, seat support rear 
5/16 x 5/8 11 hex-soc-hd. BOLT (2) 
Seat support bracket STUD (3) 
7 /16"-NF special hex. NUT (3) 
5/16 11 hex. NUT (2) 
5/16 11 lock WASHER (2) 
7/16" lock WASHER (3) 

SPRING, seat adjuster 

GUIDE, adjuster handle 
5/16 x 1-1/4" cad-pltd. hex. BOLT (2) 
5/16 11 lock WASHER (2) 

11 635 267 Rl BRACKET, seat support front 
5/16 x 5/8 11 hex-soc-hd. BOLT (2) 
3/8 x 5/8 11 hex. BOLT (2) 
5/16 11 hex. NUT (2) 
5/16 11 lock WASHER (2) 
3/8 11 lock WASHER (2) 

636 185 R1 STIFFENER, support bracket 
(not illustrated) 

5/16 x 5/8 11 hex. BOLT (4) 
5/16" hex. NUT (4) 
5/16 11 lock WASHER (4) 

:' 71 585 R92 SEAT ASSEMBLY, operator1s (optional to 
use 375 178 R91 - Seat Assembly) 

composed of: 
1 Cushion 371 625 R92 
1 Cushion 371 627 R92 
1 Guide 371 630 R1 
1 Knob 148 689 HI 
1 Rail 371 628 R91 
1 Rail 371 629 R91 
4 Screw 180 124 
4 Screw 154 000 
1 Support 371 626 R91 
4 Washer 120 382 
4 Washer 120 214 

217907 5/16 x 5/8" hex-soc-hcLBOLT (4) 
5/16 11 hex. NUT (4) 
5/16 11 lock WASHER (4) 

375 178 R91 SEAT ASSEMBLY, operator1s (optional to 
use 371 585 R91 - Seat Assembly) 
(Parts not illustrated) 

composed of: 
1 Cushion 375 179 R1 
1 Cushion 375 181 R91 
1 Frame 375 180 R91 
1 Knob 375 184 R1 
1 Rail 375 183 R91 
1 Rail 375 182 R91 
7 Screw 134 440 
4 Screw 120828 
4 Lockwasher 120 380 

217907 5/16 x 5/811 hex-soc-hd. BOLT {4} 
5/16" hex. NUT (4) 
5/16" lock WASHER (4) 

* Not Serviced Separately 
PRINTED IN CANADA 



CRAWLER TRACTORS 

REF. 
NO. 

PART NUMBER DESCRtPTtON 

OPERATOR'S SEAT (DeLuxe Type) 
(Not Low Profile) 

1 2 3 

HA 4552 

635 992 R91 CUSmON, operator's side (2) 
5/.16 x 7/a ll slt-rd-hd. SCREW (4) 
5/16" lock WASHER (4) 

2 635 995 R91 CUSHION, operator's back 
5/16 x 7/8" slt-rd-hd. SCREW (4) 
5/16" lock WASHER (4) 

3 635 994 R91 CUSmON, operator's seat 
5/16 x 7/a" slt-rd-hd. SCREW (4) 
5/16 11 lock WASHER (4) 

4 635 993 R9l FRAME, seat ~Includes SPRING, 96 775 Rl) 
5/16 x 5/8' hex-soc-hd. cap SCREW (4) 
5/16" hex. NUT (4) 
5/16" lock WASHER (4) 

5 148 689 Rl KNOB, seat adjuster 

6 635263 R1 BRACKET, seat support rear 
7/16 x 1-1/4" hex. BOLT (3) 
7/16 11 lock WASHER (3) 

7 635 267 Rl BRACKET, seat support front 
3/8 x 5/8" hex. BOLT (2) 
3/8" lock WASHER (2) 

8 96 775 R1 SPRING. slide rail 

635 616 R91 SEAT ASSEMBLY, operator's 
composed of: 

1 Cushion 635 994 R91 
1 Cushion 635 995 R91 
2 Cushion 635 992 R91 
1 Frame 635 993 R91 
1 Knob 148 689 RI 
8 Lockwasher 120214 
8 Screw 133 09S 
1 Sprin~ 96 775 RI 

5/16 x 5/S' hex-soc-hd. BOLT w/NUT (4) 
5/16" lock WASHER (4) 

636 185 R1 STIFFENER. seat support bracket 
(not illustrated) 

5/16 x 5/8" hex. BOLT (4) 
5/16 11 hex. NUT (4) 
5/16 H lock WASHER (4) 

REF. 
NO. 

* Not Serviced Separately PRlNT£D iN CAHADA 

PART NUMBER 

SEAT AND SUPPORTS 

DESCRIPTtON 



III 

lit CRAWLER TRACTORS 
SEAT AND SUPPORTS 

REF. 
NO. 

PART NUMBER DESCRIPTION 

OPERATOR'S SEAT 
(Low Profile Only) 

l );!jJ 
3-~' 

2 

---------~~#" ~~.//9 
~ \ 

6 

7 

H 5753 

636 100 R11 BRACKET, seat support (not with Three 
Point Hitch) 

3/8 x 1-3/4" hex. BOLT (2) 
7/16 x l-1!4 ft hex. BOLT (3) 
3/a ll lock WASHER (2) 
7/16" lock WASHER (3) 

2 636 102 HI RAIL. seat adjusting right (not with Three 
Point Hitch) 

3/8 x 7/S" hex. BOLT (2) 
3/S" hex. NUT (2) 
3/a" lock WASHER (2) 

3 372 759 R92 CUSHION, seat 
3/a x 5/S" hex:. BOLT (4) 
3/S" lock WASHER (4) 

4 372 757 R92 REST, back 
No. 12 x I" slt-ova1-hd. cad-pltd. 

SCREW (3) 

5 372 75a R92 FRAME, seat 
3/a x 7/a" hex. BOLT (4) 
3/a" lock WASHER (4) 

6 636 101 R91 RAIL, seat adjusting left (not with Three 
Point Hitch\ 

3/a x 7/a I hex. BOLT (2) 
3/a ll lock WASHER (2) 
3/a" hex. NUT (2) 

7 636 331 HI SUPPORT, operator's seat (only with 
Three Point Hitch) 

5/16 x 3/4" hex. BOLT (4) 
5/16 11 lock WASHER (4) 

REF. 
NO. 

PART NUMBER DESCRIPTION 

OPERATOR I S SEAT - Cont 
(Low Profile Only) 

8 636 098 Hl SPACER, seat support bracket (2) 

372 356 R92 SEAT ASSEMBLY, operator's 
composed of: 

1 Rest 372 757 R92 
1 Frame 372 758 R92 
1 Cushion 372 759 R92 
4 Bolt 180 118 
4 Lockwasher 120 382 
3 Screw 134 396 

3/8 x 7/8 11 hex.' BOLT (4) 
(not with Three Point Hitch) 

a/a x 211 hex. BOLT (4) 
(only with Three Point Hitch) 

3/811 lock WASHER (4) 

* Not Serviced Separately PfllNTED IN CANADA 



CRAWLER TRACTORS 
REF. 

PART NUMBER DES C RIPTION 
REf. 

PART NUMBER 
NO. NO. 

'\ 
) REAR WEIGHT TRAY ATTACHMENT REAR WEIGHT 

=~ aO 3 

;=f 0 el 
= = 

" " 
./ 1 635 988 Rl 

( e e 

2 635 948 Rl 
HA 4498 

3 

1 635 987 Rl ARM, rear weight tray {2} 
7/8 x 311 hex. BOLT 
7/8" hex. NUT 
7/8" lock WASHER 

2 635 895 Rl PLATE, weight tray thrust (2)(for use on 
tractors not equipped with Drawbar 
Guide Bracket} 

3/4 x 2_1/2 1 hex. BOLT (2) 
3/4" lock WASHER (2) 

3 635 947 Rl BASE, weight tray 
7/8 x 3_1/4 11 hex. BOLT (4) 
7/8" hex. NUT (4) 
7/8" lock WASHER (4) 

636 253 R91 PARTS ACCESSORY, rear weight tray 
(composed of all parts listed above) 

* Not Serviced Separately PRINTED IN CANADA 

MISCELLANEOUS EQUIPMENT AND 
ATTACHMENTS 

DESCRIPTION 

1 2 

1 Q , ~ C> 

3 

Iii! 

HI 

HA 4498 

NUT, weight mounting bolt (2 required 
per weight) 

WEIGHT, rear 

BOLT, 3/4 x 311 hex. (2 required per 
weight) 

25/32 x 1-3/4 x 11 gauge WASHER 
3/4" lock WASHER 



-;,au-

fill 

HI 
REF. 
NO. 

CRAWLER 

PART NUMBER DESCRIPTION 

TOOLS AND LUBRICATION GUN 
(Parts Not. Illustrated) 

636 377 R9I BODY, lubrication gun 

2 636715 R91 NOZZLE, gun coupler and hose 

3 635 574 Rl WRENCH, front idler adjusting 

4 3048 840 R91 WRENCH, glow plug 

GASKE T PACKAGES 

381 734 RDI PACKAGE, carburated engine crankcase 
gasket service 

composed of: 
2 Felt 24 425 D 
4 Felt 43 445 DA 
1 Gasket 13 728 D 
4 Gasket 43 446 DA 
2 Gasket 43 447 D 
1 Gasket 43 448 D 
1 Gasket 43 458 DB 
1 Gasket 45 875 D 
1 Gasket 46 168 DB 
1 Gasket 46 179 DC 
1 Gasket 46 871 D 
1 Gasket 367 687 Rl 
1 Gasket 368 153 HI 
2 Gasket 375 786 HI 
1 Oil Seal 367 956 R91 
1 Seal 43 482 D 
1 Gasket 375 745 Rl 

357 476 R94 PACKAGE, carburated engine valve grinding 
service 

composed of: 
1 Gasket 24 520 D 
1 Gasket 43 294 D 
1 Gasket 43 378 DC 
2 Gasket 352 014 H3 
1 Gasket 366 300 H2 
2 Washer 62 866 D 

706 105 R93 pACKAGE. diesel engine valve grinding 
service 

composed of: 
1 Gaslfet 703 815 HI 
1 Gasket 703 883 HS 
1 Gasket 703 896 HI 
2 Gasket 704 162 HI 
2 Gasket 704 165 H2 
4 Gasket 710 382 R3 
4 Gasket 710 383 HI 

• 

TRACTORS MISCELLANEOUS EQUIPMENT AND 
ATTACHMENTS 

REF. 
NO. 

PART NUMBER DESCRIPTION 

GASKET PACKAGES - Cont 

706 106 R91 PACKAGE, diesel engine crankcase gasket 
service (on engines prior to serial No. 
BD-144/1951 C) 

composed of: 
4 Gasket 710 382 R3 
4 Gasket 710 383 Rl 
1 Gasket 703 816 Rl 
1 Gasket 703 815 HI 
2 Oil Seal 706 704 HI 
1 Gasket 703 838 R1 
2 Gasket 707 581 Rl 
1 Gasket 703 840 R1 
1 Gasket 3405 H 

1 Gasket 
1 Gasket 
1 Gasket 
1 Gasket 
1 Gasket 
1 Gasket 
1 Gasket 
1 Gasket 
2 Gasket 
2 Gasket 
1 Gasket 

or 
3043 644 Rl 
709 903 R1 
703 847 HI 
703 849 R1 
703 851 R1 
703 883 RS 
703 89S HI 
46 583 DA 
706 592 Rl 
704 162 HI 
704 165 R2 
708 907 HI 

3041 249 R92 PACKAGE. diesel engine crankcase gasket 
service (engines with serial No., 
BD-144/1951 C and up) 

composed of: 
4 Gasket 710 382 H3 
4 Gasket 710 383 HI 
1 Gasket 703 816 HI 
1 Gasket 703 815 HI 
1 Gasket 70B 907 HI 
1 Gasket 703 B40 RI 
1 Gasket 709 903 HI 
1 Gasket 708 285 Rl 
1 Gasket 703 849 R1 
1 Gasket 703 851 HI 
1 Gasket 703 883 R6 
1 Gasket 703 896 R1 
1 Gasket 70B 289 HI 
1 Gasket 70S 592 R1 
2 Gasket 704 162 HI 
2 Gasket 704 165 R2 
1 Gasket 3043 370 HI 
1 Gasket 3405 H 

or 
3043 644 HI 

Not Serviced Separately 
PRINTED IN CANADA 



i 
/ 

) 

iilI 

HI 
REF. 
NO. 

CRAWLER 

PART NUMBER DESCRIPTION 

DECALCOMANIAS AND HY-TRAN FLUID 

616 380 RI 
113 231 

636 839 Rl 
113231 

636 842 RI 
113 231 

636 840 HI 
ll3 231 

636 843 HI 
ll3 231 

636 841 R1 
ll3 231 

636 844 Rl 
ll3 231 

372 703 Rl 

997 497 Rl 

372 704 R1 

997 495 

372 705 Rl 

1001 012 R5 

1001 020 R5 

1001 102 R5 

1001 181 R3 

1001 205 R3 

1001 206 R3 

1001 289 R1 

1001 290 Rl 

1001 291 Rl 

2750501 R1 

2750502 R1 

1001 905 R1 

PLATE. chassis serial number 
No.6 x 1/4" rd-hd. SCREW (2) 

PLATE, carburated engine lube (English) 
No.6 x 1/4" rd-hd. SCREW (4) 

PLATE, diesel engine lube (English) 
No.6 x 1/4" rd-hd. SCREW (4) 

PLATE, carburated engine lube (French) 
No.6 x 1/4" rd-hd. SCREW (4) 

PLATE. diesel engine lube (French) 
No.6 x 1/4" rd-hd. SCREW (4) 

PLATE. carburated engine lube (Spanish) 
No.6 x 1/4" rd-hd. SCREW (4) 

PLATE, diesel engine lube (Spanish) 
No.6 x 1/4" rd-hd. SCREW (4) 

HY-TRAN FLUID. U. S. measure quart can 

HY-TRAN FLUID, Imperial measure quart 
can 

HY-TRAN FLUID, U. S. measure gallon can 

HY-TRAN FLUID, Imperial measure gallon 
can 

HY -TRAN FLUID, U. S. measure 5 gallon 
can 

DECALCOMANIA - carburated engine, Oil 
Filter Instructions (English) 

DECALCOMANIA - carburated engine, Oil 
Filter Instructions (Spanish) 

DECALCOMANIA - carburated engine, Oil 
Filter Instructions (French) 

DECALCOMANIA - carburated engine, Air 
Cleaner Instructions (Donaldson)(English) 

DECALCOMANIA - carburated engine. Air 
Cleaner Instructions (Donaldson)(Spanish) 

DECALCOMANIA - carburated engine, Air 
Cleaner Instructions (Donaldson)(French) 

DECALCOMANIA - carburated engine. Air 
Cleaner Instructions (United Specialties) 
(English) 

DECALCOMANIA - carburated engine, Air 
Gleaner Instructions (United Specialties) 
(Spanish) 

DECALCOMANIA - carburated engine, Air 
Cleaner Instructions (United Specialties) 
(Spanish) 

DECALCOMANIA - IIIH" 

DECALCOMANIA _ ItIH" 

DECALCOMANIA - "Made In Canada" 

TRACTORS 
REF. 
NO. 

PART NUMBER 

MISCELLANEOUS EQUIPMENT AND 
ATTACHMENTS 

DESCRIPTION 

DECALCOMANIAS AND HY -TRAN FLUID - Cont 

2750 931 Rl 

2750 945 RI 

2750 919 Rl 

2750 920 Rl 

2750921 R1 

2750949 R1 

2750268 RI 

2750 965 HI 

636 000 R91 

636 001 R91 

636 002 R91 

DECALCOMANIA - "Use Hy-Tran Fluid 
Onlyll (English) 

DECALCOMANIA - "Use Hy-Tran Fluid 
Only" (Spanish) 

DECALCOMANIA - "T_4 11 model (2) 

DECALCOMANIA - "T_5" model (2) 

DECALCOMANIA - "TO-51! model (2) 

DECALCOMANIA - "Low Profile!! label (2) 

DECALCOMANIA - Lighting Switch 

DECALCOMANIA - "2 Shots of high 
temperature, etc. II 

PACKAGE, decalcomania service (T-4) 
composed .of: 

2 Decal 
1 Decal 
I Decal 
1 Decal 
1 Decal 
1 Decal 
1 Decal 
2 Decal 
1 Decal 
1 Decal 

2750 919 Rl 
1001 012 RS 
1001 181 R3 
1001 289 RI 
2750 502 RI 
1001 905 R1 
2750931 R1 
2750 949 RI 
2750 501 R1 
2750 965 R1 

PACKAGE, decalcomania service (T-5) 
composed of: 

2 Decal 
1 Decal 
1 Decal 
1 Decal 
1 Decal 
1 Decal 
1 Decal 
2 Decal 
1 Decal 
1 Decal 

2750 920 R1 
1001 012 R5 
1001 181 R3 
1001 289 HI 
2750 502 HI 
1001 905 HI 
2750 931 RI 
2750 949 Rl 
2750 501 R1 
2750 965 RI 

PACKAGE, decalcomania service (TD-5) 
composed of: 

2 Decal 
1 Decal 
1 Decal 
1 Decal 
2 Decal 
1 Decal 
1 Decal 
1 Decal 

2750921 RI 
2750502 RI 
1001 905 RI 
2750 931 RI 
2750 949 RI 
2750 501 RI 
2750 965 RI 
1001 181 R3 

'" Not Serviced Separately PRINTED IN CANADA 



iii -212-

III NUMERICAL INDEX 

PART HUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART HUMBER PAGE 

1 • 65 - a • 
2 .27 -201t- 11' 99. - .. 127 688 -128 I •• 03' -182 8u9 593 - 85 

37 517 - 9. 11. 99. -92 127 711 -125 I •• 034 -202 Bu9 59. - 88 
37 521 - 9. 115 549 -35 127 711 -}28 14' 610 -167 8U9 593 - 9. 
37 522 - 93 115 903 - aa 12a 00. -178 ,.4 610 -169 809 815 - 89 
37 535 - 93 115 903 - 92 128 003 -181 ,.7 68' - 7. 8u9 "5 - 82 

100 7.0 - 53 116 53. -112 131 D •• - 88 ". 56' -110 .09 "5 - .4 
100 780 - 54 116 566 -133 131 04. -92 171 656 -146 .0. .61 - 83 
102 106 -71 117 1'~2 - 7. 131 18. - .2 172 528 - 18 .09 '61 - .5 
102 467 -155 117 .91 -134 131 18. - 83 172 52. - 34 810 226 - 89 
102 56. -182 11' 001 -170 131 18. - 8' 172 52. -119 810 226 -92 
102 569 -183 11' 101 -166 131 I.' - 85 172 531 - 22 .,0 601 - 8. 
102 831 - 69 11' 101 -168 131 •• 7 - 22 172 55. - 35 810 819 - 88 
103 024 - 22 119 101 -174 131 .8. -130 172 576 - 10 810 al. - 92 
10. 026 -119 119 .30 - .. 131 633 -190 172 576 -116 811 553 - 8. 
103 a •• -107 11' 930 - 49 131 663 -184 172 576 -155 .'2 015 - 89 
103 320 -185 119 .30 - 50 131 663 -186 172 578 - 29 812 016 - 8' 
103 "0 - 22 11' 930 - 51 131 663 -188 172 578 - 30 812 622 - 88 
103 607 - 66 11' .30 - 52 131 663 -192 172 57. -155 812 622 - .2 
103 647 - 67 119 930 - 5. 131 663 -194 172 578 -205 813 521 - 89 
10' 865 - 26 119 931 - 66 131 '70 - 22 172 592 - 10 813 521 - .. 
10. 865 -}40 120 21' - 9. 132 117 - 61 174 878 -186 813 55. - 89 
10. 866 - .6 120 217 - 89 1.2 255 - 9. 170 878 -190 813 554 -92 
10. 866 - .7 120 238 - 76 132 688 - 82 174 878 -194 815 018 - 8. 
10. 867 - 66 120 380 - 89 132 688 - 8' 178 625 -131 815 018 - 85 
1U' 867 -116 120 .80 - 9' 132 892 - 89 17' 841 - 26 817 055 - 89 
10' 868 - .5 120 .81 - 88 132 892 - 93 181 ... - .0 817 056 - 88 
10. 868 -116 120 .81 - 92 132 .00 - 58 186 .17 - 26 817 31. - 89 
10. 869 -119 120 .a. - 76 132 900 - 77 la6 .17 - .. 817 314 - 89 
10. 869 -134 120 3.3 -188 132 90. - 89 192 10. - 26 817 807 - 85 
10. 86. -140 120 "3 -193 132 .0. - 92 193 125 - 81 ala 002 - 88 
10. 86. -203 120 .93 -195 132 926 - 8. 200 .82 - 8. 818 265 - 9' 
10. 817 - 26 120 401 - 50 132 926 - 9. 200 • 82 - 85 819 10 • - 82 
10. 88' - 2' 120 521 -108 132 979 - 82 216 .5. -}53 81. .62 - 8. 
10. 88. - .0 120 521 -109 132 .79 - 8. 217 .07 -206 81. .62 - 9. 
10. 88. - .8 120 611 - 89 132 979 - 8' 218 211 -31 82. 551 - 84 
10' 884 - 29 120 614 - 89 132 979 - 85 218 217 -34 826 .62 - 88 
10. 88. - '30 120 61. - 9. 133 624 - 58 219 755 - 31 8 .. 602 - 8. 
10. 905 - .8 120 622 -92 13' 566 -92 225 857 -142 907 50. - 83 
10. 906 -130 120 622 - 9. 138 2U5 -179 225 .57 -143 9"7 50. - 85 
104 028 -131 120 62. -186 138 479 -77 225 861 -115 997 495 -211 
10. 0.6 - 22 120 628 -190 138 516 - 31 225 861 -151 1 100 052 - 82 
105 244 -71 120 628 -194 138 5.0 -101 271 284 -155 1 lUO .70 -84 
105 24. -100 120 6.8 - 8' 140 568 - .8 271 580 -133 1 1u6 '97 - .. 
106 4.6 - 22 120 6.8 - 85 ,.0 568 - .9 '27 6.7 -204 1 108 060 - 88 
106 •• 7 - 8. 120 900 - .. 140 517 -71 '32 644 -71 1 1U8 65. - 92 
106 6., -111 121 74. - 82 140 776 - 74 443 •• 8 -100 1 118 791 - 77 
106 64' -112 121 743 - 83 140 176 -}07 444 004 -}65 1 11' 575 -77 
lU6 151 -182 121 743 - 8' 141 223 - 2. 444 00. -174 1 11. .46 - '3 
106 7.4 - 2. 121 7'3 - 85 141 242 -}42 4 •• 146 -100 1 837 533 - .2 
107 823 -115 121 7.4 - 82 141 24. - 2. 4 •• 6., -196 1 838 436 - .. 
107 82' -140 121 744 - 83 141 244 -128 444 697 -142 1 838 667 - 8. 
108 686 -165 121 74. -101 141 281 -}30 444 701 -184 1 8'8 670 - 8. 
108 686 -167 121 841 - 89 141 287 - 2' 444 701 -190 1 843 646 - 82 
108 686 -174 121 841 - .2 141 287 -116 445 ••• - 46 1 643 646 -84 
108 686 -169 122 156 - 58 141 267 -137 445 44' - .7 1 645 937 - 92 
112 139 -139 122 15' - 8. 141 621 -183 445 44. -106 1 848 530 - 88 
112 13. -140 122 159 -92 142 306 - 81 454 431 -77 1 848 837 - 86 
113 231 -211 122 743 - 8' 142 507 -205 454 4'3 -101 1 848 837 - 92 
113 355 -105 124 543 -180 143 162 -133 455 106 - 93 1 849 774 - 89 
113 357 -105 124 545 - 82 143 9.7 - 10 455 4.0 -101 1 849 782 - 88 
113 782 -156 124 545 - 85 144 034 -165 456 939 -140 1 650 810 - 88 
113 899 - 81 12. 546 - 88 144 D34 -166 456 .39 -206 1 850 811 - 88 
114 4.4 - 22 124 944 -184 144 034 -167 703 700 - 54 1 853 342 - 92 
114 494 -113 124 '44 -186 144 034 -168 802 6.4 - 88 1 855 62. - 68 
114 494 -180 124 .44 -188 144 034 -169 802 6.4 -92 1 856 056 - 77 
114 606 - 22 124 944 -19-0- 144 034 -170 8"5 057 - 66 1 858 603 - 82 
114 607 -136 124 944 -192 144 034 -171 805 258 - 88 1 858 60. - 6S 
114 630 - 49 12. .44 -194 144 0'4 -172 8u5 256 - 92 1 858 753 - 82 
114 631 - 4. 125 750 -107 144 034 -173 8U9 053 - 89 1 858 753 - 84 
114 631 -125 125 793 - .9 144 034 -174 809 062 - 83 1 860 63. - 68 
114 631 - 128 125 947 - 80 144 0.4 -175 8'" 062 - 85 1 861 076 - 88 
114 736 - .6 127 559 - 11 14. D'' -176 809 062 - 8. 1 861 076 - .2 
114 136 - '7 127 55. - 12 144 0'4 -179 80. 062 - .3 1 862 283 - '3 
114 736 ,-106 127 688 -125 144 034 -180 60. 59. - 83 1 864 0 •• - 77 



IIIl _213_ 

HI 
NUMERICAL INDEX 

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE 

1 864 530 - 86 1 916 324 - 64 9 402 663 - 52 24 564 OA - 34 46 25U 0 - 30 
1 864 530 - 93 1 916 529 - 88 9 402 866 -165 26 u58 0 - 35 46 349 0 - 12 
1 867 61U - 89 1 917 571 - 74 9 402 866 -166 28 078 0 - 23 46 349 0 - 14 
1 867 610 - 92 1 921 351 - 83 9 402 866 -lof 29 547 0 -119 46 583 OA - 59 
1 867 899 - 93 1 921 356 - 82 9 402 866 -168 29 710 0 - 11 46 584 0 - 59 
1 868 137 - 77 1 921 362 - 83 9 402 B66 -169 29 898 0 - 53 46 629 0 - 20 
1 868 604 - 88 1 921 362 - 65 9 402 866 -170 29 898 0 - 54 46 868 0 - 70 
1 869 533 - 93 1 921 369 - 83 9 402 866 -171 29 899 0 - 48 46 870 OA - 12 
1 871 693 - 82 1 921 369 - 85 9 4U2 866 -172 29 899 0 - 49 46 870 OA - 14 
1 877 517 - 88 1 921 860 - 82 9 402 866 -173 29 899 0 - 50 46 871 0 - 10 
1 878 056 - 88 1 921 860 - 84 9 402 866 -174 29 899 0 - 51 46 923 0 - 11 
1 878 183 - 82 1 922 288 - 82 9 402 866 -176 29 899 0 - 53 46 924 0 - 22 
1 878 183 - 84 1 922 288 - 84 9 402 866 -179 29 899 0 - 54 46 924 0 - 23 
1 818 5v5 - 77 1 922 289 - 83 9 4U2 866 -180 29 91u 0 - 25 46 939 0 - 23 
1 878 506 - 77 1 922 289 - 85 9 402 866 -182 29 910 0 - 42 46 942 0 - 22 
1 818 501 -77 1 922 408 - 77 9 402 905 -167 29 910 0 -43 46 941 DAXB - 22 
1 818 516 - 77 1 922 599 -77 9 402 906 -169 29 979 0 - 27 41 278 0 - 19 
1 818 517 - 77 1 922 996 - 77 9 403 022 -170 29 979 0 - 66 47 384 0 - 19 
1 878 180 - 77 1 923 625 - 84 9 403 022 -175 29 979 0 - 61 41 386 0 - 19 
1 880 635 - 83 1 924 689 - 82 9 403 312 -169 30 402 0 - 53 48 594 OA -132 
1 880 635 - 85 1 924 164 - 77 9 403 490 -173 30 402 0 - 54 48 961 OA -120 
1 880 641 - 83 1 926 640 - 93 9 404 121 -103 30 926 DFXA - 16 48 968 OAX -121 
1 660 641 - 85 1 926 969 - 92 9 4U9 910 - 52 30 926 DFYA - 16 49 069 0 -101 
1 880 181 - 83 1 926 969 - 93 9 409 910 - 54 31 804 OA - 23 49 124 0 - 11 
1 880 181 - 89 1 921 344 -92 9 410 203 -119 31 860 0 - 57 49 124 0 - 48 
1 880 781 - 93 1 927 441 - 83 9 410 359 -140 34 818 0 -119 49 124 0 - 49 
1 881 4U9 - 82 1 927 447 - 85 9 410 977 -172 3. 879 0 -119 49 124 0 - 58 
1 881 409 - 83 1 927 448 - 83 9 410 977 -173 3' 880 0 -119 49 218 OA - 22 
1 881 409 - 84 1 921 448 - 85 9 410 977 -174 35 252 0 - 50 49 219 OA - 22 
1 861 409 - 65 1 921 451 - 62 9 410 917 -175 35 252 0 - 51 49 220 0 - 22 
1 881 111 - 93 1 921 915 - 77 9 411 IV5 -ISO 35 514 0 - 56 49 325 0 - 23 
1 881 869 - 69 1 927 98v -77 36 092 0 - 21 50 061 0 - 55 
1 881 869 - 93 1 927 961 - 11 36 092 0 - 31 50 062 0 - 55 
1 885 090 - 82 1 921 982 - 77 D 36 350 0 - 58 50 7l'5 0 - 56 
1 885 090 - 84 1 926 021 - 92 - 36 351 0 - 56 51 460 0 -137 
1 686 643 - 92 1 926 022 - 92 36 637 0 - 21 51 461 0 -137 
1 886 923 - 69 1 926 023 - 92 36 631 D -31 51 491 DA - 22 
1 866 923 - 93 1 931 614 - 92 6 069 OA - 18 37 165 0 - 28 51 510 0 -107 
1 8B1 021 - 93 1 932 197 - 93 6 096 OA - 20 37 323 0 - 26 53 159 0 - I. 
1 887 034 - 93 1 932 205 - 93 6 100 OA - 10 40 155 0 - 53 53 526 0 -101 
1 8BB 439 - B2 1 932 20B - 93 6 101 0 - 10 40 155 0 - 54 53 711 DA -119 
1 904 36B - B2 1 932 209 - 93 6 102 0 - 11 42 026 D - 19 53 711 OA -131 
1 904 368 - B4 1 932 224 - 92 6 339 OAX - 23 42 040 D - 19 53 183 0 - 56 
1 904 370 - B3 1 932 Z<j.~ - 9Z 9 149 OA - 26 42 099 DA - IB 53 1B6 0 - 57 
1 904 310 - 85 1 932 935 - 92 9 149 DA - 44 42 191 D - 51 53 192 0 - 5. 
1 904 310 - 93 1 933 295 - B4 12 433 0 - 57 43 249 0 - 11 53 196 0 - 57 
1 904 377 -77 1 93> 0::11 - 71 12 435 0 - 51 43 249 0 - 35 53 191 0 - 57 
1 904 311 - 82 1 935 235 - 93 12 455 0 - 56 43 291 0 - 12 54 041 0 - 22 
1 904 377 - B4 1 935 231 - 93 12 412 0 - 56 43 294 0 - 6B 54 062 0 - 56 
1 904 615 - 92 1 93> 643 - 92 12 736 D - 22 ,.3 313 0 - IB 54 063 0 - 57 
1 904 615 - 93 1 935 044 - 93 13 194 0 - 55 43 374 0 - IB 55 536 0 - 57 
1 904 661 - B2 1 93' 045 - 92 13 121 0 -21 43 374 D - 34 55 624 0 - 6. 
1 904 661 - 83 1 931 3Bl - 93 13 12B 0 - 21 43 375 0 - IB 55 624 0 - 67 
1 904 661 - B4 1 93B 594 - 93 13 B73 0 - 56 43 375 0 - 34 56 108 0 - 39 
1 904 661 - 85 1 93B 590 - 93 16 061 OA - 18 43 378 DC - 18 51 068 0 - 28 
1 904 669 - 88 1 939 111 - 93 16 061 OA - 34 43 414 OA - 20 51 324 OX - 58 
1 904 669 - 92 1 939 113 - 93 17 564 0 - 55 43 439 08R - 10 51 561 0 -203 
1 906 946 - 82 1 939 886 - 85 18 466 08 - 66 43 445 OA - 10 59 081 OA - 58 
1 910 174 - 77 1 941 918 - 85 20 290 0 - 3D 43 446 OA - 10 59 082 OA - 5. 
1 910 183 - 11 1 944 437 - 85 20 290 0 -120 43 447 0 - 11 59 084 0 - 58 
1 911 263 - 83 1 941 542 - 93 20 299 0 - 44 43 448 D - 10 59 086 OA - 58 
1 911 263 - 85 1 947 544 - 93 20 628 0 - 57 43 458 DB - 20 59 089 0 - 58 
1 911 324 - 82 1 947 614 - 84 II 210 0 - 51 43 4Bl 0 -23 59 090 0 - 58 
1 911 324 - 85 1 941 861 - B4 II 372 0 - 81 43 482 0 - 23 59 091 0 - 58 
1 912 008 - 83 1 94B 033 - 93 21 394 0 - 80 4' 483 0 - 23 59 413 OA -128 
1 912 008 - 85 1 953 902 - 71 22 846 0 - 51 45 314 DC - 10 59 993 0 - 58 
1 912 159 - 77 8 B19 104 - B4 24 41 lf 08 - 16 45 702 0 -132 59 995 D - 58 
1 912 176 - 77 9 402 106 -111 24 425 0 - 10 45 753 0 -22 59 996 D - 58 
1 913 618 - 82 9 402 706 -112 24 434 0 - 16 45 153 0 - 23 62 170 OA - 56 
1 914 185 - 14 9 402 110 -170 24 520 0 - 56 45 B75 D - 22 62 801 DC - 98 
1 914 491 - 82 9 402 110 -175 24 541 0 - 18 45 949 0 - 34 62 801 DC -106 
1 914 491 - B4 9 402 827 -170 24 550 0 - 12 46 122 OOX - 11 62 866 0 - 18 
1 914 61B - 84 9 402 827 -175 24 550 0 - 14 46 168 DB - 18 63 116 0 - 35 
1 916 324 - 82 9 402 B27 -176 24 550 0 - 31 46 179 DC - 11 63 856 0 - 21 

) 



III 

1M 
_214 _ III 

1M NUMERICAL INDEX 

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE 

63 857 DA - 21 138 322 H -204 133 093 Rl - 34 306 241 Rl -157 353 907 Rl - 80 
63 866 DB - 21 138 322 H -205 137 4B7 R91 -108 306 242 Rl -151 353 915 R91 - 80 
64 508 D - 16 139 680 H -1:39 138 486 R91 -108 306 243 R2 -157 353 934 Rll - 78 
66 357 DA - 24 138 488 R91 -108 306 244 Rl -157 353 936 R2 - 78 
68 417 D -101 148 689 Rl -206 307 241 R2 -163 353 937 Rl - 7B 
6B 801 DC - 71 14B 6B9 Rl -207 307 242 R2 -163 353 9B2 R91 - 19 P 149 345 R91 - 22 307 485 R91 -164 353 9B3 R91 - 79 -

149 372 Rl -184 309 073 Rl -164 353 9B5 R91 - 79 
149 372 Rl -186 309 071 R91 - 6B 353 966 R91 - 79 

E P 23 24B - 97 149 372 Rl -188 309 495 R91 -163 354 552 Rl - Bl -
149 372 Rl -190 309 496 R91 -163 354 901 R91 - 80 
149 372 Rl -192 311 344 Rl -158 355 373 Rl - 18 

635 966 El -193 149 372 Rl -194 311 344 Rl -159 355 425 Rl -101 
R 152 450 Rl -125 311 344 Rl -161 355 460 Rl - Bl -

154 665 Rl -136 311 344 Rl -163 355 476 Rl - 22 
190 907 Rl - 27 311 345 R2 -160 355 BBB R2 - 55 H 12 25B Rl -155 190 907 Rl - 45 311 345 R2 -162 355 965 Rl -180 -

15 432 Rl -140 227 713 Rl - 20 311 345 R2 -163 355 966 Rl -184 
16 003 Rl -203 233 041 Rl -125 315 716 Rl - 22 355 966 Rl -186 

3 405 H - 20 16 007 Rl -199 251 067 Rl - 11 31B 120 R91 -131 355 966 Rl -188 
3 405 H - 39 16 010 Rl -198 251 173 R96 - IB 318 721 Rl -131 355 966 Rl -190 
6 161 H -120 16 011 Rl -198 251 174 Rl - 26 324 572 R91 -100 355 966 Rl -192 

24 847 H - 4B 16 013 Rl -119 251 176 Rl - 26 350 429 Rl -179 355 966 Rl -194 
24 B47 H - 49 16 014 Rl -184 251 538 Rl - BO 350 667 Rl -1:31 356 304 Rll - 12 
24 847 H - 50 16 014 Rl -186 251 553 Rl - 76 350 70B Rl - 11 356 305 Rll - 12 
24 B47 H - 51 16 014 Rl -189 251 553 Rl - 79 350 709 Rl -180 356 306 Rll - 12 
24 B47 H - 53 16 014 Rl -190 252 72B Rl -116 350 920 Rl -101 356 5B3 Rl - 19 
24 B47 H - 54 16 014 Rl -193 252 728 Rl -178 351 44B Rl -136 356 5BB Rl - 19 
27 999 H - 39 16 014 Rl -194 252 72B Rl -180 351 693 R92 - BO 356 686 R92 - 7B 
29 214 H -145 16 016 Rl - 39 252 728 Rl -183 351 705 R91 - 67 356 695 R92 - 79 
29 774 H8 -113 17 010 Rl -127 252 739 Rl - BO 351 778 Rl - 22 356 737 R91 -100 
34 259 H - 21 17 046 Rl -124 254 691 Rl -165 351 BIB Rl -180 356 B41 R91 - 19 
35 631 H - 20 17 091 Rl - 11 254 691 Rl -167 352 014 R2 - 26 356 B93 R2 -130 
35 647 H - 20 19 506 R1 -146 254 691 Rl -169 352 057 Rl - 20 356 979 Rl - 19 
35 674 H - 20 19 602 R91 -151 254 691 Rl -170 352 221 Rl -185 357 035 Rl -127 
37 762 H - 79 19 602 R91 -156 254 691 Rl -174 352 221 Rl -186 357 144 Rl -57 
39 142 H - 66 19 723 Rl -152 254 691 Rl -200 352 221 Rl -189 357 154 R91 - 57 
39 142 H - 67 19 73B Rl -153 257 441 R2 - 6B 352 221 Rl -190 357 155 R91 - 57 
39 233 H - 66 19 979 Rl -146 267 112 R91 - 26 352 221 Rl -193 357 194 Rl -127 
39 233 H - 67 52 405 Rl -113 267 112 R91 - 44 352 221 Rl -194 357 291 R92 - 18 
41 300 HA - 20 52 406 Rl -113 267 700 Rl -128 352 271 Rll - BO 357 292 R92 - IB 
43 919 HEX -113 54 57B Rll - 99 267 B07 R91 -100 352 2B4 R2 - BO 357 374 Rl - IB 
46 364 H - 27 63 313 R91 -120 271 077 R91 - 61 352 293 Rl - 60 357 432 R3 - 22 
54 216 H -121 63 313 R91 -124 271 567 R91 - Bl 352 296 Rl - BO 357 476 R94 -210 
56 516 H - 11 63 313 R91 -127 271 568 Rl - Bl 352 301 Rl - 80 357 548 Rl - 19 
56 516 H - IB 64 717 Rl -113 271 589 R91 - Bl 352 313 Rl -202 357 646 Rl - 20 
64 461 H -113 65 681 Rl -145 272 122 R91 -107 352 521 Rll - 16 357 929 R92 - 76 
64 466 H -113 71 351 Rl - 66 273 670 Rl -158 352 597 R91 - 24 35B 059 Rl -123 
64 467 H -113 73 296 R92 - 68 273 670 Rl -159 352 604 Rl - 57 356 112 R91 - 70 
64 471 H -113 77 850 R2 -117 273 670 Rl -161 352 744 R91 -136 356 145 Rl - 24 
6' 620 H -113 82 455 R91 - 55 273 870 Rl -163 352 745 Rl -137 356 146 Rl - 24 
66 269 H -113 82 546 Rl - 55 273 B71 Rl -160 353 172 R91 - BO 356 147 R91 - 24 
79 407 H -101 B9 863 Rl - 81 273 B71 Rl -162 353 183 R91 -198 359 274 R91 - 79 
79 406 H -101 89 664 Rl - 61 273 B71 Rl -163 353 243 R91 -137 359 275 R91 - 79 
86 025 H -113 91 941 Rl -113 274 066 R91 -178 353 246 R91 -137 359 276 R91 - 79 
66 676 HY - 71 95 792 R91 -144 274 OB6 R91 -180 353 265 Rl - 26 359 277 R91 - 79 
66 676 HY -100 96 775 Rl -206 274 6B8 Rl - 56 353 265 Rl - 44 359 321 Rl - 16 
B9 577 H - 56 96 775 Rl -207 274 697 Rl - 57 353 266 Rl - 26 359 773 R91 -101 
93 UB2 H - 26 96 375 R91 - 5B 275 289 R91 - 61 353 266 Rl - 44 359 B75 Rl - 20 
93 062 H - 44 96 376 R91 - 5B 277 746 R91 -100 353 609 R3 - 11 359 875 Rl - 39 
93 326 H - 57 102 077 Rl - 54 2B3 375 R91 -125 353 674 R91 - 7B 359 662 Rl -123 
97 465 H - 57 102 613 R91 -125 263 375 R91 -128 353 874 R91 - 79 359 666 Rl -124 

102 069 H - 66 102 613 R91 -128 301 020 Rll -127 353 BB9 Rl - 7B 359 866 Rl -127 
102 317 HA -113 107 B65 Rl - 55 304 136 R91 - 58 353 694 Rl - 60 359 B90 R2 -124 
102 318 HA -113 112 622 R91 -144 304 139 R91 - 5B 353 695 Rl - 60 359 691 Rl -123 
113 222 H -113 114 216 Rl - 71 3U4 140 Rl - 5B 353 696 R91 - 80 359 893 Rl -123 
113 223 H -113 114 216 Rl - 74 304 141 Rl - 56 353 696 Rl1 - 60 359 B94 Rl -124 
130 694 H - 5B 119 702 Rl - 71 304 156 Rl - 56 353 699 Rl - 60 359 B95 R3 -124 
131 507 H - 55 119 702 Rl -100 306 165 Rll - 46 353 900 Rll - 60 359 896 R2 -123 
135 645 H - 56 119 702 R91 -106 306 165 Rll - 49 353 901 R2 - 80 359 B97 Rl -124 
137 869 H -135 126 36B R91 - 46 306 237 R91 -157 353 902 Rl - 61 359 B99 Rl -123 
136 322 H -Ill 126 36B R91 - 47 306 236 Rl -157 353 903 R92 .- 80 359 900 Rl -130 
138 322 H -112 132 244 R91 -100 306 239 Rl -157 353 905 Rl - 60 359 901 Rl -130' 
138 322 H -131 133 093 Rl - 16 306 240 Rl -157 353 906 Rl - 80 359 903 Rl -130 



III 

III 
-215 -

Ill! 

III NUMERICAL INDEX 

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE 

359 904 Rl -130 362 974 R91 - 42 367 708 R91 - 68 369 106 Rl -124 372 116 R91 - 13 
359 906 Rl -130 362 999 R91 - 24 367 709 R11 - 22 369 107 Rl -124 372 117 R91 - 14 
359 909 Rl -130 362 999 R91 - 43 367 711 Rl - 22 369 180 Rl -103 372 11B R91 - 15 
359 920 R2 -130 363 OUO Rl - 24 367 733 Rl - 10 369 222 Rl -104 372 145 R91 - 20 
359 921 R2 -130 363 ooa Rl - 43 367 735 R11 - 10 369 256 R11 -103 372 356 R92 -Z08 
359 922 R2 -130 363 239 Rl -121 367 745 R91 - 14 369 260 Rl -103 372 703 Rl -211 
359 925 R3 -130 363 465 R11 - 16 367 746 R92 - 15 369 26u Rl -104 372 704 Rl -211 
359 929 Rl -130 363 465 R11 - 17 367 749 R11 - 14 369 322 R91 - 68 372 705 Rl -211 
359 932 R91 -123 363 466 Rl - 16 367 750 Rll - 14 369 645 R11 - 26 372 757 R92 -Z08 
359 933 Rl -123 363 466 Rl - 17 367 753 R11 - 14 369 645 Rll - 27 372 758 R92 -Z08 
359 934 Rl -124 363 666 Rl -123 367 754 R11 - 14 369 6B6 R2 - 22 372 759 R92 -z08 
359 935 Rl -123 363 763 R11 - 7B 367 755 R11 - 14 369 692 Rl -108 372 7B4 Rl -103 
359 936 R21 -123 363 764 Rl - 7B 367 756 R11 - 14 369 693 Rl -108 373 125 Rll - 10 
359 937 R3 -125 363 765 Rl - 7B 367 766 R91 - 24 369 694 R91 -lOa 373 22U Rl -165 
359 939 R2 -123 363 814 Rl -108 367 774 R11 - 17 369 695 R91 -108 373 220 Rl -167 
359 948 R94 -123 363 817 Rl -loa 367 775 Rl - 17 369 783 R91 -198 373 220 Rl -169 
359 95U R91 -123 363 866 Rl - 23 367 777 R11 - 14 369 784 Rl -198 373 220 Rl -170 
359 951 R92 -123 363 885 R91 -103 367 785 R11 - 14 369 866 Rl -103 373 220 Rl -174 
359 957 R91 -136 363 885 R91 -104 367 786 Rll - 14 369 878 R92 - 56 373 220 Rl -200 
360 053 R92 -106 364 411 Rl -123 367 796 Rl - 17 369 879 R91 - 57 373 305 R91 -101 
360 213 R91 - 19 364 432 R91 -123 367 797 Rl - 17 369 880 Rl - 56 373 306 R91 -101 
360 216 R11 - 12 364 527 Rl - 12 367 798 Rl - 17 369 881 Rl - 57 373 308 R91 -101 
360 217 R11 - 12 364 634 R91 -124 367 799 Rl - 17 369 884 R91 - 57 373 309 Rl -101 
360 218 Rll - 12 364 679 R91 -140 367 801 Rl - 17 369 885 R91 - 57 373 310 R91 -101 
360 221 R11 - 12 364 679 R91 -178 367 826 R21 - 10 369 886 Rl - 57 373 311 R91 -101 
360 222 R11 - 12 364 679 R91 -180 367 857 R91 - 22 369 916. R2 -103 373 577 R91 - 81 
360 223 R11 - 12 364 679 R91 -183 367 859 Rl - 17 369 917 Rl -103 373 611 R91 - 98 
360 232 Rl -124 364 679 R91 -20Z 367 B60 Rl - 17 369 917 Rl -104 373 611 R91 -106 
360 237 R92 -123 364 788 R91 - 16 367 B61 R91 - 17 369 955 Rl -103 373 612 Rl - 98 
360 501 R2 -111 364 789 Rl - 18 367 862 Rl - 17 369 956 Rl -103 373 612 Rl -106 
360 501 R2 -lIZ 365 101 Rl - 10 367 876 R91 - 13 370 474 Rl -127 373 661 R91 - 76 
360 503 Rl -111 365 377 R91 - 20 367 878 R91 - 12 370 477 Rl -131 373 662 R91 - 76 
360 503 Rl -liz 365 402 R11 -123 367 910 R91 -123 370 484 Rl -131 373 899 Rl - 18 
360 643 Rl -124 365 403 Rl -124 368 153 Rl - 22 370 485 Rll -127 374 203 R92 - 56 
360 651 R2 -123 365 502 Rl - 99 36B 175· Rl -103 370 486 R91 -123 374 204 R92 - 56 
360 652 Rl -124 365 664 R91 -101 368 348 R92 - 56 370 486 R91 -127 374 337 R91 - 16 
360 653 R2 -130 365 697 Rl -101 368 349 R91 - 57 370 487 Rl -128 374 338 R91 - 16 
360 665 R91 -144 365 776 Rl - 18 368 351 Rl - 57 370 488 Rl -128 374 340 Rl - 16 
360 942 R91 - 79 365 865 R91 -111 368 354 R91 - 57 370 489 Rl -128 374 341 R91 - 16 
360 943 R91 - 79 365 865 R91 -112 368 355 R91 - 57 370 490 Rl -128 374 476 R9l - 17 
361 063 Rl - 24 365 937 Rl - 21 368 357 R91 - 57 370 491 Rl -127 374 477 R91 - 17 
361 24B R92 -123 365 963 Rl -130 368 358 R2 - 56 370 492 R2 -127 374 479 Rl - 17 
361 281 R12 -123 366 223 Rl - 24 368 360 Rl - 56 370 493 Rl -127 374 480 R91 - 17 
361 282 .2 -124 366 290 Rl - 16 368 361 Rl - 56 370 497 R2 -127 374 492 R91 - 16 
361 283 R32 -123 366 291 Rl - 16 368 362 Rl - 57 370 500 R2 -128 374 493 R91 - 16 
361 285 Rl -124 366 292 Rl - 16 368 449 R91 - 19 370 505 R2 -127 374 520 R91 - 17 
361 286 Rl -124 366 299 R12 - 18 368 450 Rl - 19 370 506 R2 -128 374 704 Rl - 11 
361 287 Rl -124 366 300 R2 - 18 368 482 Rl - 27 370 507 R2 -127 374 710 Rl - 23 
361 409 R92 - 24 366 302 Rl - 19 368 484 Rll - 27 370 581 Rl - 27 374 783 R91 -165 
361 412 R91 - 24 366 303 Rl - 19 368 501 Rl - 68 370 619 R91 - 83 374 783 R91 -169 
361 412 R91 - 43 366 304 Rl - 19 368 523 R4 -103 370 639 Rl - 27 374 783 R91 -170 
361 413 R91 - 43 366 316 R91 - 71 368 523 R4 -104 370 752 Rl -127 374 783 R91 -174 
361 625 Rl -198 366 316 R91 - 74 368 556 Rl - 6B 370 786 Rl -103 374 783 R91 -200 
361 629 Rl -198 366 316 R91 - 89 368 559 Rl - 68 370 786 Rl -104 374 783 R92 -167 
361 686 R91 - 79 366 321 R91 - 24 368 564 Rl - 22 370 818 R9! - 70 375 061 R91 - 68 
361 688 R91 - 79 366 322 Rl - 24 368 574 R2 - 83 371 450 R91 -101 375 178 R91 -206 
361 705 R91 - 66 366 323 Rl - 25 368 574 R2 - 85 371 451 R91 -101 375 423 R91 - 80 
362 oOz R92 - 99 366 636 R91 - 16 368 602 Rl - 66 371 458 R91 -101 375 425 R91 - 80 
362 005 R92 -124 366 928 R91 - 80 368 633 R91 -198 371 461 R91 -101 375 559 Rl -130 
362 028 R91 -130 366 942 R91 - 80 368 634 R91 -198 371 464 R91 -106 375 603 Rl -123 
362 039 R92 -106 367 673 R91 - 18 368 655 R9l - 17 371 465 R91 -106 375 649 R91 -101 
362 197 Rl -123 367 677 R91 - 18 368 665 R3 - 12 371 487 Rl - 98 375 650 R91 -101 
362 300 Rl - 27 367 679 Rl - 68 368 665 R3 - 14 371 487 Rl -106 375 653 R91 -101 
362 304 Rl - 27 367 680 Rl - 68 368 714 R91 - 12 371 522 R91 - 79 375 654 R91 -101 
362 304 Rl - 45 367 681 Rl - 68 368 716 R92 - 13 371 523 Rl -199 375 655 R91 -101 
362 335 Rl -198 367 682 R91 - 68 368 718 Rll -103 371 585 R92 -206 375 656 R91 -101 
362 336 Rl -198 367 683 R91 - 68 368 720 Rl -103 371 625 R92 -206 375 712 Rl - 11 
362 474 R91 - 80 367 687 R91 - 68 368 778 R91 - 14 371 626 R91 -206 375 745 Rl - 68 
362 611 R21 - 21 367 688 Rl - 68 368 779 R91 - 14 371 627 R92 -206 375 747 Rl - 11 
362 838 Rl -130 367 689 R91 - 68 368 894 R92 -198 371 628 R91 -206 375 785 R91 - 20 
362 840 Rl -130 367 697 Rl - 68 368 979 R91 - 20 371 629 R91 -206 375 786 Rl - 20 
362 841 Rl -130 367 697 Rl - 83 369 059 Rl -103 371 630 Rl -206 375 789 R9l - 20 
362 843 Rl -130 367 706 Rll - 22 369 059 Rl -104 371 755 R2 -127 376 139 Rl - 56 
362 974 R91 - 25 367 707 R91 - 23 369 092 R2 - 66 372 115 R91 - 13 376 374 R91 - 21 



I!il 
_216 _ 

III NUMERICAL INDEX 

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE 

376 635 R91 - 13 618 024 Rl -145 635 017 Rl -144 635 140 Rl -125 635 202 Rl -128 
376 636 Rll - 12 618 231 Rl -167 635 078 Rl -144 635 140 Rl -128 635 204 Rl -148 
376 637 R91 - 13 618 231 Rl -169 635 079 R2 -142 635 141 Rl -125 635 205 Rl -148 
376 638 Rll - 12 618 231 Rl -173 635 U81 Rl -148 635 141 Rl -128 635 2U6 Rl -148 
376 639 R91 - 12 635 000 Rll -116 635 081 Rl -149 635 142 Rl -125 635 207 Rl -151 
376 640 Rll - 12 635 001 R12 -137 635 081 Rl -150 635 142 Rl -128 635 2v8 Rl -156 
376 641 Rll - 12 635 002 R12 -137 635 082 Rl -148 635 143 Rl -121 635 2U9 Rll -156 
376 642 R91 - 12 635 003 Rll -115 635 082 Rl -149 635 143 Rl -125 635 210 R2 -154 
376 643 Rll - 12 635 004 Rl - 12 635 082 Rl -150 635 143 Rl -128 635 217 Rl -152 
376 644 Rll - 12 635 004 Rl - 14 635 083 Rl -148 635 144 Rl -121 635 217 R2 -151 
376 645 R91 - 14 635 005 Rl -151 635 083 Rl -149 635 144 Rl -125 635 217 R2 -156 
376 646 Rll - 14 635 005 Rl -152 635 087 R21 -111 635 144 Rl -128 635 218 Rl -156 
376 647 R91 - 14 635 005 Rl -153 635 088 R21 -111 635 145 Rl -121 635 220 Rl -152 
376 648 Rll - 14 635 005 Rl -156 635 u89 Rl -111 635 145 Rl -125 635 221 Rl -154 
376 649 R91 - 15 635 006 R2 -117 635 U90 R21 -111 635 145 Rl -128 635 221 Rl -155 
376 650 Rll - 14 635 007 R2 -117 635 091 Rl -111 635 146 Rl -121 635 222 R12 -152 
376 651 Rll - 14 635 008 R12 -140 635 091 Rl -112 635 149 Rl -130 635 222 R12 -156 
376 652 R91 - 15 635 009 Rll -137 635 091 Rl -138 635 150 R91 -121 635 224 Rl -154 
376 653 Rll - 14 635 010 Rll -137 635 092 Rl -111 635 153 Rll -130 635 225 Rl -148 
37·6- 654 Rll - 14 635 011 R31 -142 635 092 R2 -112 635 154 Rl -125 635 226 Rl -151 
377 133 R91 -124 635 012 Rll -142 635 093 Rll - 12 635 154 Rl -128 635 226 Rl -156 
377 269 R91 - 13 635 U13 Rl -148 635 093 Rll - 14 635 156 Rl1 -131 635 227 Rl -154 
377 270 R91 - 12 635 014 Rl -148 635 094 Rll - 12 635 157 R91 -l19 635 228 R2 -154 
377 271 R91 - 14 635 015 Rl -148 635 094 Rll - 14 635 16U Rll -130 635 229 R91 -151 
377 272 R91 - 14 635 015 Rl -149 635 095 R12 -121 635 161 Rl -121 635 229 R91 -152 
378 191 R91 - 11 635 015 Rl -150 635 U95 R12 -123 635 162 Rl -llS 635 229 R91 -156 
378 193 R91 - 11 635 016 Rl -148 635 095 R12 -127 635 163 Rl -llS 635 230 R94 -147 
380 362 Rl -185 635 018 Rl -148 635 096 Rl -Ill 635 164 Rl -125 635 231 R94 -147 
380 362 Rl -189 635 020 Rl -149 635 097 Rll -112 635 164 Rl -128 635 232 R93 -147 
380 362 Rl -193 635 022 Rl -142 635 U98 Rl -111 635 165 Rl -115 635 233 R93 -147 
380 362 Rl -194 635 024 R91 -148 635 098 Rl -l12 635 166 Rl -116 635 241 R91 -157 
381 734 R91 -210 635 025 R91 -148 635 098 Rl -136 635 167 Rl -125 635 257 R91 -120 
444 701 Rl -192 635 026 R91 -148 635 098 Rl -140 635 167 Rl -128 635 260 Rl -105 
452 166 Rl -127 635 027 R91 -148 635 099 Rl -111 635 168 R93 -115 635 261 Rl -lC6 
454 946 R91 -128 635 028 R91 -149 635 100 Rll -112 635 169 R2 -115 635 262 Rl -105 
458 022 Rl -132 635 029 R91 -149 635 101 Rl -1l2 635 170 R3 -1l5 635 263 Rl -105 
56U 133 R91 -145 635 036 Rl -142 635 102 Rl -120 635 172 Rl -121 635 264 Rl -105 
567 845 Rl -136 635 037 Rl -142 635 103 Rl -123 635 172 Rl -125 635 265 Rl -105 
567 846 R91 -136 635 038 Rl -142 635 104 Rl -123 635 172 Rl -128 635 266 R2 - 31 
570 828 Rl -140 635 U40 Rl -ll7 635 105 Rl -127 635 173 Rl -121 635 267 Rl -206 
570 828 Rl -172 635 040 Rl -148 635 106 Rl -127 635 173 Rl -125 635 267 Rl -207 
570 828 Rl -173 635 041 Rl -137 635 107 Rl -112 635 173 Rl -128 635 268 Rl -;':00 
570 828 Rl -174 635 044 Rl -150 635 108 R2 -120 635 175 R91 -130 635 268 Rl -207 
570 828 Rl -175 635 045 Rl -148 635 108 R2 -123 635 176 R91 -ll9 635 269 Rl -139 
570 828 Rl -179 635 046 Rl -148 635 108 R2 -127 635 117 R91 -119 635 27U R3 -139 
570 828 Rl -180 635 046 Rl -149 635 109 Rl -l12 635 178 R91 -119 635 271 Rl -201 
570 828 Rl -185 635 046 Rl "'150 635 110 R91 -113 635 179 Rl -120 635 272 R91 -116 
570 828 Rl -186 635 047 Rl -115 635 112 R91 -113 635 180 Rl -121 635 275 Rll -201 
570 828 Rl -189 635 049 Rl -137 635 113 R91 -l14 635 181 R2 -115 635 278 Rl -201 
570 828 Rl -190 635 052 Rll -l17 635 114 R91 -114 635 182 R2 -115 635 279 R2 -201 
570 828 Rl -193 635 055 Rl -202 635 115 R91 -l14 635 183 R3 -115 635 280 Rl -139 
570 828 Rl -194 635 v55 R2 -140 635 117 Rl -132 635 184 Rl -116 635 282 Rl -139 
574 940 R91 -133 635 057 Rl -136 635 118 Rll -132 635 185 Rl -128 635 283 Rll -138 
580 883 Rl - 97 635 058 Rl -116 635 119 R91 -132 635 185 R2 -125 635 284 Rl -140 
591 107 Rl -201 635 058 Rl -121 635 122 Rl -132 635 186 Rl -125 ." 285' R1 -139 
600 192 Rl -165 635 058 Rl -124 635 124 Rl -132 635 186 Rl -128 b3~ 287 R1 -139 
600 192 Rl -166 635 059 Rl -116 635 125 Rl -132 635 188 R2 -124 63' 288 R1 -1'-10 
6uO 192 Rl -168 635 059 Rl -121 635 126 Rl -132 635 189 R92 -129 635 289 R91 -140 
600 192 Rl -170 635 059 Rl -124 635 128 Rl -132 635 19U Rl -127 635 292 R91 -139 600 192 Rl -171 635 060 Rl -ll2 635 129 Rl -121 635 191 Rll -128 635 295 Rll -139 
6UO 192 Rl -172 635 060 Rl -137 635 130 Rl -121 635 192 Rl -128 635 299 Rll -139 
600 192 Rl -174 635 061 Rl -115 635 131 Rl -121 635 193 Rl -121 635 302 R21 -138 
600 192 Rl -175 635 061 Rl -130 635 132 Rl -123 635 193 Rl -128 635 304 Rl -139 
602 032 Rl -139 635 061 Rl -140 635 132 Rl -127 635 194 Rl -123 635 305 Rl -139 
610 395 Rl -183 635 061 Rl -203 635 135 Rl -121 635 194 Rl -127 635 306 Rl -139 
610 989 R91 -106 635 062 R21 -144 635 135 Rl -124 635 195 Rl -123 635 307 Rl -139 
613 496 R91 - 70 635 069 Rl -145 635 136 Rl -120 635 195 Rl -127 635 308 R2 -138 
613 496 R91 - 74 635 070 Rl -145 635 136 Rl -124 635 198 Rl -125 635 309 R2 -139 
615 227 Rl -154 635 071 Rl -144 635 136 Rl -127 635 198 Rl -128 635 311 R91 - 67 
616 380 Rl -211 635 072 Rl -144 635 137 Rl -121 635 199 Rl -121 635 312 Rl - 66 
617 933 R1 -145 635 073 Rl -144 635 138 Rll -125 635 2UU Rl -132 635 313 Rl - 67 
617 939 Rl -157 635 074 Rl -144 635 138 Rll -128 635 201 Rl -125 635 314 Rl - 66 
617 940 Rl -157 635 075 Rl -151 635 139 Rl -123 635 201 Rl -128 635 315 Rl - 67 
618 023 R91 -145 635 076 Rl -142 635 139 Rl -127 635 202 Rl -125 635 316 Rl - 66 



!IJ 
_217 _ 

III NUMERICAL INDEX 

) 
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE 

635 316 Rl - 0" 635 407 Rl -104 635 530 R93 - 70 635 601 Rl - 49 635 697 Rl -130 
635 318 Rl - 66 635 408 R21 -103 635 530 R93 - 73 635 602 Rll -180 635 698 R9l -Ill 
635 319 Rl - 67 635 409 R21 -103 635 531 R91 -71 635 605 R92 -184 635 698 R91 -112 
635 320 R2 -106 635 410 R91 -103 635 531 R91 - 99 635 608 Rl -148 635 699 Rl -200 
635 320 R2 -llO 635 410 R91 -104 635 532 R2 -139 635 608 Rl -149 635 700 Rl -200 
635 321 Rl -110 635 414 R21 -105 635 533 Rl -110 635 608 Rl -150 635 701 Rl -200 
635 322 Rl -110 635 415 Rl -105 635 534 Rl -139 635 615 R91 - 42 635 702 Rl -183 
635 325 Rl -110 635 416 Rl -105 635 535 Rl -139 635 615 R91 - 43 635 705 Rl -182 
635 326 R91 -110 635 417 R2 -105 635 538 R92 -161 635 616 R91 -207 635 706 Rl -182 
635 330 Rl - 96 635 418 R2 -105 635 539 R92 -161 635 618 Rl - 59 635 707 R91 -183 
635 330 Rl -110 635 419 R91 -103 635 540 R92 -161 635 619 R91 -123 635 710 R91 -178 
635 331 Rl -110 635 420 Rl -103 635 545 R91 - 66 635 621 Rll - 48 635 710 R91 -160 
635 332 Rl -110 635 423 R91 -123 635 545 R91 - 67 635 622 Rll - 50 635 713 Rl -116 
635 333 Rl -110 635 424 R91 -127 635 546 Rl - 66 635 622 Rll - 51 635 714 R91 -165 
635 334 R91 -110 635 425 R91 -127 635 546 Rl - 67 635 623 Rll - 50 635 714 R91 -166 
635 335 Rll -106 635 426 R91 -125 635 547 Rl -179 635 624 Rll - 71 635 714 R91 -167 
635 336 Rll -106 635 426 R91 -128 635 549 R91 -113 635 626 Rl -154 635 714 R9l -168 
635 339 R12 - 21 635 427 Rl -118 635 551 R92 -161 635 626 Rl -155 635 714 R91 -169 
635 339 R12 - 37 635 430 R12 -202 635 552 R91 -161 635 627 Rl -148 635 714 R91 -170 
635 340 Rl - 26 635 431 Rl -202 635 553 R92 -161 635 627 Rl -149 635 714 R91 -171 
635 341 Rll - 44 635 432 Rl -202 635 554 Rl -202 635 627 Rl -150 635 714 R91 -172 
635 342 R91 - 26 635 433 R2 -204 635 555 Rl -152 635 628 Rl -149 635 714 R91 -173 
635 342 R91 - 44 635 434 R2 -205 635 557 R91 -136 635 628 Rl -150 635 714 R91 -174 
635 343 R92 - 46 635 435 Rl -202 635 561 Rl -137 635 629 Rl -149 635 714 R91 -175 
635 343 R92 - 47 635 436 R2 -202 635 562 R91 - 71 635 629 Rl -150 635 715 Rl -166 
635 346 Rl - 46 635 437 R2 -204 635 562 R91 - 74 635 630 Rl -149 635 715 Rl -168 
635 347 Rl - 46 635 438 Rl -205 635 565 Rl -118 635 630 Rl -150 635 715 Rl -170 
635 347 Rl - 47 635 440 Rl -131 635 566 Rll - 31 635 632 Rl -149 635 715 Rl -183 
635 348 R21 - 46 635 441 Rl -Z06 635 567 Rll - 31 635 634 R91 -149 635 743 Rl -183 
635 348 RZl - 47 635 443 Rl -202 635 568 R91 - 55 635 634 R91 -150 635 744 Rl -183 
635 3S! Rl - 46 635 444 Rl -202 635 569 Rll - 52 635 635 R91 -149 635 745 R91 -183 
635 352 Rl - 46 635 445 Rl -202 635 571 R91 -123 635 635 R91 -150 635 749 Rl -200 
635 353 Rl - 46 635 448 R92 -204 635 571 R91 -127 635 636 R91 -149 635 762 Rl -151 
635 354 Rl - 59 635 448 R92 -205 635 573 Rl - 31 635 637 R91 -149 635 764 Rl -139 
635 355 Rl - 59 635 451 Rl -152 635 574 Rl -210 635 638 Rl -115 635 771 Rl -188 
635 3% R92 - 96 635 456 Rl -115 635 575 Rll -144 635 639 Rl -149 635 772 Rl -184 
635 362 Rl - 96 635 457 Rl -115 635 576 Rll -144 635 639 Rl -150 635 772 Rl -191 
635 363 R91 - 96 635 460 R91 -114 635 577 Rll -144 635 640 Rl -149 635 772 Rl -192 
635 363 R91 - 97 635 461 R91 -114 635 578 Rl -145 635 641 R2 -149 635 774 Rl -191 
635 366 R91 - 96 635 464 Rn -158 635 583 Rl -178 635 641 R2 -150 635 775 Rl -184 
635 373 Rll - 85 635 466 Rn -158 635 583 Rl -180 635 645 Rl -149 635 775 Rl -191 
635 375 Rl -137 635 468 Rn -158 635 584 Rl -178 635 646 Rl -121 635 775 Rl -192 
635 376 Rl -136 635 470 R92 -159 635 584 Rl -181 635 647 Rl - 42 635 776 Rl -177 
635 317 Rl -136 635 472 R92 -159 635 585 R92 -200 635 647 Rl - 43 635 776 Rl -184 
635 381 R2 -137 63, 474 R92 -159 635 586 Rl -200 635 648 Rl -178 635 776 Rl -191 
635 382 Rl -136 635 476 R91 -163 635 588 R91 -200 635 648 Rl -181 635 776 Rl -192 
635 383 R2 -136 635 478 R9l -163 635 589 Rl -200 635 649 R92 -118 635 776 Rl -195 
635 384 Rl -136 635 480 R91 - 24 635 590 Rl -200 635 651 R91 -147 635 777 Rl . -184 
635 385 Rl -137 635 481 R91 - 42 635 591 Rl -ZOO 635 652 R91 -147 635 777 Rl -188 
635 386 Rl -137 635 485 Rl -114 635 592 Rl -178 63> 653 R91 -147 635 777 Rl -191 
635 387 Rl -136 635 486 Rl -114 635 592 Rl -181 635 654 R91 -147 635 777 Rl -192 
635 388 Rl -136 635 487 Rl -114 635 593 Rll -178 635 658 Rl -147 635 777 Rl -195 
635 389 Rl -140 635 488 Rl -114 635 594 R92 -172 635 659 Rl -147 635 778 Rl -184 
635 390 Rl -136 635 489 Rl -114 635 594 R92 -174 635 660 Rl -147 635 778 Rl -188 
635 391 Rl -140 635 490 Rl -114 635 594 Rn -175 635 661 Rl -147 635 778 Rl -191 
635 392 Rl -140 635 491 Rl -114 635 595 R91 -172 635 662 Rll -102 635 778 Rl -192 
635 393 Rl -140 635 493 Rl -114 635 595 R91 -174 635 664 Rl -102 635 778 Rl -195 
635 394 Rl -137 635 494 Rl -114 635 595 R91 -175 635 666 Rl -102 635 779 Rl -184 
635 395 Rl -137 635 495 Rl -114 635 596 Rl -165 635 667 Rl -102 635 779 Rl -188 
635 396 Rl -137 635 496 Rl -114 635 596 Rl -166 635 668 Rl -102 635 779 Rl -191 
635 397 Rl -137 635 497 Rl -114 635 596 Rl -168 635 669 Rl -10Z 635 779 Rl -192 
635 398 Rl -138 635 498 R91 -114 635 596 Rl -170 635 670 Rl -10Z 635 779 Rl -195 
635 399 Rl -139 635 503 Rl -Ill 635 596 Rl -171 635 672 R91 -102 635 780 Rl -184 
635 401 Rl -136 635 504 Rl -112 635 596 Rl -172 635 676 Rl -102 635 780 Rl -188 
635 401 Rl -137 635 509 R2 -204 635 596 Rl -174 635 678 Rl - 48 635 780 Rl -191 
635 402 Rl -103 635 510 R2 -Z04 635 596 Rl -175 635 678 Rl - 49 635 780 Rl -19Z 
635 403 Rl -103 635 511 R2 -Z04 635 598 R91 -166 635 679 Rl -137 635 780 Rl -195 
635 404 Rl -103 635 512 Rl - 67 635 598 R91 -168 635 680 R2 -137 635 782 Rl -185 
635 404 Rl -104 635 518 Rl - 76 635 598 R91 -170 635 682 R92 -117 635 782 Rl -186 
635 405 Rl -103 635 519 Rl -101 635 599 Rll -179 63> 688 Rl -118 635 782 Rl -189 
635 405 Rl -104 635 520 R91 - 76 635 599 Rll -182 635 689 Rl -117 635 782 Rl -190 
635 406 Rl -103 635 521 R91 - 76 635 600 R91 -179 635 690 Rl -117 635 782 Rl -193 
635 406 Rl -104 635 522 R91 - 76 635 600 R91 -180 635 692 R91 -114 635 782 Rl -194 
63,5 407 Rl -103 635 523 R91 - 76 635 601 Rl - 48 635 693 R91 -113 635 783 Rl -185 



_ 218_ 
Il!I 

HI 
Il!I 

HI NUMERICAL INDEX 

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE 

635 183 Rl -186 635 961 Rl -193 636 061 R91 -149 636 161 R2 -102 636 245 R91 -147 
635 183 Rl -189 635 961 Rl -195 636 063 Rl -152 636 161 Rl -201 636 246 R91 -147 
635 183 Rl -191 635 968 Rl -189 636 068 R11 - 21 636 169 R91 -108 636 241 R91 -118 
635 183 Rl -193 635 968 Rl -190 636 069 Rl - 21 636 111 R91 -108 636 249 R91 -102 
635 183 Rl -195 635 968 Rl -193 636 010 R1 - 21 636 112 Rl -108 636 250 R91 -102 
635 184 Rl -185 635 968 Rl -194 636 010 Rl - 45 636 112 R1 -109 636 251 R91 -118 
6'5 784 Rl -186 635 969 Rl -188 6'6 071 Rl - 21 636 113 Rl -108 6'6 252 R91 -118 
635 785 Rl -186 6'5 969 Rl -192 6'6 011 Rl - 45 6'6 113 Rl -109 636 25' R91 -209 
6,5 185 Rl -189 6'5 969 R1 -194 6,6 012 R11 - 48 636 114 R91 -108 636 254 R11 - 49 
635 185 Rl -190 6'5 910 R1 -188 6'6 012 R11 - 49 6'6 111 R91 -201 636 255 R11 - 51 
6,5 185 Rl -192 6'5 910 Rl -192 6'6 013 R1 -104 6'6 118 R91 -201 6'6 261 R92 -143 
635 185 R1 -194 635 970 Rl -194 636 074 R1 -104 636 119 R91 -100 636 268 R92 -143 
635 785 R11 -184 635 971 R1 -177 636 075 Rll -104 6'6 180 R91 -100 6,6 272 R91 -159 
6,5 786 Rl -184 635 911 R1 -193 636 011 R1 -104 636 181 R91 -148 636 213 R91 -159 
6'5 186 R1 -186 6'5 911 Rl -195 6'6 018 R11 -104 636 182 R91 - 61 636 274 R91 -159 
6'5 186 R1 -190 635 912 Rl -184 636 082 R11 -104 636 18' R11 - 45 636 215 R91 -161 
635 788 Rl -184 635 912 R1 -192 636 084 R2 -104 6'6 184 R1 - 21 636 216 R91 -161 
635 188 Rl -186 635 919 R91 - 59 636 084 R91 -145 636 185 Rl -206 636 211 R91 -161 
635 188 Rl -188 6'5 987 Rl -209 636 085 R2 -104 636 185 Rl -207 636 218 R91 -161 
635 788 Rl -190 635 988 Rl -209 636 086 R91 -104 636 186 Rl -133 636 279 R91 -161 
635 788 Rl -192 635 991 Rl -183 636 081 Rll -104 636 181 Rl -133 636 280 R91 -161 
635 188 Rl -194 635 992 R91 -207 636 091 Rl -150 636 188 Rl -133 636 298 Rl -161 
635 193 Rl -190 635 993 R91 -207 636 092 R91 -150 636 189 Rl -133 636 299 Rl -161 
635 794 Rl -190 635 994 R91 -207 636 093 R91 -150 636 190 Rl -133 636 300 Rl -161 
635 795 Rl -190 635 995 R91 -207 636 094 Rl -150 636 191 Rl -133 636 302 R91 -109 
635 198 Rl -117 635 998 Rl -170 636 095 R91 -150 636 192 Rl -133 636 304 R91 -109 
635 800 R91 - 55 635 998 Rl -175 636 096 R91 -150 636 193 Rl -133 636 309 R91 -150 
635 801 R91 - 55 636 000 R91 -211 636 098 Rl -208 636 194 Rl -133 636 313 Rl -150 
635 866 R91 -182 636 001 R91 -211 636 100 R11 -208 636 195 R1 -133 636 314 Rl -150 
635 861 R92 -188 636 002 R91 -211 636 101 R91 -208 636 196 R91 -133 636 315 R91 -150 
635 868 R91 -199 636 005 Rl -102 636 102 Rl -208 636 191 Rl -133 636 311 R91 -150 
635 811 R92 -192 636 006 R92 -172 636 103 Rl -138 636 198 Rl -133 636 318 R91 -150 
635 878 R92 -194 636 006 R92 -174 636 104 Rl -139 636 199 Rl -133 636 319 Rl -150 
635 881 R21 -183 636 006 R92 -175 6'6 105 Rl -150 636 201 Rl -133 636 320 R91 - 99 
635 895 Rl -209 636 001 R91 -165 636 108 Rl -115 636 2u2 Rl -133 636 321 Rl -1~1 
635 90, R91 -100 636 001 R91 -166 636 111 Rl -167 636 20, Rl -133 6'6 321 Rl -152 
6'5 904 Rl -148 636 001 R91 -168 6'6 111 Rl -169 636 204 Rl -133 6'6 321 Rl -156 
6'5 908 Rl -148 636 007 R91 -170 6'6 111 Rl -173 6'6 205 R92 -125 636 322 R91 -159 
635 909 Rl -148 636 007 R91 -171 6'6 114 Rll -167 6'6 206 R11 - 21 6'6 32' R91 -159 
6'5 910 Rl -148 636 010 R91 -176 6,6 114 Rll -169 6'6 206 Rll - 45 6'6 324 R91 -159 
6'5 911 R91 -148 636 011 R91 -170 636 115 Rll -161 6,6 208 Rl -167 6'6 325 Rl -159 
6'5 914 R92 - 96 6'6 011 R91 -175 636 115 Rll -169 6'6 208 R1 -169 636 326 Rl -159 
6,5 921 R11 -110 636 012 R91 -170 6'6 116 R11 -161 6'6 210 R91 -112 6'6 321 Rl -159 
6'5 923 Rl1 -110 6'6 012 R91 -175 6'6 116 R11 -169 6'6 211 R91 - 55 636 328 R11 - 27 
635 924 Rl -110 636 013 Rl -170 6,6 116 R11 -173 6'6 212 R11 - 51 6'6 329 Rl - 27 
6'5 921 R91 - 96 636 013 Rl -175 6,6 118 Rl -161 6'6 212 R11 - 53 6'6 329 Rl - 45 
6'5 927 R91 - 97 636 013 Rl -176 636 118 Rl -169 6,6 212 R11 - 54 6'6 330 R91 -27 
6'5 931 Rl - 96 636 014 R91 -199 6,6 118 Rl -173 6'6 215 R91 - 53 636 330 R91 - 45 
635 932 R91 - 14 636 015 R91 -199 636 119 Rl -167 636 215 R91 - 54 636 331 Rl -208 
635 934 R11 - 96 636 018 R91 -199 636 119 Rl -169 636 218 R91 - 43 636 332 Rl - 45 
635 934 R11 - 97 636 019 R91 -199 636 122 Rl -104 636 222 R91 - 60 636 333 R11 -113 
635 935 R11 - 96 636 020 Rl -199 636 123 Rl -130 636 223 Rl -138 636 331 R91 -173 
635 935 R11 - 97 636 032 Rl -201 636 124 R11 -130 636 224 R1 -139 636 338 Rl -152 
6'5 936 Rl -100 636 033 Rl -201 636 125 R91 - 27 6,6 225 Rl -138 6'6 339 Rl - 27 
635 947 Rl -209 636 031 Rl -201 6'6 134 Rl -117 6'6 226 R1 -139 636 339 Rl - 45 
635 948 Rl -209 636 038 Rl -165 636 136 R91 -110 6'6 226 Rl -156 6'6 '40 R91 -133 
635 951 Rl -182 636 038 Rl -166 636 131 Rl -110 636 227 Rl -139 636 341 Rl -178 
635 952 R11 -182 636 038 Rl -168 636 138 R91 - 53 636 230 R91 -171 63f) 341 Rl -180 
635 953 Rl -182 636 038 Rl -170 636 138 R91 - 54 636 230 R91 -172 636 342 Rl -178 
6: 5 954 Rl -182 636 038 Rl -171 636 140 Rll -106 636 230 R91 -175 6'6 342 Rl -181 
635 955 Rl -182 636 038 Rl -172 636 141 R11 -106 636 231 R91 -166 636 343 Rll -117 
635 956 R91 -183 636 038 Rl -174 636 142 R2 - 46 636 231 R91 -170 636 344 Rl -183 
635 951 Rl -183 636 038 Rl -175 636 142 R2 - 47 636 232 R91 -165 636 345 Rl -183 
635 960 Rl -182 636 044 Rl -133 636 144 Rl -139 636 232 R91 -174 636 341 R91 - 71 
635 960 R91 - 16 636 045 Rl -201 636 151 Rl -152 6'6 233 R91 -168 636 347 R91 - 74 
635 961 R91 - 16 636 046 R91 -164 636 154 R91 - 26 636 234 R91 -167 636 350 Rl -158 
635 962 R91 - 76 636 049 R91 -199 636 155 R91 - 44 636 235 R91 -169 636 351 Rl -158 
635 963 Rl - 76 636 051 R91 -151 6'6 156 Rl - 26 636 238 R91 -176 636 352 Rl -158 
635 965 Rl -188 636 052 Rl -137 636 156 Rl - 44 636 239 R91 -170 636 353 Rl -159 
635 965 Rl -193 636 053 Rl -179 636 157 Rl - 44 636 239 R91 -175 636 354 Rl -159 
635 965 Rl -195 636 053 Rl -181 636 158 Rl - 26 636 240 R91 -165 636 355 Rl -159 
635 966 Rl -188 636 053 Rl -182 636 158 Rl - 44 6'6 240 R91 -171 636 356 Rl -161 
635 966 Rl -195 636 054 R92 -143 636 159 Rl -201 636 243 R92 -183 636 351 Rl -161 
635 967 Rl -188 636 055 R92 -143 636 160 Rl -204 636 244 R92 -183 636 358 Rl -161 



_219 _ 
III 

III NUMERICAL INDEX 

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE 

b3b 359 R91 -158 b3b 49b R91 -145 b36 b82 Rl -136 b3b 794 Rl -162 bb3 034 Rl -l88 
b3b 3bO R91 -158 b3b 497 Rl -154 b3b b84 R91 - bb b36 795 Rl -162 bb3 034 Rl -190 
b3b 361 R91 -158 b36 497 Rl -15S b3b b84 R91 - b7 b36 790 Rl -160 bb3 034 Rl -192 
b3b 362 R91 -159 b3b 498 Rl -154 b36 b85 R9l - bb b3b 79b Rl -162 bb3 034 Rl -194 
b3b 363 R91 -159 b3b 498 Rl -15S b3b b85 R91 - b7 b36 790 Rl -163 bb3 041 Rl -188 
b36 364 R91 -159 b3b 499 Rl -204 b36 b8b Rl - bb b36 802 Rll -156 bbb 719 Rl -185 
b3b 3b5 R91 - 99 b3b 500 R91 -116 b36 b8b Rl - b7 b3b 804 R9l -146 bbb 719 Rl -189 
b3b 3bb R91 - 74 b3b 502 R91 - 24 b3b b87 Rl - bb b3b 80b Rl -146 bbb 719 Rl -193 
636 367 Rll -167 b3b 50b R91 - 43 b36 b87 Rl - b7 b3b 807 Rl -145- bb6 719 Rl -194 
636 3b7 Rll -169 b3b 514 Rl -15S 636 b88 Rl - bb b36 808 Rl -145 bbb 722 Rl -185 
b36 368 Rll -100 b3b 515 Rl -149 b36 b88 Rl - b7 b36 809 Rl -144 bbb 722 Rl -189 
b36 370 R91 -100 b3b 515 Rl -150 636 b89 Rl - bb 636 811 Rl - 47 bbb 722 Rl -193 
.,b 37b Rl -145 b36 517 Rll -118 b36 689 Rl - 67 636 812 Rl - 47 666 722 Rl -195 
63b 377 R91 -210 636 518 R91 - 71 636 b97 Rl -145 636 813 Rl - 47 700 153 Rll - 28 
636 379 Rll -153 636 519 R91 - 74 b36 706 R91 - 25 636 814 Rl - 47 700 531 Rl -204 
636 380 Rll -153 636 520 R91 - 74 636 706 R91 - 42 636 815 Rl - 47 700 531 Rl -20S 
636 382 Rl -153 636 521 Rl -111 636 707 R91 - 25 636 816 Rl - 47 701 735 Rl - 54 
636 383 Rl -153 63b 526 Rl - 71 636 707 R91 - 42 636 817 Rl -144 702 269 Rl -139 
636 384 Rl -153 636 527 Rl - 71 636 710 R91 -204 636 818 R91 -145 702 953 Rl - bl 
636 385 Rl -15-3 636 '27 Rl - 74 636 712 Rl -15S 636 819 R91 -141 702 958 Rl - 61 
636 386 Rl -153 636 '28 R91 - 72 636 714 R91 -146 b36 822 Rl -145- 702 959 R91 - 61 
636 387 Rl -153 636 '29 R91 - 75 636 715 R91 -210 636 826 R91 -145- 702 960 Rl - 61 
636 388 Rl -153 636 530 R91 -72 636 717 R91 -141 636 836 Rl - 2' 702 961 Rl - 61 
b36 389 R91 -153 636 531 R91 - 75 636 718 R91 -131 636 839 Rl -211 702 964 Rl - bl 
636 390 Rl -153 636 533 R91 -149 636 722 Rl -140 636 840 Rl -211 703 517 Rll - '9 
636 409 Rl -15-3 636 542 R91 - 97 636 724 Rl -183 b36 841 Rl -211 703 519 Rl - '2 
636 410 R91 -113 636 552 Rll - 97 636 72' Rl -183 636 842 Rl -211 703 519 Rl - 53 
636 411 R91 -113 636 553 Rll - '0 636 726 Rl -183 636 843 Rl -211 703 519 Rl - b5 
636 412 R91 -152 b3b 553 Rll - 51 636 727 R91 -183 63b 844 Rl -211 703 520 Rl - 52 
b36 413 R91 -152 b3b 554 Rll - 51 636 728 Rl -183 b3b 845 Rl - 97 703 557 R91 - 98 
b36 415 R91 -136 636 555 Rl -142 636 732 R91 -157 636 850 R91 -146 703 b3b Rl - 29 
b36 415 R91 -144 b3b 556 Rl -10Z 636 733 R91 -157 636 851 Rl -146 703 700 Rl - 53 
b3b 416 Rl -136 b3b 558 R91 - 25 636 734 Rl -157 b36 852 Rl -146 103 812 Rl - 34 
b3b 417 Rl -140 636 558 R91 - 42 63b 735 Rl -157 b47 542 Rl -113 703 814 Rl - b9 
636 418 R91 -144 636 559 Rll - 97 b36 736 Rl -151 b'9 380 Rl -132 703 815 Rl - b9 
b36 420 R91 -113 636 560 R91 - 97 b3b 737 Rl -157 659 380 Rl -145 703 81b Rl - 69 
636 425 Rl -119 636 562 R91 -109 b3b 738 Rl -157 b63 022 Rl -185 703 820 R92 - 69 
b36 426 Rl -119 b3b 563 Rll - 50 636 739 Rl -157 6b3 022 Rl -186 703 822 R91 - 69 
b36 430 Rl -115 b3b 5b5 R91 -181 636 740 Rl -157 b63 022 Rl -190 703 825 Rll - b9 
b36 431 Rl -115 b3b 566 R91 -181 636 741 Rl -157 bb3 022 Rl -192 703 821 Rl - 29 
b3b 432 Rl -119 b36 'b8 R91 -178 b36 742 Rl -151 b63 022 Rl -194 703 828 Rl - 29 
b3b 433 Rl -142 63b 5b8 R91 -180 b36 744 Rl -151 b63 023 Rl -186 703 829 Rl - 29 
b3b 434 Rl -142 636 569 R91 -183 b3b 749 R91 -146 663 023 Rl -194 103 832 Rl - 29 
b36 435 Rl -148 636 '76 R91 -139 b3b 751 Rl -146 663 024 Rl -186 703 840 Rl - 39 
63b 435 Rl -149 b36 579 Rl -139 636 75b R91 -160 bb3 024 Rl -194 703 841 R21 - 29 
b36 435 Rl -150 b36 586 R2 -154 b36 757 R91 -160 b63 025 Rl -186 703 843 Rll - 30 
636 43b R93 -141 b36 586 R2 -155 636 758 R91 -160 b63 025 Rl -194 703 847 Rl - 28 
63b 440 R91 -155 63b 587 Rl - 93 636 759 R91 -160 b63 028 Rl -184 703 849 Rl - 30 
636 441 Rl -155 636 587 Rl -111 b3b 7bO R91 -141 b63 028 Rl -186 703 ",0 Rl - 29 
b3b 442 Rl -155 636 588 R91 -109 b36 761 Rl -160 bb3 028 Rl -190 703 851 Rl - 29 
b36 443 Rl -155 636 589 R91 -109 b36 7b2 Rl -160 6b3 029 Rl -184 703 852 Rl - 29 
63b 447 R91 -143 b3b 590 R91 -109 63b 765 R91 -160 6b3 029 Rl -186 103 853 Rll - 30 

b36 448 Rll -155 b3b 592 Rl -140 b36 7b6 R91 -160 b63 029 Rl -188 703 86' Rl - 31 
636 451 R91 -155 b36 593 Rl -139 636 7b7 R91 -160 663 029 Rl -190 703 875 Rl - 35 
b36 452 R91 -155 636 594 Rl - 97 636 768 R9l -160 b63 029 Rl -192 703 876 R2 - 35 

b36 463 Rl -155 b3b 595 Rll -173 636 710 Rl -160 bb3 029 Rl -194 703 877 Rl - 29 
63b 464 R92 -147 b3b 596 Rl -173 636 711 Rl -160 b63 030 Rl -184 103 871 Rl - 35 
63b 4b5 R92 -147 636 597 Rl -173 636 774 R91 -163 b63 030 Rl -186 7u3 878 Rl - 35 
b3b 483 R2 -1l9 636 602 R91 -173 b36 715 R91 -163 b63 030 Rl -188 703 879 R2 - 35 
63b 484 R91 -143 636 620 R91 - b6 b36 771 Rl -163 6b3 030 Rl -190 703 883 R6 - 35 
b3b 485 Rl -119 636 b22 R91 - b6 b3b 778 R91 -162 6b3 030 Rl -192 703 884 R21 - 34 
b3b 485 Rl -167 b36 628 R91 -199 b36 779 R91 -162 6b3 030 Rl -194 703 885 Rl - 34 
636 485 Rl -169 b3b 633 R91 -204 b3b 780 R91 -162 b63 031 Rl -184 703 886 R2 - 34 
b3b 485 Rl -173 b36 634 R91 -204 636 781 R91 -162 b63 031 Rl -186 703 887 R2 - 34 
636 487 Rl -131 636 b35 R91 -204 b36 782 R91 -162 bb3 031 Rl -190 703 893 R2 - 34 
b3b 488 Rl -131 636 b45 R9i -204 b36 783 R91 -162 6b3 031 Rl -192 7u3 894 R21 - 34 
b36 489 Rl -199 b3b 646 R91 -204 636 784 Rl -162 bb3 031 Rl -194 703 89b Rl - 34 
b3b 491 Rl -145 b3b b70 R91 -151 b36 785 Rl -162 663 032 Rl -184 703 897 Rl - 73 
b36 492 Rl -140 b3b b70 R91 -156 b36 786 Rl -162 6b3 032 Rl -186 703 898 Rl - 74 

636 492 Rl -202 63b 672 Rl -151 636 789 R91 -162 bb3 032 Rl -190 703 899 R1 - 74 
b36 492 Rl -206 b36 672 Rl -156 636 790 R91 -162 b63 032 Rl -192 703 963 Rl - bl 
b36 493 Rl -140 b3b 673 Rll -104 636 791 R9l -162 6b3 032 Rl -194 703 970 R41 -119 

636 494 Rl -151 636 674 Rll -104 b36 792 R91 -162 663 034 Rl -184 703 971 Rl -116 

636 495 Rl -156 636 b81 Rl -137 636 793 R91 -141 b63 034 Rl -186 703 971 Rl -132 

) 



-220-
III III 

HI NUMERICAL INDEX HI 
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE 

703 972 Rl -116 704 219 R2 - 69 705 2U6 Rl -203 706 077 Rl - 54 706 307 Rl1 - 5. 
703 985 Rl -121 704 222 Rl - 69 705 358 Rl -35 706 095 R92 -202 706 308 R21 - 53 
703 986 Rl -121 704 228 Rll -134 705 359 R2 - 35 7u6 "'5 R93 -210 708 308 R21 - 5' 
703 992 Rl -120 70. 229 R91 -135 705 380 Rl - 60 706 lU6 R91 -210 706 309 R21 - 53 
703 992 Rl -124 704 231 R12 -134 705 419 Rl - 59 706 131 Rll - 34 706 309 R21 - 54 
703 992 Rl -127 70. 233 R2 -134 705 42' Rl - 52 706 156 Rl - 32 706 310 R21 - 53 
704 008 Rl -120 704 236 Rl -135 705 430 R91 - :;2 706 221 R91 - 43 706 310 R21 - 5' 
70. 006 Rl -124 70. 239 Rl -134 705 43u R91 - 53 706 275 R91 - 65 706 31' Rl - 35 
70. 006 Rl -128 70. 2.0 Rl -134 705 '31 R91 - 65 706 262 R91 - 65 706 331 Rl - 35 
70. 009 Rl -120 70. 2" Rl -134 705 433 Rl - 52 706 283 Rl - 65 706 332 Rl - 35 
70. 009 Rl -124 70. 2.2 Rl -134 705 '3' Rl - 52 706 26. Rl - 65 706 5'8 R91 - 40 
70. 009 Rl -128 70. 2'3 Rl -135 705 '35 Rl - 52 706 267 Rl - 65 706 639 Rl - 63 
70. 010 Rl -120 70' 2'6 R21 -}34 705 599 R91 - 52 706 266 Rl - 65 708 9U2 .2 - 29 
70. 010 Rl -128 70. 2.7 R91 -134 705 600 R91 - 52 7u6 2.9 Rl - 53 706 903 R91 - 29 
70. 01. R91 -121 70. 2'9 Rll -135 705 606 Rl - 52 706 289 Rl - 65 706 90. Rl - 29 
70. 01. R91 -124 70. 250 Rl -135 705 609 Rl - 52 706 290 Rl - 65 706 905 Rl - 29 
70. 01' R91 -128 70. 251 Rl -135 705 610 Rl - 52 706 291 R2 - 65 706 907 Rl - 29 
704 019 Rll -121 70. 252 Rl -135 705 612 R91 - .0 706 292 Rl - 65 706 910 R91 - 31 
70. 023 Rl -120 70. 330 R91 -196 705 650 Rl -119 706 293 Rl - 65 706 911 R91 - 31 
7u. 02. Rl -121 70. 331 Rl -179 705 731 R91 - 41 706 '" Rl - 32 706 912 R91 - 31 
70. 025 Rl -121 70. 3.0 R2 -202 705 732 Rl - 40 706 462 Rl -124 706 913 R91 - 31 
70. 025 Rl -124 70. 356 Rl -202 705 733 Rl - 40 706 462 Rl -127 706 914 R91 - 31 
704 025 Rl -127 704 356 R3 -203 705 734 Rl - 41 706 462 R2 -120 706 915 R91 - 31 
704 026 R92 -120 70. 360 Rl -202 705 735 Rl - 40 706 491 R2 - 29 706 953 Rl - 61 
704 026 Rn -124 704 3,61 R4 -202 705 735 Rl - 41 706 626 Rl - 36 706 95. Rl - 61 
70Lt 026 Rn -127 70. 363 Rl -203 705 736 Rl - 41 706 630 R91 - 38 706 956 Rl - 61 
70. 026 R92 -137 704 366 R2 -203 705 73.7 Rl - 40 706 665 R92 - 98 706 957 Rl - 61 
704 C26 Rl -121 704 367 Rl -203 705 736 R91 - '1 706 732 Rl - 29 706 958 Rl - 61 
70. 028 Rl -124 701. 368 Rl -203 705 739 Rl - 41 706 745 Rl -134 706 959 Rl - 61 
70. 029 Rl -121 704 369 Rl -203 705 740 Rl - 40 706 749 R91 - 69 706 991 R91 - 53 
70. 029 "I -124 70. 370 R21 -202 705 741 Rl -., 706 975 Rl - 37 70. 902 R91 - 53 
70. 036 Rl -119 704 378 Rl -202 705 7'2 Rl - 41 706 976 Rl - 37 708 993 R91 - 53 
70. 039 R2 -119 704 379 Rl -202 105 743 "' - 4U 706 977 R91 - 37 709 00. Rn - 63 
70. 0.0 Rl -119 704 386 Rl -132 705 744 Ri - 4U 707 071 R12 -204 709 301 Rl -121 
70. 041 R91 -119 704 387 Rll -132 705 7., Ki - 4U 707 321 Rl - 60 709 301 Rl -128 
70. 088 R91 - 32 704 393 R91 -132 705 933 K9i - '+;J 707 321 R91 - 59 709 307 R91 -205 
70. 089 R91 - 33 70. 395 R96 -116 705 942 Rl - :;2 707 469 Rl - 34 709 308 R91 -205 
70. 092 Rl - 32 704 395 R96 -132 705 945 R91 - 62 707 500 Rl -120 709 338 Rl - 3' 70. 094 Rl -32 70. 4'3 Rl - 36 705 993 Rl - ~2 707 500 Rl -124 709 401 Rl -124 
704 095 Rl - 32 70. 445 Rl - 35 706 0'7 Rl -196 707 500 Rl -128 709 450 Rl - 35 70. 096 Rl - 33 704 "6 Rl - 36 706 U4S K>i -1';10 707 501 Rl -121 709 460 Rll - 26 
70. 097 Rl -32 704 4'9 Rl - 85 106 U4> Ki -l':>'b 707 501 Rl -127 709 '6' Rl - 35 70. 098 Rl -32 704 456 R2 - 35 106 U,U Ki -1':110 707 502 Rl -121 709 '67 Rl - 98 
70. 099 R2 - 32 70. 535 R92 - 43 706 U>l K>i -l'1b 707 502 Rl -124 709 502 Rl - 69 
70. 100 Rl - 32 704 536 Rl - 25 706 u:>;:> Ki -1':>'0 707 502 Rl -127 709 516 Rl - 31 70. 101 Rl -124 70. 536 Rl - .2 706 053 Rl -1';11) 707 503 Rl -121 709 522 R91 - 3' 
70. 105 R95 - 38 70. 536 Rl - 43 706 05. Rl -196 707 503 Rl -124 709 901 R11 - 29 
70. 106 R91 - 39 70. 5'2 R5 -204 706 OSS Rl -196 7u7 503 Rl -127 709 903 Rl - 29 
70. 107 Rl - 38 70. 613 Rl - 4. 706 056 Rl -190 707 591 Rl -124 709 90. R2 - 30 70. 162 Rl -35 70. 613 Rl - .5 706 057 R91 -196 707 713 R92 - .. 709 909 Rl - 69 
70. 16. Rl - 44 70. 61. R21 - .. 706 058 Rl -196 707 7.4 R92 -203 710 318 R11 - 31 70. 165 R2 - .. 70'+ 616 R93 - L~4 706 059 Rl -1':>'0 707 7'5 Rl -203 710 327 R11 - 32 70. 165 R2 - 45 70. 626 Rl - 62 706 060 "' -1"'0 707 7'6 R2 -203 710 3'7 R2 - 36 
70. 176 R91 -204 70. 627 Rl - 62 706 061 Rl -196 707 7'7 Rl -203 710 3'8 Rl - 73 
70. 176 R9' -205 70. 628 Rl - 62 706 062 Rl -196 707 754 Rl -202 710 382 R3 -35 
70. 177 R21 -205 70. ,629 Rl - 62 706 063 Rl -196 707 8'4 Rl -134 710 383 Rl - 35 
70. 178 R21 -205 70. 630 Rl - 62 706 065 Rl -196 707 888 R91 - 29 710 '7' Rl - 74 
70' 179 Rl -205 70. 632 R91 - 62 706 066 Rl -196 707 889 Rl -202 710 737 Rll - 32 
70. 180 Rl -205 70' 633 Rl - 62 706 067 Rl -196 708 110 Rl - 39 710 7.0 Rll - 31 70. 182 Rl -205 70. 635 Rl - 62 706 068 Rl -119 708 115 Rl'-- - 53 710 768 R91 - 33 
70. 183 Rl -205 70. 636 Rl - 62 706 068 Rl -196 706 158 R91,- - 52 710 769 R91 - 33 
70. IB4 R93 -205 70. 637 Rl - 62 706 069 Rl -179 7u6 285 Rl - 28 710 953 Rl -119 
70. 185 Rl -205 70. 638 Rl - 62 706 069 Rl -196 708 289 Rl - 60 711 045 Rl - 32 70. 187 Rl -204 70. 639 Rl - 62 706 070 Rl -196 7v6 290 R11 - 60 711 252 Rl -121 
70. 187 Rl -20S 70. 6.0 R91 - 62 706 071 Rl -178 708 291 Rl - 60 711 25. Rl -120 
70. 195 R' -205 70. 6.0 R91 - 63 706 071 Rl -196 708 293 Rl - 52 711 283 Rl -119 
70. 197 R91 -205 704 641 Rl - 62 706 072 Rl -19b 708 293 Rl - 53 711 30. R2 -135 
704 200 R32 -205 70. 6'3 Rl - 52 706 073 Rl -1'!6 708 293 Rl - 62 711 312 Rl -116 
70. 203 "' -205 704 6'3 Rl - 53 706 07. R1 -EoIo 708 29. R91 - 61 711 '66 Rl -116 
704 212 R91 -204 70. 661 R2 -110 706 075 Rl -196 708 296 Rl -53 711 558 Rl - 39 
70. 212 R91 -205 70. 686 Rl -110 706 076 Rl -196 708 296 Rl - 5' 711 863 Rl -134 
70. 216 R2 - 69 70. 698 R92 -52 706 077 Rl -35 706 297 Rl - 53 711 86. Rl -134 
704 217 R91 - 69 70. 782 Rl - 36 706 077 Rl - 52 706 297 Rl - 54 711 865 Rl -134 
70' 21. Rl - 69 70. 783 R2 - 36 706 077 Rl -53 708 307 R21 - 53 711 860 Rl -134 



III 

NUMERICAL INDEX HI 
, NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE 

67 R1 -134 3 040 3(j3 R91 - 69 3 042 601 R91 - '2 3 0 •• SI3 R1 - 61 1: 68 R1 -134 3 0.0 306 R1 - 69 3 042 601 R91 - 43 3 04. 51. R1 - 61 
69 01 -134 3 040 313 R11 - 69 3 042 719 Rll - 44 3 044 SI5 R1 - 61 
70 R1 -134 3 040 315 RZ - 69 3 042 719 Rll - .5 3 0.' ,Si6 01 - 61 
72 R1 -134 3 040 316 RI - 69 3 043 082 R1 - 60 3 044 517 R1 - 61 
77 R1 -134 3 040 321 R91 - 59 3 0.3 083 R1 - 60 3 044 018 01 - 61 

" 01 -134 3 040 331 Rll - 28 3 0.3 084 01 - 60 3 044 519 O?! - 61 7 57' T -12Q '2 R1 -134 3 040 335 R91 - 6. 3 043 085 01 - 60 3 044 52U R1 - 61 .. 01 - 28 040 336 R91 - 69 3 043 086 01 - 60 3 04. 636 R1 -119 7 911 T -136 
3 

'6 R1 - 39 3 040 331 RI - 30 3 043 087 01 - 60 3 0.4 638 R1 -179 

" 01 - 3' 3 040 354 Rll - 3' 3 043 089 R1 - 60 3 044 639 ., -119 
'6 R11 -119 3 040 360 R95 - 35 3 043 0.0 R1 - 60 3 04. 641 R1 -118 V 71 R1 - 3' 3 040 361 RI - 36 3 043 1.191 R1 - 60 3 0.4 64. R1 -178 -
57 R11 - 31 3 040 362 RI - 36 3 0.3 092 ., - 60 3 044 912 R1 - 63 
,0 R11 - 32 3 0.0 364 R91 - 32 3 0.3 0'3 R1 - 60 3 044 933 Rl - 30 .. R91 - 33 3 040 3 043 0.4 - 60 3 044 '3. Rl 13 456 VA - 12 

365 R91 - 32 01 -35 
n 01 -204 3 040 3 043 04' 984 13 456 VA - 14 

366 RI - 33 0.5 01 - 60 3 Rl - 42 
'8 R1 -121 3 040 367 RI - 32 3 0.3 096 R1 - 60 3 044 .84 Rl - 43 

13 456 VA - 31 

'8 01 -124 3 040 368 R91 3 043 0'7 01 - 60 3 045 523 Rl -35 22 .,0 V -184 
- 32 

'8 01 -128 3 040 369 RI - 32 3 043 098 Rl - 60 3 046 381 R91 - 61 
22 .,0 V -191 

l3 031 - 31 3 040 310 R91 - 33 3 043 100 01 - 60 3 046 382 091 - 61 22 91(; V -192 
23 17' V - 12 l3 R92 - 33 3 0.0 776 RZ - 6. 3 0'3 101 Rl - 60 3 0'7 230 R1 - 2' 23 - " l4 092 - 32 3 0.0 831 Rll 3 043 102 Rl - 60 3 048 572 01 -35 17' V 

- 28 51 344 VA -55 l5 092 - 32 3 040 811 R91 - 65 3 043 103 01 - 60 3 048 196 R" - 64 
)6 0., - 32 3 040 912 R22 - 2' 3 0.3 10. 01 - 60 3 048 840 091 - 74 
17 R91 -33 3 040 973 Rl -53 3 0.3 105 R1 - 60 3 04. 8.0 0., -210 W lO 01 - 29 3 041 092 RI -120 3 043 107 01 - 60 3 0'.9 111 01 - 54 -
II R11 - 30 .3 0., 092 Rl -124 3 043 108 01 - 60 3 049 382 01 - 35 
II 021 - 30 3 041 092 RI -126 3 0.3 10. R1 - 60 3 061 211 01 - 2. 
'6 01 - 3. 3 041 093 RI -120 3 043 110 R1 - 60 3 061 325 01 - 2. W 5 226 -Ill 
'7 0., - 3. 3 041 093 RI -124 3 043 III 01 - 60 
02 0" - 62 3 041 093 RI -128 3 043 112 01 - 60 
02 R91 - 63 3 041 249 R92 -210 3 043 113 Rl - 60 S 

" 0., - 52 3 041 317 R92 - 60 3 043 131 R92 - 38 

" 091 -53 3 041 348 RI - 62 3 043 132 R.2 - 39 ,. 01 -37 3 041 346 Rl - 63 3 043 216 R1 - 32 
!7 R93 - 3' 3 041 349 Rl - 62 3 043 217 011 - 30 5T 205 A -132 
'8 01 - 3' 3 041 349 RI - 63 3 043 218 Rll - 30 5T 205 A -134 
'9 01 - 3. 3 041 350 RI - 62 3 043 249 R1 - 53 5T 213 -121 
10 Rl - 3' 3 041 350 RI - 63 3 043 283 R.2 - 41 5T 215 -121 
Il R.2 - 39 3 041 351 RI - 62 3 0.3 370 Rl - 54 5T 215 -125 
14 Rl - 29 3 041 352 Rl - 62 3 043 370 R1 - 61 5T 215 -128 
12 01 -53 3 041 352 Rl - 63 3 043 419 R91 - 44 5T 235 -120 
12 R1 - 54 3 041 353 Rl - 62 3 043 500 Rl - '8 5T 247 -120 
13 Rl -53 3 041 353 Rl - 63 • 043 501 Rl - .8 5T 264 -135 
13 R1 -54 3 0.1 354 Rl - 62 3 043 502 R1 - 9. 5T 266 -124 
!2 Rl -113 3 041 3$4 Rl - 63 3 043 503 R1 - 98 5T 293 -134 

" Rl -113 3 041 355 Rl - 62 3 043 5U4 R1 - 98 5T 345 A -127 
19 Rl - 30 3 041 355 Rl - 63 3 043 505 R1 - 98 5T 560 -123 

" 
R1 - 38 3 041 356 Rl - 62 3 043 611 R1 - 32 5T 560 -127 

'5 Rl - 39 3 041 356 Rl - 63 3 043 644 Rl - 39 5T 562 -124 
il R91 -133 3 041 357 Rl - 62 3 043 645 R91 - 64 5T 572 -133 
17 Rl -211 3 041 357 Rl - 63 3 043 646 R91 -54 5T 575 -120 
.2 R5 -211 3 041 356 Rl - 62 3 043 647 R91 -54 5T 575 -123 
,0 R5 -211 3 041 356 Rl - 63 3 043 649 091 - 54 5T 575 -127 
12 R5 -211 3 041 359 Rl - 62 3 043 650 R91 - 54 5T 589 -123 
11 R3 -211 3 041 359 Rl - 63 3 043 651 R91 - 5. 5T 626 -128 
'5 R3 -211 3 041 360 Rl - 62 3 043 652 R91 -54 5T 644 - 68 
'6 R3 -211 3 041 360 Rl - 63 3 043 653 R91 - 54 5T 775 A -121 
19 Rl -211 3 041 363 Rl - 62 3 043 6" Rl - 51~ 5T 775 A -124 
'0 01 -211 3 041 363 Rl - 63 3 043 824 R12 - 35 5T 775 A -127 
11 01 -211 3 041 364 Rl - 62 3 043 826 Rl - 36 5T 964 -120 
'5 Rl -211 3 041 364 Rl - 63 3 044 309 Rl -202 5T 964 -12.4 
,8 Rl -211 3 041 365 Rl - 62 3 04. 3D. Rl -204 5T 964 -127 
, 1 Rl -211 3 042 127 Rl -136 3 04. 310 01 -2.04 5T 970 -120 
'2 Rl -211 3 042 )03 R91 - 69 3 04. 458 Rl - 61 5T 970 -12.4 

• Rl -211 3 042 419 R92 - 41 3 044 502 Rl - 64 5T 970 -128 
:0 Rl -211 3 042 420 R91 - 40 • 04' 503 Rl -SO 5A 2 516 -10) 
1 Rl -211 • 042 467 Rl - 29 3 044 504 Rl - 64 5A 2 516 -104 
,1 Rl -211 3 042 466 Rl: - 29 3 044 505 Rl - 64 
5 Rl -211 • 042 474 R91 -109 3 044 506 Rl - 64 
9 Rl -211 3 042 475 R92 - 30 • 044 507 Rl - 64 
,5 Rl -211 3 042 476 Rl - 38 3 044 511 R1 - 61 
'2 R11 - 69 3 042 479 R1 - 39 3 044 512 Rl - 61 


